
1. This parts catalog carries Yan mar crawler back - hoe V 1040. 

2. Parts catalog history 

-----------
Parts catalog No. Published Remarks 

1st edition 000 Y 00 K 2890 May., 1994 Abolish old editicin 

1st revised 000 Y 00 K 2891 Oct., 1995 Abolish old edition 

2nd revised 000Y00K2892 Jan., 1998 

3. Model name 

SECTION Column Model name Manufactured Ml# 

(A) VIO40 C(R) 
I (Vehicle) 1993/ 6 ""'1997 / 6 00501 "-'02611 

(B) VIO40 P(R) 

II (Engine) (A) 3TNE88L-RBV 1993/ 6 "-'1997/ 6 00101"-'14249 

(Note)C:cabin, P:canopy, R:rubbercrawler, JP:Japan, EP:Europe, 
EX:export except Europe 

4. Your understanding is asking that this parts catalog is not a technical data manual 

setting forth as servicing procedures, This parts catalog is using simplified illustration. 

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products. 

Be careful not to use the simple parts available in the market ; otherwise their use in 

repairing causes such as an early breakage, for instance. 

silv
erh

orn
.co

.uk



SPECIFICATIONS 

Name YANMAR CRAWLER BACHOE 

Model VIO4O-P[R] VI04O-C[RJ 

Model 3TNE88L-RBV 
Engine 

Type Vertical 3-cylinder water-cooled diesel 

Transport length mm 5000 

Dimensions Transport width mm 1810 [1840] 

Transport height mm 2425 2470 

Std. bucket capacity m3 0.11 

Std. bucket width(Outside) mm 640 

Max. digging depth mm 3400(Blade) 

Max. cutting height mm 5300 4900 

Max. dump height mm 3920 3550 

Max. reach at ground level mm 5300 

Min. swing radius mm 2000 (Swing 1650) 2100 (Swing 1750) 

Boom swing angle degree Left 70 & Right 70 

Max. digging forte(Std. bucket) kgf 2750 

Travel speed(High/Low) km/h 4.1 [4.3]/2.2 [2.3] 

Gradability degree 30 

Average ground pressure kgf/cnr 0.27 [0.25] 0.28 [0.26] 

Track shoe width(Std.) mm 370 [400] 

Width X height mm 1840X350 
Blade 

Capacity m3 0.22 

Machine mass kg 4000 4120 

[ ] shows to the specification of rubber crawler. 

silv
erh

orn
.co

.uk



1 [*•~~'€5] 
[PAINTED COLOR LIST] 

Tv7..::::Jl::~?J7-.b.tl:~ 
TELESCOPIC ARM SPEC. 

mr,r:::: ~.,,J, 
CJPF.,I DESC 
PART RIPTION 

~~"@, 
y:,t"jz/1.,~% 

1'7/y-:::.,t,-."5")/:/1)-/ 
4.84GY8.42/6.99 

=F-;, I:: y fr~ 
CASI N SPEC. 

PAINTED COLOR 
MUNSEL No. 

YANMAR OCEAN GREEN 
7.62803/8.09 

YANMAR PEACOCK GREEN 
3.85805.31/9. 15 

YANMAR CITRUS GREEN 
4.84GY8.42/6.99 

YANMAR DARK OLIVE GRAY 
5.39Y2.92/O. 78 

4 

tg~-5.}­
COLOR 
CODE 

98 

97 

96 

72 

silv
erh

orn
.co

.uk



2 [~ffiJiiffl:~] 
[PAINT PART No. 1 

iJFfr ~~ts 
PART PAINTED COLOR 

CD i7":,/y-:;t-:V;, ":,/~I)-":,/ 
YANMAR OCEAN GREEN 

® i7":,/y-~-::i 'Y?~l)-":,I 
YANMAR PEACOCK GREEN 

® ;,:,;y-Vr-57.~1)-":,/ 

YANMAR CITRUS GREEN 

@ ;,:,;y-lj-lJ :;t IJ-""1~1.,,-
YANMAR DARK OLIVE GRAY 

~!tbl~~-~ 
PAINT No. 

16Q$ 4 Q ffi 7.71.,,-
16QCAN 4QCAN SPRAY 

981101-09598 977620-40980 977620-30981 

981101-09597 977620-40970 977620-30971 

981101-09599 977620-40990 977620-30991 

977620-40720 TOR-90460003 

3 [~-~-alJ0)1'JI] 
[EXPRESSION OF PAINTED PARTS] 

~~-~ ~~~ ~~~ 
PART NO. PART NAME PAINTED COLOR 

172137-17401 \-4 tJJ~-. 5":/1 (-11)-":,I: 97) i7":,ly-~-::i 'Y IJ~l)-":,I 
COVER.WORK LAMP(GREEN:97) YANMAR PEACOCK GREEN 

(~)iJ~~*~©( )~~~~ts~~~o 
(NOTE} ( )at the end of part name shows Paint Color. 

4 [3:~fJiiO)~~~] 
[COLOR OF MA IN PARTS] 

~FJr ~~ts 
PART PAINTED COLOR 

CD i7✓v'--t-V1' >'.f'J-✓ 

YANMAR OCEAN GREEN 

® i'✓v'-~-::J 'J 'J~IJ-✓ 
YANMAR PEACOCK GREEN 

® i7✓v'-Vl--5J.~IJ-✓ 

YANMAR CITRUS GREEN 

@ i'✓v'-9'-'J-t 'J-:1~(..,-
YANMAR DARK OLIVE GRAY 

.:l:~5~ 

"'f§~ff~ 
:11.,.,-i-: 
:t.Ji:J ✓ S'-i:JI-1' t--
A-1' ✓/_fVIJ/9' 

:1v-t-:V 1J/9' 

si-=✓~-;J(..,-1..>. 

::\"1' ~/ 
:1-b. 
y-b. 
/\7':JI--
A-1/~V 1J ✓9'-JJI~-

7 □ /l--1.J/~-

t.J/\- (F0::\"1'-J:1) 
,r-/~ 'J" 
::\"1'/1::: 
~-JL, (::\"1'/1:::) 
t.J/~- L 

AT'J:1 
1.,.,1~-• 
1✓1~~ 
r;.9'Jld1I~-
I/:::l✓JmtJ 

MAIN PARTS 

UNDER TRAVELING BODY 
BLADE 
COUNTER WEIGHT 
SWING CYLINDER 
BLADE CYLINDER 
TURNING FRAME 
CABIN 
BOOM 
ARM 
BUCKET 
SWING CYLINDER COVER 
FRONT COVER 
COVER (FO CAP) 
BONNET 
CANOPY 
POLE(CANOPYl 
COVER L 
STEP 
LEVER 
INSTRUMENT PANEL 
PEDAL COVER 
ENGINE RELATED PART 

silv
erh

orn
.co

.uk



ii§JX ( 1 ) · · 
PICTURESQUE 

· · · · · · · · · · · ±~Ii 
INDEX (1) ···MAIN PARTS 

tHi· · ·FIG. 1~5 
LABEL 
Ill···FIG.6 
TOOL 

::::i::.,:11,, '!I~-& V:1- 1.J. • ·FIG. 11 
COMPRESSOR & V PULLEY 

-JJH- · · ·FIG. 1 4 
COVER 

GJH7&M1!i.JM:1 • · ·FIG. 7 
$UC.PIPE & EXH.PIPE 
::c::,;~::.,v~;.tt,. ···FIG. 10 
ENGINE MOUNT 

titfiti· ·FIG. 102,103 
SAFETY LABEL 
PTO:t:,t-• ·FIG. 104 

5~::C-1' & ;t1' Jl,?-5· · · F 1G. 1 2 
RADIATOR & OIL COOLER 
fl"1':'..l?&flfl/~1':1· · ·FIG.15 
FUEL TANK & FUEL PIPE 
fFl!J~1'>?· · ·FIG. 75 

5~;t-JJ1!~t- ···FIG. 23, 24 
RADIO CASSETTE 
"Jv-b.nlt-• · ·FIG. 36 
FRAME COVER 
:::,-t,.&:::,-t-v~:'..11--· · ·FIG. 37 
SEAT & SEAT MOUNT 

/t-J"f"IJ. • •FIG.16 
BATTERY 
-l!tiii· · ·FIG. 17~20 
ELECTRIC PART 
t:-1'&T'JCl"7..1'· ··FIG. 22 
HEATER & DEFROSTER 
~EE#:'..!7&U~FIG. 46, 47 
HYO.OIL PUMP & JOINT 

P. T.0.KIT HYO.OIL TANK 

J'-b.':.1 1):'..l-9· · ·FIG. 50 
ARM CYLINDER 

Wr•.:,t-VIJ:'..1-9· · ·FIG. 61, 62 
BUCKET CYLINDER 
:P-b.&WT'!I 1-- '):'..!? · · ·FIG. 96 
ARM & BUCKET LINK 
Wr-JI--· · ·FIG. 98~100 
BUCKET 

J.:51't-:V 1J:'..!-$' ···FIG. 63 
SLIDE CYLINDER 
"f"v"7..:::Jl::-J?J'-b.&WT'J 1-- 1J::.,? · · ·FIG. 97 
TELESCOPIC ARM & BUCKET LINK 

"7.."f"-J7• • ·FIG. 38 
STEP 
;((::.,i o/ t- · · ·FIG. 39 
BONNET 
-9?!-- ···FIG. 40 
DUCT 
'f'\71:::'..I ···FIG. 41~43 
CABIN 
'f'\71:::'..lt-:J' · · · F JG. 44 
CABIN DOOR 

____ __, 

'f?/1::&'fi>/l::'Jl,,-b.· · ·FIG. 46 
CANOPY & CANOPY FRAME _______ ...., 

/HI::>~-· ·FIG. 13 
PIPING 
D-/\1'HJt,'7. · ·FIG. 74 
LOW-HIGH VALVE 
~filEt!f · · ·FIG. 76~87 
HYO.OIL PIPING 
::::i::.,t- □ -Jl,Jil'lf· · ·FIG. 88~93 
CONTROL PIPING 
-~~•)-':,/::.,~.··FIG. 94 
GREASING 

□-5&:PY-v"7..t­
ROLLER & ADJUST 

···FIG. 26 
?□-5• · ·FIG. 26 
CRAWLER 

1'···FJG.56 
MOTOR 

,._y,J::.,~. · ·FIG. 36 
FRAME & TURNING BEARING 
&li(§('E-1' · · ·FIG. 67, 68 
TURNING MOTOR 
A 1' "-/1,~ =I 1'::., t- · · · F I G. 6 9 
SWIVEL JOINT 
::::i::,,t,. □-Jl,/Ul,7. · ·FIG. 60~69 
CONTROL VALVE 

TQ/Vl,7- · ·FIG. 70 
. T. 0. VALVE 
~z-fHJl,:1• · ·FIG. 72 
WAY VALVE 
-1'')/tJl,:1· · ·FIG. 73 
TARY VALVE 

J'?i!/1, ···FIG. 8. 9 
ACCELERATOR 
Hitt■ •· ·FIG. 27~33 
CONTROL EQUIP. 
PTO::i::.,t-- □ -/t,. • ·FIG. 34 
P. T.0.CONTROL 
1J'E::::J::.,Jt/t,7. · · F JG. 71 
REMOTE CONTROL VALVE 

silv
erh

orn
.co

.uk



ij§~(2) · · · · · · · · · · · · -~ffOOI 
PICTURESQUE INDEX (2) · · ·HYDRAULIC SECT I ON 

~19l'E-5' · · ·FIG. 67, 68 
TURNING MOTOR 

5:7:r.-51 & ;t1' /1,?-5· · ·FIG. 1 2 
RAD I A TOR & 0 IL coo ... LE_R __ __, 

Mll~5'/?· · ·FIG. 75 
HYO.OIL TANK 

7'-b.V 1J✓ · · · F JG. 50 
ARM CYLINDER 

H?"'J t--V 1J>9'· · ·FIG. 51. 52 
BUCKET CYLINDER 
A51't-:V 1J/1'• · ·FIG. 53 
SLIDE CYLINDER 

~.EE;f-✓7&1111~- · · F JG. 46 47 
HYO.OIL PUMP & JOINT ' 

2"?::t1'HIL,7• · ·FIG. 72 
2-WAY VALVE 
□-1''JH/L,7· ··FIG. 73 
ROTARY VALVE 

JL,JtJL,"J". · ·FIG. 60~69 
OL VALVE silv

erh
orn

.co
.uk



YOOK2892 

i§~(3) · · · · · · · · · · · -~§ffl 
PICTURESQUE INDEX (3) · · · · ·FIGURE 

1 iL~ (=l';,I:'.✓ > (JP) 
Fl g. LABELCCAB I NJ IJPJ 

2 tLI (;\o"l>l::'.Y} (EX) 
Fig. LABELICABI NJ IEXJ 

3 ttii (=Hd:~::;) {EP) 
Fl g. LABELICABINJ (EPJ 

·~~ 
fj It~ 

.,~G1 
~ .If A ri1iJ 

4 iHl('f;,/I:'.) (JP) 
Fig. LABEL !CANOPY) IJPJ 

-~~ 
bt,: -

j-flji_g;i 

i~~ 
ffl 

5 "{:\'-vii::'.} (EX) 
Fig. LABEL (CANOPY) IEXJ 

; T""d~ 
1 M~v ~ ~--~ 
.~~i 

• 

7 iruti,/~-(7&~!,it/~-(7 
Fig. sue.PIPE & EXH.PIPE 

8 ::P?~JI, 
Fig. ACCELERATOR 

1 0 I.✓'5l✓vr:J✓ t-
Fl g. ENGINE MOUNT 

1 1 ::J ✓7L,,;i-l.t-&V7-IJ Fig. COMPRESSOR & V PULLEY 
(?-:Ht3) 

(COOLER SPEC) 

1 2 :5::JI--9 &,t-( Jl,?-'5 
Fig. RADIATOR & OIL COOLER 

1/9 

silv
erh

orn
.co

.uk



YOOK2892 

t§~(3) · · · · · · · · · · · -~§1 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 

1 3 /Ht:'.":/":/ C ?-'5-ilill 
Fl g. PIPING (COOLER SPtC. l 

1 4 nH- (?-5-tHtll 
Fl g. COVER (COOLER SPEC. l 

1 5 !Sfl-9":/? &llfl/H:1 
Fig. FUEL TANK & FUEL PIPE 

1 6 /~~'fl) 
Fig. BATTERY 

Flg.1 7 ri!!!TRIC PART 
(,ht:'.:::.,, *-vlt::'.) 

(CABIN, CANOPY) 

1 8 IIM (:f--vt:'.:::.,, =Hit:'. 
Fl g. ELECTRIC PART 

/'J:::.,-$>~77-\!/l,) 
!CABIN,CANOPY/ONE TOUCH DECEL) 

1 9 ·-~ (:f-vt:'.:::.,) Fig. ELECTRIC PART 
(CABIN) 

2 0 ll»iii C ?-5fr!fl 
Fig. ELECTRIC PART 

(COOLER SPEC. l 

2 1 ?-?5:::.,:1 
Fig. WORK LAMP 

2 2 t:-1'&¥-n'.lA1' 
Fig. HEATER & DEFROSTER 

(;t7:V=l:::.,) 
IOPTIONALl 

23 :;~;t:t.r-t?~t-- (;t?':V=l;..,) 
Fig. RADIO CASSETTE 

(OPTIONAL) 

2 4 5::.i;t:t.rt!,t-- (EP) 
Fig. RADIO CASSETTE(EPl 

2/9 

silv
erh

orn
.co

.uk



YOOK2892 

ij§)X ( 3) . . . . . • . . 
PICTURESQUE INDEX(3) 

. . Jfl§.8~ 
······FIGURE 

2 5 □--5&:P:::J-t,;l~ 
Fig. ROLLER & ADJUST 2 9 U~■ {;l-(Y~) 

Fig. CONTROL EQUIP. !SWING) 33 .. ~· Fig. CONTROL EQUIP. 
(7v;l:Jt:'.-.:i~J7-.L.) 

ITELESUCOP I RMJ 

2 6 ~□-? Fl g. CRAWLER 

2 7llil~■ tiUlv/~-&A9::;t-) 
Fl g. CONTROL EQUIP. 

(OPERATION LEVER & STAND) 

2 8 --~- {~ff) Fig. CONTROL EQUIP. 
<TRAVEL! 

30 UHC71,,-t-:l 
Fl g. CONTROL EQUIP. !BLADE) 

Fi g.3 1 MffliL EQUIP. 
{;h-.:, ~ ;t:71//t-& □-1\1' "'-9')1, 

CUT OFF LEVER & LOW-HIGH PEDAL 

32 ••ji• Fig. CONTROL EQUIP. 
{ P TO::i::;~ CJ-Jt,) 
(p. T. 0. CONTROL! 

3 4 PTO:JYH:J-JI, 
Fig. P.T.O.CONTROL 

35 :7v-b.&~~~J7UY~ 
Fig. FRAME & 

TURNING BEARING 

3 6 ""Jv-J..:nJt-
Fi g. FRAME COVER 

3/9 

silv
erh

orn
.co

.uk



YOOK2892 

~§~(3) · · · · · · · · · · • -~§m 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 

3 7 V-t-&V-t-v'7Jt-
Fl g. SEAT & SEAT MOUNT 41 =t-1'1:'.J (1) '*~) 

Fl g. CABIN (IJ (BODY) 45 ,t.-,,J~&=t--,,J~?v-A 
Fig. CANOPY & CANOPY FRAME 

3 8 7-.'r-:J-Y 
Fl g. STEP . 4 2 =t-1'1:'.J (2) (if-:JV) 

Fl g. CABIN (2) (SASH) 4 6 ~.!EiltY-Y&ll!a* (IEH~) 
Fig. HYO.OIL PUMP & JOINT 

!PREVIOUS) 

3 9 ilt/* !JI t-
FI g. BONNET 4 3 .:H~/ (3) (Malm) 

Fig. CABIN (3) (FITTING) 

4 0 -$1'?1'-
FI g. DUCT 4 8 7-AVIJy/y (=t-?~Y) 

Fig. BOOM CYLINDER(CABIN) 

a 

4/9 

silv
erh

orn
.co

.uk



YOOK2892 

~§~(3) · · · · · · · · · · · -~§ffl 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 

4 9 7-1.,.';,IIJ::.,lj (~11/t:) 
Fig. BOOM CYLINDER(CANOPYJ 

5 0 J'-J.,.';,JIJ::.,lj 
Fig. ARM CYLINDER 

a 

5 1 WT~ t-VIJY1/' 
Fig. BUCKET CYLI HOER 

a 

5 2 WT~t-V 1JY.I;/ 
Fig. BUCKET CYLINDER 

("J"vA::Jt:~~J'-J.,.) 
ITELESCOP IC ARM) 

5 3 A'7-n:v1;::.,11 
Fig. SLIDE CYLINDER 

("J"L,X::Jt=~~J'-1.,.) 
(TELESCOPIC ARM) 

5 4 7..-(::.,'7';,IIJYIJ 
Fl g. SWING CYLINDER 

5 5 7v-l-V 1J:,,.l;I 
Fig. BLADE CYLINDER 

a 

5 6 rerr~-$> 
Fig. TRAVEL MOTOR 

5 7 !li!§I~-$> (il3~) 
Fig. TURNING MOTOR 

(PREVIOUS) 

5 8 M!liil~-$> (ft) 
Fig. TURNING MOTOR (NEW) 

5 9 A-f~/1,Y;;i-(Yt-
Fig. SWIVEL JOINT 

6 0 :::i;.,t-Cl-/1,/(/1,7 CP;!(-t-J 
Fig. CONTROL VALVE(P PORTJ 

5/9 

silv
erh

orn
.co

.uk



YOOK2892 

t§~(3) · · · · ·······-~§I 
PICTURESQUE INDEX (3) ······FIGURE 

6 1 :::i::.,t--tJ-Jl,/Vl,7 
Fig. CONTROL VALVE 

(iiEff&;;t7~=1 ::.,) 
(TRAVEL & OPTI ONALl 

6 2 :::i::.,t,. □-Jt,/{/1,7 
Fig. CONTROL VALVE 

(7'-h.&;1..1:;,t?') 
!ARM & SW I NG! 

6 3 :::i::.,t--tJ-)1,/Ui,7 
Fig. CONTROL VALVE 

(7-.u&/t7'.!I t,.) 
(BOOM & BUCKET) 

6 4 :::i::.,t-- □ -)1,H)l,7 
Fig. CONTROL VALVE 

<ll@&7v-t.:l 
<TURN I NG & BLADE! 

6 5 :::i::.,t--t:i-Jl,HJl,7 
Fig. CONTROL VALVE 

(P;t:-1'-/PTO) 
IP PORT IP. T. 0. ) 

6 6 :::i::.,t-- □-/1,/t/1,7 
Fig. CONTROL VALVE 

(jf§ff&;;t:1~=1::.,/P. T. OJ 
(TRAVEL & OPTIONAL/P. T.0.) 

6 7 :::i::.,1-- □ -Jl,HJl,7 
Fig. CONTROL VALVE 

(J7-.u&A1>?'/P. T. OJ 
!ARM & SWING/P. T. 0. l 

6 8 :::i::.,1-- □-Jl,Hll,7 
Fl g, CONTROL VALVE 

(7-.u&Wr'YI--/PTO) 
(BOOM & BUCKET /P. T. O. l 

6 9 :::i::.,t-- □ -Jl,/tJl,7 
Fig. CONTROL VALVE 

(til!liil&7v-~/PTO) 
(TURNING & BLADE/P. T.O.l 

7 0 PTO/tJt,7 
Fig. P.T.O.VALVE 

7 1 IJ'c:::J::.,H}t,7 
Fig, REMOTE CONTROL VALVE 

72 21x.11t111"1 
Fig. 2-WAY VALVE 

(29 :z:1'711,'1-'1-:z:::.,V) 
(2-WAY MULTI CHANGE! 

6/9 

silv
erh

orn
.co

.uk



YOOK2892 

~§~ ( 3) . . . . . . . . 
PICTURESQUE INDEX{3) 

73 □-91J/Ul/:1 Fig. ROTARY VALVE 
C4~::i:1vlv'1-'1-::i:)'~) 

(4-WAY MULTI CHANGE) 

7 4 □-1\1 !Vv-:1 (IBn!) 
Fig. LOW-HIGH VALVE 

(PREVIOUS) 

75 M!JMl9✓? Fig. HYO.OIL TANK 

Fi g,7 6 ~N?·~L PIPING 
(-$1::,/?~;f.✓7~/HL,7) (18%) 

(TANK ~PUMP~VAL VE) (PREV I OUSl 

Fi g,7 8 i~d1L PIPING 
(J{JL,7~l=-$', 7-h.) 
(VAL VE~MOTOR, BOOM) 

Fi g.7 g i1?~L PIPING 
(/~JL,:1'~7.1~/I,, 7.1'::J.,) 

(VALVE~SWIVEL,SWINGl 

8 0 ~fttf (lj-$1-::,/) (18%) 
Fig. HYO.OIL PIPING 

lRETURNl (PREV I OUSl 

.. ~§,8~ 
···FIGURE 

8 1 ~EEE'lf (')9-:;) CIB%l 
Fig. HYO.OIL PIPING 

!RETURN) CPR EV I OUSl 

8 2 MIDI' C 1J,s,-✓ 1 Cflrn!l 
Fig. HYO.OIL PIPING 

(RETURN) CNEWl 

Fl g.8 3 ~~~L PIPING 
CPTOHJL,:1, "Jv-L.l 
(P. T.O.VALVE,FRAMEl 

7/9 

silv
erh

orn
.co

.uk



YOOK2892 

~§~ ( 3) . . . . . . . . 
PICTURESQUE INDEX(3) 

8 5 ~!:EE- (7-1.,,.) 
Fig. HYO.OIL PIP!NG(BOOMl 

Fl g.8 6 i~d1L PIPING 
(PTO/Vt,7. 7-.b..) 

(P. T.O.VALVE,BOOMl 

Fig.8 7 i~dt PIPING 
{-rl.,7.:Jl:o/~J'-1.,,., 7-b.) 

(TELESCOPIC ARM.BOOM) 

8 8 :J::JI--JJ-11,E'lt 
Fig. CONTROL PIPlNG 

C-$'1'v?t--l oa~> 
ID IRECTl (PREVIOUS) 

8 9 :J::Jl-- □ -11,EW 
Fig. CONTROL PIPING 

('.)f-{1.,?I--) (0) 
(D l RECTl (NEW! 

9 0 :::i::,t,. □-lvi!\1 (29:r1JtJl,1 
Fl g. CONTROL PIPfNG (2-WAY VALVE 

~:::iYt-- □-Jv1t1v"1~ 1J=c::::iym1.,7> 
~CONTROL VALV~REMO.-CON.VALVE) 

9 1 '.:1::Jl--0-IVEW 
Fig. CONTROL PIPING 

( IJ 'l: :::J::,.1 /t)I, :f ~ 
(REMOTE CONTROL VALVE~ 

□-$7 1J/t/1,7) (IB~) 
ROTARY VALVE) (PREVIOUS) 

9 2 ::J::Jl--0-/1,£11 
Fig. CONTROL PIPING 

(IJ'l:'.:1::,J/(11,j~ 
(REMOTE CONTROL VALVE~ 

0-$71.JJtil,7) (ffi'ff£) 
ROTARY VALVE! (NEW) 

. . Jff§.8~ 
···FIGURE 

9 3 :J::Jl-- □ -Jl,il'I§' 
Fig. CONTROL PIPING 
(□ -$71.J /t/1,7~:J::J 1-- □ -)l,lt)i,7) 
(ROTARY VALVE~ CONTROL VALVE! 

9 4 i!Jli~I.J-V'.:.I~ 
Fig. GREASING 

95 7-.b..&7-.b..75?"'!/I--
Fig. BOOM & BOOM BRACKET 

a 

9 6 :P-.b..&/t?'"o/l--1.JY? 
Fig. ARM & BUCKET LINK 

a 

8/9 

silv
erh

orn
.co

.uk



YOOK2892 

~§~(3) ........... -~§~ 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 

9 7 71.,;1.::::Jl:'.:l-:'.7>'-L. 
Fig. TELESCOPIC ARM 

&WT'.:I r- 1))'-:'.7 
& BUCKET LINK 

9 8 li?"'.:lr-S-$117 
Fig. BUCKETS TYPE 

9 9 H-7'.:II-S-$11:1 
Fig. BUCKETS TYPE 

(y-$1'.:1'1-){:,r-) 
(A TT ACHMENTJ 

a 

1 0 0 H?"'.:lr- (J:'9'.:l'r;,(:,r-) 
Fig. BUCKET CATTACHMENTl 

1 0 1 71., i-: 
Fig. BLADE 

Fl g.1 0 2 f,,jr~ LABEL 

1 0 3 tititii (EP) 
Fl g. SAFETY LABEL CEPl 

9/9 

silv
erh

orn
.co

.uk



I 
le 

! 
C 0 

._ 

.fell@ ( 1 ) 
WIRING DI AGRAM (1 l W%1~M/#0 1186 

;/J,:,l--;t:> 7-1.,. ",:, t' ;/J,:,t--;t:>;,,-j',:,'J-
1!77'1 CUT OFF SW /11~7 5':/7 5':/7 

CUT OFF BOOM HEAD 

F (~) LAMP 

n 
,_ 

~ . 
0 0 

~~~ 

[ ' 
I - c ·o 

~ ~ 
~ • ~ 
0 - - ~ 

.; 1am C 

J 
- 0 0 

N 

C 0 PAEVJ OUS 
lWl.lB. 

'- -C 

..... ~- --)Jfzs;BcQ.," 0.58 Ml:oM'l:: ✓ '.I 0. 5 Y 0. 5 Y 

FUEL SENSO -

1>1'v­
TAIMER 

IJl,­
RELAY 

t?:>7'1 IJ L,-

SAFETY RELAY 

I':/:J-Y;,,t-- ,:,7 
'}l,/1't' 
ENGINt STOP 
SOLENOID 

-
AW-•?r;11w 

._____ 

- AO.R - ?O.R 
oc .. ,, ...J t. ,~ ... 

n~ 0•-• n "" 
-Ii n~ IIO r-, I ""' YW 

~ 
- .... 

,o, 

~ 

3 OW - J.OGW 

rH~-u. ~ ~ ~ 

;,,';1-?;,,1' ,:,9'-Jliillll< 
STARTER SWITCH CONNECT TABLE 

-..____ 19 30 17 60 AC 

HEAT '- u 

OFF 

ON r 

START 0 

I I 

:~~.r--,L<LR 
t::i :171~ 1J-Y-? 
FUSIBLE LINK 

20B ~ 

ll15031Wl 
mfEWy 

-

3 O AW 

;t/~?*-? 
ALTERNATER 

1.25LY 
l.25YB 
1,26YR 
1. 26 B 
0.5Y 
o. 6 GB 
0. 6 GL 
l.25Y 
2.0L 
2.0l" 
1.26YL 
20RL 
0.5L 
0. 5GW 
0. 6GA 
1.26L 
0.6YB 

~~~':!~ 
1.25LY N..i-

0. l 

,. 
2.0 11 
1. LH 

2. l 
0. La o. 
. "" 

YB 
YR 
YL 
w 
WB 

fil/!IYellowBlaci 

Jl:;Ji Yellow Red 

lll:i!iYollowBluo 

s lhllo 

Sl!llhlle Blac, 

LW JISBlue lhlle RY iMl!Red Ye I I ow 

LR J!i;li Blue Red RW i.liSRed Wh I te 

LB J!i/!IBluoBlack RB ir-,IRed Black 

LG J!iji Blue G,een RG ;l;liRed Gieen 

Lg fil:Younglea~es G & Green 

8 

ill, -
~~1,~ 

+-

1.258 

O.SRG 
l.25YR 
1.25Y 
1.258 

O.fiBA 

;J<--Y;,,1' ,:,'J­
HORN SW 

@?u!zER 
,+-l----+++----,1-+-----------

' 

GR liils Gieen Red 

8 Ill. Slack 

BR li!i Black Rod 

SW IS Black While 

GL ii Gieen Black 

0.50A 
0.501 

lllll'l5-Y7 
LIGHT ING 
LAMP 

Jllfl)(-1> 
FUEL METER 

'J-'p-:) 
CHARGE 
;1-1' ,~ 
OIL 
;,J(il! 
TEMP 

";, 
0.<>Yll 
O.iiGR 
0.118R 

5-Y7'J-I,:, ;/J- LAMP CHECK 
r T (:;>-;,,) (EARTH) 

: : :. );. (;,,-1>--1>S Wl (STARTER) 
o:,o a ('rv-,)) (CHARGE) 

o ... of 
0 5L 

':: :: ~ (71f-l (BUZZER> 
o. H ~ (;t-1' 11,) COIU 

,-£· 5 GR Lo (iltlli) (TEMPI 
L ~'- (:,::;,-> CAIR> 

3.0WB -J ltfl 
3.0A 30R 
JORB 3.0RB 

JRW 3.QR■ 

Or 
Br 

-

;ti,;,:./ 

'"' l.?5Y 

·''" l.nY 

'"' 0 
3.0AL 
2.0AL 

0 
0 y 

01anae 

* 810,n 

,, 

YW JilS Yellow !hlle 

RL ;l;J!j Red Blue 

GB 9:1 Green Blad 

-

;,,11-1>;,,1',:,'J­
STARTER SW 

3.0R. 

silv
erh

orn
.co

.uk



lei~ (2) 
WIRING DIAGRAM(2) 

...: 0 ...: 0 

91'v­
TAIMER 

IJL,­
RELAY 

r 

1?771' IJI,-

SAFETY RELAY 

:i::,;;;:,;i.t,. ,,,7 
'.II, I 1' I-' 
ENGINE STOP 
SOLENOID 

0. 5 8 0. 5 B 
O.SY O.SY 

-
,p 

,s 
~ 

-

I SY 
l."t" 

.. - - "'" -- L....11 .... ~ .. 
, .. 

••- i-...11."tv"' 

'"" .. , 

' 0. 
3.0B 
2 OR 

;i. $>-$> ;i.--( ,> 'Tffi'lital< 
STARTER SWITCH CONNECT TABLE 

"'-. 19 30 17 60 AC 

1 
HEAT 

OFF 

I ON 
START . L 

I 

I 

J O GW 
3. 0 B 
J.o or 

I I 

M/#01187~M/#01426 

3. 0 RY n .rr--1..J- n A 
3.0R.1...1....P ,..~,,,OR 

t::i ;;;711, l):,:J 
FUSIBLE LINK 

"08 ~ 

l (+)I 

5D31RI 

3. 0 RW 

I 

~ 
r-v 

1 

-

I n --
~,."l'.I: 
~ J, 

,t/~9:t,-9 
ALTERNATER 

I 

It 

J, 

r 
~ N 

-.. 
"' ... ~ 
~~ .,.. 
Kffi 
~~ 

*"" 

l.25BR 
0. 5 YB 
l.25YR 
1.25LY 
.6Y 

0 6 GB 
0. 5 GL 
1.25V 
2.0 L 
.0 Ln 

1.25YL 
2.0 AL 
06L" 
0. 5 GW 
0. 5 GR 
l.26L 
0. 6 YB 

~ rL 
)'.w 

i---w ..>> 
~ :j 

~_, 
~< iii;; ~> 
"u. I>"' 
1' u. -~ .,_o "'"' ~.,._ it,.l. 
-R6 !1'13 

ef01:1i·H• 
LIGHTER 

[11 
~ 
0 

N 
N 

- -

__ _J 
....1....1...,..,,:r;: 

1.25LY ~,.; ...:,... 
,. 

1 GB 
0. Gl 

'·"' .0 
2.0LO 
1.2 L 
2.0 L 
0. Lg 

.2iU 

'" 

Y fit Yellow L J!j Blue 

YB lll,I Yellow Black LW JiS Blue lhlte 

YR Jl!iliYellor Red LR j!j;I; Blue Red 

YL JlliY011or Blue LB J,IBluo Black 

W S lhite LG !!iii Blue G1een 

t.,•,t->t7J.1'•,'1-
CUT OFF SW 

!.,, : 
0- -.,_ __ .,._._........, 

I . '"" 
0.5"' 

"· y 
0.5GR 
O.SGW 
"· .. . '" 

O<y 

" O.SYB 
O.SGR 

-----o:TeR 
O.SGI 
0.5l 

J. owe 
3.0R 
J.ORB 
JOR'" 

1.25Lg ---1.25LO 

!.25 0 1.25B 

0.5RG 
l.25YR 
1.25Y 
1.258 

30' 

;f;-:,;l.-(,>'r 
HORN SW 

J.1>-1>J.1',>'r 
STARTER SW 

3.0RI 

J.ORW 
125Y 
J.OOr 
I 5Y 
l.25YB 

Ol 
3.0RL 
2.0AL 
J.O 
JORY 

R m< Red GW liS G10en lhl te Gr ',II,- Gray 

RY ililllRed Ye 11 ow GR li;li G1een Red Or ;tl,;,;i Orange 

RW iliSRed White B II/. Blad Br* Brown 

RB ;;1i,1Red Black BR lit< Black Rod YW JIB Yellow White 

RG iJiRed Green BW /lS Black White RL il,j!j Red Blue 

WB SJ&!hlte Black Lg ffll Young Leaves G ~ Green GL Iii Green Black GB Iii Green Black silv
erh

orn
.co

.uk



I:I~ (3) 
WIRING DIAGRAM(3) 

I ] , I ] 

FUEL SEHSO 

0.59 
0.5Y 

-
,s,-1-;;,­
TA I MER 

IJl,­
RELAY 

t??-5'1' IJI,-

SAFETY RELAY 

:c;,,~;,,;,.i- '>7 
'Jvl-it-' 
ENGINE STOP 
SOLENOID 

-

,c 

0 
~ 

;,.,s,-,s,;,.-1 '.!1'9'-/l~il< 

Qw-•-,,i;A\I 

... .,. 

-•~""' 1....11 nnn 
H •• 1....1, ~- U~ -.... 

oo, 
I 

3 ow - J o aw 
J 00 3 OB 

~J00r 

.STARTER SWITCH CONNECT TABLE 

~ 19 30 17 60 AC 

HEAT 

OFF 

ON 

, START 

I I 

M/#01427~M/#01536 

L_ _____ j_ ____________________________ i~=~\ i 

-

J.11-5'1' ;,,~'E-9 
STARTING MOTOR 

I 

-

n1ili!1;1i 1i1,1, 
I• /: 

~ 1-1, 1, 1, 
Id< - I, 

:.1, 
::I: --
-I• ::,~ 
- -

l.25BA 
0. 5 YB 
1.25YR 

l.26LY 
0.6Y 
0. 5GB 
0. SOL 
l.25Y 
2.0L 
2.0L" 
1.26Yl 
2.0RL 
06L" 
0. 6 ow 
O. 5 GR 
l.26L 
0.6YB 

l,25LY 

a, 
,.o 
'·" .2 L 

.ORL 
,t>Ln 
. , a 

1.:n, g .. 

I 

~ 

~~:e~~ 
,_;,.; __ N 

Y fit Yellow L J!i Blue 

YB Jl!J Yellow Black LW JIS Blue lhlle 

YR Ill;!; Yellow Red LR i!i;!i Blue Red 

YL llll!i 1ellow Blue LB l!illl Blue Black 

W E:3 lhlie LG ffli Blue Gleen 

JI] 

R ;;Is Red 

RY i!<Jl!Red 

RW il<SRed 

<• 
N ~~ - - -

1.25L -- -1.25Lg 

1.258 1.258 

1-A5Y1&~,~5Y1i1,t 
BOOM LAMP&HEAD LAMP 
SW ---' ;;-. 

OSRG -OSRG l-.._~ 
1 25YR O SY 'P' ~ n 
! 25B ~ 58 

._---14-<i-1-J 

l25Y 050r~,~ 

- L...=. 
0.5BR - ~11 

i:u,= 
0.501 

0 •• 

O.SYB 
O.SOR 
O.SBR 
O.SGW 
O.H 

J.O"'B 

J.ORB J.ORB 

.--~ R 

0"" 
5Y 

.oo 
5Y 

I ~s B 
0 

.o y 

.0 B 

GW liS Green lh I le Gr ',IL,- Grav 

Ye 11 ow GR Iii!, Green Red or :tvYol Orange 

Wh I te B II/. Black Br* Broon 

J.,S,-,S,J.-f,!17 
STARTER SW 

RB ai,\IRed Black BR Iii!, Black Red YW IIIS Yellow lhlle 

AG *Ii Red Gieen BW IS Black Whl le RL iliff Red Blue 
:;t/~9+-9 
ALTERNATER WB SIi lhlie Black Lg ffll Young Leaves G 6 G10en GL Iii! Gieen Black GB Iii! Gieen Black silv
erh

orn
.co

.uk



le~~ (4) 
WIRING DIAGRAM(4l 

] D 
~ 

1'77'{ 
J.-(•"1· 
SAFETY 
SW 

99 

7-i.,, 
5:/f 
BOOM 
LAMP 

~ : 
& ai ;;; 

N ~ N 

.; " 0 

>-
= L 0 

-

'91'v­
TAIMEA 

IJL,­
RELAY 

te77'-1' 1JL,-

SAFETY RELAY 

:r::,;:;::,:;i,t,.,:,7 
')L,/1'1-' 
ENGINE STOP 
SOLENOID 

-
RII ,'iAIII 
R ,so 
Y l.?5V 

~7"i8 

;-: .. ·:!:.ll 
~ ! " o•• 

-
C 

ls 

-

" - '" 
•~ L I. 75 W 

" ... 
A'i W r-, I ?<; YW 

-, ... 
oo, 

3 OW rJ. 0 B 
L2 0 R 

I 

3 0 GW 
3 OB 

;l.'9-'9k(-;.,-'1-tl¥F& 
STARTER SWITCH CONNECT TABLE 

ON ,_ 
START V 

m-:,, 
HORN 

TI 
~ . 

' " -

I I 

M/#01537~ 

I n~ 
l5~ :~: 
- - o- ~ 

30RY I.T ~ 
3 OA1......LJJ ,.. ,~ 

t:::i :J7J1, I)'::,? j 
FUSIBLE LINK 

208 J:U-
1 ,.,, 

5031Rj 

4 _____ ,__...--__ __, I 

3 0 RW 

;l,1}-',-{ ::,~'E--9 
START I NG MOTOR 

I 

~D~ 
3c:i~ 
000 

1l l 

,! 

n :~: J. 
L 1•1; 

~· • 1,1: o c •lcl; c 

'1 <I• - , <IC 

~ 

-

~-~; 
-

l 
~~ 
- -

J. 259R 
0.5 VB 
1.25VR 
1.25LY 
0.5V 
O. 5GB 
0. 5Gl 
l.25Y 
'1.0l 
> OL 
1 25Vl 
2.0RL 
0.5L 
0. 50W 
0. 5GR 
l.26L 
0.5YB 

-

l.25BR 

\,2 U< 

.0 L 
0. L 

1.2 G 

I 

y Ill: Yellow L i!f Blue 

YB Bil Yellow Black LW l!ls Blue lhlte 

YR Mil, Yellow Red LR i!ii!, Blue Red 

YL Mi!i Yellow Blue LB i!il Blue Black 

;f;-::,;l,-(,:,'1-
HORN SW 

l.25Lg-1.25lg 

1.256 1.256 

1-A5✓1&~,,5✓1J.1,f 
BOOM LAMP&HEAO LAMP 
sw - ;;;-, 

05AG -05RG /~ 
I 25YR O 5Y '-c,'-.. (ii\ 
125Y 0501 ,~&'.!JI 
1259 058 ~ 

- L__=._ 
0.58A-;R 

30 

J. owe o WR 

3.0R JOR f\.. 
30A8 ORB .J/ 
n~ OR• 

3.0AI 
1.25Y 
3.00! 
125YL 
l 25YB 
20L 
J.ORL 

2.0RL 
3.0/.. 
J.ORY 

;l,'9-'9;l,-( ·,'1-
STARTER SW 

3.0RI 

R in\ Red GW liS Green lhile Gr 11,- G,ay 

RY i!ill!Red Ye 11 ow GR lii!i G1een Red 

RWi!<SRedWhlte B /II. Black Br * B,own 

RB i!<IRed Black BR iii, Black Red YW Ms Yellow White 
1-+~----t-+=cc-----+-t---c-=-----+--t-~---+--+------t-w 8 While LG i!ili Blue G,een RG i!iliRed G1een BW IS Black White RL ;lij!j Red Blue 

WB 81 Whl le Black Lg ffli( Ymg leaves G .. Green GL !ii Green Black GB !ii G,een Bla<I silv
erh

orn
.co

.uk



y i'il 
YB i'i'i,W. 
YR i'iliff;. 
YL i'ilJlr 
w s 
WB S,\I\ 

!GI~ (IJ:;1~T-fizJv) 
WIRING DIAGRAM(ONE TOUCH DECEL) 

~-----~-----------, 
I ~2'i±~H@cti 
'-------- ' ' 
' 

I 
....fil\'._ - ~ I. 25RW 4 

I 
I 

I 
I 
I 

I 

+ 
/~'.:l'rlJ 
BATTERY 

ljl,,­
RELAY 

$11'v- ..JL_ - I. 25R 
TAIMER 6 

_J__ - - I. 25Y 3 
__!L_ - I. 258 5 . - ~ 

' ' 

1''.:l'r,-- 1. 258 -- 1. 258 
ITCH I 

10 
I. 25Y -- I. 25Y 

----:: I 8 
I. 25R -- I. 25R - -- 9 

I I I. 25RW -- I. 25RW 7 
,~1'i7- J ~ -

/\-+J.. 
' ,WI RE HARNESS, ' 

I I 

I I 3.0RL r-~ 3.0RL --
I I L-~ 

I I 3.0GW 
I I 

L __ I I. 25RW I 

I I I. 25Y 

I 
I 

~~ IT0 p- I 
I 

L==J 
I 

__ =::_j 
~! [ill] 1 

L _____ _ 3. ORL 

------

I 

Ye 11 ow L j,lf 8 Jue R iff; Red GW fls Green Whl le Gr 
Yellow Black LW ialfS Blue White RY iii'<Ji Red Ye 11 OW GR fliii'< Green Red Or 
Ye 11 ow Red LR A'i/f; Blue Red RW iir<S Red White B ,\I\ BI ack Br 
Yet I ow 81 ue LB A';\I\ Blue Black RB iir<,W. Red Black BR "'*' BI ack Red YW 
Wh I le LG j:!r~ Blue Green RG iii'<~ Red Green BW "'s BI ac k Wh It e RL 
Whl le Black Lg :l§;!i:; Young Leaves G u Green GL j-J,f. Green Black GB 

2.08 
I. 25L 
I . 25R 
I. 25W 
2. OG 
2. ORL 

2.0G 
2.08 
I. 25W 

2.0RL 20A_ 2.0RL coco - 00 

24 - 25 NU') 

~ ~ 
t>( 26 

I. 25W 
I. 258 

I. 25L 

I 25R 

-'.1L,- Grav 

-;tL,::,,::,i Orange 

* 81 own 

i'ils Ye I I ow Wh l t e 

iir<i!r Red BI ue 

am Green Black 

--11 - ~ 12 - -13 - -H -I 5 - -16 --

--20 P .._ -19 G --
21 H -~ 

22 9 
23 I 0 

17 
< 

18 

2.08 
I. 25L 
I. 25Y 
I. 25W 
2. OG 
2 . OR 

2.0W 
~ 

2. OB 
2. OR 

LJ 

1,:~7-9, 
I INDICATOR I 

R=tr--
8=tj 
~ ~ I I --

I 

0. 5GR I ~ 
0. 58 I 

L __ 
0. 5Lg 

0. 5Lg (~ 

5)-j'y-ljl,­
TAIMER RELAY 

'r~/1,'./L, / 1'" 
DECEL SOLEOID 

7~/1,5::.,7 
DECEL LAMP 

'f~Jv'J...1' '.:I 'r 
DECEL SWITCH 

silv
erh

orn
.co

.uk



1,1,,772164-03110,,"LABEL ASSY",1,,,,,,,,,,,,,,,,, 
1-1,1,,772164-03111,,"LABEL ASSY",1,,,,,,N,,,M/#01437,,,,,,,, 
1A,1,,772164-03140,,"LABEL ASSY",1,,,,,,,3,,,,,,,,,, 
2,2,,172164-03110,,"LABEL, SPECIFICATION",1,,,,,,,,,,,,,,,,, 
2A,2,,172164-03400,,LABEL,1,,,,,,,3,,,,,,,,,, 
3,2,,172164-03120,,"LABEL,FEED WATER",1,,,,,,,,,,,,,,,,, 
4,2,,172164-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,, 
4A,2,,172164-03410,,LABEL,1,,,,,,,3,,,,,,,,,, 
5,2,,172164-03150,,"LABEL (VIO40",2,,,,,,,,,,,,,,,,, 
5-1,2,,172164-03151,,LABEL(VIO40,2,,,,,,N,,,M/#00883,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",1,,,,,,,,,,,,,,,,, 
8,2,,172164-03170,,"REAR EMBLEM",1,,,,,,,,,,,,,,,,, 
8-1,2,,172164-03171,,"EMBLEM, REAR",1,,,,,,R,,,M/#02206,,,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",1,,,,,,,,,,,,,,,,, 
10,2,,172169-03180,,LABEL,1,,,,,,,,,,,,,,,,, 
11,2,,172164-03190,,"LABEL, TURN.",1,,,,,,,,,,,,,,,,, 
11-1,2,,172164-03560,,LABEL,1,,,,,,N,,,M/#01437,,,,,,,, 
12,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",1,,,,,,,,,,,,,,,,, 
12-1,2,,172141-03202,,"LABEL,CAUTION",1,,,,,,N,,,M/#01437,,,,,,,, 
13,2,,172147-03210,,LABEL,1,,,,,,,,,,,,,,,,, 
14,2,,172165-03220,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
15,2,,172519-03290,,"LABEL, ENG.COVER",1,,,,,,,,,,,,,,,,, 
15-1,2,,172519-04180,,"LABEL,WARNING",1,,,,,,N,,,M/#01437,,,,,,,, 
16,2,,172137-03301,,"LABEL, TURNING LOCK",1,,,,,,Z,,,M/#01920,,,,,,,, 
17,2,,172142-03301,,LABEL,1,,,,,,,,,,,,,,,,, 
17-1,2,,172142-03302,,"LABEL,CAUTION",1,,,,,,N,,,M/#01437,,,,,,,, 
18,2,,172155-03310,,"LABEL, OILING",1,,,,,,,,,,,,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
20,2,,172165-03610,,"LABEL A",1,,,,,,,,,,,,,,,,, 
20-1,2,,172964-03610,,"LABEL A",1,,,,,,N,,,M/#01437,,,,,,,, 
21,2,,172165-03620,,"LABEL B",1,,,,,,,,,,,,,,,,, 
21-1,2,,172164-03500,,LABEL,1,,,,,,N,,,M/#01437,,,,,,,, 
22,2,,172165-03660,,"LABEL, BATTERY",1,,,,,,,,,,,,,,,,, 
22-1,2,,172165-03661,,"LABEL,DANGER",1,,,,,,N,,,M/#01437,,,,,,,, 
23,2,,121470-44540,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,, 
24,2,,933112-52400,,"LABEL, FUEL",1,,,,,,,,,,,,,,,,, 
24-1,2,,172183-03250,,LABEL,1,,,,,,N,,,M/#01437,,,,,,,, 
25,2,,172162-03180,,"LABEL,HEATER SWITCH",1,,,,,,Z,,,M/#01217,,,,,,,, 
26,2,,172162-03190,,"LABEL,WIPER SWITCH",1,,,,,,Z,,,M/#01217,,,,,,,, 
27,2,,172164-03200,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,, 
28,2,,172164-03210,,"LABEL, CAB.",1,,,,,,,,,,,,,,,,, 
29,2,,172165-03460,,"LABEL, PATERN A",1,,,,,,,,,,,,,,,,, 
30,2,,172183-03280,,"LABEL, LOCK",1,,,,,,W,,,M/#00926,,,,,,,, 
31,2,,172164-03420,,LABEL,1,,,,,,,3,,,,,,,,,, 
32,2,,172162-03240,,"LABEL,WIPER",1,,,,,,W,,,M/#01362,,,,,,,, 
32-1,2,,172162-03241,,LABEL,1,,,,,,N,,,M/#01437,,,,,,,, 
32-2,2,,172162-03241,,LABEL,1,,,,,,Z,,,M/#01873,,,,,,,, 
33,2,,172164-03510,,LABEL,1,,,,,,W,,,M/#01437,,,,,,,, 
34,2,,172164-03520,,"LABEL,DANGER",1,,,,,,W,,,M/#01437,,,,,,,, 
35,2,,172164-03540,,LABEL,1,,,,,,W,,,M/#01437,,,,,,,, 
36,2,,172964-03370,,LABEL,1,,,,,,W,,,M/#01437,,,,,,,, 
37,2,,172964-03390,,"LABEL,WARNING",1,,,,,,W,,,M/#01437,,,,,,,, 
38,2,,172964-03480,,LABEL,1,,,,,,W,,,M/#01437,,,,,,,, 
38-1,2,,172964-03481,,LABEL,1,,,,,,N,,,M/#01499,,,,,,,, 
39,2,,172519-04290,,"LABEL,WARNING",1,,,,,,W,,,M/#01437,,,,,,,, 
40,2,,172519-04300,,LABEL,1,,,,,,W,,,M/#01437,,,,,,,, 
41,2,,172173-03250,,LABEL,1,,,,,,W,,,M/#01637,,,,,,,, 
42,2,,172164-03530,,"LABEL,WARNING",1,,,,,,W,,,M/#01437,,,,,,,, 
43,2,,172164-03350,,"LABEL,LIFTING",1,,,,,,W,,,M/#02054,,,,,,,, 
44,2,,172164-03550,,LABEL,1,,,,,,W,3,,M/#01437,,,,,,,, 
45,1,,172165-03230,,"LABEL, P.T.O.",1,,,,,,,1,,,,,,,,,, 
45-1,1,,172165-03231,,"LABEL, P.T.O.",1,,,,,,N,1,,M/#01217,,,,,,,, 

silv
erh

orn
.co

.uk



46,1,,172168-03301,,"LABEL, SELECT",1,,,,,,,1,,,,,,,,,, 
47,1,,172165-03240,,LABEL,1,,,,,,,2,,,,,,,,,, 
48,1,,172168-03401,,LABEL,1,,,,,,W,M,,M/#01548,,,,,,,, 
49,1,,172168-03410,,LABEL,1,,,,,,W,4,,M/#01548,,,,,,,, 
50,1,,172175-03550,,LABEL(2-WAY,1,,,,,,,5,,,,,,,,,, 
51,1,,172173-03560,,"LABEL (YANMAR",1,,,,,,,5,,,,,,,,,, 
52,1,,172173-03570,,"LABEL (KOMATSU",1,,,,,,,5,,,,,,,,,, 
53,1,,172165-03471,,LABEL,1,,,,,,,6,,,,,,,,,, 
54,1,,172312-03050,,LABEL,1,,,,,,,4,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 r/ii (~-\' l::Y) (JP) 
Fig. LABEL (CABIN) (JP) 

~WvNo. 1-1~.~WvNo.2~&43~•~*~-
1 -1 i n C. 2 ~ 43 24 
'\ 40 24-1 

9 

-~- ll~N o. tri:ll-tlt■ MACHINE SERIAL No. & 
ENGINE SERIAL No. 
IS STAMPED INTO 

:tl{;t;: N o . ff1(1J-tlt■ 
MACHINE SERIAL No. 
IS STAMPED INTO 
THIS LOCATION 

THIS LOCATION 

34 33 36 

15 11-1 
15-1 

7'[..,::Z.::J l:::'.!1-?J'-bfr. 4 TELESCOPIC ARM SPEC. 
JlWvNo. 1Al.t:. 
JlWvNo. 2A~644~~~*T■ 
1 Ai n c. 2A ~ 44 

5 
5-1 54 

19 3 47 30 37 

(B):fJ'&~~ 
VIEWED FROM@ 

1 7 _!lJ//J:>,, 
17-1 ~ 

~39 

~18 
IJ-+f-H 
RESERVER 

2r;::c1' /~JL,7'811 2~~1~ 
DETAIL 2-WAY VALVE li 
~ /1>7'J 

52~51 BATTERY 

38 •a~• *I 
38-1 -----

(
JrltltJfil.#i.pl':j:tfqJ ~ 
IN THE OPERATION 
MANUAL CASE 

silv
erh

orn
.co

.uk



1,1,,772164-03170,,"LABEL ASSY",1,,,,,,,,,,,,,,,,, 
2,2,,172164-03151,,LABEL(VIO40,2,,,,,,,,,,,,,,,,, 
3,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
4,2,,172164-03171,,"EMBLEM, REAR",1,,,,,,,,,,,,,,,,, 
5,2,,172164-03180,,"MARK,NO.1",1,,,,,,,,,,,,,,,,, 
6,2,,172169-03180,,LABEL,1,,,,,,,,,,,,,,,,, 
7,2,,172147-03210,,LABEL,1,,,,,,,,,,,,,,,,, 
8,2,,172176-03330,,"LABEL,GREASE FEED(E",1,,,,,,,,,,,,,,,,, 
9,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
10,2,,172171-03400,,PLATE,1,,,,,,,,,,,,,,,,, 
13,2,,172141-03440,,LABEL,1,,,,,,,,,,,,,,,,, 
14,2,,172183-03450,,"LABEL,FUEL",1,,,,,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
16,2,,172164-03610,,"LABEL A",1,,,,,,,,,,,,,,,,, 
17,2,,172164-03620,,LABEL,1,,,,,,,,,,,,,,,,, 
18,2,,172171-03700,,LABEL,1,,,,,,,,,,,,,,,,, 
19,2,,172171-03710,,LABEL,1,,,,,,,,,,,,,,,,, 
20,2,,172171-03720,,LABEL,1,,,,,,,,,,,,,,,,, 
21,2,,172171-03740,,LABEL,1,,,,,,,,,,,,,,,,, 
22,2,,172171-03750,,LABEL,2,,,,,,,,,,,,,,,,, 
23,2,,172171-03760,,LABEL,1,,,,,,,,,,,,,,,,, 
24,2,,172171-03770,,LABEL,1,,,,,,,,,,,,,,,,, 
25,2,,172171-03780,,LABEL,1,,,,,,,,,,,,,,,,, 
26,2,,172155-03790,,LABEL,1,,,,,,,,,,,,,,,,, 
27,2,,172171-03790,,"LABEL, RADIATOR",1,,,,,,,,,,,,,,,,, 
28,2,,172171-03800,,LABEL,1,,,,,,,,,,,,,,,,, 
29,2,,172171-03810,,LABEL,1,,,,,,,,,,,,,,,,, 
30,2,,172125-03950,,"LABEL, AIR CLEANER",1,,,,,,,,,,,,,,,,, 
31,2,,124764-44810,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,, 
32,2,,172164-03200,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,, 
33,2,,172183-03280,,"LABEL, LOCK",1,,,,,,,,,,,,,,,,, 
34,2,,172168-03301,,"LABEL, SELECT",1,,,,,,,,,,,,,,,,, 
35,2,,172165-03460,,"LABEL, PATERN A",1,,,,,,,,,,,,,,,,, 
36,2,,172141-03501,,"LABEL(ADJUST CRAWLER",1,,,,,,,,,,,,,,,,, 
37,2,,172165-03231,,"LABEL, P.T.O.",1,,,,,,,,,,,,,,,,, 
38,2,,172164-03700,,LABEL,1,,,,,,,,,,,,,,,,, 
39,2,,172164-03710,,LABEL,1,,,,,,,,,,,,,,,,, 
40,2,,172164-03210,,"LABEL, CAB.",1,,,,,,W,,,M/#02404,,,,,,,, 

silv
erh

orn
.co

.uk



IJ-lf-H 
RESERVER 

/i,,Y=j-lJ 
BATTERY 

9 8 17 36 

5 15 32 

-~- WlllN o. trllJUi:a MACHINE SERIAL No. & 
ENGINE SERIAL No. 
IS STAMPED INTO 
THIS LOCATION 

2 ijf (:t:-v t:Y) (EX) 
Fi g. LABEL (CABIN) (EX) 

29 22 2 

19 

" I " 
~\fE~,ROM ® 

38 39 

tFT 

22 16 2 

27 

~ 
(H) f.J' 6 §!! i5 
'VIEWED FROM <ti) 

28 

;tt:;~ 'Y 1--P'!S 
BONNET INSIDE 

14 

Cfl!ffjl!I 
DETAIL C 

37 

7 

(5}f.J'6~i5 
VIEWED FROM @ 

21 13 18 35 24 4 25 

\-33 

Gffffjl!I 10 
DETAIL G 

(
nllt~tfi•pq:eq:i ~ 
IN THE OPERATION 
MANUAL CASE 

silv
erh

orn
.co

.uk



1,1,,772164-03200,,"LABEL ASSY",1,,,,,,,,,,,,,,,,, 
2,2,,172164-03640,,LABEL,1,,,,,,,,,,,,,,,,, 
3,2,,172164-03630,,LABEL,1,,,,,,,,,,,,,,,,, 
4,2,,172176-03230,,"LABEL, GREASE FEED",1,,,,,,,,,,,,,,,,, 
5,2,,172164-03151,,LABEL(VIO40,2,,,,,,,,,,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
7,2,,172143-03180,,LABEL,1,,,,,,,,,,,,,,,,, 
8,2,,172164-03171,,"EMBLEM, REAR",1,,,,,,,,,,,,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",1,,,,,,,,,,,,,,,,, 
10,2,,172142-03451,,"LABEL, BOOM",2,,,,,,,,,,,,,,,,, 
11,2,,172164-03210,,"LABEL, CAB.",1,,,,,,,,,,,,,,,,, 
12,2,,172147-03210,,LABEL,1,,,,,,,,,,,,,,,,, 
13,2,,172165-03440,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
14,2,,172187-03550,,"LABEL,OILING(F,G)",1,,,,,,,,,,,,,,,,, 
15,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
16,2,,172165-03460,,"LABEL, PATERN A",1,,,,,,,,,,,,,,,,, 
17,2,,172171-03420,,LABEL,1,,,,,,,,,,,,,,,,, 
18,2,,933112-55700,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,, 
19,2,,172187-03560,,"LABEL,FUEL(F,G)",1,,,,,,,,,,,,,,,,, 
20,2,,172183-03280,,"LABEL, LOCK",1,,,,,,,,,,,,,,,,, 
21,2,,172143-03250,,"LABEL,ADJUST CRAWLER",1,,,,,,,,,,,,,,,,, 
22,2,,172168-03301,,"LABEL, SELECT",1,,,,,,,,,,,,,,,,, 
23,2,,172165-03231,,"LABEL, P.T.O.",1,,,,,,,,,,,,,,,,, 
24,2,,172164-03720,,LABEL,1,,,,,,,,,,,,,,,,, 
25,2,,172164-03730,,LABEL,1,,,,,,,,,,,,,,,,, 
26,2,,172164-03200,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,, 
27,1,,172187-03600,,LABEL,1,,,,,,,,,,,,,,,,, 
28,1,,172187-03610,,LABEL,1,,,,,,,,,,,,,,,,, 
29,1,,172187-03620,,LABEL,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 itii ( ~;, t:Y) ( E P) 
Fi g. LABEL (CABIN) (EP) 

~W~No. 1~.~W~No.2ft626**~*~· 
linc.2~26 19 

~ 

18 
1'{::,;::jl- •y 1--P':lft 
BONNET INSIDE 

®b't:iJ!Q 
VIEWED FROM @ 

B 

7 

26 

f20 
-~- ~!IC! N o . tr~lilt■ @fWfffal 
MACHINE SERIAL No. & DETAIL@ 
ENGINE SERIAL No. 
IS STAMPED INTO 
THIS LOCATION 

8 27 

C 

15--f~rn~L4 

a-1=~:::!l.l:E~il-L~ 

(A)jJ, 6 Je Q 
VI EWED FROM @ 

2 

29 

5 

5 

23 

17 

(0)1J'6~l5 
VIEWED FROM@ 

rm:_ 
~ .. 14 

IJ+J-li. 
RESERVER silv

erh
orn

.co
.uk



1,1,,772164-03100,,"LABEL ASSY",,1,,,,,,,,,,,,,,,, 
1-1,1,,772164-03101,,"LABEL ASSY",,1,,,,,N,,,,,M/#01437,,,,,, 
1A,1,,772164-03150,,"LABEL ASSY",,1,,,,,,3,,,,,,,,,, 
2,2,,172164-03110,,"LABEL, SPECIFICATION",,1,,,,,,,,,,,,,,,, 
2A,2,,172164-03400,,LABEL,,1,,,,,,3,,,,,,,,,, 
3,2,,172164-03120,,"LABEL,FEED WATER",,1,,,,,,,,,,,,,,,, 
4,2,,172164-03130,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,, 
4A,2,,172164-03410,,LABEL,,1,,,,,,3,,,,,,,,,, 
5,2,,172164-03150,,"LABEL (VIO40",,2,,,,,,,,,,,,,,,, 
5-1,2,,172164-03151,,LABEL(VIO40,,2,,,,,N,,,,,M/#00883,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",,1,,,,,,,,,,,,,,,, 
8,2,,172164-03170,,"REAR EMBLEM",,1,,,,,,,,,,,,,,,, 
8-1,2,,172164-03171,,"EMBLEM, REAR",,1,,,,,R,,,,,M/#02206,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",,1,,,,,,,,,,,,,,,, 
10,2,,172169-03180,,LABEL,,1,,,,,,,,,,,,,,,, 
11,2,,172164-03190,,"LABEL, TURN.",,1,,,,,,,,,,,,,,,, 
11-1,2,,172164-03560,,LABEL,,1,,,,,N,,,,,M/#01437,,,,,, 
12,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,1,,,,,,,,,,,,,,,, 
12-1,2,,172141-03202,,"LABEL,CAUTION",,1,,,,,N,,,,,M/#01437,,,,,, 
13,2,,172147-03210,,LABEL,,1,,,,,,,,,,,,,,,, 
14,2,,172165-03220,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
15,2,,172519-03290,,"LABEL, ENG.COVER",,1,,,,,,,,,,,,,,,, 
15-1,2,,172519-04180,,"LABEL,WARNING",,1,,,,,N,,,,,M/#01437,,,,,, 
16,2,,172137-03301,,"LABEL, TURNING LOCK",,1,,,,,Z,,,,,M/#01920,,,,,, 
17,2,,172142-03301,,LABEL,,1,,,,,,,,,,,,,,,, 
17-1,2,,172142-03302,,"LABEL,CAUTION",,1,,,,,N,,,,,M/#01437,,,,,, 
18,2,,172155-03310,,"LABEL, OILING",,1,,,,,,,,,,,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
20,2,,172165-03610,,"LABEL A",,1,,,,,,,,,,,,,,,, 
20-1,2,,172964-03610,,"LABEL A",,1,,,,,N,,,,,M/#01437,,,,,, 
21,2,,172165-03620,,"LABEL B",,1,,,,,,,,,,,,,,,, 
21-1,2,,172164-03500,,LABEL,,1,,,,,N,,,,,M/#01437,,,,,, 
22,2,,172165-03660,,"LABEL, BATTERY",,1,,,,,,,,,,,,,,,, 
22-1,2,,172165-03661,,"LABEL,DANGER",,1,,,,,N,,,,,M/#01437,,,,,, 
23,2,,121470-44540,,"LABEL, SUB-TANK",,1,,,,,,,,,,,,,,,, 
24,2,,933112-52400,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,, 
24-1,2,,172183-03250,,LABEL,,1,,,,,N,,,,,M/#01437,,,,,, 
25,2,,172164-03140,,"LABEL,FRONT",,1,,,,,,,,,,,,,,,, 
26,2,,172151-03540,,"LABEL,PATTERN A",,1,,,,,,,,,,,,,,,, 
27,2,,172183-03280,,"LABEL, LOCK",,1,,,,,W,,,,,M/#00926,,,,,, 
27-1,2,,172183-03280,,"LABEL, LOCK",,2,,,,,K,,,,,M/#01537,,,,,, 
28,2,,172164-03420,,LABEL,,1,,,,,,3,,,,,,,,,, 
29,2,,172164-03510,,LABEL,,1,,,,,W,,,,,M/#01437,,,,,, 
30,2,,172164-03520,,"LABEL,DANGER",,1,,,,,W,,,,,M/#01437,,,,,, 
31,2,,172164-03540,,LABEL,,1,,,,,W,,,,,M/#01437,,,,,, 
32,2,,172964-03370,,LABEL,,1,,,,,W,,,,,M/#01437,,,,,, 
33,2,,172964-03390,,"LABEL,WARNING",,1,,,,,W,,,,,M/#01437,,,,,, 
34,2,,172964-03480,,LABEL,,1,,,,,W,,,,,M/#01437,,,,,, 
34-1,2,,172964-03481,,LABEL,,1,,,,,N,,,,,M/#01499,,,,,, 
35,2,,172519-04290,,"LABEL,WARNING",,1,,,,,W,,,,,M/#01437,,,,,, 
36,2,,172519-04300,,LABEL,,1,,,,,W,,,,,M/#01437,,,,,, 
37,2,,172173-03250,,LABEL,,1,,,,,W,,,,,M/#01637,,,,,, 
38,2,,172164-03350,,"LABEL,LIFTING",,1,,,,,W,,,,,M/#02054,,,,,, 
39,2,,172164-03550,,LABEL,,1,,,,,W,3,,,,M/#01437,,,,,, 
40,1,,172165-03230,,"LABEL, P.T.O.",,1,,,,,,1,,,,,,,,,, 
40-1,1,,172165-03231,,"LABEL, P.T.O.",,1,,,,,N,1,,,,M/#01217,,,,,, 
41,1,,172168-03301,,"LABEL, SELECT",,1,,,,,,1,,,,,,,,,, 
42,1,,172165-03240,,LABEL,,1,,,,,,2,,,,,,,,,, 
43,1,,172168-03401,,LABEL,,1,,,,,W,4,,,,M/#01548,,,,,, 
44,1,,172168-03410,,LABEL,,1,,,,,W,M,,,,M/#01548,,,,,, 
45,1,,172173-03550,,"LABEL (2-WAY",,1,,,,,,5,,,,,,,,,, 
46,1,,172173-03560,,"LABEL (YANMAR",,1,,,,,,5,,,,,,,,,, 

silv
erh

orn
.co

.uk



47,1,,172173-03570,,"LABEL (KOMATSU",,1,,,,,,5,,,,,,,,,, 
48,1,,172151-03550,,"LABEL,PATTERN B",,1,,,,,,6,,,,,,,,,, 
49,1,,172312-03050,,LABEL,,1,,,,,,4,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 ijf (:.t=:;, / t:) (JP) 
Fi g. LABEL (CANOPY) (JP) 

JlWL, No. 1 -1 (;t, J!tf:IL, No. 2tN3 3 8€~ha:T o 

1-linc.2~38 

' 12 
12-1 

;r,:::;* ._, t--~S 
BONNET INSIDE 

•~- WANo. tnilili:a 
MACHINE SERIAL No. & 
ENGINE SERIAL No. 
IS STAMPED INTO 
THIS LOCATION 

23 

24 
24-1 

7 20-1 
~ 20 21 

21--wrv '>do 
31 39 74/ 

e~N o . tr~Htr■ 
MACHINE SERIAL No. 
IS STAMPED INTO 
THIS LOCATION 

IEI~ 
PREVIOUS 

(A)tlJHB 
DETAIL@ 

19 383 42 

28 26 
13 40 43 16 

45 
48 

(B)t.J,tt~ # 17 
VIEWED FROM@ 17-1 

~ 
§:: 

22 IJ-ij'-/~ 
22-1 RESERVER 

2 si ::i:: 1 H)I., :tii 
DETAIL 2WAY VALVE 

15 11-1 
16-1 

71.,,A::J !::'Y?7'-.L.,..ft:jf 
" TELESCOPIC ARM SPEC. 

J!tf:IL, No. 1 Ali, 
J!WL,No.2A"639~~ha:"t. 
1Ainc.2A~39 

5 
6-1 49 

47lii-46 ~~~iE~v 
34J ~ 
34-1~ 

(
JDtl!t!Ri't1'?.ltEcfl ~ IN THE OPERATION 
MANUAL CASE 

silv
erh

orn
.co

.uk



1,1,,772164-03120,,"LABEL ASSY",,1,,,,,,,,,,,,,,,, 
2,2,,172164-03151,,LABEL(VIO40,,2,,,,,,,,,,,,,,,, 
3,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
4,2,,172164-03171,,"EMBLEM, REAR",,1,,,,,,,,,,,,,,,, 
5,2,,172164-03180,,"MARK,NO.1",,1,,,,,,,,,,,,,,,, 
6,2,,172169-03180,,LABEL,,1,,,,,,,,,,,,,,,, 
7,2,,172147-03210,,LABEL,,1,,,,,,,,,,,,,,,, 
8,2,,172176-03330,,"LABEL,GREASE FEED(E",,1,,,,,,,,,,,,,,,, 
9,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
10,2,,172171-03400,,PLATE,,1,,,,,,,,,,,,,,,, 
13,2,,172141-03440,,LABEL,,1,,,,,,,,,,,,,,,, 
14,2,,172183-03450,,"LABEL,FUEL",,1,,,,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
16,2,,172164-03610,,"LABEL A",,1,,,,,,,,,,,,,,,, 
17,2,,172164-03620,,LABEL,,1,,,,,,,,,,,,,,,, 
18,2,,172171-03700,,LABEL,,1,,,,,,,,,,,,,,,, 
19,2,,172171-03710,,LABEL,,1,,,,,,,,,,,,,,,, 
20,2,,172171-03720,,LABEL,,1,,,,,,,,,,,,,,,, 
21,2,,172171-03740,,LABEL,,1,,,,,,,,,,,,,,,, 
22,2,,172171-03750,,LABEL,,2,,,,,,,,,,,,,,,, 
23,2,,172171-03760,,LABEL,,1,,,,,,,,,,,,,,,, 
24,2,,172171-03770,,LABEL,,1,,,,,,,,,,,,,,,, 
25,2,,172171-03780,,LABEL,,1,,,,,,,,,,,,,,,, 
26,2,,172155-03790,,LABEL,,1,,,,,,,,,,,,,,,, 
27,2,,172171-03790,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,, 
28,2,,172171-03800,,LABEL,,1,,,,,,,,,,,,,,,, 
29,2,,172171-03810,,LABEL,,1,,,,,,,,,,,,,,,, 
30,2,,172125-03950,,"LABEL, AIR CLEANER",,1,,,,,,,,,,,,,,,, 
31,2,,124764-44810,,"LABEL, SUB-TANK",,1,,,,,,,,,,,,,,,, 
32,2,,172183-03280,,"LABEL, LOCK",,1,,,,,,,,,,,,,,,, 
33,2,,172164-03140,,"LABEL,FRONT",,1,,,,,,,,,,,,,,,, 
34,2,,172151-03540,,"LABEL,PATTERN A",,1,,,,,,,,,,,,,,,, 
35,2,,172168-03301,,"LABEL, SELECT",,1,,,,,,,,,,,,,,,, 
36,2,,172141-03501,,"LABEL(ADJUST CRAWLER",,1,,,,,,,,,,,,,,,, 
37,2,,172165-03231,,"LABEL, P.T.O.",,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 !Mi (=Fi'Jl:::) (EX) 
Fi g. LABEL (CANOPY) (EX) 

~W~No. 1~.~W~No.2~637•*~*~-
1 inc.2~37 

~20 

§-26 
1)-lf-l\ 
RESERVER 

l'i.'JrlJ 
BATTERY 

17 36 

(A)tJ'6~~ 
VI EWE□ FROM @ 

5 15 33 

~ 

-~- W~N o. tr"l!J{lt■ MACHINE SERIAL No. & 
ENGINE SERIAL No. 
IS STAMPED INTO 
THIS LOCATION 

29 22 2 

28 30 

7!t:., ~ 'J 1-- J1HJ 
BONNET INSIDE 

22 16 2 

31 

13 

rk-19 
~24 

27 

~ 

18 21 

37 

7 

(J)f.J'6~S> 
VIEWED FROM Q) 

32~t32 

14 

C 

34 

{B)t.J•6~@ 
VIEWED FROM @ 

4 25 

G!Jtfjffl 10 
DETAIL G 

silv
erh

orn
.co

.uk



1,1,,772164-05100,,"TOOL SET",1,1,,,,,,,,,,,,,,,, 
2,2,,933110-90000,,"BAG, TOOL",1,1,,,,,,,,,,,,,,,, 
3,2,,172614-38300,,"PIN 5X45, LOCK",4,4,,,,,,,,,,,,,,,, 
3-1,2,,172112-38111,,"PIN, COTTER",4,4,,,,,N,,,M/#02404,,M/#02404,,,,,, 
4,2,,104200-92350,,"DRIVER, SCREW",1,1,,,,,,,,,,,,,,,, 
5,2,,119640-92750,,"WRENCH, FILTER",1,1,,,,,,,,,,,,,,,, 
6,2,,172122-05100,,NOZZLE,1,1,,,,,,,,,,,,,,,, 
6-1,2,,172122-05101,,NOZZLE,1,1,,,,,N,,,M/#01427,,M/#01427,,,,,, 
7,2,,28110-080100,,"WRENCH  8X10",1,1,,,,,,,,,,,,,,,, 
8,2,,28110-120140,,"WRENCH 12X14",1,1,,,,,,,,,,,,,,,, 
8-1,2,,28110-120140,,"WRENCH 12X14",2,2,,,,,K,,,M/#01318,,M/#01318,,,,,, 
9,2,,28110-170190,,"WRENCH 17X19",1,1,,,,,,,,,,,,,,,, 
10,2,,28110-220240,,"WRENCH 22X24",1,1,,,,,,,,,,,,,,,, 
11,2,,28110-270300,,"WRENCH 27X30",1,1,,,,,,,,,,,,,,,, 
12,2,,28110-320360,,"WRENCH 32X36",1,1,,,,,Z,,,MXXX,,MXXX,,,,,, 
13,2,,28150-080000,,"BAR WRENCH  8",1,1,,,,,,,,,,,,,,,, 
14,2,,28227-271400,,"BOX WRENCH 27X140",1,1,,,,,,,,,,,,,,,, 
15,2,,28230-120250,,"TURNING HANDLE",1,1,,,,,,,,,,,,,,,, 
16,2,,933110-09700,,"HOSE, GREASE",1,1,,,,,,,,,,,,,,,, 
16-1,2,,933110-09701,,"HOSE, GREASE",1,1,,,,,N,,,M/#01427,,M/#01427,,,,,, 
17,2,,933110-09800,,"GUN 800, GREASE",1,1,,,,,,,,,,,,,,,, 
17-1,2,,933110-09801,,"GUN 800, GREASE",1,1,,,,,N,,,M/#01427,,M/#01427,,,,,, 
18,2,,933171-00470,,"PLIERS 200",1,1,,,,,,,,,,,,,,,, 
22,1,,172176-07330,,"BAG, MANUAL",1,1,,,,,W,,,M/#01427,,M/#01427,,,,,, 

silv
erh

orn
.co

.uk



BI~ 
Fig. TOOL 

~W~No. 1~.~W~No.2~618••~*~• 
1inc.2~18 
~ 

3 

2 r 

5 

silv
erh

orn
.co

.uk



1,1,,172164-11300,,"PIPE, EXHAUST",1,1,,,,,Z,,,M/#01446,,M/#01446,,,,,, 
2,1,,121120-13580,,CLAMP,1,1,,,,,,,,,,,,,,,, 
3,1,,26106-100652,,"BOLT M10X 65 PLATED",1,1,,,,,,,,,,,,,,,, 
4,1,,26706-100002,,"NUT M10",1,1,,,,,,,,,,,,,,,, 
5,1,,172170-11540,,"HOSE,AIR CLEANER",,1,,,,,,,,,,,,,,,, 
6,1,,194250-51660,,"BAND  250",1,1,,,,,,,,,,,,,,,, 
7,1,,23000-070000,,"CLAMP 70",1,1,,,,,,,,,,,,,,,, 
8,1,,172164-11410,,HOSE,1,,,,,,,,,,,,,,,,, 
8-1,1,,172164-11411,,"HOSE, AIR CLEANER",1,,,,,,N,,,M/#01187,,,,,,,, 
9,1,,172164-16470,,COVER,1,,,,,,,,,,,,,,,,, 
9-1,1,,172164-16471,,"COVER ASSY",1,,,,,,N,,,M/#01187,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",2,,,,,,,,,,,,,,,,, 
11,1,,172164-11290,,"PIPE, EXH.",1,1,,,,,W,,,M/#01446,,M/#01446,,,,,, 
13,2,,172164-11310,,MAT,1,1,,,,,W,,,M/#01446,,M/#01446,,,,,, 

silv
erh

orn
.co

.uk



8---1 

7 llll,·f1&1ll'~-f1 
Fig. sue.PIPE & EXH.PIPE 

107 rl---·· Tu 0 

I 
I--../ 
I 

IB~ 

=fi>l:::'.YfHI 
CABIN SPEC. 

PREVIOUS 9 

3 2 
13 

L -~ 
r--..c·") l ( tt,v:---

~ SILENCER 

------------

------
I.?? I) -T 
AIR CLEANER ---------.. 

11 

IB~ 
PREVIOUS 

6 

silv
erh

orn
.co

.uk



1,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,,,,,,,,,,,,,,,, 
1A,2,,172165-12140,,GRIP(RED,1,1,,,,,W,,,M/#01843,,M/#01843,,,,,, 
2,1,,172141-12280,,"CLAMP, ACCEL WIRE",1,1,,,,,,,,,,,,,,,, 
3,1,,172170-12110,,CABLE,1,1,,,,,,,,,,,,,,,, 
4,1,,172137-12270,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,, 
5,1,,172113-12521,,"PIN, CABLE",1,1,,,,,,,,,,,,,,,, 
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,,,,,,,,,,,,,,,, 
7,1,,1A1040-56900,,"PIN  6X 17",1,1,,,,,,,,,,,,,,,, 
8,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,, 
9,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
10,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 ylJ~)~ 
Fig. ACCELERATOR 

6 

5

~~/~10 

.. -~ 

11 

~ 
'•. 3 

silv
erh

orn
.co

.uk



1,1,,172164-08200,,"DECELERATE KIT",1,1,,,,,,1,,,,,,,,,, 
2,2,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,, 
3,2,,172164-12110,,"BASE CMP",1,1,,,,,,,,,,,,,,,, 
4,3,,24550-014200,,"BUSH 14X20",1,1,,,,,,,,,,,,,,,, 
5,2,,26013-080252,,"BOLT M 8X 25",2,2,,,,,,,,,,,,,,,, 
6,2,,172164-12230,,CABLE,1,1,,,,,,,,,,,,,,,, 
7,2,,172164-12250,,"CABLE(ACCELERATOR OD",1,1,,,,,,,,,,,,,,,, 
8,2,,172164-12160,,"LINK B CMP",1,1,,,,,,,,,,,,,,,, 
10,3,,24550-014200,,"BUSH 14X20",1,1,,,,,,,,,,,,,,,, 
11,2,,172164-12200,,"SHAFT CMP",1,1,,,,,,,,,,,,,,,, 
12,2,,172175-12230,,"LINK A",1,1,,,,,,,,,,,,,,,, 
13,2,,933166-17730,,"WASHER 10.5X30",1,1,,,,,,,,,,,,,,,, 
14,2,,172175-12350,,"SPRING, RETURN",1,1,,,,,,,,,,,,,,,, 
15,2,,172175-12370,,PLATE,1,1,,,,,,,,,,,,,,,, 
16,2,,26716-060002,,"NUT 6",1,1,,,,,,,,,,,,,,,, 
17,2,,1C6281-52310,,"PIN 6,COME-OFF SNAP",6,6,,,,,,,,,,,,,,,, 
18,2,,1A1040-56900,,"PIN  6X 17",2,2,,,,,,,,,,,,,,,, 
19,2,,1A3809-56915,,"PIN 6X 20",1,1,,,,,,,,,,,,,,,, 
20,2,,119620-66820,,JOINT,1,1,,,,,,,,,,,,,,,, 
21,2,,22137-060000,,"WASHER 6, POLISHED",7,7,,,,,,,,,,,,,,,, 
22,2,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
23,2,,22351-040025,,"PIN 4X25,SPRING",1,1,,,,,,,,,,,,,,,, 
24,2,,24311-000210,,"O-RING 1A P-21.0",4,4,,,,,,,,,,,,,,,, 
25,1,,172137-12270,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,, 
26,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,,,,,,,,,,,,,,,, 
27,2,,172165-12140,,GRIP(RED,1,1,,,,,,,,,,,,,,,, 
28,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



e ??"EJv ( r:J >'9 ,-rT"EJv) 
Fig. ACCELERATOR{ONE TOUCH DECEL) 

l7 

18 1 
r:,, V ::,,1J.F8~~ 
ENGINE SIDE PART 

24 

11 / 

-,.... 

21 f} 

17~ 

~::,,~~~¥~~~~~ ,~~/~) 
ONE TOUCH DECEL KIT(CANOPYJ 
( 172164-08200) 
Flg.9 REF.No.1 
inc.F g.9 REF.No.2~24 

F g.15 REF.No.41 
F g.18 REF.No.51 ~70 
F g.22 REF.No.15A, 16A 
F g.27 REF.No.57~62 

~ 

18 

5 

REFER TO Fig. 15 

REFER TO Fig. 18 

t 
17 

silv
erh

orn
.co

.uk



1,1,,196420-02310,,"ABSORBER, SHOCK",4,4,,,,,,,,,,,,,,,, 
2,1,,172146-13101,,BRACKET,1,1,,,,,,,,,,,,,,,, 
3,1,,172164-13100,,"BRACKET R",1,1,,,,,,,,,,,,,,,, 
4,1,,172146-13111,,BRACKET,1,1,,,,,,,,,,,,,,,, 
5,1,,172164-13110,,"BRACKET L",1,1,,,,,,,,,,,,,,,, 
6,1,,172168-13150,,BRACHET,2,2,,,,,,,,,,,,,,,, 
7,1,,172168-13180,,"BRACKET COMP.,ENGINE",2,2,,,,,,,,,,,,,,,, 
7-1,1,,172168-13181,,"BRACKET COMP.,ENGINE",2,2,,,,,N,,,M/#01318,,M/#01318,,,,,, 
8,1,,172162-13200,,"BOLT M10X30",10,10,,,,,,,,,,,,,,,, 
9,1,,172162-13200,,"BOLT M10X30",8,8,,,,,,,,,,,,,,,, 
10,1,,172124-13230,,"STOPPER, ENGINE",4,4,,,,,,,,,,,,,,,, 
11,1,,172137-46040,,"SEAT, SPRING",10,10,,,,,,,,,,,,,,,, 
12,1,,172137-46040,,"SEAT, SPRING",8,8,,,,,,,,,,,,,,,, 
13,1,,22217-100000,,"SPRING WASHER 10",10,10,,,,,,,,,,,,,,,, 
14,1,,22217-100000,,"SPRING WASHER 10",8,8,,,,,,,,,,,,,,,, 
15,1,,22217-120000,,"SPRING WASHER",8,8,,,,,,,,,,,,,,,, 
16,1,,26013-100252,,"BOLT W/WASHER M10X25",8,8,,,,,,,,,,,,,,,, 
17,1,,26013-120302,,"BOLT W/WASHER M12X30",8,8,,,,,,,,,,,,,,,, 
18,1,,26716-120002,,"NUT 12",8,8,,,,,,,,,,,,,,,, 
19,1,,172162-13200,,"BOLT M10X30",9,,,,,,,1,,,,,,,,,, 
20,1,,172165-13610,,"BOLT M10X 40",1,,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 0 IY:i:Yv 9 Y ~ 
Fig. ENGINE MOUNT 

1 

7 

-----

silv
erh

orn
.co

.uk



1,1,,172164-08100,,"COOLER KIT",1,,,,,,,1,,,,,,,,,, 
2,2,,172162-18020,,COMPRESSOR,1,,,,,,,,,,,,,,,,, 
3,2,,172164-18261,,"COVER ASSY, PULLEY",1,,,,,,,,,,,,,,,,, 
4,2,,172164-18350,,"BRACKET ASSY",1,,,,,,,,,,,,,,,,, 
5,2,,172165-18751,,PLATE,1,,,,,,,,,,,,,,,,, 
6,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,, 
7,2,,26013-080252,,"BOLT M 8X 25",4,,,,,,,,,,,,,,,,, 
8,2,,26106-080552,,"BOLT M 8X 55 PLATED",1,,,,,,,,,,,,,,,,, 
9,2,,26106-080552,,"BOLT M 8X 55 PLATED",2,,,,,,,,,,,,,,,,, 
10,2,,26116-080202,,"BOLT M 8X 20 PLATED",2,,,,,,,,,,,,,,,,, 
11,2,,172165-13610,,"BOLT M10X 40",1,,,,,,,,,,,,,,,,, 
12,2,,172164-18290,,PULLEY,1,,,,,,,,,,,,,,,,, 
13,2,,172165-18601,,"BRACKET ASSY",1,,,,,,,,,,,,,,,,, 
14,2,,172165-18630,,"ADJUSTER ASSY",1,,,,,,,,,,,,,,,,, 
15,2,,172165-18670,,BOSS,1,,,,,,,,,,,,,,,,, 
16,2,,172165-18930,,"PULLEY, TENSION",1,,,,,,,,,,,,,,,,, 
17,2,,172164-19310,,NUT,1,,,,,,,,,,,,,,,,, 
18,2,,129430-42260,,V-BELT(HM38),1,,,,,,,,,,,,,,,,, 
19,2,,129403-42380,,V-PULLEY(D=110),1,,,,,,,,,,,,,,,,, 
20,2,,1A1040-43900,,"SPRING WASHER",1,,,,,,,,,,,,,,,,, 
21,2,,22190-080002,,"SEAL WASHER  8S",4,,,,,,,,,,,,,,,,, 
22,2,,22217-060000,,"SPRING WASHER  6",1,,,,,,,,,,,,,,,,, 
23,2,,22217-080000,,"SPRING WASHER  8",1,,,,,,,,,,,,,,,,, 
24,2,,22252-000400,,"CIRCLIP   40",1,,,,,,,,,,,,,,,,, 
25,2,,24104-062034,,"BALL BEARING",1,,,,,,,,,,,,,,,,, 
26,2,,26013-100252,,"BOLT W/WASHER M10X25",3,,,,,,,,,,,,,,,,, 
27,2,,26106-080202,,"BOLT M 8X 20 PLATED",4,,,,,,,,,,,,,,,,, 
28,2,,26716-060002,,"NUT 6",1,,,,,,,,,,,,,,,,, 
29,2,,26716-080002,,"NUT M 8",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



11 ~Y7v1~-&V7-ij (1-5frl) 
Fig. COMPRESSOR & V PULLEY(COOLER-SPEC.) 

18 

19 

®--28 
®-22 

w}-17 rYI l 

5 

15 {Jt:iuD 

I 

: C 

~,-i 
Z7 21 L 

13 

i( 
~,t/ 11 

---------- IYVYA.. 4 
----- TO ENGi NE 

14 

~ 

IYVYA.. 
TO ENGINE 

1 
Q-5-~~ I-­
COOLER KIT 
(172164-08100) 
Flg.11 REF.No.I 
lnc.Fig.11 REF.No.2~29 

Fig. 12 REF. No. 1 ~ 5 
Fig. 13 REF.No. I ~62 
Fig. 14 REF.No.1 ~49 
Flg. 20 REF. No. 1 ~ 11 
Fig. 36 REF. No. 1. 2 
Fig. 38 REF. No. 1 
F]g.39 REF.No.1~5 
Flg.40 REF.No.1~9 
Flg.41 REF.No.188,23,24,52~54 
Ffg.43 REF.No. 168,228~~38,34 

silv
erh

orn
.co

.uk



1,2,,172164-13240,,HOSE,1,,,,,,,1,,,,,,,,,, 
2,2,,172122-13400,,"CLAMP,RADIATOR HOSE",1,,,,,,,1,,,,,,,,,, 
3,2,,194250-51660,,"BAND  250",2,,,,,,,1,,,,,,,,,, 
4,2,,22217-080000,,"SPRING WASHER  8",1,,,,,,,1,,,,,,,,,, 
5,2,,26116-080162,,"BOLT 8X16",1,,,,,,,1,,,,,,,,,, 
6,1,,172116-13410,,"HOSE(B), WATER DRAIN",2,2,,,,,,,,,,,,,,,, 
6-1,1,,172116-13410,,"HOSE(B), WATER DRAIN",1,1,,,,,K,,,M/#01001,,M/#01001,,,,,, 
7,1,,172164-13430,,"BRACKET E",1,1,,,,,,,,,,,,,,,, 
8,1,,172164-13450,,"BRACKET F",1,1,,,,,,,,,,,,,,,, 
9,1,,172164-13520,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,, 
10,1,,172734-14620,,"PIPE L=300, FUEL",1,1,,,,,W,,,M/#01001,,M/#01001,,,,,, 
11,1,,172164-13600,,"MOUNT L",1,1,,,,,,,,,,,,,,,, 
12,1,,172164-13630,,"MOUNT R",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-13670,,"BRACKET(C), COOLER",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-13691,,PLATE,1,1,,,,,,,,,,,,,,,, 
15,1,,172725-16380,,"GROMMET 15X20",1,1,,,,,,,,,,,,,,,, 
16,1,,129430-44500,,RADIATOR,1,1,,,,,,,,,,,,,,,, 
17,2,,124450-44590,,"CAP, RADIATOR",1,1,,,,,,,,,,,,,,,, 
19,2,,129430-44660,,SHROUD,1,1,,,,,,,,,,,,,,,, 
20,2,,124450-44800,,"LABEL, RADIATOR",1,1,,,,,,,,,,,,,,,, 
21,2,,26014-060122,,"BOLT M 6X 12",4,4,,,,,,,,,,,,,,,, 
22,1,,171064-44510,,"SUB-TANK ASSY",1,1,,,,,,,,,,,,,,,, 
23,2,,171064-44520,,"BODY, SUB-TANK",1,1,,,,,,,,,,,,,,,, 
24,2,,121450-44531,,CAP,1,1,,,,,,,,,,,,,,,, 
25,2,,124450-44560,,CLAMP,1,1,,,,,,,,,,,,,,,, 
26,2,,121470-44581,,GASKET,1,1,,,,,,,,,,,,,,,, 
27,2,,23065-070225,,"HOSE 7X 225",1,1,,,,,,,,,,,,,,,, 
28,1,,124450-44550,,"CLAMP, SUB-TANK",1,1,,,,,,,,,,,,,,,, 
29,1,,129403-44592,,"NET,WIRE",1,1,,,,,,,,,,,,,,,, 
30,1,,121256-44600,,"BRACKET, SUB-TANK",1,1,,,,,,,,,,,,,,,, 
31,1,,129137-49100,,"JOINT,WATER DRAIN",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
32,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,,,,,,,,,,,,,,,, 
34,2,,121250-49121,,PLUG,1,1,,,,,,,,,,,,,,,, 
35,2,,24311-000160,,"O-RING 1A P-16.0",1,1,,,,,,,,,,,,,,,, 
36,1,,124766-59050,,"CLAMP 12",2,2,,,,,,,,,,,,,,,, 
37,1,,124766-59050,,"CLAMP 12",4,4,,,,,,,,,,,,,,,, 
38,1,,22137-080000,,"WASHER 8, POLISHED",6,6,,,,,,,,,,,,,,,, 
39,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
40,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
41,1,,22217-080000,,"SPRING WASHER  8",3,3,,,,,,,,,,,,,,,, 
42,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,Z,,,M/#01030,,M/#01030,,,,,, 
43,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
44,1,,22217-080000,,"SPRING WASHER  8",12,12,,,,,,,,,,,,,,,, 
45,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
46,1,,23010-038000,,"CLAMP 38",4,4,,,,,,,,,,,,,,,, 
47,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,, 
48,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,, 
49,1,,26051-080002,,"NUT M 8",8,8,,,,,,,,,,,,,,,, 
50,1,,26116-080202,,"BOLT M 8X 20 PLATED",12,12,,,,,,,,,,,,,,,, 
51,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
52,1,,26116-080202,,"BOLT M 8X 20 PLATED",3,3,,,,,,,,,,,,,,,, 
53,1,,26116-080202,,"BOLT M 8X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
54,1,,26557-080202,,"SCREW M 8X 20",2,2,,,,,,,,,,,,,,,, 
54-1,1,,26022-080162,,"SCREW M 8X 16",2,2,,,,,N,,,M/#01030,,M/#01030,,,,,, 
55,1,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,, 
56,1,,172165-74900,,"COOLER,OIL",1,1,,,,,,,,,,,,,,,, 
56-1,1,,172165-74901,,"OIL COOLER",1,1,,,,,F,2,,M/#01700,,M/#01700,,,,,, 
57,1,,26716-080002,,"NUT M 8",3,3,,,,,,,,,,,,,,,, 
58,1,,172164-13200,,"HOSE A",1,1,,,,,,,,,,,,,,,, 
58-1,1,,172164-13201,,"HOSE A",1,1,,,,,S,,,M/#01736,,M/#01736,,,,,, 
59,1,,172164-13210,,"HOSE B",1,1,,,,,,,,,,,,,,,, 
60,1,,172122-13310,,"MOUNT, RADIATOR",4,4,,,,,,,,,,,,,,,, 
61,1,,172164-13340,,"BRACKET A",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



62,1,,172164-13370,,"BRACKET B",1,1,,,,,,,,,,,,,,,, 
63,1,,172116-13400,,"HOSE(A), WATER DRAIN",1,1,,,,,,,,,,,,,,,, 
63-1,1,,172116-14620,,"PIPE, FUEL",1,1,,,,,N,,,M/#01001,,M/#01001,,,,,, 
63-2,1,,172141-14610,,"HOSE, FUEL",1,1,,,,,S,,,M/#01187,,M/#01187,,,,,, 

silv
erh

orn
.co

.uk



56 
56-1 

silv
erh

orn
.co

.uk



1,2,,194145-04810,,"WASHER 10",4,,,,,,,,,,,,,,,,, 
2,2,,172126-11510,,"BAND 300",2,,,,,,,,,,,,,,,,, 
3,2,,172122-13310,,"MOUNT, RADIATOR",4,,,,,,,,,,,,,,,,, 
4,2,,172183-13480,,"RUBBER,SEAL",1,,,,,,,,,,,,,,,,, 
5,2,,172164-18000,,"COOLER (A) ASSY",1,,,,,,,,,,,,,,,,, 
6,3,,172162-18040,,BRACKET,1,,,,,,,,,,,,,,,,, 
7,3,,172162-18070,,"PLUG, DRAIN",2,,,,,,,,,,,,,,,,, 
8,3,,172164-18080,,MOTOR,1,,,,,,,,,,,,,,,,, 
9,3,,172165-18080,,CONNECTOR,1,,,,,,,,,,,,,,,,, 
10,3,,172164-18700,,HOSE,1,,,,,,,,,,,,,,,,, 
11,3,,172164-18710,,HOSE,1,,,,,,,,,,,,,,,,, 
12,3,,172164-18720,,HOSE,1,,,,,,,,,,,,,,,,, 
13,3,,172164-18730,,TUBE,1,,,,,,,,,,,,,,,,, 
14,3,,172164-18740,,HOSE,1,,,,,,,,,,,,,,,,, 
15,3,,172164-18780,,CONDENSER,1,,,,,,,,,,,,,,,,, 
16,3,,172164-18790,,FAN,1,,,,,,,,,,,,,,,,, 
17,3,,172164-18800,,CLIP,1,,,,,,,,,,,,,,,,, 
18,3,,172164-18810,,CLIP,1,,,,,,,,,,,,,,,,, 
19,3,,172164-18820,,GROMMET,1,,,,,,,,,,,,,,,,, 
20,3,,1E8080-79430,,"SWITCH ASSY, CONTROL",1,,,,,,,,,,,,,,,,, 
21,3,,1E8080-79450,,"KNOB,FAN",2,,,,,,,,,,,,,,,,, 
22,3,,1E8080-79470,,"NUT 4,JN",3,,,,,,,,,,,,,,,,, 
23,3,,198325-87110,,DRYER,1,,,,,,,,,,,,,,,,, 
24,3,,198325-87200,,"CASE,LOWER",1,,,,,,,,,,,,,,,,, 
25,3,,197830-87910,,GRILLE,2,,,,,,,,,,,,,,,,, 
26,3,,197821-88380,,INSULATOR,1,,,,,,,,,,,,,,,,, 
27,3,,197830-88611,,GRILLE,2,,,,,,,,,,,,,,,,, 
28,2,,933169-22940,,"SPACER, RESERVOIR",1,,,,,,,,,,,,,,,,, 
28-1,2,,933171-17770,,"SHIM SET",1,,,,,,N,,,M/#02404,,,,,,,, 
29,2,,172164-18400,,"COVER ASSY",1,,,,,,,,,,,,,,,,, 
30,2,,172164-18530,,"BRACKET ASSY",1,,,,,,,,,,,,,,,,, 
31,2,,172164-18750,,"HOSE, DRAIN",1,,,,,,,,,,,,,,,,, 
32,2,,172164-18760,,"HOSE, DRAIN",1,,,,,,,,,,,,,,,,, 
33,2,,172164-18770,,"HOSE, DRAIN",1,,,,,,,,,,,,,,,,, 
34,2,,172164-18850,,GROMMET,1,,,,,,,,,,,,,,,,, 
35,2,,172164-18860,,"GUIDE ASSY, HOSE",2,,,,,,,,,,,,,,,,, 
36,2,,172164-19190,,PLATE,1,,,,,,,,,,,,,,,,, 
37,2,,172164-19200,,RUBBER,1,,,,,,,,,,,,,,,,, 
38,2,,172164-19230,,EV,2,,,,,,,,,,,,,,,,, 
39,2,,172164-19240,,SPONGE,1,,,,,,,,,,,,,,,,, 
40,2,,1A1380-59480,,"CLAMP A,SM.&DYN.CORD",2,,,,,,,,,,,,,,,,, 
41,2,,172137-62970,,"GROMMET 16",2,,,,,,,,,,,,,,,,, 
42,2,,172164-66640,,"RUBBER, SEAL 400",1,,,,,,,,,,,,,,,,, 
43,2,,22137-060000,,"WASHER 6, POLISHED",4,,,,,,,,,,,,,,,,, 
44,2,,22137-060000,,"WASHER 6, POLISHED",2,,,,,,,,,,,,,,,,, 
45,2,,22137-080000,,"WASHER 8, POLISHED",2,,,,,,,,,,,,,,,,, 
46,2,,22157-100000,,"WASHER 10",2,,,,,,,,,,,,,,,,, 
47,2,,22217-060000,,"SPRING WASHER  6",4,,,,,,,,,,,,,,,,, 
48,2,,22217-080000,,"SPRING WASHER  8",8,,,,,,,,,,,,,,,,, 
49,2,,22869-400160,,SCREW,12,,,,,,,,,,,,,,,,, 
50,2,,26013-060162,,"BOLT M 6X 16",2,,,,,,,,,,,,,,,,, 
51,2,,26013-060252,,"BOLT M 6X 25",2,,,,,,,,,,,,,,,,, 
52,2,,26013-080162,,"BOLT W/WASHER M8X16",2,,,,,,,,,,,,,,,,, 
53,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,, 
54,2,,26013-080252,,"BOLT M 8X 25",2,,,,,,,,,,,,,,,,, 
55,2,,26013-100252,,"BOLT W/WASHER M10X25",2,,,,,,,,,,,,,,,,, 
56,2,,26013-100302,,"BOLT M10X 30",4,,,,,,,,,,,,,,,,, 
57,2,,26023-050122,,"SCREW M 5X 12",3,,,,,,,,,,,,,,,,, 
58,2,,26116-060602,,"BOLT M 6X 60 PLATED",4,,,,,,,,,,,,,,,,, 
59,2,,26367-050002,,"NUT M 5",1,,,,,,,,,,,,,,,,, 
60,2,,26716-080002,,"NUT M 8",8,,,,,,,,,,,,,,,,, 
61,2,,933166-16110,,"GROMMET 30X9.5",1,,,,,,,,,,,,,,,,, 
62,2,,172164-18100,,"MOUNT ASSY",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



13 /~11:::Y~ (?-5frl) 
Fig. PIPING(COOLER SPEC.) 

J!l±IL,No. 5(;t, J!l±IL,No. 6t.ro27~~dJ*1"· 
5inc.6~27 ~ 

" bO 23 

39 53 

42 

56er.ll 
1 [1J -

28-d! ~"Jlrif'.._ 

?-5-4'-'Y"' 
COOLER KIT 
( 172164-08100) 

38~ 

Flg.11 REF.No.I 
inc.Fig. 11 REF. No. 2--.. 29 

Fig. 12 REF. No. 1--.. 5 
Flg.13 REF.No.1--..62 
Fig.14 REF.No.1--..49 
Flg.20 REF.No.1--..11 
Fig.36 REF.No. 1,2 
Fig.38 REF.No. I 
Flg.39 REF.No.1--..5 
Fig. 40 REF. No. 1--.. 9 
Ffg.41 REF.No.18B,23,24,52--..54 
Ffg.43 REF.No. 168,228,23B,34 

16 

59 

52 

50 

silv
erh

orn
.co

.uk



1,2,,172122-13310,,"MOUNT, RADIATOR",3,,,,,,,,,,,,,,,,, 
2,2,,172176-17870,,MOUNT,2,,,,,,,,,,,,,,,,, 
3,2,,172164-18300,,"COVER ASSY",1,,,,,,,,,,,,,,,,, 
4,2,,172164-18550,,"BRACKET ASSY",1,,,,,,,,,,,,,,,,, 
5,2,,172164-18650,,PLATE,1,,,,,,,,,,,,,,,,, 
6,2,,172164-18830,,MOUNT,2,,,,,,,,,,,,,,,,, 
7,2,,172164-18900,,DUCT,1,,,,,,,,,,,,,,,,, 
8,2,,172164-18910,,PLATE,1,,,,,,,,,,,,,,,,, 
9,2,,172164-18920,,FILTER,1,,,,,,,,,,,,,,,,, 
10,2,,172164-18960,,"PANEL ASSY",1,,,,,,,,,,,,,,,,, 
11,2,,172164-19100,,"SWITCH W/LAMP",1,,,,,,,,,,,,,,,,, 
12,2,,172164-19110,,PLATE,2,,,,,,,,,,,,,,,,, 
13,2,,172164-19130,,"BOLT M10X 25",4,,,,,,,,,,,,,,,,, 
14,2,,172164-19150,,BRACKET,1,,,,,,,,,,,,,,,,, 
15,2,,172164-19170,,"PLATE ASSY",2,,,,,,,,,,,,,,,,, 
16,2,,172164-19210,,"RUBBER SEAL",1,,,,,,,,,,,,,,,,, 
17,2,,172164-19220,,"RUBBER SEAL",1,,,,,,,,,,,,,,,,, 
18,2,,172164-19260,,SEAL,1,,,,,,,,,,,,,,,,, 
19,2,,172164-19270,,SEAL,1,,,,,,,,,,,,,,,,, 
20,2,,172164-19300,,"COVER ASSY",1,,,,,,,,,,,,,,,,, 
21,2,,194167-61650,,"NUT 5008",4,,,,,,,,,,,,,,,,, 
22,2,,194940-61790,,"SCRFW 5X16",5,,,,,,,,,,,,,,,,, 
23,2,,194940-61790,,"SCRFW 5X16",4,,,,,,,,,,,,,,,,, 
24,2,,172151-62240,,GROMMET,1,,,,,,,,,,,,,,,,, 
25,2,,172519-63240,,"BOLT  8X 16",2,,,,,,,,,,,,,,,,, 
26,2,,172164-65640,,"WASHER 32X11X2.3",4,,,,,,,,,,,,,,,,, 
27,2,,172164-65710,,"RUBBER, SEAL B",2,,,,,,,,,,,,,,,,, 
28,2,,172165-66980,,"BOLT M 8X 25",3,,,,,,,,,,,,,,,,, 
29,2,,172176-68200,,WASHER,2,,,,,,,,,,,,,,,,, 
30,2,,1E8385-79310,,"WASHER 8",3,,,,,,,,,,,,,,,,, 
31,2,,22157-080000,,"WASHER  8",4,,,,,,,,,,,,,,,,, 
32,2,,22217-080000,,"SPRING WASHER  8",1,,,,,,,,,,,,,,,,, 
33,2,,22217-080000,,"SPRING WASHER  8",5,,,,,,,,,,,,,,,,, 
34,2,,26013-080202,,"BOLT W/WASHER M8X20",4,,,,,,,,,,,,,,,,, 
35,2,,26013-080202,,"BOLT W/WASHER M8X20",4,,,,,,,,,,,,,,,,, 
36,2,,26013-080202,,"BOLT W/WASHER M8X20",6,,,,,,,,,,,,,,,,, 
37,2,,26013-080252,,"BOLT M 8X 25",2,,,,,,,,,,,,,,,,, 
38,2,,26589-060162,,"SCREW M6,BINDING",2,,,,,,,,,,,,,,,,, 
39,2,,26716-080002,,"NUT M 8",1,,,,,,,,,,,,,,,,, 
40,2,,26716-080002,,"NUT M 8",5,,,,,,,,,,,,,,,,, 
41,2,,22137-050000,,"WASHER 5, POLISHED",4,,,,,,,,,,,,,,,,, 
42,2,,172164-03300,,"LABEL, CONTROL PANEL",1,,,,,,,,,,,,,,,,, 
43,2,,172162-03510,,"LABEL, CAUTION",1,,,,,,,,,,,,,,,,, 
44,2,,22137-080000,,"WASHER 8, POLISHED",1,,,,,,,,,,,,,,,,, 
45,2,,172164-66150,,"SPONGE, RUBBER",1,,,,,,,,,,,,,,,,, 
46,2,,22217-050000,,"SPRING WASHER  5",4,,,,,,,,,,,,,,,,, 
47,2,,26116-050162,,"BOLT M 5X 16 PLATED",4,,,,,,,,,,,,,,,,, 
48,2,,22137-080000,,"WASHER 8, POLISHED",4,,,,,,,,,,,,,,,,, 
49,2,,933152-09280,,"BAND 170",1,,,,,,W,,,M/#02568,,,,,,,, 

silv
erh

orn
.co

.uk



1 4 -JJ/\- (?--,5frl) 
Fig. OOVER(OOOLER SPEC.) 

-?-5-=f~ !'-­
COOLER KIT 
(172164-08100) 
Flg.11 REF.No.1 
inc.Flg.11 REF.No.2~29 

Flg.12 REF. No.1 ~ 5 
Fig. 13 REF. No. 1 ~ 62 
Fig. 14 REF. No. 1 ~ 49 
Fig. 20 REF. No. 1 ~ 11 
Fig.36 REF.No.1,2 
Fig. 38 REF. No. 1 
Fig. 39 REF. No. 1 ~ 5 
Fig. 40 REF. No. 1 ~ 9 
Fig.41 REF.No.18B,23,24,52~54 
Flg.43 REF.No. 168,228,238,34 

16 

\ 
::-=:-- ~ 

.:-

~ 

3 r 
'\'26 

13 

10 42 

~21 
.l 

., 
r. 

silv
erh

orn
.co

.uk



1,1,,772164-14100,,"TANK ASSY, FUEL",1,1,,,,,,,,,,,,,,,, 
2,2,,104200-11920,,COCK,1,1,,,,,,,,,,,,,,,, 
4,2,,172164-14170,,"GAUGE, FUEL",1,1,,,,,,,,,,,,,,,, 
4-1,2,,172164-14171,,HOSE,2,2,,,,,N,,,M/#01031,,M/#01031,,,,,, 
5,2,,172162-14180,,"GAUGE UNIT,FUEL",1,1,,,,,,,,,,,,,,,, 
6,2,,172162-14200,,GASKET,1,1,,,,,,,,,,,,,,,, 
7,2,,172141-14260,,FLOAT,1,1,,,,,,,,,,,,,,,, 
8,2,,172122-14300,,"CAP, FUEL TANK",1,1,,,,,,,,,,,,,,,, 
8-1,2,,172122-14301,,"CAP, FUEL TANK",1,1,,,,,N,,,M/#01977,,M/#01977,,,,,, 
9,3,,105430-55070,,GASKET,1,1,,,,,,,,,,,,,,,, 
9-1,3,,172122-14350,,GASKET,1,1,,,,,S,,,M/#01977,,M/#01977,,,,,, 
10,2,,101504-55101,,"STRAINER,FUEL INLET",1,1,,,,,,,,,,,,,,,, 
10-1,2,,172183-14250,,"FILTER (FUEL",1,1,,,,,N,,,M/#01651,,M/#01651,,,,,, 
11,2,,22217-050000,,"SPRING WASHER  5",5,5,,,,,,,,,,,,,,,, 
12,2,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
13,2,,26557-050122,,"SCREW M 5X 12",5,5,,,,,,,,,,,,,,,, 
14,2,,23080-013000,,"CLAMP 13,HOSE",1,1,,,,,,1,,,,,,,,,, 
15,1,,22217-140000,,"SPRING WASHER 14",4,4,,,,,,,,,,,,,,,, 
16,1,,22137-140000,,"WASHER 14,POLISHED",4,4,,,,,,,,,,,,,,,, 
17,1,,26116-140352,,"BOLT M14X 35 PLATED",4,4,,,,,,,,,,,,,,,, 
18,1,,172171-14300,,W-CLAMP,2,2,,,,,,,,,,,,,,,, 
19,1,,172164-14600,,STAY,1,1,,,,,,,,,,,,,,,, 
20,1,,172164-14620,,"HOSE 1200",2,2,,,,,,,,,,,,,,,, 
21,1,,172164-14630,,"HOSE  400",1,1,,,,,,,,,,,,,,,, 
22,1,,129335-55700,,"SEPARATOR, WATER",1,1,,,,,,,,,,,,,,,, 
23,2,,104200-55321,,"VALVE, TAPER",1,1,,,,,,,,,,,,,,,, 
24,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,,,,,,,,,,,,,,,, 
25,2,,104200-55341,,"HANDLE, COCK",1,1,,,,,,,,,,,,,,,, 
26,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,,,,,,,,,,,,,,,, 
27,2,,102103-55520,,O-RING,1,1,,,,,,,,,,,,,,,, 
28,2,,110250-55610,,"RING, RETAINING",1,1,,,,,,,,,,,,,,,, 
29,2,,121257-55720,,"SPRING, SCREEN",1,1,,,,,,,,,,,,,,,, 
30,2,,121257-55731,,FLOAT,1,1,,,,,,,,,,,,,,,, 
32,2,,101720-55750,,"PLUG 6",2,2,,,,,,,,,,,,,,,, 
33,2,,104200-55750,,"SCREW M 4",1,1,,,,,,,,,,,,,,,, 
34,2,,171081-55910,,SCREEN,1,1,,,,,,,,,,,,,,,, 
35,2,,23418-060000,,"GASKET 6, NYLON",2,2,,,,,,,,,,,,,,,, 
36,2,,24311-240100,,"O-RING 1A P-10A",1,1,,,,,,,,,,,,,,,, 
37,1,,124766-59050,,"CLAMP 12",6,6,,,,,,,,,,,,,,,, 
38,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,, 
39,1,,26116-080702,,"BOLT M 8X 70 PLATED",1,1,,,,,,,,,,,,,,,, 
40,1,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 
41,1,,172164-14650,,STAY,1,1,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



~8 

I~% i--10 
PREVIOUS 

17 
15 

1 

( 1 ) 

PIPE 

18 ;?J9r6 =r-r=~:--J-1,fr_*_ 

20

~//~hl ;.:GEL SPEC. 

@----40 .I';,/:}';,/A, - " 41 

37 V TO ENGINE 

~~8-1 ~ ~ 
Q 39 37~ 

,u-,o-, ~3La 11 J 
~ ~: 

22 

20 

22 

silv
erh

orn
.co

.uk



1,1,,172164-16100,,"CORD(+), BATTERY",1,1,,,,,,,,,,,,,,,, 
2,1,,172165-16102,,BATTERY,1,1,,,,,,,,,,,,,,,, 
3,1,,172164-16110,,"CABLE (-), BATTERY",1,1,,,,,,,,,,,,,,,, 
4,1,,124550-77030,,"COVER, TERMINAL",1,1,,,,,,,,,,,,,,,, 
5,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
6,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
9,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,, 
10,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,, 
11,1,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
12,1,,933171-15801,,"WIRE, EARTH",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-16340,,ANGLE,1,1,,,,,,,,,,,,,,,, 
14,1,,172164-16370,,ROD,2,2,,,,,,,,,,,,,,,, 
15,1,,172164-16430,,"MOUNT, BATTERY",1,1,,,,,,,,,,,,,,,, 
16,1,,172164-16560,,CLAMP,1,1,,,,,,,,,,,,,,,, 
17,1,,172158-78250,,"CLAMP 45",1,1,,,,,,,,,,,,,,,, 
18,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,, 
19,1,,22157-080000,,"WASHER  8",2,2,,,,,,,,,,,,,,,, 
20,1,,22217-060000,,"SPRING WASHER  6",1,1,,,,,,,,,,,,,,,, 
21,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
22,1,,26013-100202,,"BOLT W/WASHER M10X20",1,1,,,,,,,,,,,,,,,, 
23,1,,26116-060162,,"BOLT 6X16",1,1,,,,,,,,,,,,,,,, 
24,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 1 8 l~'J9"-IJ 
u BATTERY 

~19 

-- ""-

13 

15 

silv
erh

orn
.co

.uk



1,1,,172164-16500,,"HARNESS A",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172164-16501,,"HARNESS A",1,1,,,,,S,,,M/#01187,,M/#01187,,,,,, 
2,1,,172164-16511,,"HARNESS (B)",1,1,,,,,,,,,,,,,,,, 
2-1,1,,172164-16512,,"HARNESS (B)",1,1,,,,,S,,,M/#00926,,M/#00926,,,,,, 
2-2,1,,172164-16513,,"HARNESS B",1,1,,,,,S,,,M/#01187,,M/#01187,,,,,, 
2-3,1,,172164-16514,,"HARNESS B",1,1,,,,,F,1,,M/#01427,,M/#01427,,,,,, 
3,1,,172164-16521,,"HARNESS C",1,1,,,,,,,,,,,,,,,, 
3-1,1,,172164-16522,,"HARNESS C",1,1,,,,,F,1,,M/#01427,,M/#01427,,,,,, 
3-2,1,,172164-16523,,"HARNESS C",1,1,,,,,S,,,M/#01537,,M/#01537,,,,,, 
4,1,,172151-16530,,"WIRE, LEAD",1,1,,,,,,,,,,,,,,,, 
4-1,1,,172151-16531,,"WIRE, LEAD",1,1,,,,,S,,,M/#00926,,M/#00926,,,,,, 
5,1,,172165-16530,,"HARNESS D",1,1,,,,,,,,,,,,,,,, 
6,1,,172126-16540,,"CLAMP 10X70",2,2,,,,,,,,,,,,,,,, 
6-1,1,,172126-16540,,"CLAMP 10X70",3,3,,,,,K,,,M/#01187,,M/#01187,,,,,, 
7,1,,172137-16560,,BAND,5,5,,,,,,,,,,,,,,,, 
8,1,,172122-16570,,"LINK, FUSIBLE",1,1,,,,,,,,,,,,,,,, 
9,1,,194250-51660,,"BAND  250",1,1,,,,,,,,,,,,,,,, 
10,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,,,,,,,,,,,,,,,, 
11,1,,22217-050000,,"SPRING WASHER  5",1,1,,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
13,1,,26116-100162,,"BOLT M10X 16 PLATED",3,3,,,,,,,,,,,,,,,, 
14,1,,26716-050002,,"NUT M 5",1,1,,,,,,,,,,,,,,,, 
15,1,,933152-09280,,"BAND 170",5,5,,,,,,,,,,,,,,,, 
16,1,,172151-17100,,"LAMP, CHECKER",1,1,,,,,,,,,,,,,,,, 
17,1,,172162-17100,,"BOX ASSY, INDICATOR",1,1,,,,,,,,,,,,,,,, 
17-1,1,,172162-17101,,"BOX ASSY, INDICATOR",1,1,,,,,N,,,M/#01001,,M/#01001,,,,,, 
17A,2,,172162-17270,,"COVER, FRONT",1,1,,,,,W,,,M/#01677,,M/#01677,,,,,, 
17B,2,,172162-17240,,"METER ASSY, FUEL",1,1,,,,,W,,,M/#01677,,M/#01677,,,,,, 
17C,2,,172162-17250,,HARNESS,1,1,,,,,W,,,M/#01677,,M/#01677,,,,,, 
18,2,,172162-17120,,VALVE,4,4,,,,,,,,,,,,,,,, 
18A,2,,172162-17130,,HOURMETER,1,1,,,,,W,,,M/#01001,,M/#01001,,,,,, 
19,1,,172164-17100,,"FUSE BOX",1,1,,,,,,,,,,,,,,,, 
19A,2,,172164-17110,,"BOX, FESE",1,1,,,,,,,,,,,,,,,, 
20,2,,29420-150000,,HUSE,7,7,,,,,,,,,,,,,,,, 
21,2,,29420-300000,,"FUSE B30",3,3,,,,,,,,,,,,,,,, 
22,1,,172164-17120,,SWITCH,1,1,,,,,,,,,,,,,,,, 
22-1,1,,172164-17121,,SWITCH,1,1,,,,,F,1,,M/#01446,,M/#01446,,,,,, 
22-2,1,,172164-17121,,SWITCH,1,1,,,,,Z,,,M/#01537,,M/#01537,,,,,, 
23,2,,172141-17230,,"BULB 24V- 6W",1,1,,,,,Z,,,M/#01537,,M/#01537,,,,,, 
24,1,,172141-17150,,BUZZER,1,1,,,,,,,,,,,,,,,, 
25,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,,,,,,,,,,,,,,,, 
26,2,,172141-17230,,"BULB 24V- 6W",1,1,,,,,,,,,,,,,,,, 
27,1,,172164-17250,,"BRACKET, RELAY",1,1,,,,,,,,,,,,,,,, 
28,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,1,,,,,,,,,,,,,,,, 
29,2,,29220-788200,,BULB,1,1,,,,,,,,,,,,,,,, 
30,1,,129136-77100,,"RELAY, SAFETY",1,1,,,,,,,,,,,,,,,, 
31,1,,119650-77910,,"RELAY, GROW",1,1,,,,,,,,,,,,,,,, 
34,1,,119632-77920,,TIMER,1,1,,,,,,,,,,,,,,,, 
34-1,1,,119632-77921,,"TIMER(1 SEC.",1,1,,,,,N,,,M/#01251,,M/#01251,,,,,, 
34-2,1,,119632-77922,,TIMER,1,1,,,,,N,,,M/#01625,,M/#01625,,,,,, 
35,1,,22137-040000,,"WASHER 4, POLISHED",4,4,,,,,,,,,,,,,,,, 
36,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,, 
37,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
38,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
39,1,,26013-060122,,"BOLT M 6X 12",2,2,,,,,,,,,,,,,,,, 
40,1,,26022-050162,,"SCREW M 5X 16",2,2,,,,,,,,,,,,,,,, 
41,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,, 
42,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,, 
43,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,, 
44,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,, 
45,1,,26022-060202,,"SCREW M 6X 20",2,2,,,,,,,,,,,,,,,, 
46,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,, 
47,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



48,1,,26589-040202,,"SCREW M4,BINDING",4,4,,,,,,,,,,,,,,,, 
49,1,,26716-040002,,"NUT M 4",4,4,,,,,,,,,,,,,,,, 
50,1,,933110-00100,,"SWITCH ASSY, STARTER",1,1,,,,,,,,,,,,,,,, 
51,2,,933110-00200,,"SWITCH ASSY,STARTER",1,1,,,,,,,,,,,,,,,, 
52,2,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 
53,1,,933110-05300,,HORN,1,1,,,,,,,,,,,,,,,, 
54,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,,,,,,,,,,,,,,,, 
55,1,,194464-52190,,"SWITCH, SAFETY START",1,1,,,,,,,,,,,,,,,, 
55-1,1,,194464-52190,,"SWITCH, SAFETY 
START",2,2,,,,,K,,,M/#01187,,M/#01187,,,,,, 
55-2,1,,194464-52190,,"SWITCH, SAFETY 
START",1,1,,,,,K,,,M/#01446,,M/#01446,,,,,, 
56,1,,22137-180000,,"WASHER 18",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
57,1,,26776-180002,,"NUT M18,LOCK",1,1,,,,,,,,,,,,,,,, 
57-1,1,,26776-180002,,"NUT M18,LOCK",2,2,,,,,K,,,M/#01187,,M/#01187,,,,,, 
57-2,1,,26776-180002,,"NUT M18,LOCK",1,1,,,,,K,,,M/#01446,,M/#01446,,,,,, 
58,1,,172164-17140,,SWITCH,1,1,,,,,W,1,,M/#01446,,M/#01446,,,,,, 
58-1,1,,172164-17140,,SWITCH,,2,,,,,K,,,,,M/#01537,,,,,, 
59,1,,26776-160002,,"LOCK NUT M16 PLATED",1,1,,,,,W,1,,M/#01446,,M/#01446,,,,,, 
59-1,1,,26776-160002,,"LOCK NUT M16 PLATED",,2,,,,,K,,,,,M/#01537,,,,,, 
60,1,,172190-16500,,HARNESS,1,,,,,,W,,,M/#01537,,,,,,,, 

silv
erh

orn
.co

.uk



IBffi'. 
PREVIOUS 

17 l~~(tt~Y-*t/~) _ 
Fig. ELECTRIC PART(CABIN,CANOPY) 

17 
17-1 

18A 
22 

,-1!Pl--==-----11c 22-1 
--,,__ __ 

..... ~ <: > -· .. 
, 16 

9:r::?:-1.,,-$'" 
TO GENERATOR 

.· 35 I 

49 

_:\:-t, ~:,,f±~ 
CABIN SPEC. 

18~ 
PREVIO 

8 

~ 3 ~~d17 -· 

~ .--~ ~ . 

4 
IB~ 
PREV 

28 

2 

18 
8-1 

(!,59 
59-1 

- • 57-1 
'.: '-" : - 2 ~-. _____. '-----.. 

37 

------­IBffi'. 
PREVIOUS 27 

30 

1El% 
PREVIOUS 
/ 4,,e 
-JJ..\_55 
'1'55-1 
~56 
~57 

57-J 

silv
erh

orn
.co

.uk



1,1,,172164-16501,,"HARNESS A",1,1,,,,,,,,,,,,,,,, 
2,1,,172164-16514,,"HARNESS B",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-16523,,"HARNESS C",1,1,,,,,,,,,,,,,,,, 
4,1,,172151-16531,,"WIRE, LEAD",1,1,,,,,,,,,,,,,,,, 
5,1,,933110-05300,,HORN,1,1,,,,,,,,,,,,,,,, 
6,1,,172126-16540,,"CLAMP 10X70",3,3,,,,,,,,,,,,,,,, 
7,1,,172137-16560,,BAND,5,5,,,,,,,,,,,,,,,, 
8,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
9,1,,194250-51660,,"BAND  250",1,1,,,,,,,,,,,,,,,, 
10,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,,,,,,,,,,,,,,,, 
11,1,,22217-050000,,"SPRING WASHER  5",1,1,,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
13,1,,26116-100162,,"BOLT M10X 16 PLATED",3,3,,,,,,,,,,,,,,,, 
14,1,,26716-050002,,"NUT M 5",1,1,,,,,,,,,,,,,,,, 
15,1,,933152-09280,,"BAND 170",5,5,,,,,,,,,,,,,,,, 
16,1,,172190-16500,,HARNESS,1,,,,,,,,,,,,,,,,, 
17,1,,172164-17140,,SWITCH,1,2,,,,,,,,,,,,,,,, 
18,1,,194464-52190,,"SWITCH, SAFETY START",1,1,,,,,,,,,,,,,,,, 
19,1,,26776-160002,,"LOCK NUT M16 PLATED",1,2,,,,,,,,,,,,,,,, 
20,1,,26776-180002,,"NUT M18,LOCK",1,1,,,,,,,,,,,,,,,, 
21,1,,172151-17100,,"LAMP, CHECKER",1,1,,,,,,,,,,,,,,,, 
22,1,,172164-17100,,"FUSE BOX",1,1,,,,,,,,,,,,,,,, 
23,2,,172164-17110,,"BOX, FESE",1,1,,,,,,,,,,,,,,,, 
24,2,,29420-150000,,HUSE,7,7,,,,,,,,,,,,,,,, 
25,2,,29420-300000,,"FUSE B30",3,3,,,,,,,,,,,,,,,, 
26,1,,172141-17150,,BUZZER,1,1,,,,,,,,,,,,,,,, 
27,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,,,,,,,,,,,,,,,, 
28,2,,172141-17230,,"BULB 24V- 6W",1,1,,,,,,,,,,,,,,,, 
29,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,1,,,,,,,,,,,,,,,, 
30,2,,29220-788200,,BULB,1,1,,,,,,,,,,,,,,,, 
31,1,,129136-77100,,"RELAY, SAFETY",1,1,,,,,,,,,,,,,,,, 
32,1,,119650-77910,,"RELAY, GROW",1,1,,,,,,,,,,,,,,,, 
33,1,,119632-77922,,TIMER,1,1,,,,,,,,,,,,,,,, 
34,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,, 
35,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
36,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
37,1,,26013-060122,,"BOLT M 6X 12",2,2,,,,,,,,,,,,,,,, 
38,1,,26022-050162,,"SCREW M 5X 16",2,2,,,,,,,,,,,,,,,, 
39,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,, 
40,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,, 
41,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,, 
42,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,, 
43,1,,26022-060202,,"SCREW M 6X 20",2,2,,,,,,,,,,,,,,,, 
44,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,, 
45,1,,933110-00100,,"SWITCH ASSY, STARTER",1,1,,,,,,,,,,,,,,,, 
46,2,,933110-00200,,"SWITCH ASSY,STARTER",1,1,,,,,,,,,,,,,,,, 
47,2,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 
48,1,,172165-16530,,"HARNESS D",1,1,,,,,,,,,,,,,,,, 
49,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,,,,,,,,,,,,,,,, 
50,1,,172122-16570,,"LINK, FUSIBLE",1,1,,,,,,,,,,,,,,,, 
51,1,,172164-16650,,"HARNESS (DECEL",1,1,,,,,,,,,,,,,,,, 
52,1,,933152-09280,,"BAND 170",9,9,,,,,,,,,,,,,,,, 
53,1,,172176-17100,,"BOX, INDICATOR",1,1,,,,,,,,,,,,,,,, 
54,2,,172162-17120,,VALVE,5,5,,,,,,,,,,,,,,,, 
55,2,,172176-17120,,"METER, FUEL",1,1,,,,,,,,,,,,,,,, 
56,2,,172162-17130,,HOURMETER,1,1,,,,,,,,,,,,,,,, 
57,2,,172176-17130,,HARNESS,1,1,,,,,,,,,,,,,,,, 
58,2,,172162-17250,,HARNESS,1,1,,,,,,,,,,,,,,,, 
59,2,,172162-17270,,"COVER, FRONT",1,1,,,,,,,,,,,,,,,, 
62,1,,172162-17180,,SOLENOID,1,1,,,,,,,,,,,,,,,, 
63,1,,172190-17220,,"RELEY, TIMER",1,1,,,,,,,,,,,,,,,, 
64,1,,172164-17270,,"BRACKET, TIMER",1,1,,,,,,,,,,,,,,,, 
65,1,,22137-040000,,"WASHER 4, POLISHED",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



66,1,,26013-060162,,"BOLT M 6X 16",2,2,,,,,,,,,,,,,,,, 
67,1,,26022-060252,,"SCREW M 6X 25",2,2,,,,,,,,,,,,,,,, 
68,1,,26589-040202,,"SCREW M4,BINDING",4,4,,,,,,,,,,,,,,,, 
69,1,,26716-040002,,"NUT M 4",4,4,,,,,,,,,,,,,,,, 
70,1,,172126-16540,,"CLAMP 10X70",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



, 8 l~ii (=f1't:Y, =f1' J l::/'JY91f--1~Jv) 
Fig. ELECTRIC PART(CABIN,CANOPY/ONE TOUCH DECEL) 

" 

l::'.Yfrll 
BIN SPEC. 

1J::.,,9-.,771z/v"f._, i---
ONE TOUCH DECEL KIT 
( 172164-08200) 
Fig.9 REF.No.I 
inc.Flg.9 REF.No.2~24 

Flg.15 REF.No.41 
Flg.18 REF.No.51~70 
Flg.22 REF.No.15A, 16A 
Fig. 27 REF. No. 57 ~ 62 

'fi' 1::'.Yfrtf 
CABIN SPEC. 

REFER 
TO 

53 Fig. 22 

29 

52 

62 
REFER TO 

Fig.2 

52 REFER TO Fig.9 

2 

silv
erh

orn
.co

.uk



1,1,,172164-16600,,"HARNESS F",1,,,,,,,,,,,,,,,,, 
1-1,1,,172164-16601,,"HARNESS F",1,,,,,,N,,,M/#01873,,,,,,,, 
2,1,,22857-400100,,"SCREW 4X10",2,,,,,,,,,,,,,,,,, 
3,1,,933113-05150,,"LAMP, ROOM",1,,,,,,,,,,,,,,,,, 
4,2,,933113-05160,,"BULB (12V5W)",1,,,,,,,,,,,,,,,,, 
5,1,,933113-15000,,"CIGAR LIGHTER ASSY",1,,,,,,,,,,,,,,,,, 
6,1,,172176-17150,,ASHTRAY,1,,,,,,,,,,,,,,,,, 
7,1,,172164-17200,,"MOTOR, WIPER",1,,,,,,,,,,,,,,,,, 
8,1,,172164-17210,,"ARM, WIPER",1,,,,,,,,,,,,,,,,, 
9,1,,172162-17320,,"BLADE 400,WIPER",1,,,,,,,,,,,,,,,,, 
10,1,,172162-17330,,"SWITCH,WIPER",1,,,,,,,,,,,,,,,,, 
11,1,,26013-060122,,"BOLT M 6X 12",3,,,,,,,,,,,,,,,,, 
12,1,,26022-050202,,"SCREW M 5X 20",1,,,,,,,,,,,,,,,,, 
13,1,,172164-16610,,"HARNESS M",1,,,,,,,,,,,,,,,,, 
13-1,1,,172164-16611,,"HARNESS M, WIRE",1,,,,,,N,,,M/#01427,,,,,,,, 
14,1,,119247-77100,,"RELAY, SAFETY",1,,,,,,W,,,M/#01427,,,,,,,, 
15,1,,26022-060122,,"SCREW M 6X 12",1,,,,,,W,,,M/#01427,,,,,,,, 
16,1,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,W,,,M/#01427,,,,,,,, 
17,1,,172176-17160,,BEZEL,1,,,,,,W,1,,M/#01672,,,,,,,, 
18,1,,172187-17450,,BRAKER,1,,,,,,W,,,M/#01920,,,,,,,, 

silv
erh

orn
.co

.uk



.,, M/#01671 

Fi g. 
l:::Y) , 9 ffli~ (=\:IC;, PART (CABIN) ELECTR 

1672"' 

e3-6 
~17 

11 l 

~ ~- -l' 2 
.... 4 

3 .-

' I 

~ 
0 &EFER TO . 

I 
5 

14 - o_◊-

15 

I 

silv
erh

orn
.co

.uk



1,2,,172126-11510,,"BAND 300",1,,,,,,,,,,,,,,,,, 
2,2,,172122-16590,,"BAND 200F",2,,,,,,,,,,,,,,,,, 
3,2,,172164-16700,,"HARNESS, WIRE",1,,,,,,,,,,,,,,,,, 
3-1,2,,172164-16701,,"HARNESS, WIRE",1,,,,,,N,,,M/#01400,,,,,,,, 
3-2,2,,172164-16702,,"HARNESS,WIRE(COOL A",1,,,,,,F,1,,M/#02206,,,,,,,, 
4,2,,172164-16710,,"HARNESS, WIRE",1,,,,,,,,,,,,,,,,, 
5,2,,119247-77100,,"RELAY, SAFETY",5,,,,,,,,,,,,,,,,, 
6,2,,22137-060000,,"WASHER 6, POLISHED",5,,,,,,,,,,,,,,,,, 
7,2,,22857-400120,,"SCREW 4X12",2,,,,,,,,,,,,,,,,, 
8,2,,26022-060122,,"SCREW M 6X 12",5,,,,,,,,,,,,,,,,, 
9,2,,933168-55770,,"BAND 146",2,,,,,,,,,,,,,,,,, 
10,2,,172164-16750,,"HARNESS,WIRE(COOL C",1,,,,,,W,,,M/#02206,,,,,,,, 
11,2,,172164-16770,,BRACKET,1,,,,,,W,,,M/#02206,,,,,,,, 

silv
erh

orn
.co

.uk



2 0 l~rui (?-5-frl) 
Fig. ELECTRIC PART(COOLER SPEC.) 

Q-"5-::\C';.I I-­
COOLER KIT 
( 172164-08100) 
fig.11 REF.No.1 
1nc.F g.11 REF.No.2~29 

F g.12 REF.No. I ~5 
F g. 13 REF. No. 1 ~ 62 
F g. 14 REF. No. 1 ~ 49 

3 5 

F g.36 REF.No. 1,2 
F g. 38 REF. No. 1 

F g.20 REF.No.1~11 ~ 

F g. 39 REF. No. 1 ~ 5 
Fig.40 REF.No.1~9 
F!g.41 REF.No.18B,23,24,52~54 --
Fig.43 REF.No. 16B,22B,23B,34 

, COMPRESSOR , I ~Y7~'J~ 

~:::,,¥:::,,~ 
CONDENSER 

' ' 

silv
erh

orn
.co

.uk



1,1,,172141-17201,,"LAMP, WORK",1,1,,,,,,,,,,,,,,,, 
2,2,,172141-17211,,"BULB 12V55W",1,1,,,,,,,,,,,,,,,, 
3,1,,172137-17401-4,,"COVER, WORK LAMP",1,1,,,,,,,,,,,,,,,, 
4,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,,,,,,,,,,,,,,,, 
4-1,1,,26013-120252,,"BOLT M12X 25",1,1,,,,,R,,,M/#01625,,M/#01625,,,,,, 
5,1,,933152-03700,,"WASHER, SIDE CLUTCH",1,1,,,,,,,,,,,,,,,, 
6,1,,22137-130000,,"WASHER 13",2,2,,,,,W,,,M/#00926,,M/#00926,,,,,, 

silv
erh

orn
.co

.uk



21 9-?5'Y7 
Fig. WORK LAMP 

REFER TO Fig. 17, 18 

silv
erh

orn
.co

.uk



1,1,,772164-17600,,"HEATER ASSY.",1,1,,,,,,1,,,,,,,,,, 
1A,1,,772164-17610,,"HEATER ASSY, OD",1,1,,,,,,3,,,,,,,,,, 
2,2,,172312-17600,,HEATER,1,1,,,,,,,,,,,,,,,, 
3,2,,172162-17610,,"SWITCH,HEATER",1,1,,,,,,,,,,,,,,,, 
4,2,,172164-17610,,"HOSE, HEATER",2,2,,,,,,,,,,,,,,,, 
5,3,,172164-17630,,"HOSE, HEATER",2,2,,,,,,,,,,,,,,,, 
6,3,,172164-17620,,TUBE,2,2,,,,,,,,,,,,,,,, 
7,2,,172124-17630,,"VALVE, MINIATURE",1,1,,,,,,,,,,,,,,,, 
8,2,,172124-17640,,"JOINT 3/8",2,2,,,,,,,,,,,,,,,, 
9,2,,172732-76161,,ELBOW,1,1,,,,,,,,,,,,,,,, 
9-1,2,,23392-030000,,JOINT,1,1,,,,,F,2,,M/#01887,,M/#01887,,,,,, 
9A,2,,172135-76100,,"ELBOW 3/8",1,1,,,,,W,2,,M/#01887,,M/#01887,,,,,, 
10,2,,22137-100000,,"WASHER 10,POLISHED",4,4,,,,,,,,,,,,,,,, 
11,2,,23000-022000,,"CLAMP 22",4,4,,,,,,,,,,,,,,,, 
12,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
13,2,,933152-09280,,"BAND 170",3,3,,,,,,,,,,,,,,,, 
14,2,,933171-15680,,"GROMMET 40X13",2,2,,,,,,,,,,,,,,,, 
15,2,,172165-18770,,"GUIDE, HOSE",1,1,,,,,,,,,,,,,,,, 
15A,2,,172164-17670,,"GUIDE, HOSE",1,1,,,,,,3,,,,,,,,,, 
16,2,,26013-080252,,"BOLT M 8X 25",2,2,,,,,,,,,,,,,,,, 
16A,2,,26013-080122,,"BOLT M 8X 12",2,2,,,,,,3,,,,,,,,,, 
16B,2,,172168-79520,,ELBOW,1,1,,,,,W,,,M/#01736,,M/#01736,,,,,, 
17,1,,772164-17700,,"DEFROSTER ASSY",1,,,,,,,,,,,,,,,,, 
17-1,1,,772164-17701,,"DEFROSTER ASSY",1,,,,,,N,,,M/#00912,,,,,,,, 
18,2,,172122-16590,,"BAND 200F",2,,,,,,Z,,,M/#00912,,,,,,,, 
19,2,,172164-17640,,HOSE,1,,,,,,,,,,,,,,,,, 
20,2,,172164-17700,,BRACKET,1,,,,,,,,,,,,,,,,, 
20-1,2,,172164-17701,,BRACKET(DEFROSTER,1,,,,,,N,,,M/#00912,,,,,,,, 
21,2,,172120-17710,,"NOZZLE, DEFROSTER",1,,,,,,,,,,,,,,,,, 
22,2,,172122-17730,,"COVER, DEFROSTER",1,,,,,,,,,,,,,,,,, 
23,2,,172164-61560,,COVER,1,,,,,,,,,,,,,,,,, 
24,2,,22857-400120,,"SCREW 4X12",2,,,,,,Z,,,M/#00912,,,,,,,, 
25,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,, 
26,2,,26557-050102,,"SCREW M 5X 10",2,,,,,,,,,,,,,,,,, 
27,2,,172158-78250,,"CLAMP 45",1,,,,,,W,,,M/#00912,,,,,,,, 
28,2,,22137-100000,,"WASHER 10,POLISHED",1,,,,,,W,,,M/#00912,,,,,,,, 
29,2,,26013-100202,,"BOLT W/WASHER M10X20",1,,,,,,W,,,M/#00912,,,,,,,, 

silv
erh

orn
.co

.uk



22 ~-9&T7 □ A9 (t7V~Y) 
Fig. HEATER & DEFROSTER(OPTIONAL) 

~WGNo. 1, 1A~.~WGNo.2~616B•a~e~. 'J'Y-9 'J-r¥izlv-'f •J t-­
ONE TOUCH DECEL KIT 
I 172164-08200) 

1,1Ainc.2~16B 
~ 

26~ 

20-1 

Fig.9 REF.No. 1 
inc.Fig.9 REF.No.2~24 

Flg.15 REF.No.41 
Fig.18 REF.No.51~70 

"-... Fig. 22 REF. No. 15A, 16A 
Fig.27 REF.No.57~62 

1B% . ~ 
PREVIOUS 4 

9 76 
~ 8 11 5~--------

9-~1 

9A~l\\~~----?~ 
'-""" ~! \ 11 4 11 

J 8 2 
25 ~ 16 

: 1 6 8 ~r-1~~'°'..:.,.: _,. 

13 

18% 4 PREVIOUS 
J!WGNo. 171t. 
~WGNo. 1s~626•a~e~. 
1 7 i n C. 1 8 ~ 26 

IS% 
PREVIOUS 

26~ 

21 25 

\ 
'\ \ 

'\ :i 

~ 15) 

18 ~ 
24 

'-----

16A 

15A silv
erh

orn
.co

.uk



1,1,,772176-17800,,"RADIO W/CASSETTE",1,,,,,,,,,,,,,,,,, 
2,2,,172112-17190,,"ANTENNA (NCP-314)",1,,,,,,,,,,,,,,,,, 
3,2,,172176-17800,,"RADIO W/CASSETTE",1,,,,,,,,,,,,,,,,, 
3-1,2,,172176-17801,,"RADIO CASSETTE",1,,,,,,F,1,,M/#01677,,,,,,,, 
3-2,2,,172176-17802,,"RADIO CASSETTE",1,,,,,,F,2,,M/#02625,,,,,,,, 
4,2,,172176-17810,,"HARNESS, RADIO",1,,,,,,,,,,,,,,,,, 
4-1,2,,172176-17811,,"HARNESS, RADIO",1,,,,,,S,,,M/#01677,,,,,,,, 
5,2,,172176-17820,,SPEAKER,2,,,,,,,,,,,,,,,,, 
5-1,2,,172176-17821,,SPEAKER,2,,,,,,N,,,M/#01677,,,,,,,, 
6,2,,172176-17830,,"STAY A, SPEAKER",2,,,,,,,,,,,,,,,,, 
7,2,,26013-080252,,"BOLT M 8X 25",8,,,,,,,,,,,,,,,,, 
8,2,,172176-17850,,"STAY B, SPEAKER",2,,,,,,,,,,,,,,,,, 
9,2,,172176-17870,,MOUNT,2,,,,,,,,,,,,,,,,, 
10,2,,197821-89270,,"COVER,SPEAKER",2,,,,,,,,,,,,,,,,, 
11,2,,22117-060000,,"WASHER  6",8,,,,,,,,,,,,,,,,, 
12,2,,26013-080162,,"BOLT W/WASHER M8X16",8,,,,,,,,,,,,,,,,, 
13,2,,26557-040102,,"SCREW M 4X 10",8,,,,,,,,,,,,,,,,, 
14,2,,26557-040102,,"SCREW M 4X 10",2,,,,,,,,,,,,,,,,, 
14-1,2,,26557-040202,,"SCREW M 4X 20",2,,,,,,N,,,"FROM 1ST",,,,,,,, 
15,2,,26557-050102,,"SCREW M 5X 10",4,,,,,,,,,,,,,,,,, 
16,2,,26589-060162,,"SCREW M6,BINDING",8,,,,,,,,,,,,,,,,, 
17,2,,26716-040002,,"NUT M 4",2,,,,,,,,,,,,,,,,, 
18,2,,26716-060002,,"NUT 6",8,,,,,,,,,,,,,,,,, 
19,2,,172176-17890,,"CORD,ANTENNA",1,,,,,,W,,,M/#01677,,,,,,,, 
19-1,2,,172176-17891,,"CORD,ANTENNA",1,,,,,,S,,,M/#02625,,,,,,,, 

silv
erh

orn
.co

.uk



23 5:1t:n~'.!JI'-- {t7:J~Y) 
Fig. RADIO CASSETTE(OPTIONAL) 

IB!r! 
3 PREVIOUS 3-1 

I 

~9 

4 
~W~No. 1~.~W~No.2ft519•*~*Y. 
linc.2~19 
silv

erh
orn

.co
.uk



1,1,,172112-17190,,"ANTENNA (NCP-314)",1,,,,,,,,,,,,,,,,, 
2,1,,172176-17811,,"HARNESS, RADIO",1,,,,,,,,,,,,,,,,, 
3,1,,172176-17821,,SPEAKER,2,,,,,,,,,,,,,,,,, 
4,1,,172176-17830,,"STAY A, SPEAKER",2,,,,,,,,,,,,,,,,, 
5,1,,26013-080252,,"BOLT M 8X 25",8,,,,,,,,,,,,,,,,, 
6,1,,172176-17850,,"STAY B, SPEAKER",2,,,,,,,,,,,,,,,,, 
7,1,,172176-17870,,MOUNT,2,,,,,,,,,,,,,,,,, 
8,1,,197821-89270,,"COVER,SPEAKER",2,,,,,,,,,,,,,,,,, 
9,1,,22117-060000,,"WASHER  6",8,,,,,,,,,,,,,,,,, 
10,1,,26013-080162,,"BOLT W/WASHER M8X16",8,,,,,,,,,,,,,,,,, 
11,1,,26557-040102,,"SCREW M 4X 10",8,,,,,,,,,,,,,,,,, 
12,1,,26557-040202,,"SCREW M 4X 20",2,,,,,,,,,,,,,,,,, 
13,1,,26589-060162,,"SCREW M6,BINDING",8,,,,,,,,,,,,,,,,, 
14,1,,26716-040002,,"NUT M 4",2,,,,,,,,,,,,,,,,, 
15,1,,26716-060002,,"NUT 6",8,,,,,,,,,,,,,,,,, 
16,1,,172176-17890,,"CORD,ANTENNA",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



· 2 4 -5:ii:n~1 r- (EP) 
Fig. RADIO CASSETTE(EP) 

16 2 

I 

silv
erh

orn
.co

.uk



1,1,,172148-29100,,SPROCKET,2,2,,,,,,,,,,,,,,,, 
2,1,,26013-120352,,"BOLT M12X 35",18,18,,,,,,,,,,,,,,,, 
3A,1,,772164-37100,,"FRONT IDLER ASSY",2,2,,,,,,,,,,,,,,,, 
3B,1,,772164-37110,,"IDLER, FRONT (R)",2,2,,,,,,1,,,,,,,,,, 
4A,2,,172631-37120,,"IDLER 295",2,2,,,,,,,,,,,,,,,, 
4B,2,,172164-37110,,IDLER(304,2,2,,,,,,1,,,,,,,,,, 
5,2,,172164-37130,,"KIT, FRONT IDLER",2,2,,,,,,,,,,,,,,,, 
6,3,,172631-37150,,"COLLER 35X45X34",2,2,,,,,,,,,,,,,,,, 
7,3,,172631-37160,,"COLLER 35X45X22.5",4,4,,,,,,,,,,,,,,,, 
8,3,,172164-37120,,"SEAL 45 85 8.5 19",4,4,,,,,,,,,,,,,,,, 
9,3,,172631-37180,,"SHAFT, IDLER",2,2,,,,,,,,,,,,,,,, 
10,3,,22242-000300,,"CIRCLIP   30",2,2,,,,,,,,,,,,,,,, 
11,3,,22242-000350,,"CIRCLIP   35",2,2,,,,,,,,,,,,,,,, 
12,3,,24101-063074,,BEARING,4,4,,,,,,,,,,,,,,,, 
13,2,,172631-37200,,"COVER (A)",2,2,,,,,,,,,,,,,,,, 
14,2,,172631-37210,,"COVER (B)",2,2,,,,,,,,,,,,,,,, 
15A,2,,933171-13691,,"PLUG PT1/8",2,2,,,,,,,,,,,,,,,, 
15B,2,,194630-42120,,"PLUG PT1/8",2,2,,,,,,1,,,,,,,,,, 
16,1,,772164-37300,,"ROLLER ASSY, TRACK",8,8,,,,,,,,,,,,,,,, 
16-1,1,,772164-37301,,"ROLLER ASSY, TRACK",8,8,,,,,N,,,M/#01625,,M/#01625,,,,,, 
18,2,,172164-37320,,"COVER (A)",8,8,,,,,,,,,,,,,,,, 
18-1,2,,172164-37321,,"COVER (A)",8,8,,,,,N,,,M/#01625,,M/#01625,,,,,, 
19,2,,172164-37330,,"COVER (B)",8,8,,,,,,,,,,,,,,,, 
19-1,2,,172164-37331,,"COVER (B)",8,8,,,,,N,,,M/#01625,,M/#01625,,,,,, 
20,2,,172164-37350,,"SEAL 35721120",16,16,,,,,,,,,,,,,,,, 
20-1,2,,172141-37140,,"SEAL 357220",16,16,,,,,N,,,M/#01977,,M/#01977,,,,,, 
20-2,2,,172164-37351,,"SEAL, OIL",16,16,,,,,N,,,M/#02404,,M/#02404,,,,,, 
21,2,,22252-000720,,"CIRCLIP   72",16,16,,,,,,,,,,,,,,,, 
22,2,,24101-062074,,"BALL BEARING",16,16,,,,,,,,,,,,,,,, 
23,2,,172164-37340,,"SHAFT, ROLLER",8,8,,,,,,,,,,,,,,,, 
23A,2,,933171-13691,,"PLUG PT1/8",8,8,,,,,W,,,M/#01625,,M/#01625,,,,,, 
23B,2,,172164-37200,,COLLER,16,16,,,,,W,,,M/#01625,,M/#01625,,,,,, 
23C,2,,22252-000850,,"CIRCLIP   85",16,16,,,,,W,,,M/#01625,,M/#01625,,,,,, 
24,1,,172113-36050,,"BOLT, ROLLER ADJUST",8,8,,,,,,,,,,,,,,,, 
25,1,,22217-160000,,"SPRING WASHER 16",8,8,,,,,,,,,,,,,,,, 
26,1,,26657-160002,,"CAP NUT M16",8,8,,,,,,,,,,,,,,,, 
27,1,,772164-37500,,"ROLLER ASSY, CARIA",2,2,,,,,,,,,,,,,,,, 
28,2,,172124-37520,,"COVER, SEAL",2,2,,,,,,,,,,,,,,,, 
30,2,,172147-37510,,"SHAFT, CARIA ROLLER",2,2,,,,,,,,,,,,,,,, 
31,2,,172124-37530,,COVER,2,2,,,,,,,,,,,,,,,, 
32,2,,22252-000750,,"CIRCLIP   75",2,2,,,,,,,,,,,,,,,, 
33,2,,24101-062064,,"BALL BEARING",4,4,,,,,,,,,,,,,,,, 
34,2,,172124-37540,,"O-RING P52",2,2,,,,,,,,,,,,,,,, 
35,2,,1A1030-48250,,"SEAL QLF30621218,OIL",2,2,,,,,,,,,,,,,,,, 
36,2,,22252-000620,,"CIRCLIP 62(H)",4,4,,,,,,,,,,,,,,,, 
37,1,,22217-120000,,"SPRING WASHER",2,2,,,,,,,,,,,,,,,, 
38,1,,26116-120652,,"BOLT M12X 65 PLATED",2,2,,,,,,,,,,,,,,,, 
39,1,,26716-120002,,"NUT 12",2,2,,,,,,,,,,,,,,,, 
40,1,,172164-37720,,"PLATE, IDRER FORK",4,4,,,,,,1,,,,,,,,,, 
41,1,,172122-37710,,"HOLDER, ADJUSTER",2,2,,,,,,,,,,,,,,,, 
42,1,,172164-37710,,"SPRING, ADJUSTING",2,2,,,,,,,,,,,,,,,, 
42-1,1,,172164-37711,,"SPRING, ADJUSTING",2,2,,,,,N,,,M/#01160,,M/#01160,,,,,, 
43,1,,172122-37752,,"ADJUST CYLINDER",2,2,,,,,,,,,,,,,,,, 
44,2,,172122-37782,,"ADJUST TUBE",2,2,,,,,,,,,,,,,,,, 
45,2,,172122-37810,,PISTON,2,2,,,,,,,,,,,,,,,, 
46,2,,172122-37820,,"ADJUST SEAL SET",2,2,,,,,,,,,,,,,,,, 
47,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,,,,,,,,,,,,,,,, 
48,2,,24315-000140,,"O-RING 1B P-14.0",2,2,,,,,,,,,,,,,,,, 
49,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
50,1,,26013-120402,,"BOLT M12X 40",8,8,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



13 

silv
erh

orn
.co

.uk



1,1,,772164-38100,,"SHOE, TRACK",1,1,,,,,,,,,,,,,,,, 
2,2,,172164-38100,,"CRAWLER 370R",1,1,,,,,,,,,,,,,,,, 
2-1,2,,172164-38101,,"CRAWLER 370R",1,1,,,,,N,,,M/#01719,,M/#01719,,,,,, 
3,3,,172164-38110,,"SHOE R, TRACK",1,1,,,,,,,,,,,,,,,, 
4,4,,172113-38180,,BUSH,47,47,,,,,,,,,,,,,,,, 
5,4,,172614-38210,,"PIN, TRACK",46,46,,,,,,,,,,,,,,,, 
6,3,,172071-61021,,"PLATE, SHOE 370",47,47,,,,,,,,,,,,,,,, 
6-1,3,,172071-61022,,"PLATE,SHOE 370",47,47,,,,,N,,,M/#01719,,M/#01719,,,,,, 
7,2,,172614-38290,,"PIN, MASTER",1,1,,,,,,,,,,,,,,,, 
8,2,,172614-38300,,"PIN 5X45, LOCK",1,1,,,,,,,,,,,,,,,, 
8-1,2,,172112-38111,,"PIN, COTTER",1,1,,,,,N,,,M/#02404,,M/#02404,,,,,, 
9,1,,772164-38110,,"CRAWLER(L) ASSY",1,1,,,,,,,,,,,,,,,, 
10,2,,172164-38120,,"CRAWLER 370L",1,1,,,,,,,,,,,,,,,, 
10-1,2,,172164-38121,,CRAWLER(L)CMP(370,1,1,,,,,N,,,M/#01719,,M/#01719,,,,,, 
11,3,,172164-38130,,"SHOE L, TRACK",1,1,,,,,,,,,,,,,,,, 
12,4,,172113-38180,,BUSH,47,47,,,,,,,,,,,,,,,, 
13,4,,172614-38210,,"PIN, TRACK",46,46,,,,,,,,,,,,,,,, 
14,3,,172071-61021,,"PLATE, SHOE 370",47,47,,,,,,,,,,,,,,,, 
14-1,3,,172071-61022,,"PLATE,SHOE 370",47,47,,,,,N,,,M/#01719,,M/#01719,,,,,, 
15,2,,172614-38290,,"PIN, MASTER",1,1,,,,,,,,,,,,,,,, 
16,2,,172614-38300,,"PIN 5X45, LOCK",1,1,,,,,,,,,,,,,,,, 
16-1,2,,172112-38111,,"PIN, COTTER",1,1,,,,,N,,,M/#02404,,M/#02404,,,,,, 
17,1,,172122-38731,,"TRACK 370G(R),MASTER",1,1,,,,,,,,,,,,,,,, 
17-1,1,,172122-38732,,"TRACK 370R,MASTER",1,1,,,,,N,,,M/#01719,,M/#01719,,,,,, 
18,1,,172122-38741,,"TRACK 370G(L),MASTER",1,1,,,,,,,,,,,,,,,, 
18-1,1,,172122-38742,,"TRACK 370L,MASTER",1,1,,,,,N,,,M/#01719,,M/#01719,,,,,, 
19,1,,172164-38600,,"CRAWLER ASSY, RUBBER",2,2,,,,,,,,,,,,,,,, 
19-1,1,,172964-38600,,"CRAWLER ASSY, 
RUBBER",2,2,,,,,N,,,M/#01427,,M/#01427,,,,,, 

silv
erh

orn
.co

.uk



IBm 

e -? □-5 2 . CRAWLER Fig. 

:lififflali RT 
R~EPAIR PA 17 

V, 

~ .. 
,.,; 

PREVIOUS 

silv
erh

orn
.co

.uk



1,1,,172151-45010,,"BOOT P,LEVER",2,2,,,,,,,,,,,,,,,, 
2,1,,172164-45010,,"LEVER (R) ASSY",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-45880,,"BOLT  6X 16",4,4,,,,,,,,,,,,,,,, 
4,1,,172165-47871,,"KNOB (A) ASSY",1,1,,,,,,,,,,,,,,,, 
5,1,,172165-45071,,"KNOB (L) ASSY",1,1,,,,,,,,,,,,,,,, 
6,1,,26116-100504,,"BOLT M10X 50 PLATED",4,4,,,,,,,,,,,,,,,, 
7,1,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,, 
8,1,,26587-040062,,"SCREW M 4X  6",2,2,,,,,,,,,,,,,,,, 
9,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
11,1,,194145-04810,,"WASHER 10",1,1,,,,,,,,,,,,,,,, 
12,1,,172165-45620,,"COVER, SUPPORT",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-45800,,"SUPPORT COMP.,SI",1,1,,,,,,,,,,,,,,,, 
13-1,1,,172164-45801,,SUPPORT,1,1,,,,,S,,,M/#01300,,M/#01300,,,,,, 
14,1,,172164-45840,,"COVER COMP.,SI",1,1,,,,,,,,,,,,,,,, 
14-1,1,,172164-45841,,COVER,1,1,,,,,S,,,M/#01300,,M/#01300,,,,,, 
15,1,,172164-45450,,"STAND (R) ASSY,LEVER",1,1,,,,,,,,,,,,,,,, 
15-1,1,,172164-45451,,"STAND(R), LEVER",1,1,,,,,N,,,M/#01427,,M/#01427,,,,,, 
15-2,1,,172164-45452,,"STAND(R),LEVER",1,1,,,,,N,,,M/#01537,,M/#01537,,,,,, 
16,2,,172164-62260,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,, 
18,2,,172164-64400,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,, 
19,1,,172164-45600,,"STAND (L) ASSY,LEVER",1,1,,,,,,,,,,,,,,,, 
20,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
22,2,,24550-025150,,"BUSH 25X15",2,2,,,,,,,,,,,,,,,, 
23,1,,172165-47710,,PLATE,2,2,,,,,,,,,,,,,,,, 
23-1,1,,172165-47711,,PLATE,2,2,,,,,N,,,M/#01666,,M/#01666,,,,,, 
24,1,,172164-45920,,"GUIDE L, HOSE",1,1,,,,,,,,,,,,,,,, 
25,1,,172164-45790,,COVER,1,1,,,,,,,,,,,,,,,, 
26,1,,172151-53430,,GROMMET,2,2,,,,,,,,,,,,,,,, 
27,1,,194630-62360,,GROMMET,8,8,,,,,,,,,,,,,,,, 
28,1,,172519-63240,,"BOLT  8X 16",5,5,,,,,,,,,,,,,,,, 
29,1,,172165-47990,,WASHER,1,1,,,,,,,,,,,,,,,, 
30,1,,26013-080162,,"BOLT W/WASHER M8X16",8,8,,,,,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",5,5,,,,,,,,,,,,,,,, 
32,1,,22242-000250,,"CIRCLIP 25S",1,1,,,,,,,,,,,,,,,, 
33,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,, 
34,1,,172519-63240,,"BOLT  8X 16",2,2,,,,,,,,,,,,,,,, 
35,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
36,1,,26116-100902,,"BOLT M10X 90 PLATED",1,1,,,,,,,,,,,,,,,, 
37,1,,24311-000340,,"O-RING 1A P-34.0",2,2,,,,,,,,,,,,,,,, 
38,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
39,1,,172165-47980,,"SHIM 42X25.5X0.5",2,2,,,,,,,,,,,,,,,, 
40,1,,26776-140002,,"LOCK NUT M14 PLATED",2,2,,,,,,,,,,,,,,,, 
40-1,1,,26736-140002,,"NUT M14",2,2,,,,,N,,,M/#01677,,M/#01677,,,,,, 
41,1,,172164-45040,,"HINGE, LEVER",1,1,,,,,,,,,,,,,,,, 
41-1,1,,172164-45041,,HINGE,1,1,,,,,S,1,,M/#02054,,M/#02054,,,,,, 
42,1,,172164-45050,,"PIN 8X 22",1,1,,,,,,,,,,,,,,,, 
43,1,,172164-45060,,"PIN, ROCK",1,1,,,,,,,,,,,,,,,, 
43-1,1,,172164-45061,,PIN,1,1,,,,,S,1,,M/#02054,,M/#02054,,,,,, 
44,1,,172164-45070,,SPRING,1,1,,,,,,,,,,,,,,,, 
45,1,,172164-45080,,"SCREW M6",1,1,,,,,,,,,,,,,,,, 
46,1,,172165-47851,,"LEVER L, SI",1,1,,,,,,,,,,,,,,,, 
47,1,,22272-000060,,"CIRCLIP E- 6",1,1,,,,,,,,,,,,,,,, 
48,1,,172157-58830,,"KNOB 6.5X18X35",1,1,,,,,,,,,,,,,,,, 
49,1,,26116-060202,,"BOLT M 6X 20",2,2,,,,,,,,,,,,,,,, 
50,1,,26716-060002,,"NUT 6",2,2,,,,,,,,,,,,,,,, 
51,1,,172164-45860,,"COVER, LINK",1,1,,,,,,,,,,,,,,,, 
51-1,1,,172164-45861,,"COVER, LINK",1,1,,,,,N,,,M/#01537,,M/#01537,,,,,, 
53,2,,172164-45870,,"SEAL 155, RUBBER",2,2,,,,,,,,,,,,,,,, 
54,2,,172164-66670,,"RUBBER, SEAL  60",2,2,,,,,,,,,,,,,,,, 
55,1,,172164-45090,,CAP,1,1,,,,,,,,,,,,,,,, 
56,1,,933168-55770,,"BAND 146",2,2,,,,,,,,,,,,,,,, 
57,1,,172190-45080,,"LEVER L CMP(DECEL",1,1,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



58,1,,172165-47711,,PLATE,1,1,,,,,,2,,,,,,,,,, 
59,1,,172176-47870,,KNOB,1,1,,,,,,2,,,,,,,,,, 
60,1,,26587-040062,,"SCREW M 4X  6",1,1,,,,,,2,,,,,,,,,, 
61,1,,26736-140002,,"NUT M14",1,1,,,,,,2,,,,,,,,,, 
62,1,,933168-55770,,"BAND 146",2,2,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 7 11~1 (1'Flv/,-&A-9Yt-:) 
Fi g. CONTROL EQUIP. (OPERATION LEVER & ST AND) 

IB~ 
PREVIOUS 

15-2 fJ /'-9 ':J T'r~Jvtl:~ 

18 16 

~5 . ..,._a 

ONE TOUCH DECEL SPEC. 

59 

46 

r" 1 3037 27 
'/ 1- 22 

j_.,o 

4 
\ ··---2 

t-----r-51')l<._ --~ 
53 27 49 --

54 _J;V,t 3 2 

54 
14-1 .. _ ~35 y1 

53 2a - ·~M ¢ ..,.._2+----0 __. --s, 1-.... 24 19 -------, 
~ 13-1 --~n~ 33 IB~ ~~ .-.---.... -· l ~ PREVIOUS 

,___ _____ ___, ~-27 ~14 

1-==-------6 7 t~"i; 

: ! ~ 
L.-----~ k'6 -

-~ 
~ fJ:,, ,s, ~ TT~ Jv=F ~ ~ 

ONE TOUCH DECEL KIT 
( 172164-08200) 

13 

F I g. 9 REF. No. 1 
Inc. Fig. 9 REF. No. 2 ~ 24 

Fig. 15 REF.No.41 
Fig. 18 REF. No. 5 I ~ 70 
Flg.22 REF.No.15A,16A 
Flg.27 REF.No.57~62 

silv
erh

orn
.co

.uk



1,1,,172141-41340,,BOOTS,2,2,,,,,,,,,,,,,,,, 
2,1,,172164-45950,,"GRIP L, DRIV.",1,1,,,,,,,,,,,,,,,, 
2-1,1,,172164-45951,,"GRIP L, DRIV.",1,1,,,,,N,,,M/#01666,,M/#01666,,,,,, 
3,1,,172164-45100,,"LEVER(L), TRACK",1,1,,,,,,,,,,,,,,,, 
4,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
6,1,,172164-45130,,"LEVER(R), TRACK",1,1,,,,,,,,,,,,,,,, 
7,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
9,1,,26756-100002,,"LOCK NUT M10 PLATED",2,2,,,,,,,,,,,,,,,, 
10,1,,172164-45380,,ROD(95),1,1,,,,,,,,,,,,,,,, 
11,1,,172164-45960,,"GRIP R, DRIV.",1,1,,,,,,,,,,,,,,,, 
11-1,1,,172164-45961,,"GRIP R, DRIV.",1,1,,,,,N,,,M/#01666,,M/#01666,,,,,, 
12,1,,172164-45200,,"SHAFT(A)ASSY,TRACK",1,1,,,,,,,,,,,,,,,, 
13,1,,172124-46200,,"O-RING 27X5.7",3,3,,,,,,,,,,,,,,,, 
14,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
15,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 
16,1,,172165-46100,,"PEDAL L ASSY",1,1,,,,,,,,,,,,,,,, 
17,1,,172165-46150,,"PEDAL R COMP",1,1,,,,,,,,,,,,,,,, 
18,1,,26013-060302,,"BOLT M 6X 30",4,4,,,,,,,,,,,,,,,, 
19,1,,172164-45230,,"ROD 135 ASSY",1,1,,,,,,,,,,,,,,,, 
20,1,,172122-46590,,"ELBALL 8",2,2,,,,,,,,,,,,,,,, 
21,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
22,1,,22417-160160,,"COTTER PIN 1.6X16",2,2,,,,,,,,,,,,,,,, 
23,1,,26051-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
24,1,,933110-54100,,"PIN 4.75X14",2,2,,,,,,,,,,,,,,,, 
25,1,,172146-45691,,"ROD(C), SPOOL",1,1,,,,,,,,,,,,,,,, 
26,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 8 110.tl ~>E?aG IP. (TRAVEL) Fig. CONTRO 

! 27 REFER TO F g. 

12 

:::JYl--i:J-JL,/\}L,7 
CONTROL VALVE 

silv
erh

orn
.co

.uk



1,1,,1A1040-45890,,"WASHER 10 36 4.5",1,1,,,,,,,,,,,,,,,, 
2,1,,172124-46200,,"O-RING 27X5.7",2,2,,,,,,,,,,,,,,,, 
3,1,,172165-46300,,"LINK W/BUSH",1,1,,,,,,,,,,,,,,,, 
4,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,, 
6,1,,172165-46350,,"BRACKET, PEDAL",1,1,,,,,,,,,,,,,,,, 
7,1,,172146-41910,,"PIN 14-100",1,1,,,,,,,,,,,,,,,, 
8,1,,172165-46800,,SHAFT,1,1,,,,,,,,,,,,,,,, 
9,1,,172165-46830,,"BOSS, SWING",1,1,,,,,,,,,,,,,,,, 
10,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
13,1,,22351-040032,,"SPRING PIN 4X32",1,1,,,,,,,,,,,,,,,, 
14,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,, 
15,1,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
17,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 
18,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,,,,,,,,,,,,,,, 
19,1,,172157-45990,,"BOOTS, PEDAL",1,1,,,,,,,,,,,,,,,, 
20,1,,172165-46230,,"SHAFT, SWING",2,2,,,,,,,,,,,,,,,, 
21,1,,172165-46261,,"COVER, PEDAL",2,2,,,,,,,,,,,,,,,, 
22,1,,172165-46281,,"PEDAL ASSY, SWING",1,1,,,,,,,,,,,,,,,, 
23,1,,172165-46340,,BOLT,2,2,,,,,,,,,,,,,,,, 
24,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
25,1,,22351-040020,,"SPRING PIN 4X20",2,2,,,,,,,,,,,,,,,, 
26,1,,26116-080304,,"BOLT M 8X 30",2,2,,,,,,,,,,,,,,,, 
27,1,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,, 
28,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
29,1,,194200-37780,,"LS-NUT 8",1,1,,,,,,,,,,,,,,,, 
30,1,,172150-42620,,"ROD(B), BOOM",1,1,,,,,,,,,,,,,,,, 
31,1,,172147-45620,,"ROD, LINK 215",1,1,,,,,,,,,,,,,,,, 
32,1,,172146-45701,,"ROD(D), SPOOL",1,1,,,,,,,,,,,,,,,, 
32-1,1,,172146-45740,,"ROD(D), SPOOL",1,1,,,,,R,,,M/#01072,,M/#01072,,,,,, 
33,1,,172122-46590,,"ELBALL 8",3,3,,,,,,,,,,,,,,,, 
34,1,,172165-46860,,"TURNBUCKLE  M8",1,1,,,,,,,,,,,,,,,, 
35,1,,22137-080000,,"WASHER 8, POLISHED",3,3,,,,,,,,,,,,,,,, 
36,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,, 
37,1,,26051-080002,,"NUT M 8",6,6,,,,,,,,,,,,,,,, 
38,1,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
39,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,, 
40,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,, 
41,1,,172068-28490,,"SPRING  8",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



· 2 9 il~il (~1Y1") 
FI g · CONTROL EQU Ip. (SW I NG) 

silv
erh

orn
.co

.uk



1,1,,172164-45180,,"LEVER ASSY, BLADE",1,1,,,,,,,,,,,,,,,, 
2,1,,172164-45970,,"GRIP, BLADE",1,1,,,,,,,,,,,,,,,, 
3,1,,22351-050032,,"SPRING PIN 5X32",1,1,,,,,,,,,,,,,,,, 
4,1,,172165-45140,,"LINK, BLADE",1,1,,,,,,,,,,,,,,,, 
5,1,,172165-45180,,"BRACKET ASSY, REAR",1,1,,,,,,,,,,,,,,,, 
5-1,1,,172164-46440,,"BRACKET ASY",1,1,,,,,S,,,M/#01537,,M/#01537,,,,,, 
6,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,, 
6-1,2,,172141-41360,,"BUSH 1415",4,4,,,,,K,,,M/#01537,,M/#01537,,,,,, 
8,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,, 
9,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
10,1,,26116-100354,,"BOLT M10X 35 PLATED",2,2,,,,,,,,,,,,,,,, 
11,1,,26716-100002,,"NUT 10",2,2,,,,,,,,,,,,,,,, 
12,1,,172165-45130,,"CABLE, BLADE",1,1,,,,,,,,,,,,,,,, 
13,1,,172141-42960,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,, 
14,1,,172165-45250,,"SUPPORT,BR CABLE",1,1,,,,,,,,,,,,,,,, 
15,1,,172142-45670,,"ROD, SPOOL",1,1,,,,,,,,,,,,,,,, 
16,1,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,, 
17,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,, 
18,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
19,1,,26051-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
20,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,, 
21,1,,933168-28480,,"WASHER 20X9X3.2",1,1,,,,,,,,,,,,,,,, 
22,1,,22351-030032,,"SPRING PIN 3X32",1,1,,,,,,,,,,,,,,,, 
23,1,,1D4070-23580,,"GRIP,RED ROUND",,1,,,,,W,,,,,M/#01537,,,,,, 
24,1,,172165-45970,,SPRING,,1,,,,,W,,,,,M/#01537,,,,,, 
25,1,,172164-46400,,"BRACKET CMP",,1,,,,,W,,,,,M/#01537,,,,,, 
26,1,,172164-46421,,"LEVER CMP,ROCK",,1,,,,,W,,,,,M/#01537,,,,,, 
27,1,,172164-46481,,"LINK CMP,ROCK",,1,,,,,W,,,,,M/#01537,,,,,, 
28,1,,22137-080000,,"WASHER 8, POLISHED",,2,,,,,W,,,,,M/#01537,,,,,, 
29,1,,22351-030032,,"SPRING PIN 3X32",,1,,,,,W,,,,,M/#01537,,,,,, 
30,1,,22351-050032,,"SPRING PIN 5X32",,1,,,,,W,,,,,M/#01537,,,,,, 
31,1,,24311-000210,,"O-RING 1A P-21.0",,1,,,,,W,,,,,M/#01537,,,,,, 
32,1,,26013-080202,,"BOLT W/WASHER M8X20",,2,,,,,W,,,,,M/#01537,,,,,, 

silv
erh

orn
.co

.uk



3 0 1111 (7L,,-!'=) 
Fig. CONTROL EQUIP. (BLADE) 

REFER TO Fi .27 

g--10 
&--11 
I 
1 s-1 

6-1 

18% 
PREVIOUS 

2s 12 A 

----- 20 15 I /! ~J I 18 , 

.- ~~- ./~--~ 

~"' ·. 

_____ .. ..c»-'"l~ ,, 

:::e1t-- □ -11,,;rn,.,7 
-- CONTROL VALVE 

silv
erh

orn
.co

.uk



1,1,,172519-17111,,BRACKET,1,1,,,,,,,,,,,,,,,, 
1-1,1,,172519-17112,,BRACKET,1,1,,,,,N,,,M/#00926,,M/#00926,,,,,, 
1-2,1,,172164-17150,,"BRACKET, SWITCH",1,1,,,,,F,1,,M/#01446,,M/#01446,,,,,, 
2,1,,1D4070-23580,,"GRIP,RED ROUND",1,1,,,,,,,,,,,,,,,, 
3,1,,172124-46200,,"O-RING 27X5.7",2,2,,,,,,,,,,,,,,,, 
4,1,,172165-47450,,"LEVER (L), LOCK",1,1,,,,,,,,,,,,,,,, 
5,1,,172165-47500,,"ARM ASSY, LOCK",1,1,,,,,,,,,,,,,,,, 
6,1,,172165-47550,,BUSH,1,1,,,,,,,,,,,,,,,, 
7,1,,172165-47621,,"GUIDE (L) ASSY, LOCK",1,1,,,,,,,,,,,,,,,, 
8,1,,172165-47801,,"SPRING,GAS",1,1,,,,,,,,,,,,,,,, 
9,1,,1A1380-56661,,"SPRING,ROTARY RETURN",1,1,,,,,,,,,,,,,,,, 
10,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
11,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
12,1,,22272-000070,,"CIRCLIP E- 7",1,1,,,,,,,,,,,,,,,, 
13,1,,22351-060040,,"SPRING PIN 6X40",1,1,,,,,,,,,,,,,,,, 
14,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,,,,,,,,,,,,,,,, 
15,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
17,1,,172164-45250,,"BRACKET ASY,LOW-HIGH",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
18,2,,172141-41360,,"BUSH 1415",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
19,1,,172164-45270,,"SHAFT, LOW-HIGH",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
20,1,,172164-45290,,"LINK, LOW-HIGH",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
21,2,,172141-41360,,"BUSH 1415",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
22,1,,172164-45360,,"PEDAL, LOW-HIGH",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
23,1,,172164-45390,,"ROD(A), SPOOL",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
24,1,,172164-45400,,ROD(B,1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
25,1,,172164-45410,,"ROD C, SPOOL",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
26,1,,172122-45830,,"PAD, METAL",1,1,,,,,,,,,,,,,,,, 
27,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
28,1,,22157-100000,,"WASHER 10",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
29,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
30,1,,22417-160160,,"COTTER PIN 1.6X16",4,4,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
31,1,,22486-080160,,"PIN  8X 16",3,3,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
32,1,,24311-000210,,"O-RING 1A P-21.0",4,4,,,,,,,,,,,,,,,, 
32-1,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,K,,,M/#01187,,M/#01187,,,,,, 
33,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 
33-1,1,,26013-100202,,"BOLT W/WASHER 
M10X20",2,2,,,,,R,,,M/#01187,,M/#01187,,,,,, 
34,1,,26116-100504,,"BOLT M10X 50 PLATED",1,1,,,,,,,,,,,,,,,, 
35,1,,26347-100002,,"U-NUT M10",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
36,1,,26716-100002,,"NUT 10",1,1,,,,,,,,,,,,,,,, 
37,1,,26716-100002,,"NUT 10",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
38,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
39,1,,22351-030032,,"SPRING PIN 3X32",1,1,,,,,,,,,,,,,,,, 
39-1,1,,22351-035040,,"SPRING PIN 3.5X40",1,1,,,,,N,,,"FROM 1ST",,"FROM 
1ST",,,,,, 
40,1,,172162-46690,,SPRING,1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 
41,1,,172176-46400,,BRACKET,1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 
42,2,,172141-41360,,"BUSH 1415",2,2,,,,,W,,,M/#01187,,M/#01187,,,,,, 
43,1,,172176-46450,,"PADAL ASSY, LOW-HIGH",1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 
44,1,,172176-46480,,LINK,1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 
45,1,,22351-050025,,"SPRING PIN 5X25",1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 
46,1,,26716-060002,,"NUT 6",1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 
47,1,,26911-060202,,"SCREW M 6X 20",1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, silv

erh
orn

.co
.uk



3 1 1111 ( f.J ';) ~ :;t 7 v I,-& □-I\ 11'\ IJ Jv) 
Fi g. CONTROL EQUIP. (CUT OFF LEVER & LOW-HIGH PEDAU 

silv
erh

orn
.co

.uk



1,1,,172164-74500,,"P.T.O.KIT, FRAME END",1,1,,,,,,,,,,,,,,,, 
2,2,,933168-28480,,"WASHER 20X9X3.2",1,1,,,,,,,,,,,,,,,, 
3,2,,1C6141-35370,,"SPRING,LOCK",1,1,,,,,,,,,,,,,,,, 
4,2,,172141-42960,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,, 
5,2,,172164-46250,,"SUPPORT,CABLE",1,1,,,,,,,,,,,,,,,, 
6,2,,172165-45260,,CABLE(2300,1,1,,,,,,,,,,,,,,,, 
7,2,,172142-45670,,"ROD, SPOOL",1,1,,,,,,,,,,,,,,,, 
8,2,,172157-45990,,"BOOTS, PEDAL",1,1,,,,,,,,,,,,,,,, 
9,2,,172165-46281,,"PEDAL ASSY, SWING",1,1,,,,,,,,,,,,,,,, 
10,2,,172165-46340,,BOLT,2,2,,,,,,,,,,,,,,,, 
11,2,,172165-46350,,"BRACKET, PEDAL",1,1,,,,,,,,,,,,,,,, 
12,2,,172146-41910,,"PIN 14-100",1,1,,,,,,,,,,,,,,,, 
13,2,,172165-46450,,"LOCK CMP",1,1,,,,,,,,,,,,,,,, 
14,2,,172165-46480,,BOLT,1,1,,,,,,,,,,,,,,,, 
15,2,,172165-46490,,SHIM,5,5,,,,,,,,,,,,,,,, 
16,2,,172165-46500,,BRACKET,1,1,,,,,,,,,,,,,,,, 
17,2,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,, 
18,2,,172165-46600,,"LINK, PEDAL",1,1,,,,,,,,,,,,,,,, 
19,3,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,, 
21,2,,172165-46630,,PIN,1,1,,,,,,,,,,,,,,,, 
22,2,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
23,2,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
24,2,,22351-040032,,"SPRING PIN 4X32",1,1,,,,,,,,,,,,,,,, 
25,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,, 
26,2,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,, 
27,2,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,, 
28,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
29,2,,26013-100202,,"BOLT W/WASHER M10X20",1,1,,,,,,,,,,,,,,,, 
30,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
31,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
32,2,,26051-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
33,2,,26116-080304,,"BOLT M 8X 30",2,2,,,,,,,,,,,,,,,, 
34,2,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,, 
35,2,,26756-080002,,"LOCK NUT M 8 PLATED",2,2,,,,,,,,,,,,,,,, 
35-1,2,,26716-080002,,"NUT M 8",2,2,,,,,R,,,"FROM 1ST",,"FROM 1ST",,,,,, 
36,2,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,, 
37,2,,172162-76140,,"ADAPTER 1/2-3/4",1,1,,,,,,,,,,,,,,,, 
38,2,,172164-76750,,"JOINT, 3RD",1,1,,,,,,,,,,,,,,,, 
39,2,,172112-77261,,"CONNECTOR PF1/2L-42",1,1,,,,,,,,,,,,,,,, 
40,3,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
41,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
42,2,,172164-78800,,HOSE,2,2,,,,,,,,,,,,,,,, 
43,2,,172151-76600,,"ADAPTER PF3/4,BLIND",2,2,,,,,,,,,,,,,,,, 
44,2,,172142-76280,,"JOINT 3/4, SWIVEL",2,2,,,,,,,,,,,,,,,, 
44A,3,,172142-77050,,"SEAL SET",2,2,,,,,W,,,M/#01719,,M/#01719,,,,,, 
45,2,,172164-76820,,"JOINT, 3RD",1,1,,,,,,,,,,,,,,,, 
46,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 
47,2,,172164-78760,,HOSE,1,1,,,,,,,,,,,,,,,, 
48,2,,172164-78770,,HOSE,1,1,,,,,,,,,,,,,,,, 
49,2,,172165-03230,,"LABEL, P.T.O.",1,1,,,,,,,,,,,,,,,, 
49-1,2,,172165-03231,,"LABEL, P.T.O.",1,1,,,,,N,,,M/#01217,,M/#01217,,,,,, 
50,2,,172165-76320,,"CONNECTOR PF3/4 CMP",1,1,,,,,,,,,,,,,,,, 
51,3,,24315-000240,,"O-RING 1B P-24.0",1,1,,,,,,,,,,,,,,,, 
52,2,,23391-060000,,"JOINT RGI 3/4",1,1,,,,,,,,,,,,,,,, 
53,1,,172164-78960,,COVER,1,,,,,,,1,,,,,,,,,, 
54,1,,172151-79420,,COVER,1,,,,,,,1,,,,,,,,,, 
55,1,,23000-041000,,"CLAMP 41",4,,,,,,,1,,,,,,,,,, 
silv

erh
orn

.co
.uk



3 2 ,.~. (PTO:::e1~ □-Jv) 
Fig. CONTROL EQUIP. (P.T.O.CONTROU 

PTO=t-Y t-- (71,,-1.,.:r;:::,tt-,:) 
P. T.0.KITCFRAME END) 
(172164-74500) 
ff.l±lvNo. Ht, ff.l±lvNo. 2fJ'&52~*6/*T· 
1 j n C. 2 ~ 52 , 

49 
49-1 

□ -)1,,/\Jl,7 
OL VALVE 

54=t--~ 55. cw. 
47 

53
=t55 48 -

~--, 

44A 44 

45 

silv
erh

orn
.co

.uk



1,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 
2,1,,933168-28480,,"WASHER 20X9X3.2",1,1,,,,,,,,,,,,,,,, 
3,1,,26116-160202,,"BOLT M16X 20",1,1,,,,,,,,,,,,,,,, 
4,1,,172141-42960,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,, 
5,1,,172164-46250,,"SUPPORT,CABLE",1,1,,,,,,,,,,,,,,,, 
6,1,,172165-45260,,CABLE(2300,1,1,,,,,,,,,,,,,,,, 
7,1,,172142-45670,,"ROD, SPOOL",1,1,,,,,,,,,,,,,,,, 
8,1,,172157-45990,,"BOOTS, PEDAL",1,1,,,,,,,,,,,,,,,, 
9,1,,172165-46281,,"PEDAL ASSY, SWING",1,1,,,,,,,,,,,,,,,, 
10,1,,172165-46340,,BOLT,2,2,,,,,,,,,,,,,,,, 
11,1,,172165-46350,,"BRACKET, PEDAL",1,1,,,,,,,,,,,,,,,, 
12,1,,172146-41910,,"PIN 14-100",1,1,,,,,,,,,,,,,,,, 
13,1,,22137-160000,,"WASHER 16,POLISHED",1,1,,,,,,,,,,,,,,,, 
14,1,,172168-76130,,"CONNECTOR UN3/4PF3/8",1,1,,,,,,,,,,,,,,,, 
15,2,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
16,1,,172165-46500,,BRACKET,1,1,,,,,,,,,,,,,,,, 
17,1,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,, 
18,1,,172165-46600,,"LINK, PEDAL",1,1,,,,,,,,,,,,,,,, 
19,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,, 
21,1,,172165-46630,,PIN,1,1,,,,,,,,,,,,,,,, 
22,1,,172162-76140,,"ADAPTER 1/2-3/4",2,2,,,,,,,,,,,,,,,, 
23,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
24,1,,22351-040032,,"SPRING PIN 4X32",1,1,,,,,,,,,,,,,,,, 
25,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,, 
26,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,, 
27,1,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,, 
28,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
29,1,,26013-100202,,"BOLT W/WASHER M10X20",1,1,,,,,,,,,,,,,,,, 
30,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
31,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
32,1,,26051-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
33,1,,26116-080304,,"BOLT M 8X 30",2,2,,,,,,,,,,,,,,,, 
34,1,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,, 
35,1,,172183-78590,,"HOSE P206BB036",1,1,,,,,,,,,,,,,,,, 
36,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,, 
37,1,,172164-78760,,HOSE,1,1,,,,,,,,,,,,,,,, 
38,1,,172164-76750,,"JOINT, 3RD",1,1,,,,,,,,,,,,,,,, 
39,1,,172112-77261,,"CONNECTOR PF1/2L-42",1,1,,,,,,,,,,,,,,,, 
40,2,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
41,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
42,1,,172164-78800,,HOSE,2,2,,,,,,,,,,,,,,,, 
43,1,,172164-78770,,HOSE,1,1,,,,,,,,,,,,,,,, 
44,1,,172142-76280,,"JOINT 3/4, SWIVEL",2,2,,,,,,,,,,,,,,,, 
44A,2,,172142-77050,,"SEAL SET",2,2,,,,,W,,,M/#01719,,M/#01719,,,,,, 
45,1,,172164-76820,,"JOINT, 3RD",1,1,,,,,,,,,,,,,,,, 
46,1,,933166-24120,,"CONNECTOR PF1/2-10",1,1,,,,,,,,,,,,,,,, 
47,1,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
48,1,,933152-24410,,"CONNECTOR (A)",1,1,,,,,,,,,,,,,,,, 
49,1,,933169-24091,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
51,2,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



'! ! 
REFER TO Fig. 87 

::,,1--, □ ~)l.,}\)l.,7' 
CONTROL VALVE 

silv
erh

orn
.co

.uk



1,1,,172164-74520,,"P.T.O.KIT, JOIN",1,1,,,,,,1,,,,,,,,,, 
1-1,1,,172164-74521,,"P.T.O.KIT, JOIN",1,1,,,,,N,1,,M/#01187,,M/#01187,,,,,, 
2,2,,194150-01190,,"KNOB, THROTTLE LEVER",1,1,,,,,,,,,,,,,,,, 
3,2,,172141-42960,,"JOINT, CABLE",2,2,,,,,,,,,,,,,,,, 
4,2,,1A1040-45890,,"WASHER 10 36 4.5",2,2,,,,,,,,,,,,,,,, 
5,2,,172312-45930,,"SPRING 13X1.2X70",1,1,,,,,,,,,,,,,,,, 
6,2,,172164-46100,,"CABLE, 3RD",1,1,,,,,,,,,,,,,,,, 
7,2,,172164-46110,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
8,2,,172164-46140,,"LINK, 3RD",1,1,,,,,,,,,,,,,,,, 
9,3,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
11,2,,172164-46160,,"BRACKET, CABLE",1,1,,,,,,,,,,,,,,,, 
12,2,,172164-46170,,"LINK COMPL.",1,1,,,,,,,,,,,,,,,, 
13,3,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
15,2,,172164-46190,,"LEVER, REGULATOR",1,1,,,,,,,,,,,,,,,, 
16,2,,172124-46200,,"O-RING 27X5.7",4,4,,,,,,,,,,,,,,,, 
17,2,,172164-46210,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
18,2,,172164-46260,,"LOD 70",1,1,,,,,,,,,,,,,,,, 
19,2,,172122-46590,,"ELBALL 8",3,3,,,,,,,,,,,,,,,, 
20,2,,22137-080000,,"WASHER 8, POLISHED",1,1,,,,,,,,,,,,,,,, 
21,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
22,2,,22351-080020,,"SPRING PIN 8X20",1,1,,,,,,,,,,,,,,,, 
23,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,, 
24,2,,24761-050000,,"NIPPLE C,GREASE",2,2,,,,,,,,,,,,,,,, 
25,2,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
26,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
27,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
28,2,,26051-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
29,2,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
30,2,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,, 
31,2,,933168-28480,,"WASHER 20X9X3.2",2,2,,,,,,,,,,,,,,,, 
32,2,,172168-03300,,"LABEL, SELECT",1,1,,,,,,,,,,,,,,,, 
32-1,2,,172168-03301,,"LABEL, SELECT",1,1,,,,,R,,,M/#01217,,M/#01217,,,,,, 
33,2,,172164-63120,,"INSTRUMENT PANEL L",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fi g · 
o , t-- □ -Jv 3 4 r~. ?ycONTROL 

silv
erh

orn
.co

.uk



1,1,,172164-50101,,"FRAME, LOWER",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172164-50102,,"FRAME, LOWER",1,1,,,,,N,,,M/#01187,,M/#01187,,,,,, 
1-2,1,,172164-50103,,"FRAME, LOWER",1,1,,,,,N,,,M/#01427,,M/#01427,,,,,, 
1-3,1,,172164-50104,,"FRAME ASSY, LOWER",1,1,,,,,S,,,M/#02029,,M/#02029,,,,,, 
2,1,,172148-50800-1,,"GUARD,CRAWLER",4,4,,,,,,,,,,,,,,,, 
3,1,,22217-160000,,"SPRING WASHER 16",12,12,,,,,,,,,,,,,,,, 
4,1,,26116-160452,,"BOLT M16X 45 PLATED",12,12,,,,,,,,,,,,,,,, 
5,1,,172164-53300,,"WEIGHT, CENTER",1,1,,,,,,,,,,,,,,,, 
6,1,,172165-53500,,WASHER,2,2,,,,,,,,,,,,,,,, 
7,1,,22217-160000,,"SPRING WASHER 16",2,2,,,,,,,,,,,,,,,, 
8,1,,26076-160802,,"BOLT 10.9 16X80",2,2,,,,,,,,,,,,,,,, 
9,1,,172164-54101,,"FRAME, TURN.",1,1,,,,,,,,,,,,,,,, 
9-1,1,,172164-54102,,"FRAME, TURN.",1,1,,,,,S,,,M/#02029,,M/#02029,,,,,, 
10,1,,172164-54780,,"PLUG,RUBBER",1,1,,,,,,,,,,,,,,,, 
11,1,,172124-57600,,"BEARING,REVOLVE",1,1,,,,,,,,,,,,,,,, 
11-1,1,,172124-57601,,"BEARING,TURNING",1,1,,,,,R,,,M/#01300,,M/#01300,,,,,, 
11-2,1,,172124-57602,,"BEARING, TURNING",1,1,,,,,N,,,M/#02612,,M/#02612,,,,,, 
12,2,,172124-57620,,"SEAL, UPPER",1,1,,,,,,,,,,,,,,,, 
13,2,,172124-57630,,"SEAL, LOWER",1,1,,,,,,,,,,,,,,,, 
14,1,,172124-57610,,"BOLT M16X80",20,20,,,,,,,,,,,,,,,, 
15,1,,172122-57620,,"PARALLEL PIN 13X36",4,4,,,,,,,,,,,,,,,, 
16,1,,172162-57650,,"BOLT M16X90",20,20,,,,,,,,,,,,,,,, 
17,1,,172164-54870,,TREE-CLIP,1,1,,,,,W,,,M/#00912,,M/#00912,,,,,, 
18,1,,172176-68210,,TREE-CLIP,1,1,,,,,W,,,M/#00912,,M/#00912,,,,,, 
18-1,1,,172122-17190,,CLIP,1,1,,,,,N,,,M/#01300,,M/#01300,,,,,, 
19,1,,172164-50400,,"WEIGHT, LOWER",2,2,,,,,,1,,,,,,,,,, 
20,1,,22137-160000,,"WASHER 16,POLISHED",4,4,,,,,,1,,,,,,,,,, 
21,1,,22217-160000,,"SPRING WASHER 16",4,4,,,,,,1,,,,,,,,,, 
22,1,,26116-160302,,"BOLT M16X 30 PLATED",4,4,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



18:lfj 
PREVIOUS 

. 18:lfj 
PREVIOUS 

9 . 

Fig.35 

9-1 

~ 01----- 11 

71/-b. &ilHl-"'J7 IJ '..IIJ 
FRAME & TURNING BEARING 

i=: \1---8 
tr~~r 

71~ 17------99-18 5 !---_:1 
7 I 

~I----=_, - 13-----

15 _J, 14 ~-------, 

Q i--22 
---21 

L_~c:;;:=:,-20 

1-----19 
silv

erh
orn

.co
.uk



1,2,,172164-61690,,COVER,1,,,,,,,1,,,,,,,,,, 
2,2,,172164-61700,,COVER,1,,,,,,,1,,,,,,,,,, 
3,1,,172164-61150,,"COVER E",1,1,,,,,,,,,,,,,,,, 
4,1,,172164-61160,,"COVER,LAMP(GREEN:97)",1,1,,,,,,,,,,,,,,,, 
5,1,,172164-61181,,"COVER F",1,1,,,,,,,,,,,,,,,, 
6,1,,172164-61210,,"COVER (G)",,1,,,,,,,,,,,,,,,, 
7,1,,172164-61250,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,, 
8,1,,172164-61260,,COVER,2,2,,,,,,,,,,,,,,,, 
9,1,,172164-61280,,COVER,1,1,,,,,,,,,,,,,,,, 
10,1,,172164-61300,,"COVER, FRONT",,1,,,,,,,,,,,,,,,, 
11,1,,172164-61341,,COVER,1,1,,,,,,,,,,,,,,,, 
11-1,1,,172164-61342,,COVER,1,1,,,,,N,,,M/#01537,,M/#01537,,,,,, 
13,2,,172164-61350,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-61360,,"COVER (J)",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-61370,,"COVER ASSY",1,1,,,,,,,,,,,,,,,, 
17,2,,172164-61380,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
18,2,,172164-61390,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
19,1,,172164-61400,,"COVER L COMPL.",,1,,,,,,,,,,,,,,,, 
19-1,1,,172164-61401,,"COVER L COMPL.",,1,,,,,R,,,,,M/#00912,,,,,, 
20,1,,172147-61450,,"COVER, UNDER",1,1,,,,,,,,,,,,,,,, 
21,1,,172164-61481,,COVER(B),1,1,,,,,,,,,,,,,,,, 
22,2,,172164-61121,,"COVER (B)",1,1,,,,,,,,,,,,,,,, 
23,2,,172164-61460,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
24,1,,172164-61490,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
25,2,,172164-61130,,COVER(C),1,1,,,,,,,,,,,,,,,, 
26,2,,172164-61470,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
27,1,,172165-61660,,"COVER K",1,1,,,,,,,,,,,,,,,, 
28,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,, 
29,1,,172519-63240,,"BOLT  8X 16",2,2,,,,,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",8,8,,,,,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",12,12,,,,,,,,,,,,,,,, 
32,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",5,5,,,,,,,,,,,,,,,, 
35,1,,22217-100000,,"SPRING WASHER 10",6,6,,,,,,,,,,,,,,,, 
36,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
37,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,, 
38,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
39,1,,22217-100000,,"SPRING WASHER 10",,4,,,,,,,,,,,,,,,, 
40,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
41,1,,22217-120000,,"SPRING WASHER",6,6,,,,,,,,,,,,,,,, 
42,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
43,1,,26116-100202,,"BOLT M10X 20 PLATED",5,5,,,,,,,,,,,,,,,, 
44,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
45,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,,,,,,,,,,,,,,,, 
46,1,,26116-100202,,"BOLT M10X 20 PLATED",5,5,,,,,,,,,,,,,,,, 
47,1,,26116-100202,,"BOLT M10X 20 PLATED",6,6,,,,,,,,,,,,,,,, 
48,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
49,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,, 
50,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,,,,,,,,,,,,,,, 
51,1,,26116-100202,,"BOLT M10X 20 PLATED",12,12,,,,,,,,,,,,,,,, 
52,1,,26116-100252,,"BOLT M10X 25 PLATED",,4,,,,,,,,,,,,,,,, 
53,1,,26116-120302,,"BOLT M12X 30 PLATED",,2,,,,,,,,,,,,,,,, 
54,1,,26116-120252,,"BOLT M12X 25 PLATED",6,6,,,,,,,,,,,,,,,, 
55,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,, 
56,1,,172164-61510,,"COVER, HEATER",1,,,,,,,,,,,,,,,,, 
57,1,,172164-61530,,SPONGE,1,1,,,,,,,,,,,,,,,, 
58,1,,26116-100162,,"BOLT M10X 16 PLATED",3,3,,,,,,,,,,,,,,,, 
59,1,,172176-68210,,TREE-CLIP,2,,,,,,,,,,,,,,,,, 
60,1,,172176-61100,,"EV, TURNING",1,,,,,,W,,,M/#00501,,,,,,,, 
61,1,,172176-61180,,"COVER ASSY",1,,,,,,W,,,M/#00501,,,,,,,, 
62,1,,172732-11510,,GROMMET,1,,,,,,W,,,M/#00501,,,,,,,, 
63,1,,172164-61101,,COVER,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



64,1,,172164-61140,,"COVER (D)",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



,, Fig. a 8 J 1./-b.-JJ/t-
COOCER'kft . FRAME COVER 
~]72164-08100) F1g.20 REF 1(1:/)g ~fF,No.1 Flg.36 REF,No.l~II 

FFilg:12 ~~FF.NNo.2~29 FFjg.38 REF·~o.1,2 g 13 R · o 1 5 ig.39 REF.No.l 
f I · EF No. 1 ~ Fig. 40 REF· o. 1 ~ 5 
_g._14_R __ E_F:No: 1 ::~ F(g.41 REF.No.1 ~9 ____ __r:_F_ig.43 REF:~g:J~~•~~B,24,52~54 r---, ,238,34 

,,_g;j 
COOLER SPEC. 

@l}-61 
=F--v~::,.,fr;ff 
CABIN SPEC. 

20 

silv
erh

orn
.co

.uk



1,1,,194300-21460,,CAP,1,1,,,,,,,,,,,,,,,, 
2,1,,172164-63100,,"PANEL(L), INSTRUMENT",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-63111,,"PANEL(R),INST(SI",1,1,,,,,,,,,,,,,,,, 
4,1,,172164-63150,,"SEAL, PANEL",1,1,,,,,,,,,,,,,,,, 
5,1,,172519-63240,,"BOLT  8X 16",16,16,,,,,,,,,,,,,,,, 
6,1,,172165-63600,,"COVER (R)",1,1,,,,,,,,,,,,,,,, 
7,1,,172165-63620,,"COVER (L)",1,1,,,,,,,,,,,,,,,, 
8,1,,172165-63650,,"PLUG 10,HOLE",1,1,,,,,,,,,,,,,,,, 
9,1,,172165-63660,,CAP,1,1,,,,,,,,,,,,,,,, 
9-1,1,,172165-63660,,CAP,2,2,,,,,K,,,M/#01537,,M/#01537,,,,,, 
10,1,,172162-64200,,"SEAT,OPERATOR",1,1,,,,,,,,,,,,,,,, 
11,2,,172162-64210,,"CUSHION ASSY",1,1,,,,,,,,,,,,,,,, 
12,2,,172162-64220,,"BACK ASSY",1,1,,,,,,,,,,,,,,,, 
13,2,,172162-64230,,"BACK (B) ASSY",1,1,,,,,,,,,,,,,,,, 
14,2,,172162-64240,,"PANEL,BACK",1,1,,,,,,,,,,,,,,,, 
15,3,,172162-64320,,"RUBBER A,EDGE",1,1,,,,,,,,,,,,,,,, 
16,3,,172162-64330,,"RUBBER B,EDGE",1,1,,,,,,,,,,,,,,,, 
17,2,,172162-64250,,"BRACKET L,SIDE",1,1,,,,,,,,,,,,,,,, 
18,2,,172162-64260,,"BRACKET R,SIDE",1,1,,,,,,,,,,,,,,,, 
19,2,,172162-64270,,ADJUSTER,1,1,,,,,,,,,,,,,,,, 
20,2,,172162-64280,,ADJUSTER,1,1,,,,,,,,,,,,,,,, 
23,2,,172162-64310,,"SCREW M5X10,TAPPING",3,3,,,,,,,,,,,,,,,, 
24,2,,26013-080202,,"BOLT W/WASHER M8X20",8,8,,,,,,,,,,,,,,,, 
25,2,,26022-080162,,"SCREW M 8X 16",4,4,,,,,,,,,,,,,,,, 
26,1,,172212-61230,,"FASTENER, DIAL",1,1,,,,,,,,,,,,,,,, 
27,1,,172164-64190,,"MOUNT, SEAT",1,1,,,,,,,,,,,,,,,, 
28,1,,172164-64350,,"COVER, MOUNT",1,1,,,,,,,,,,,,,,,, 
29,1,,172164-64370,,"PLATE, SEAT",1,1,,,,,,,,,,,,,,,, 
30,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
31,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
32,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
33,1,,26577-050122,,"SCREW M 5X 12",2,2,,,,,,,,,,,,,,,, 
34,1,,26716-050002,,"NUT M 5",2,2,,,,,,,,,,,,,,,, 
35,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
36,1,,172165-64750,,"CAP 8,SCREW",4,4,,,,,,,,,,,,,,,, 
37,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
38,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
39,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
40,1,,172164-63120,,"INSTRUMENT PANEL L",1,1,,,,,,1,,,,,,,,,, 
41,1,,172176-61110,,ABSORBER,1,,,,,,W,,,M/#00501,,,,,,,, 

silv
erh

orn
.co

.uk



9 ' 9-1 ~ 
~ 9- 1-----0 ✓-

41 ~- 3 • I t-3 

4 : 

~ --

6 

~-'-----·:; / 
) --~-,,' .. , 

/ 

-

14 

17 

cur--

silv
erh

orn
.co

.uk



1,2,,172164-62600,,PLATE,1,,,,,,,2,,,,,,,,,, 
2,1,,172164-58800,,"LOCK PIN, TURN.",1,1,,,,,Z,,,M/#02113,,M/#02113,,,,,, 
3,1,,172164-58830,,"BRACKET, PIN",1,1,,,,,Z,,,M/#02113,,M/#02113,,,,,, 
4,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,Z,,,M/#02113,,M/#02113,,,,,, 
5,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,Z,,,M/#02113,,M/#02113,,,,,, 
6,1,,172164-62190,,"STEP C",1,1,,,,,,,,,,,,,,,, 
7,1,,172151-62240,,GROMMET,,3,,,,,,,,,,,,,,,, 
8,1,,172164-62300,,"MAT,FLOOR",1,1,,,,,,,,,,,,,,,, 
9,1,,172164-62310,,"BRACKET A",,1,,,,,,,,,,,,,,,, 
10,1,,172164-62340,,"PLATE B",1,1,,,,,,,,,,,,,,,, 
11,1,,172164-62370,,BRACKET,1,1,,,,,,,,,,,,,,,, 
12,1,,172164-62420,,"SHEET, FRAME",1,1,,,,,,6,,,,,,,,,, 
13,1,,172164-62430,,"SEAT, SWING",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-62450,,"STEP ASSY",1,1,,,,,,,,,,,,,,,, 
15,2,,172164-62270,,STEP,1,1,,,,,,,,,,,,,,,, 
16,2,,172164-62460,,"NOISE ABSORBER A",1,1,,,,,,,,,,,,,,,, 
17,2,,172164-62470,,"NOISE ABSORBER B",1,1,,,,,,,,,,,,,,,, 
18,2,,172164-62480,,"NOISE ABSORBER C",1,1,,,,,,,,,,,,,,,, 
19,1,,172164-62500,,"PLATE B, MULTI",1,1,,,,,,1,,,,,,,,,, 
19-1,1,,172164-62501,,"PLATE B",1,1,,,,,S,4,,M/#01977,,M/#01977,,,,,, 
19-2,1,,172164-62502,,"PLATE B",,1,,,,,N,1,,M/#02619,,M/#02619,,,,,, 
20,1,,172164-62530,,COVER,1,1,,,,,,1,,,,,,,,,, 
20-1,1,,172164-62531,,COVER,1,1,,,,,S,1,,M/#01977,,M/#01977,,,,,, 
21,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,1,,,,,,,,,, 
22,1,,26013-100202,,"BOLT W/WASHER M10X20",,3,,,,,,,,,,,,,,,, 
23,1,,26013-100202,,"BOLT W/WASHER M10X20",9,9,,,,,,,,,,,,,,,, 
24,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
25,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
26,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
27,1,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,1,,,,,,,,,, 
28,1,,172164-62490,,"SEAT, STEP",,1,,,,,W,,,M/#00912,,,,,,,, 
29,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,,,,,Z,,,M/#02113,,M/#02113,,,,,, 
30,1,,172164-62620,,PLATE,1,,,,,,,3,,,,,,,,,, 
30-1,1,,172164-62621,,"PLATE B",1,,,,,,S,5,,M/#01977,,M/#01977,,,,,, 
30-2,1,,172164-62622,,"PLATE B",1,,,,,,N,3,,M/#02619,,,,,,,, 

silv
erh

orn
.co

.uk



18~ 
PREVIOUS 

~ 
-".7-5-1'±3 
COOLER SPEC. 

15 

30 

8 

21-r:r: 
21----@ 

20-1 

38 "J...f-17 
Fig. STEP 

y /lr'f/\JL,7{±3 
MULTI VALVE SPEC. 

27~ 
21----@ 20=:~~ 
19~ 

30-1 

IBffl 
PREVIOUS 

~ 
19 

18~-

7 24 

1.4 

16~ 

~ 

Q-5-~•yl--. 
COOLER KIT 
(172164'--08100) ' 
Fig.11 REF.No.I 
inc.Flg.11 REF.No.2~29 

Flg.12 REF.No.1 ~ 5 
Flg.13 REF.No. l ~ 62 
Fig.14 REF.No. I ~49 
Fig. 20 REF. No. 1 ~ 11 
Fig.36 REF.No.1,2 

-
6 

11 

10 

~4 ~25 ... 

~ 3 ..,., 22/ 
u I l 91~ 

Fig. 38 REF. No. 1 
Fig. 39 REF. No. 1 ~ 5 
Fig.40 REF.No. I ~9 
Fig. 41 REF. No. 18B, 23, 24, 52 ~ 54 
Fig.43 REF.No.168,22B,23B,34 

28 

<J 
-?-'5-tt* 1 
COOLER SPEC. 

silv
erh

orn
.co

.uk



1,2,,194145-04810,,"WASHER 10",2,,,,,,,1,,,,,,,,,, 
2,2,,172164-66310,,"STOPPER, BONNET",1,,,,,,,1,,,,,,,,,, 
3,2,,172164-66320,,RUBBER,1,,,,,,,1,,,,,,,,,, 
4,2,,172164-66650,,"RUBBER, SEAL  95",1,,,,,,,1,,,,,,,,,, 
5,2,,26013-100202,,"BOLT W/WASHER M10X20",2,,,,,,,1,,,,,,,,,, 
6,1,,172168-46760,,"BOLT M10X20",1,1,,,,,,,,,,,,,,,, 
7,1,,26557-060102,,"SCREW 6X10",2,2,,,,,,,,,,,,,,,, 
8,1,,172164-65100,,"BONNET, ABSORBER",1,1,,,,,,,,,,,,,,,, 
10,2,,172164-65700,,"RUBBER, SEAL A",1,1,,,,,,,,,,,,,,,, 
11,2,,172164-65710,,"RUBBER, SEAL B",1,1,,,,,,,,,,,,,,,, 
12,2,,172164-65750,,"RUBBER, SEAL E",1,1,,,,,,,,,,,,,,,, 
13,2,,172164-65760,,"SEAL A",1,1,,,,,,,,,,,,,,,, 
14,2,,172164-65770,,SEAL,1,1,,,,,,,,,,,,,,,, 
15,2,,172164-65780,,SEAL,1,1,,,,,,,,,,,,,,,, 
16,2,,172164-65870,,"BONNET A, ABSORBER",1,1,,,,,,,,,,,,,,,, 
17,2,,172164-65880,,"BONNET B, ABSORBER",1,1,,,,,,,,,,,,,,,, 
18,2,,172164-65890,,"BONNET C, ABSORBER",1,1,,,,,,,,,,,,,,,, 
19,2,,172164-65900,,"BONNET D, ABSORBER",1,1,,,,,,,,,,,,,,,, 
20,2,,172164-66290,,"PAD, (RUBBER)",1,1,,,,,,,,,,,,,,,, 
21,1,,172734-65260,,"PIN, BONNET LEVER",1,1,,,,,,,,,,,,,,,, 
22,1,,172734-65270,,"SPRING, CATCH",1,1,,,,,,,,,,,,,,,, 
23,1,,172164-65280,,"LINK 165",2,2,,,,,,,,,,,,,,,, 
24,1,,172164-65291,,"LINK 110",2,2,,,,,,,,,,,,,,,, 
25,1,,172164-65300,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
26,2,,172164-61390,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
28,2,,172164-65720,,"RUBBER, SEAL C",1,1,,,,,,,,,,,,,,,, 
28-1,2,,172164-65721,,"RUBBER, SEAL C",1,1,,,,,R,,,M/#01072,,M/#01072,,,,,, 
29,2,,172164-65740,,"RUBBER, SEAL E",1,1,,,,,,,,,,,,,,,, 
30,2,,172164-65760,,"SEAL A",1,1,,,,,,,,,,,,,,,, 
31,2,,172164-65770,,SEAL,1,1,,,,,,,,,,,,,,,, 
32,2,,172164-65780,,SEAL,1,1,,,,,,,,,,,,,,,, 
33,2,,172164-65910,,"BONNET COVER,ABSORB.",1,1,,,,,,,,,,,,,,,, 
34,2,,172164-65920,,"RUBBER, SEAL F",1,1,,,,,,,,,,,,,,,, 
35,2,,172164-65930,,"BONNET COVER,ABSORB.",1,1,,,,,,,,,,,,,,,, 
36,2,,172164-65940,,"BONNET COVER,ABSORB.",1,1,,,,,,,,,,,,,,,, 
37,2,,172164-66110,,"BONNET COVER,ABSORB.",1,1,,,,,,,,,,,,,,,, 
38,2,,172164-66620,,"RUBBER, SEAL 320",1,1,,,,,,,,,,,,,,,, 
39,1,,26557-080202,,"SCREW M 8X 20",2,2,,,,,,,,,,,,,,,, 
40,1,,172164-65450,,"SPRING,GAS",2,2,,,,,,,,,,,,,,,, 
41,1,,172164-65460,,"SEAL,DUCT",1,1,,,,,,,,,,,,,,,, 
42,1,,172124-65490,,"PLATE,CATCH",1,1,,,,,,,,,,,,,,,, 
43,1,,172164-65510,,COVER,1,1,,,,,,,,,,,,,,,, 
44,1,,172164-65560,,HINGE,1,1,,,,,,,,,,,,,,,, 
45,1,,172164-65580,,MOLDING,1,1,,,,,,,,,,,,,,,, 
46,1,,172164-65590,,PLATE,1,1,,,,,,,,,,,,,,,, 
47,1,,172164-65610,,COVER,1,1,,,,,,,,,,,,,,,, 
48,1,,172164-65640,,"WASHER 32X11X2.3",1,1,,,,,,,,,,,,,,,, 
49,1,,172164-65670,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
50,1,,172164-65801,,"HOOK COMP.,KEY",1,1,,,,,,,,,,,,,,,, 
51,1,,172164-65840,,"LEVER, LOCK",1,1,,,,,,,,,,,,,,,, 
52,1,,172164-65860,,CATCHER,1,1,,,,,,,,,,,,,,,, 
53,1,,172164-66160,,"KEY ASSY, CYLINDER",1,1,,,,,,,,,,,,,,,, 
53-1,1,,172164-66161,,"KEY ASSY, CYLINDER",1,1,,,,,N,,,M/#01123,,M/#01123,,,,,, 
53A,2,,172164-66131,,"PLATE, LOCK",1,1,,,,,W,,,M/#01123,,M/#01123,,,,,, 
53B,2,,172164-66170,,"KEY ASSY, CYLINDER",1,1,,,,,W,,,M/#01123,,M/#01123,,,,,, 
53C,2,,26347-100002,,"U-NUT M10",1,1,,,,,W,,,M/#01123,,M/#01123,,,,,, 
54,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,, 
55,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
56,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
57,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
58,1,,22157-100000,,"WASHER 10",3,3,,,,,,,,,,,,,,,, 
59,1,,22217-060000,,"SPRING WASHER  6",2,2,,,,,,,,,,,,,,,, 
60,1,,22217-060000,,"SPRING WASHER  6",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



61,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
62,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
63,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
64,1,,22217-100000,,"SPRING WASHER 10",8,8,,,,,,,,,,,,,,,, 
65,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
66,1,,22417-200200,,"COTTER PIN 2.0X20",12,12,,,,,,,,,,,,,,,, 
66-1,1,,1C6281-52320,,"PIN 8,COME-OFF 
SNAP",12,12,,,,,N,,,M/#02625,,M/#02625,,,,,, 
67,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,,,,,,,,,,,,,,,, 
68,1,,22487-080300,,"PIN  8X 30",2,2,,,,,,,,,,,,,,,, 
69,1,,22487-100260,,"PIN 10X26",4,4,,,,,,,,,,,,,,,, 
70,1,,26013-100252,,"BOLT W/WASHER M10X25",3,3,,,,,,,,,,,,,,,, 
71,1,,26116-060122,,"BOLT 6X12",2,2,,,,,,,,,,,,,,,, 
72,1,,26116-080162,,"BOLT 8X16",4,4,,,,,,,,,,,,,,,, 
73,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
74,1,,26116-100252,,"BOLT M10X 25 PLATED",4,4,,,,,,,,,,,,,,,, 
75,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
76,1,,26116-100202,,"BOLT M10X 20 PLATED",8,8,,,,,,,,,,,,,,,, 
77,1,,26557-060082,,"SCREW M 6X  8",2,2,,,,,,,,,,,,,,,, 
78,1,,22137-100000,,"WASHER 10,POLISHED",8,8,,,,,,,,,,,,,,,, 
79,1,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 
80,1,,172164-66150,,"SPONGE, RUBBER",1,1,,,,,,,,,,,,,,,, 
81,1,,1A1040-43900,,"SPRING WASHER",2,2,,,,,,,,,,,,,,,, 
82,1,,1A1040-45890,,"WASHER 10 36 4.5",8,8,,,,,,,,,,,,,,,, 
83,1,,1A1040-45890,,"WASHER 10 36 4.5",4,4,,,,,,,,,,,,,,,, 
84,1,,172164-45980,,"GRIP, BONNET",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



(8) 79~ 
_______ r __ ., 

: ,:. i ,' 
❖ -~ : ❖ : 

18 

/, i _a-__!-- 34 

f:1--4 
61----' 

JUf:lL, No 81""" ~lfll., . d,., 

2Q~~i*J8)tt6 
81nc ( • , . 9 > ~ 20 

R_E.:....;;F E::..:..;Rc.._T~O~ i" F,g.45 

(25) 

37 ) 0ss 

31-\ ' 
I 38 

o~R~f \-30 
?-5-=F~I-­
COOLER KIT 
~] 72 164-08100) 
lnt}]g ~TF.No.1 

r------ J--.-:5 2 

Fig.38 REF °"-.~63 

36 

FFig:12 ~~~-NNo.2~2Q 
lg.13 REF. o.1 ~ 5 

Fig.14R .No.1~62 
F!9- 20 R~~- No. 1 ~ 49 
Fig.36 REF.NNo.1,,,.11 · o. 1, 2 

F!g.39 REF·~
0

-
1 75 

Fig.40 REF°No.1 --..5 
F!9- 41 REF. o. 1 ""9 
Fig.43 REFJ~:1~~•~23,24,52~

5 
· B, 23B, 34 

silv
erh

orn
.co

.uk



1,2,,172176-65750,,"DUCT (B) ASSY",1,,,,,,,1,,,,,,,,,, 
2,2,,172176-65790,,"DUCT (A) ASSY",1,,,,,,,1,,,,,,,,,, 
3,2,,26116-100162,,"BOLT M10X 16 PLATED",2,,,,,,,1,,,,,,,,,, 
4,2,,26116-100202,,"BOLT M10X 20 PLATED",2,,,,,,,1,,,,,,,,,, 
5,2,,22217-100000,,"SPRING WASHER 10",4,,,,,,,1,,,,,,,,,, 
6,2,,172176-65650,,"DUCT ASSY",1,,,,,,,1,,,,,,,,,, 
8,3,,172176-65700,,"EV, PLATE A",1,,,,,,,1,,,,,,,,,, 
9,3,,172176-65710,,"EV, PLATE B",1,,,,,,,1,,,,,,,,,, 
10,1,,172164-66600,,"SEAL (A)",1,1,,,,,,,,,,,,,,,, 
11,1,,172164-66620,,"RUBBER, SEAL 320",1,1,,,,,,,,,,,,,,,, 
12,1,,172164-66630,,"RUBBER, SEAL 530",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-66640,,"RUBBER, SEAL 400",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-66650,,"RUBBER, SEAL  95",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-66680,,PLATE,1,1,,,,,,,,,,,,,,,, 
16,1,,172164-66710,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-66740,,SEAL,1,1,,,,,,,,,,,,,,,, 
18,1,,172164-66800,,"RUBBER, SEAL 60",1,1,,,,,,,,,,,,,,,, 
19,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,, 
20,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
21,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
22,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
23,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
24,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
25,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
26,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
27,1,,26116-100162,,"BOLT M10X 16 PLATED",4,4,,,,,,,,,,,,,,,, 
28,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,, 
29,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
30,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
31,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
32,1,,172164-13660,,"SEAL(C), MOUNT R",1,1,,,,,,,,,,,,,,,, 
33,1,,172164-54760,,"SEAL A, FRAME",1,1,,,,,,,,,,,,,,,, 
34,1,,172164-54770,,"SEAL B, FRAME",1,1,,,,,,,,,,,,,,,, 
35,1,,172168-65790,,RUBBER,1,1,,,,,,,,,,,,,,,, 
36,1,,172164-66440,,"DUCT A",1,1,,,,,,,,,,,,,,,, 
37,1,,172164-66480,,"RUBBER 340, SEAL",1,1,,,,,,,,,,,,,,,, 
38,1,,172164-66490,,"BRACKET, RESERVOIR",1,1,,,,,,,,,,,,,,,, 
39,1,,172164-66500,,"DUCT B",1,1,,,,,,,,,,,,,,,, 
40,2,,172164-66560,,"DUCT B, ABSORBER",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



37 

'> - -

' ?-5-=F'YI--
COOLER KIT 
( 172164-08100) 
Fig.11 REF.No.1 

29 
2~ 

'o 
I 

F. 40 ~?t---
1 g. DUCT 

?-5-fr~ 
COOLER SPEC. 

lnc.F!g,11 REF.No.2~29 
Fig. 12 REF.No.1 ~5 --~ 
Fig.13 REF.No.1 ~62 
Fig.14 REF.No.1 ~49 
Flg.20 REF.No.1 ~11 
Flg.36 REF.No.1,2 
Fig.38 REF.No.1 
Ftg.39 REF.No. I ~5 
Flg.40 REF.No. I ~9 
Fig.41 REF.No.188,23,24 52~54 
Fig.43 REF.No. 168,228,238,34 

2 
5 3 >~ 

-
., ) ~ ......... 

r . ' . 
: .. ~ 

............ 

silv
erh

orn
.co

.uk



1A,1,,772176-68400,,"CABIN ASSY",1,,,,,,,1,,,,,,,,,, 
1A-1,1,,772425-68400-1,,"CABIN ASSY",1,,,,,,S,1,,M/#02612,,,,,,,, 
1B,1,,772164-68421,,"CABIN ASSY (CL)",1,,,,,,,2,,,,,,,,,, 
1B-1,1,,772425-68420-1,,"CABIN ASSY(CL)",1,,,,,,S,2,,M/#02612,,,,,,,, 
2,2,,172176-67040,,"COVER, LINK",1,,,,,,,,,,,,,,,,, 
3,2,,172176-67180,,GRIP,2,,,,,,,,,,,,,,,,, 
3-1,2,,172176-67181,,GRIP,2,,,,,,N,,,M/#01362,,,,,,,, 
4,2,,172137-68120,,PIN,2,,,,,,,,,,,,,,,,, 
5,2,,172176-68400,,"CABIN ASSY",1,,,,,,,,,,,,,,,,, 
5-1,2,,172176-68401,,"CABIN ASSY",1,,,,,,F,3,,M/#01251,,,,,,,, 
5-2,2,,172176-68402,,"CABIN ASSY",1,,,,,,N,,,M/#01873,,,,,,,, 
5-3,2,,172425-68400-1,,"CABIN ASSY",1,,,,,,S,,,M/#02612,,,,,,,, 
6,2,,172176-69300,,"SEAL (A)",1,,,,,,,,,,,,,,,,, 
7,2,,172176-69310,,"SEAL (B)",1,,,,,,,,,,,,,,,,, 
8,2,,172176-69320,,"SEAL,DOOR",1,,,,,,,,,,,,,,,,, 
9,2,,172176-69890,,"LINK B",1,,,,,,,,,,,,,,,,, 
10,2,,172111-16890,,"GROMMET  9",1,,,,,,,,,,,,,,,,, 
10-1,2,,172176-67780,,GROMMET,1,,,,,,S,,,M/#02612,,,,,,,, 
11,2,,22137-080000,,"WASHER 8, POLISHED",2,,,,,,,,,,,,,,,,, 
11-1,2,,22157-080000,,"WASHER  8",2,,,,,,R,,,M/#01041,,,,,,,, 
12,2,,22217-100000,,"SPRING WASHER 10",2,,,,,,,,,,,,,,,,, 
13,2,,172176-67260,,"STAY, RADIO",2,,,,,,,,,,,,,,,,, 
14,2,,26013-100252,,"BOLT W/WASHER M10X25",4,,,,,,,,,,,,,,,,, 
14-1,2,,26013-100302,,"BOLT M10X 30",4,,,,,,R,,,M/#01041,,,,,,,, 
15,2,,26013-080162,,"BOLT W/WASHER M8X16",2,,,,,,,,,,,,,,,,, 
16,2,,26013-080252,,"BOLT M 8X 25",2,,,,,,,,,,,,,,,,, 
17,2,,26013-060162,,"BOLT M 6X 16",4,,,,,,,,,,,,,,,,, 
18A,2,,26589-060162,,"SCREW M6,BINDING",4,,,,,,,4,,,,,,,,,, 
18B,2,,26589-060162,,"SCREW M6,BINDING",6,,,,,,,5,,,,,,,,,, 
19,2,,26716-100002,,"NUT 10",2,,,,,,,,,,,,,,,,, 
20,2,,172176-67990,,"COVER ASSY,HARNESS",1,,,,,,,4,,,,,,,,,, 
21,3,,172176-68120,,"TRIM, HARNESS",1,,,,,,,4,,,,,,,,,, 
22,3,,172176-67910,,"COVER,HARNESS",1,,,,,,,4,,,,,,,,,, 
23,2,,172164-69250,,COVER,1,,,,,,,5,,,,,,,,,, 
24,2,,172164-69310,,TRIM,1,,,,,,,5,,,,,,,,,, 
25,2,,172176-67740,,"SHIM T=0.8",1,,,,,,,,,,,,,,,,, 
25-1,2,,172176-67740,,"SHIM T=0.8",2,,,,,,K,,,M/#01041,,,,,,,, 
25-2,2,,172176-67740,,"SHIM T=0.8",5,,,,,,K,,,M/#01446,,,,,,,, 
26,2,,172176-67760,,"PANEL, FRONT",1,,,,,,,,,,,,,,,,, 
27,2,,172176-67780,,GROMMET,1,,,,,,,,,,,,,,,,, 
28,2,,172176-67790,,PLUG,2,,,,,,,,,,,,,,,,, 
29,2,,172176-67820,,"SEAL, PLATE",1,,,,,,,,,,,,,,,,, 
30,2,,172176-67830,,"BOLT 10X30",3,,,,,,,,,,,,,,,,, 
30-1,2,,172176-67830,,"BOLT 10X30",2,,,,,,K,,,M/#01041,,,,,,,, 
31,2,,172176-67870,,TRAY,1,,,,,,,,,,,,,,,,, 
32,2,,172176-67880,,HOLDER,1,,,,,,,,,,,,,,,,, 
33,2,,172176-68160,,GROMMET,1,,,,,,,,,,,,,,,,, 
34,2,,172176-68190,,"COVER, BONNET",1,,,,,,,,,,,,,,,,, 
35,2,,26450-080202,,"BOLT M 8X 20",4,,,,,,,,,,,,,,,,, 
36,2,,172176-67900,,"SEAL C",1,,,,,,,,,,,,,,,,, 
37,2,,172176-68080,,"SEAL D",1,,,,,,,,,,,,,,,,, 
37-1,2,,172176-68080,,"SEAL D",2,,,,,,K,,,M/#01041,,,,,,,, 
38,2,,26557-050162,,"SCREW M 5X 16",4,,,,,,,,,,,,,,,,, 
38-1,2,,26022-050162,,"SCREW M 5X 16",4,,,,,,R,,,M/#01041,,,,,,,, 
39,2,,172176-68130,,"TRIM, PLATE",1,,,,,,,,,,,,,,,,, 
39-1,2,,172176-68131,,TRIM,1,,,,,,S,,,M/#01251,,,,,,,, 
40,2,,172176-68030,,WASHER,2,,,,,,,,,,,,,,,,, 
41,2,,172176-67341,,"LINK A",1,,,,,,,,,,,,,,,,, 
42,2,,172162-69070,,COATHANGER,1,,,,,,,,,,,,,,,,, 
42-1,2,,172162-69071,,COATHANGER,1,,,,,,S,,,M/#01651,,,,,,,, 
43,2,,22867-300080,,"SCREW 3X 8",2,,,,,,,,,,,,,,,,, 
44,2,,172176-67741,,"SHIM T=1.2",1,,,,,,,,,,,,,,,,, 
44-1,2,,172176-67741,,"SHIM T=1.2",2,,,,,,K,,,M/#01041,,,,,,,, 

silv
erh

orn
.co

.uk



44-2,2,,172176-67741,,"SHIM T=1.2",5,,,,,,K,,,M/#01446,,,,,,,, 
45,2,,1A1686-52230,,"SCREW 6X16,PAN HD.MC",4,,,,,,,,,,,,,,,,, 
45-1,2,,26022-060162,,"SCREW M 6X 16",4,,,,,,R,,,M/#01041,,,,,,,, 
46,2,,172176-69780,,SEAL,1,,,,,,W,,,M/#00883,,,,,,,, 
47,2,,172176-68090,,COLLAR,4,,,,,,W,,,M/#01251,,,,,,,, 
48,2,,172176-68140,,CIRCLIP,4,,,,,,W,,,M/#01251,,,,,,,, 
49,2,,22217-100000,,"SPRING WASHER 10",2,,,,,,W,,,M/#01041,,,,,,,, 
49A,2,,172164-62490,,"SEAT, STEP",1,,,,,,W,,,M/#01736,,,,,,,, 
50,2,,194145-04810,,"WASHER 10",6,,,,,,W,,,M/#01041,,,,,,,, 
51,2,,172122-17190,,CLIP,1,,,,,,W,,,M/#02612,,,,,,,, 
52,2,,172164-69200,,TRIM,1,,,,,,,5,,,,,,,,,, 
53,2,,172164-69290,,"COVER B",1,,,,,,,5,,,,,,,,,, 
54,2,,172164-69320,,TRIM,1,,,,,,,5,,,,,,,,,, 

silv
erh

orn
.co

.uk



~M/#01671 

REFER TO Fig.42 

?-5-1±~ 
COOLER SPEC. 

4 1 =ti' t:Y ( 1 ) (i~) 
Fi g. CABIN ( 1) (BODY) 

"f1't::::,,ASSY (ff) 
CABJN ASSY(STANDARDl 
(772176-68400) 
Flg.41 REF.No. IA 
(772425-68400-1) 

Flg.41 REF.No.lA-1 
lnc.Flg.41 REF.No.2~51 

Flg.42 REF.No.1 ~50 
Fig. 43 REF. No. 1 ~ 35 

REFER TO Fig.42 

27 

" ?-:5-.:'f'.!JI--
COOLER KIT 
(172164-08100) 
Flg.11 REF.No.1 
inc.Fig.II REF.No.2~29 

Flg.12 REF.No.1~5 
Fig.13 REF.No.1~62 
Fig. 14 REF. No. l ~ 49 
Fig. 20 REF. No. l ~ 1 I 
Flg.36 REF.No.1,2 
Flg.38 REF.No. l 
Flg.39 REF.No.1~5 

1 A 
~B 

:\=1>~:::,,ASSY (?-51±:ff) 
CABIN ASSY(COOLER SPEC.) 
(772164-68421) 
FI g. 41 REF. No. 1 B 
(772425-68420-1) 

Fig.41 REF.No.18-1 
lnc.Fig.41 REF.No.2~54 

FI g. 42 REF. No. 1 ~ 50 
Flg.43 REF.No. I ~35 

5-1 

43 4~~1 

45 ~, 

2 

ism 
PREVIOUS 

37-1 

33 

3 
3-

46 

FI g. 40 REF. No. 1 ~ 9 
Flg.41 REF.No.188,23,24,52~54 
Fig.43 REF.No.16B,22B,23B,34 

silv
erh

orn
.co

.uk



1,1,,172176-67050,,SASH,1,,,,,,,1,,,,,,,,,, 
2,2,,172176-66620,,"FRAME ASSY",1,,,,,,,,,,,,,,,,, 
4,3,,172176-66760,,"GLASS RUN",1,,,,,,,,,,,,,,,,, 
5,3,,172176-66770,,"GLASS RUN",1,,,,,,,,,,,,,,,,, 
6,3,,172176-66780,,"RUBBER STOPPER",1,,,,,,,,,,,,,,,,, 
7,3,,172176-66820,,"RUBBER STOPPER",1,,,,,,,,,,,,,,,,, 
8,2,,172176-66800,,GLASS,1,,,,,,,,,,,,,,,,, 
9,3,,172176-66600,,LOCK,1,,,,,,,,,,,,,,,,, 
12,4,,172176-66750,,SCREW,2,,,,,,,,,,,,,,,,, 
14,2,,172176-66810,,GLASS,1,,,,,,,,,,,,,,,,, 
15,3,,172176-66610,,LOCK,1,,,,,,,,,,,,,,,,, 
17,4,,172176-66750,,SCREW,2,,,,,,,,,,,,,,,,, 
19,3,,172176-66790,,"CHANNEL, CENTER",1,,,,,,,,,,,,,,,,, 
20,1,,172176-67060,,"WINDOW, FRONT",1,,,,,,,1,,,,,,,,,, 
21,2,,172176-66590,,"FRAME ASSY",1,,,,,,,,,,,,,,,,, 
23,3,,172176-66890,,"GLASS RUN",1,,,,,,,,,,,,,,,,, 
24,3,,172176-66990,,"GLASS RUN",1,,,,,,,,,,,,,,,,, 
25,3,,172176-66900,,"RUBBER STOPPER",2,,,,,,,,,,,,,,,,, 
26,2,,172176-66970,,GLASS,1,,,,,,,,,,,,,,,,, 
27,3,,172176-66550,,"LOCK ASSY (LH)",1,,,,,,,,,,,,,,,,, 
30,4,,172176-66950,,SCREW,2,,,,,,,,,,,,,,,,, 
31,4,,172176-66960,,SCREW,1,,,,,,,,,,,,,,,,, 
32,3,,172176-66560,,LOCK,1,,,,,,,,,,,,,,,,, 
35,4,,172176-66950,,SCREW,2,,,,,,,,,,,,,,,,, 
36,4,,172176-66960,,SCREW,1,,,,,,,,,,,,,,,,, 
38,2,,172176-66980,,GLASS,1,,,,,,,,,,,,,,,,, 
39,3,,172176-66570,,LOCK,1,,,,,,,,,,,,,,,,, 
41,4,,172176-66930,,SCREW,2,,,,,,,,,,,,,,,,, 
42,4,,172176-66940,,SCREW,1,,,,,,,,,,,,,,,,, 
43,3,,172176-66580,,"LOCK (RL)",1,,,,,,,,,,,,,,,,, 
45,4,,172176-66930,,SCREW,2,,,,,,,,,,,,,,,,, 
46,4,,172176-66940,,SCREW,1,,,,,,,,,,,,,,,,, 
48,3,,172176-66910,,"CHANNEL, CENTER",1,,,,,,,,,,,,,,,,, 
49,1,,172176-67200,,"RUBBER, FRONT",1,,,,,,,1,,,,,,,,,, 
50,1,,172176-67210,,"RUBBER, SIDE",1,,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 

23 

2 21 

24 

42 =fi'l:::Y (2) (-ftJ:J) 
Fig. CABIN (2) (SASH) 

2 

48 43 39 

38 

=¥-1>1:~YASSY (ff) 
CABIN ASSY(STANDARD) 
(772176-68400) 
Fig.41 REF.No. IA 
(772425-68400-1) 
Fig.41 REF.No. lA-1 
inc.Fig.41 REF.No.2~51 

Fig.42 REF.No.1~50 
Fig.43 REF.No.1---35 

::\=-td:~::,, ASS Y (-?-5-f±t!l) 
CABIN ASSY(COOLER SPEC.) 
(772164-68421) 
Fig.41 REF.No.1B 
(772425-68420-1) 
Fig.41 REF.No.18-1 
inc.Flg.41 REF.No.2~54 

FJg.42 REF.No.1~50 
Fi g. 43 REF. No. 1 ~ 3 5 

REFER TO Fig.35 

silv
erh

orn
.co

.uk



1,2,,172176-67070,,"ACRYLIC, ROOF",1,,,,,,,,,,,,,,,,, 
2,2,,172176-67080,,"BRACKET, CABIN",1,,,,,,,,,,,,,,,,, 
3,2,,172176-67110,,"TRIM, ROOF",1,,,,,,,,,,,,,,,,, 
4,2,,172176-67141,,"TRIM, REAR",1,,,,,,,,,,,,,,,,, 
5,2,,172176-67160,,"COVER A",1,,,,,,,,,,,,,,,,, 
6,2,,26116-160902,,"BOLT M16X 90 PLATED",2,,,,,,,,,,,,,,,,, 
7,2,,172176-69820,,"COLLAR, GLASS",10,,,,,,,,,,,,,,,,, 
8,2,,172176-69830,,"GLASS, REAR",1,,,,,,,,,,,,,,,,, 
9,2,,172176-69860,,"LINK A",1,,,,,,,,,,,,,,,,, 
10,2,,22157-080000,,"WASHER  8",2,,,,,,,,,,,,,,,,, 
11,2,,22217-160000,,"SPRING WASHER 16",4,,,,,,,,,,,,,,,,, 
12,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,, 
13,2,,26013-080162,,"BOLT W/WASHER M8X16",2,,,,,,,,,,,,,,,,, 
14,2,,172176-67290,,PLATE,1,,,,,,,,,,,,,,,,, 
15,2,,933147-08501,,"WASHER 17X40X4.5",4,,,,,,Z,,,M/#01041,,,,,,,, 
15A,2,,22137-160000,,"WASHER 16,POLISHED",2,,,,,,W,,,M/#01041,,,,,,,, 
16A,2,,172176-68100,,"BRACKET B",1,,,,,,,1,,,,,,,,,, 
16B,2,,172164-18660,,"BRACKET ASSY",1,,,,,,,2,,,,,,,,,, 
17,2,,172176-67380,,PLATE,1,,,,,,,,,,,,,,,,, 
18,2,,172176-67691,,"TRIM, SIDE",1,,,,,,,,,,,,,,,,, 
19,2,,172176-67710,,"GLASS L",1,,,,,,,,,,,,,,,,, 
20,2,,172176-67720,,"GLASS R",1,,,,,,,1,,,,,,,,,, 
21,2,,172176-67730,,RUBBER,1,,,,,,,,,,,,,,,,, 
22A,2,,172176-67750,,"PANEL, FRONT",1,,,,,,,1,,,,,,,,,, 
22A-1,2,,172176-67751,,"PANEL, FRONT",1,,,,,,N,1,,M/#01217,,,,,,,, 
22A-2,2,,172176-67752,,"PANEL, FRONT",1,,,,,,S,1,,M/#01873,,,,,,,, 
22A-3,2,,172176-67753,,"PANEL,FRONT IN",1,,,,,,N,1,,M/#02612,,,,,,,, 
22B,2,,172176-67430,,"PANEL, FRONT (CL)",1,,,,,,,2,,,,,,,,,, 
22B-1,2,,172176-67431,,"PANEL, FRONT (CL)",1,,,,,,S,2,,M/#01873,,,,,,,, 
22B-2,2,,172176-67432,,"PANEL,FRONT (CL)",1,,,,,,N,2,,M/#02612,,,,,,,, 
23A,2,,172176-67770,,"PANEL, ROOF",1,,,,,,,1,,,,,,,,,, 
23A-1,2,,172176-67771,,"PANEL, ROOF",1,,,,,,R,1,,M/#01641,,,,,,,, 
23A-2,2,,172176-67772,,"PANEL,ROOF",1,,,,,,N,1,,M/#02612,,,,,,,, 
23B,2,,172164-69100,,"PANEL, ROOF",1,,,,,,,2,,,,,,,,,, 
23B-1,2,,172164-69101,,"PANEL, ROOF CL",1,,,,,,R,2,,M/#01641,,,,,,,, 
23B-2,2,,172164-69102,,"PANEL,ROOF CL",1,,,,,,N,2,,M/#02612,,,,,,,, 
24,2,,172176-67810,,RIVET,4,,,,,,,,,,,,,,,,, 
25,2,,26579-060202,,"SCREW 6X 20",10,,,,,,,,,,,,,,,,, 
26,2,,172176-68200,,WASHER,10,,,,,,,,,,,,,,,,, 
27,2,,26589-060162,,"SCREW M6,BINDING",10,,,,,,,,,,,,,,,,, 
28,2,,26013-100302,,"BOLT M10X 30",4,,,,,,,,,,,,,,,,, 
29,2,,172176-67810,,RIVET,4,,,,,,,,,,,,,,,,, 
30,2,,26116-160702,,"BOLT M16X 70 PLATED",2,,,,,,,,,,,,,,,,, 
31,2,,172176-69750,,SEAL,1,,,,,,W,,,M/#01006,,,,,,,, 
32,2,,172176-69770,,SEAL,1,,,,,,W,,,M/#01006,,,,,,,, 
33,2,,172147-61520,,SPACER,4,,,,,,,,,,,,,,,,, 
34,2,,172164-69120,,"BRACKET ASSY",1,,,,,,,2,,,,,,,,,, 
35,2,,172176-68210,,TREE-CLIP,2,,,,,,W,,,"FROM 1ST",,,,,,,, 
36A,1,,172176-67850,,"PANEL, FRONT RADIO",1,,,,,,W,3,,M/#00501,,,,,,,, 
36A-1,1,,172176-67851,,PANEL,1,,,,,,N,3,,M/#01217,,,,,,,, 
36A-2,1,,172176-67852,,PANEL,1,,,,,,S,3,,M/#01873,,,,,,,, 
36A-3,1,,172176-67853,,"PANEL,FRONT RADIO",1,,,,,,N,3,,M/#02612,,,,,,,, 
36B,1,,172176-67440,,PANEL,1,,,,,,,4,,,,,,,,,, 
36B-1,1,,172176-67441,,PANEL,1,,,,,,S,4,,M/#01873,,,,,,,, 
36B-2,1,,172176-67442,,"PANEL,FRONT R",1,,,,,,N,4,,M/#02612,,,,,,,, 
37A,1,,172176-67860,,"COVER, HARNESS",1,,,,,,W,3,,M/#00501,,,,,,,, 
37A-1,1,,172176-67861,,"PANEL, ROOF (RADIO",1,,,,,,R,3,,M/#01641,,,,,,,, 
37A-2,1,,172176-67862,,PANEL,1,,,,,,N,,,M/#02612,,,,,,,, 
37B,1,,172164-69110,,PANEL,1,,,,,,,4,,,,,,,,,, 
37B-1,1,,172164-69111,,"PANEL, ROOF CL RADIO",1,,,,,,R,4,,M/#01641,,,,,,,, 
37B-2,1,,172164-69112,,"PANEL (ROOF CL",1,,,,,,N,4,,M/#02612,,,,,,,, 

silv
erh

orn
.co

.uk



4 3 ~;, l::Y ( 3) ( f.tli) 
Fig. CABIN (3) (FITTING) 

=:\='-vl:::YASSY (ff) 
CABIN ASSY(STANDARDl 
(772176-68400) 

Fig.41 REF.No. IA 
(772425-68400-1) 
Flg.41 REF.No. lA-1 
inc.Fig.41 REF.No.2~51 

Fig.42 REF.No.1 ~50 
Fig.43 REF.No.1~35 

=l='i>l:::YASSY (-?-5t±3) 
CABIN ASSY!COOLER SPEC.) 
(772164-68421 l 
~ 

3 ,_-------
Flg.41 REF.No. 1B 
(772425-68420-1 l 
Flg.41 REF.No. 1B-1 
inc.Fig.41 REF.No.2~54 

Fig.42 REF.No.1~50 
~ Fig. 43 REF. No. 1 ~ 35 

Q-'5-t±:tf 
COOLER SPEC. 

34 

REFER TO Fig.41 

16A 

IB% 
PREVIOUS 

13 --A 

22A-2 
36A-2 

-?--5-:\=''.:J 1-- ~ 
COOLER KIT -. 
(172164-08100) 
Fig.11 REF.No.1 
inc.Fig.11 REF.No.2~29 

Flg.12 REF. No. 1 ~ 5 
Flg.13 REF.No.1 ~62 
Fig. 14 REF. No. 1 ~ 49 
Fig.20 REF.No. I~ 11 
Fig.36 REF.No.1,2 
Fig.38 REF.No. I 
Fig.39 REF.No.1 ~5 
Fig.40 REF.No. I ~9 
Fig.41 REF.No.18B,23,24,52~54 
Fig.43 REF.No. 16B,228,238,34 

~# 

Q--S-1±~ 
COOLER SPEC. 

8 

TO Fig.39 

19 

7 r 
25 

238 
37B 

24 
26 

us 27 

silv
erh

orn
.co

.uk



1,1,,772176-68900,,"DOOR ASSY",1,,,,,,,,,,,,,,,,, 
1-1,1,,772176-68901,,"DOOR COMPL.",1,,,,,,N,,,"FROM 1ST",,,,,,,, 
1-2,1,,772176-68902,,"DOOR ASSY",1,,,,,,N,,,M/#01187,,,,,,,, 
2,2,,172176-67000,,"COVER A, DOOR",1,,,,,,,,,,,,,,,,, 
3,2,,172176-67020,,"PLATE, LINK A",1,,,,,,Z,,,M/#01187,,,,,,,, 
4,2,,172176-67030,,"LINK, DOOR B",1,,,,,,,,,,,,,,,,, 
4-1,2,,172176-67400,,ROD,1,,,,,,F,1,,M/#01187,,,,,,,, 
5,2,,172176-67090,,CATCH,1,,,,,,,,,,,,,,,,, 
6,2,,172176-67100,,"HANDLE ASSY.",1,,,,,,,,,,,,,,,,, 
7,2,,172176-67121,,"TRIM, DOOR UN",1,,,,,,,,,,,,,,,,, 
8,2,,172176-67131,,"TRIM, DOOR UP",1,,,,,,,,,,,,,,,,, 
9,2,,172176-67150,,RUBBER,4,,,,,,Z,,,MXXX,,,,,,,, 
10,2,,172176-68900,,"DOOR ASSY",1,,,,,,,,,,,,,,,,, 
11,2,,172176-69340,,"BRACKET, DOOR U",2,,,,,,,,,,,,,,,,, 
12,2,,172176-69390,,"LINK ASSY, DOOR",1,,,,,,,,,,,,,,,,, 
13,3,,172141-41370,,"BUSH 2015",2,,,,,,,,,,,,,,,,, 
15,2,,172176-69450,,"COVER U",2,,,,,,,,,,,,,,,,, 
16,2,,172162-69460,,"KEY ASSY, CYLINDER",1,,,,,,,,,,,,,,,,, 
17,2,,172176-69470,,"BRACKET A",1,,,,,,,,,,,,,,,,, 
18,2,,172162-69480,,"LOCK ASSY",1,,,,,,,,,,,,,,,,, 
19,2,,172162-69540,,"HANDLE,OUTER",1,,,,,,,,,,,,,,,,, 
19-1,2,,172162-69541,,"HANDLE,OUTER",1,,,,,,N,,,M/#2206,,,,,,,, 
20,2,,172176-69800,,"GLASS, DOOR",1,,,,,,,,,,,,,,,,, 
21,2,,172176-69810,,"SEAL, DOOR GLASS",1,,,,,,,,,,,,,,,,, 
22,2,,172176-69820,,"COLLAR, GLASS",4,,,,,,,,,,,,,,,,, 
23,2,,172176-67231,,"COVER B, DOOR",1,,,,,,,,,,,,,,,,, 
24,2,,172176-69910,,"LINK C",1,,,,,,,,,,,,,,,,, 
24-1,2,,172176-69911,,PLATE,1,,,,,,N,,,M/#01187,,,,,,,, 
25,2,,172176-69930,,"LINK D",1,,,,,,,,,,,,,,,,, 
25-1,2,,172176-69931,,LEVER,1,,,,,,N,,,M/#01187,,,,,,,, 
26,2,,172176-69980,,"ARM W/BUSH, LINK",1,,,,,,,,,,,,,,,,, 
28,3,,24550-014150,,"BUSH 14X15",4,,,,,,,,,,,,,,,,, 
29,2,,22137-060000,,"WASHER 6, POLISHED",2,,,,,,Z,,,M/#01187,,,,,,,, 
30,2,,22137-060000,,"WASHER 6, POLISHED",3,,,,,,,,,,,,,,,,, 
31,2,,22217-060000,,"SPRING WASHER  6",2,,,,,,Z,,,M/#01187,,,,,,,, 
32,2,,172165-63650,,"PLUG 10,HOLE",3,,,,,,Z,,,M/#01030,,,,,,,, 
33,2,,22217-060000,,"SPRING WASHER  6",3,,,,,,Z,,,M/#01041,,,,,,,, 
34,2,,22217-100000,,"SPRING WASHER 10",4,,,,,,,,,,,,,,,,, 
35,2,,22217-100000,,"SPRING WASHER 10",4,,,,,,,,,,,,,,,,, 
36,2,,22252-000420,,"CIRCLIP   42",2,,,,,,,,,,,,,,,,, 
37,2,,22351-040032,,"SPRING PIN 4X32",2,,,,,,,,,,,,,,,,, 
38,2,,22351-040032,,"SPRING PIN 4X32",2,,,,,,,,,,,,,,,,, 
39,2,,24311-000220,,"O-RING 1A P-22.0",4,,,,,,Z,,,M/#02054,,,,,,,, 
40,2,,26013-100202,,"BOLT W/WASHER M10X20",2,,,,,,,,,,,,,,,,, 
41,2,,26013-060202,,"BOLT M 6X 20",2,,,,,,,,,,,,,,,,, 
41-1,2,,26117-060202,,"BOLT M 6X 20",2,,,,,,N,,,M/#01041,,,,,,,, 
41-2,2,,26117-060202,,"BOLT M 6X 20",2,,,,,,Z,,,M/#01187,,,,,,,, 
42,2,,26022-050102,,"SCREW M 5X 10",8,,,,,,,,,,,,,,,,, 
43,2,,26022-060122,,"SCREW M 6X 12",2,,,,,,,,,,,,,,,,, 
44,2,,26022-060162,,"SCREW M 6X 16",3,,,,,,,,,,,,,,,,, 
45,2,,26022-060122,,"SCREW M 6X 12",1,,,,,,,,,,,,,,,,, 
46,2,,26557-060302,,"SCREW M 6X 30",3,,,,,,,,,,,,,,,,, 
46-1,2,,26013-060302,,"BOLT M 6X 30",3,,,,,,R,,,M/#01041,,,,,,,, 
47,2,,26716-100002,,"NUT 10",4,,,,,,,,,,,,,,,,, 
48,2,,26716-100002,,"NUT 10",4,,,,,,,,,,,,,,,,, 
49,2,,26717-060002,,"NUT M 6",2,,,,,,Z,,,M/#01187,,,,,,,, 
50,2,,22157-100000,,"WASHER 10",2,,,,,,,,,,,,,,,,, 
51,2,,172176-69990,,"BEARING 2542",2,,,,,,,,,,,,,,,,, 
52,2,,172176-67800,,BOLT,1,,,,,,,,,,,,,,,,, 
53,2,,172176-68390,,BOLT,8,,,,,,,,,,,,,,,,, 
54,2,,172176-69600,,BRACKET,1,,,,,,,,,,,,,,,,, 
55,2,,172176-69790,,SHAFT,2,,,,,,,,,,,,,,,,, 
56,2,,933171-21630,,"PIN, SWING LINK",2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



56-1,2,,933171-21630,,"PIN, SWING LINK",1,,,,,,K,,,M/#01030,,,,,,,, 
56A,2,,172176-69560,,PIN,1,,,,,,W,,,M/#01030,,,,,,,, 
57,2,,172176-67890,,"MOLD, DOOR",1,,,,,,,,,,,,,,,,, 
57-1,2,,172176-67891,,"MOLD, DOOR",1,,,,,,N,,,M/#01977,,,,,,,, 
58,2,,172176-68240,,"CORD, RUBBER",1,,,,,,,,,,,,,,,,, 
59,2,,172176-67150,,RUBBER,2,,,,,,,,,,,,,,,,, 
60,2,,172176-68170,,"RUBBER, STOPPER",2,,,,,,,,,,,,,,,,, 
61,2,,172176-69960,,"BRACKET (B)",1,,,,,,,,,,,,,,,,, 
62,2,,24321-000350,,"O-RING 1A G-35.0",2,,,,,,,,,,,,,,,,, 
63,2,,26716-080002,,"NUT M 8",2,,,,,,,,,,,,,,,,, 
64,2,,22417-200200,,"COTTER PIN 2.0X20",1,,,,,,,,,,,,,,,,, 
65,2,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,,,,,,,,,,,, 
66,2,,26717-060002,,"NUT M 6",1,,,,,,,,,,,,,,,,, 
66-1,2,,26716-060002,,"NUT 6",1,,,,,,R,,,M/#01041,,,,,,,, 
67,2,,26013-100252,,"BOLT W/WASHER M10X25",3,,,,,,,,,,,,,,,,, 
68,2,,22137-100000,,"WASHER 10,POLISHED",4,,,,,,,,,,,,,,,,, 
69,2,,22137-100000,,"WASHER 10,POLISHED",4,,,,,,,,,,,,,,,,, 
70,2,,26579-060202,,"SCREW 6X 20",4,,,,,,,,,,,,,,,,, 
71,2,,26013-100302,,"BOLT M10X 30",2,,,,,,,,,,,,,,,,, 
71-1,2,,26013-100352,,"BOLT M10X 35",2,,,,,,R,,,M/#01041,,,,,,,, 
72,2,,172176-67250,,"PIPE 15",2,,,,,,,,,,,,,,,,, 
73,2,,22137-100000,,"WASHER 10,POLISHED",3,,,,,,,,,,,,,,,,, 
74,2,,172176-67410,,BOLT,1,,,,,,W,,,M/#01187,,,,,,,, 
75,2,,26716-080002,,"NUT M 8",1,,,,,,W,,,M/#01187,,,,,,,, 
76,2,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,W,,,M/#01187,,,,,,,, 
77,2,,194145-04810,,"WASHER 10",2,,,,,,W,,,M/#01041,,,,,,,, 
78,2,,26716-080002,,"NUT M 8",4,,,,,,W,,,M/#01041,,,,,,,, 
79,2,,172176-69760,,SEAL,1,,,,,,W,,,M/#01006,,,,,,,, 
80,2,,172164-03210,,"LABEL, CAB.",1,,,,,,W,,,"FROM 1ST",,,,,,,, 
81,2,,172176-69390,,"LINK ASSY, DOOR",1,,,,,,,,,,,,,,,,, 
81-1,2,,172187-69350,,"LINK, DOOR (A)",1,,,,,,F,2,,M/#02135,,,,,,,, 
82,3,,172141-41370,,"BUSH 2015",2,,,,,,,,,,,,,,,,, 
84,2,,172187-69390,,"LINK, DOOR (B)",1,,,,,,W,,,M/#02135,,,,,,,, 
85,2,,172187-69420,,"BOLT M16X 90",1,,,,,,W,,,M/#02135,,,,,,,, 
86,2,,172187-69490,,"NUT 16",1,,,,,,W,,,M/#02135,,,,,,,, 
87,2,,26716-160002,,"NUT M16",1,,,,,,W,,,M/#02135,,,,,,,, 
88,1,,933110-00301,,"KEY ASSY",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



!8% 
PREVIOUS 

6323 
5315 521 

l 
3469 61 . 

so-~:1 ~_.fr 
6078 

' 

. 4 4 :t:;, l::Y ~JJ 
Fig. CABIN DOOR 

18% 
PREVIOUS 

J!t:l::IL, No 1 t.t JiW 1 inc. 2 ~ 87 L,No. 2:f.J'E,87~"ttli*T· 

21 

" 

silv
erh

orn
.co

.uk



1,1,,172164-68100,,"ROOF,CANOPY(GREEN:96",,1,,,,,,,,,,,,,,,, 
2,1,,172164-68111,,"POLE, CANOPY",,1,,,,,,,,,,,,,,,, 
2-1,1,,172164-68112,,"POLE,CANOPY(GREEN:96",,1,,,,,N,,,,,M/#00883,,,,,, 
3,1,,172164-68190,,"BOOT, CANOPY",,1,,,,,,,,,,,,,,,, 
4,1,,172164-68250,,"PLATE ASSY",,2,,,,,,,,,,,,,,,, 
5,1,,172164-68270,,SPACER,,12,,,,,,,,,,,,,,,, 
6,1,,172164-68290,,PLATE,,2,,,,,,,,,,,,,,,, 
7,1,,22217-160000,,"SPRING WASHER 16",,4,,,,,,,,,,,,,,,, 
8,1,,26013-120302,,"BOLT W/WASHER M12X30",,6,,,,,,,,,,,,,,,, 
9,1,,26076-160402,,"BOLT 10.9 16X40",,4,,,,,,,,,,,,,,,, 
10,1,,26589-060252,,"SCREW M6X25,BIND.HD.",,16,,,,,,,,,,,,,,,, 
11,1,,26716-100002,,"NUT 10",2,2,,,,,,,,,,,,,,,, 
12,1,,172730-05250,,"WASHER 12",2,2,,,,,,,,,,,,,,,, 
13,1,,172165-68180,,"BOLT, M14X 35",3,3,,,,,,,,,,,,,,,, 
14,1,,172164-68200,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-68301,,"BRACKET, CANOPY",1,1,,,,,,,,,,,,,,,, 
16,1,,172164-68500,,"BRACKET ASSY (GREEN)",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-68511,,"BRACKET F",1,1,,,,,,,,,,,,,,,, 
18,1,,172164-68641,,"BRACKET (R) ASSY",1,1,,,,,,,,,,,,,,,, 
19,1,,172110-36010,,COLLAR,4,4,,,,,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
21,1,,22217-140000,,"SPRING WASHER 14",3,3,,,,,,,,,,,,,,,, 
22,1,,22217-160000,,"SPRING WASHER 16",5,5,,,,,,,,,,,,,,,, 
23,1,,26013-100302,,"BOLT M10X 30",4,4,,,,,,,,,,,,,,,, 
24,1,,26013-120402,,"BOLT M12X 40",4,4,,,,,,,,,,,,,,,, 
25,1,,26116-100504,,"BOLT M10X 50 PLATED",2,2,,,,,,,,,,,,,,,, 
26,1,,26116-160402,,"BOLT M16X 40 PLATED",5,5,,,,,,,,,,,,,,,, 
27,1,,172730-05250,,"WASHER 12",,6,,,,,W,,,,,M/#00883,,,,,, 
28,1,,172164-68470,,"COVER ASSY",,2,,,,,W,1,,,,M/#00948,,,,,, 

silv
erh

orn
.co

.uk



2 

IB:m 
PREVIOUS 

23--I 
['-s.._ 25 ___j1 19~ j-25 

l ~-20-J, t2 . 20 
2 l o--

@-19 _ __..;.---~~ .J 

11

1 --

1..---------·· 16 

~~~ ~- .. 

-· ~ 

7-
PTIO 

28 :: 

.16 10 

<~ .... 
10 

2 -1 

i-9 
0-7 

- I 
"--J 

silv
erh

orn
.co

.uk



1,1,,172168-71101,,"COVER,FLYWHEEL",1,1,,,,,,,,,,,,,,,, 
2,1,,26013-100302,,"BOLT M10X 30",8,8,,,,,,,,,,,,,,,, 
3,1,,172165-71200,,COUPLING,1,1,,,,,,,,,,,,,,,, 
4,1,,26450-120402,,"BOLT M12X 40",3,3,,,,,,,,,,,,,,,, 
5,1,,172164-73101,,"PUMP ASSY",1,1,,,,,,,,,,,,,,,, 
6,2,,172168-71200,,"SHAFT ASSY, ROCKER",1,1,,,,,,,,,,,,,,,, 
7,3,,172168-71310,,SHAFT,1,1,,,,,,,,,,,,,,,, 
8,3,,172168-71320,,"SEAL CASE",1,1,,,,,,,,,,,,,,,, 
9,3,,172168-71330,,BEARING,1,1,,,,,,,,,,,,,,,, 
10,3,,172164-73170,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
13,3,,22242-000250,,"CIRCLIP 25S",2,2,,,,,,,,,,,,,,,, 
14,3,,22252-000620,,"CIRCLIP 62(H)",1,1,,,,,,,,,,,,,,,, 
16,2,,172168-71340,,O-RING,1,1,,,,,,,,,,,,,,,, 
17,2,,172168-71550,,COVER,1,1,,,,,,,,,,,,,,,, 
18,2,,26450-060162,,"BOLT M 6X 16",4,4,,,,,,,,,,,,,,,, 
19,2,,172164-73120,,"ROTORY SET",1,1,,,,,,,,,,,,,,,, 
20,2,,172164-73130,,"COVER ASSY,GEAR CASE",1,1,,,,,,,,,,,,,,,, 
22,3,,172168-71360,,"GASKET, BONNET",1,1,,,,,,,,,,,,,,,, 
23,3,,172168-71370,,CPUPRING,1,1,,,,,,,,,,,,,,,, 
24,3,,172168-71560,,BEARING,1,1,,,,,,,,,,,,,,,, 
25,3,,172141-73210,,CIRCLIP,1,1,,,,,,,,,,,,,,,, 
26,3,,172165-73580,,ORIFICE,3,3,,,,,,,,,,,,,,,, 
27,3,,172142-74650,,"PLUG 1/8",1,1,,,,,,,,,,,,,,,, 
28,3,,22312-060140,,"PARALLEL PIN 6X14",2,2,,,,,,,,,,,,,,,, 
29,3,,24315-000080,,"O-RING 1B P-8.0",1,1,,,,,,,,,,,,,,,, 
32,2,,172164-73140,,"SPRING,CONTROL",1,1,,,,,,,,,,,,,,,, 
38,3,,172168-71430,,O-RING,1,1,,,,,,,,,,,,,,,, 
45,2,,172164-73150,,"PISTON ASSY, CONTROL",1,1,,,,,,,,,,,,,,,, 
50,3,,172164-73220,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
57,2,,172164-73160,,"PUMP ASSY,DUPLX.GEAR",1,1,,,,,,,,,,,,,,,, 
58,3,,172164-73230,,"PUMP, HYD. OIL",1,1,,,,,,,,,,,,,,,, 
59,4,,172141-71520,,RING,2,2,,,,,,,,,,,,,,,, 
60,4,,172141-73230,,GUIDE,2,2,,,,,,,,,,,,,,,, 
61,4,,172168-71540,,PLATE,1,1,,,,,,,,,,,,,,,, 
62,4,,172141-71550,,O-RING,2,2,,,,,,,,,,,,,,,, 
63,4,,172141-71560,,RING,2,2,,,,,,,,,,,,,,,, 
64,4,,172141-73220,,PLATE,2,2,,,,,,,,,,,,,,,, 
65,4,,172141-73240,,"PIN, PARALLEL",4,4,,,,,,,,,,,,,,,, 
66,4,,26450-100852,,"BOLT M10X85,HEX.SCKT",4,4,,,,,,,,,,,,,,,, 
67,3,,172168-71300,,"PUMP, HYD. OIL",1,1,,,,,,,,,,,,,,,, 
68,4,,172141-73240,,"PIN, PARALLEL",2,2,,,,,,,,,,,,,,,, 
69,4,,172165-73860,,COUPLING,1,1,,,,,,,,,,,,,,,, 
70,4,,172164-73250,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
74,4,,26450-080182,,"BOLT M 8X 18",2,2,,,,,,,,,,,,,,,, 
75,4,,26450-080402,,"BOLT 8X40",4,4,,,,,,,,,,,,,,,, 
76,1,,172164-73110,,VALVE,1,1,,,,,,,,,,,,,,,, 
77,1,,26013-120352,,"BOLT M12X 35",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 B 5mff,KY7&il-f (IBm) 
Fig. . HYO.OIL PUMP & JOINT{PREVIOUS) 

3 77 

r;!_76 

~M/#01186 

5 

19 ~ 0 0 

✓59 

~ 

~ 
silv

erh
orn

.co
.uk



1,1,,172168-71101,,"COVER,FLYWHEEL",1,1,,,,,,,,,,,,,,,, 
2,1,,26013-100302,,"BOLT M10X 30",8,8,,,,,,,,,,,,,,,, 
3,1,,172165-71200,,COUPLING,1,1,,,,,,,,,,,,,,,, 
4,1,,26450-120402,,"BOLT M12X 40",3,3,,,,,,,,,,,,,,,, 
5,1,,172164-73110,,VALVE,1,1,,,,,,,,,,,,,,,, 
6,1,,26013-120352,,"BOLT M12X 35",2,2,,,,,,,,,,,,,,,, 
7,1,,172164-73400,,"HYD.PUMP ASSY",1,1,,,,,,,,,,,,,,,, 
7-1,1,,172164-73401,,"PUMP ASSY",1,1,,,,,F,1,,M/#01446,,M/#01446,,,,,, 
7-2,1,,172164-73402,,"PUMP ASSY",1,1,,,,,N,,,M/#01920,,M/#01920,,,,,, 
8,2,,172168-71200,,"SHAFT ASSY, ROCKER",1,1,,,,,,,,,,,,,,,, 
9,3,,172168-71310,,SHAFT,1,1,,,,,,,,,,,,,,,, 
10,3,,172168-71320,,"SEAL CASE",1,1,,,,,,,,,,,,,,,, 
11,3,,172168-71330,,BEARING,1,1,,,,,,,,,,,,,,,, 
12,3,,172164-73170,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
15,3,,22242-000250,,"CIRCLIP 25S",2,2,,,,,,,,,,,,,,,, 
16,3,,22252-000620,,"CIRCLIP 62(H)",1,1,,,,,,,,,,,,,,,, 
21,2,,172168-71340,,O-RING,1,1,,,,,,,,,,,,,,,, 
22,2,,172168-71550,,COVER,1,1,,,,,,,,,,,,,,,, 
23,2,,26450-060162,,"BOLT M 6X 16",4,4,,,,,,,,,,,,,,,, 
24,2,,172175-73110,,"ROTARY GROUP",1,1,,,,,,,,,,,,,,,, 
24-1,2,,172175-73111,,"ROTARY COMP.",1,1,,,,,S,,,M/#01920,,M/#01920,,,,,, 
25,2,,172164-73410,,"COVER, AIR CLEANER",1,1,,,,,,,,,,,,,,,, 
27,3,,172175-73150,,"PLATE, CONTROL",1,1,,,,,,,,,,,,,,,, 
28,3,,22312-060142,,"PARALLER PIN 6X 14",2,2,,,,,,,,,,,,,,,, 
28-1,3,,22312-060140,,"PARALLEL PIN 6X14",2,2,,,,,N,,,"FROM 1ST",,"FROM 
1ST",,,,,, 
29,3,,26450-100302,,"BOLT M10X 30",3,3,,,,,,,,,,,,,,,, 
31,3,,172165-73580,,ORIFICE,3,3,,,,,,,,,,,,,,,, 
32,3,,172168-71560,,BEARING,1,1,,,,,,,,,,,,,,,, 
33,3,,172142-74650,,"PLUG 1/8",4,4,,,,,,,,,,,,,,,, 
34,3,,24315-000080,,"O-RING 1B P-8.0",5,5,,,,,,,,,,,,,,,, 
35,3,,172168-71360,,"GASKET, BONNET",1,1,,,,,,,,,,,,,,,, 
36,3,,172164-73660,,FILTER,1,1,,,,,,,,,,,,,,,, 
37,3,,172164-73670,,CIRCLIP,1,1,,,,,,,,,,,,,,,, 
38,3,,26450-100502,,"BOLT 10X 50",1,1,,,,,,,,,,,,,,,, 
39,3,,26450-100552,,"BOLT M10X 55",1,1,,,,,,,,,,,,,,,, 
41,2,,172164-73420,,"SPRING,CONTROL",1,1,,,,,,,,,,,,,,,, 
42,3,,172168-71380,,RETAINER,1,1,,,,,,,,,,,,,,,, 
43,3,,172168-71390,,RETAINER,1,1,,,,,,,,,,,,,,,, 
44,3,,172164-73720,,COVER,1,1,,,,,,,,,,,,,,,, 
45,3,,172165-73640,,"ADJUST SCREW",1,1,,,,,,,,,,,,,,,, 
46,3,,172175-73160,,SPRING,1,1,,,,,,,,,,,,,,,, 
47,3,,172164-73730,,"SPRING, RETERN",1,1,,,,,,,,,,,,,,,, 
48,3,,172168-71430,,O-RING,1,1,,,,,,,,,,,,,,,, 
49,3,,26450-080302,,"BOLT M 8X 30",2,2,,,,,,,,,,,,,,,, 
50,3,,172165-73760,,"PALALLEL PIN 8",1,1,,,,,,,,,,,,,,,, 
51,3,,172168-71440,,SHIM,2,2,,,,,,,,,,,,,,,, 
52,3,,172168-71450,,SHIM,2,2,,,,,,,,,,,,,,,, 
53,3,,172168-71460,,SHIM,2,2,,,,,,,,,,,,,,,, 
54,2,,172164-73150,,"PISTON ASSY, CONTROL",1,1,,,,,,,,,,,,,,,, 
55,3,,172168-71470,,CYLINDER,1,1,,,,,,,,,,,,,,,, 
56,3,,172164-73210,,PISTON,1,1,,,,,,,,,,,,,,,, 
57,3,,172168-71490,,"PARALLEL PIN",2,2,,,,,,,,,,,,,,,, 
58,3,,172168-71500,,"PARALLEL PIN",1,1,,,,,,,,,,,,,,,, 
59,3,,172164-73220,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
63,3,,172168-71520,,"CONICAL SPRING",4,4,,,,,,,,,,,,,,,, 
63-1,3,,172168-71520,,"CONICAL SPRING",3,3,,,,,K,,,"FROM 1ST",,"FROM 1ST",,,,,, 
64,3,,172168-71530,,RETAINER,1,1,,,,,,,,,,,,,,,, 
65,3,,26450-080252,,"BOLT M 8X 25",2,2,,,,,,,,,,,,,,,, 
66,2,,172164-73440,,"PUMP ASSY, HYDL.OIL",1,1,,,,,,,,,,,,,,,, 
71,3,,172141-71520,,RING,2,2,,,,,,,,,,,,,,,, 
72,3,,172141-71550,,O-RING,2,2,,,,,,,,,,,,,,,, 
73,3,,172141-71560,,RING,2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



74,3,,172141-73210,,CIRCLIP,1,1,,,,,,,,,,,,,,,, 
75,3,,172141-73220,,PLATE,3,3,,,,,,,,,,,,,,,, 
76,3,,172141-73230,,GUIDE,2,2,,,,,,,,,,,,,,,, 
77,3,,172141-73240,,"PIN, PARALLEL",4,4,,,,,,,,,,,,,,,, 
78,3,,172147-73650,,O-RING,2,2,,,,,,,,,,,,,,,, 
80,3,,172141-73240,,"PIN, PARALLEL",1,1,,,,,,,,,,,,,,,, 
88,3,,26450-080402,,"BOLT 8X40",4,4,,,,,,,,,,,,,,,, 
89,3,,172164-73750,,"FRAME, FRONT",1,1,,,,,,,,,,,,,,,, 
91,3,,172164-73770,,"FRAME, MIDDLE",1,1,,,,,,,,,,,,,,,, 
94,3,,172164-73830,,COUPLING,1,1,,,,,,,,,,,,,,,, 
95,3,,172164-73840,,BUSH,1,1,,,,,,,,,,,,,,,, 
96,3,,172164-73850,,"HEX.HEAD BOLT",4,4,,,,,,,,,,,,,,,, 
97,3,,172164-73870,,COUPLING,1,1,,,,,,,,,,,,,,,, 
98,3,,172165-73870,,O-RING,1,1,,,,,,,,,,,,,,,, 
99,3,,172164-73880,,O-RING,1,1,,,,,,,,,,,,,,,, 
100,3,,172164-73890,,O-RING,1,1,,,,,,,,,,,,,,,, 
102,3,,24315-000100,,"O-RING 1B P-10.0",3,3,,,,,,,,,,,,,,,, 
103,3,,26450-100252,,"BOLT M10X 25",2,2,,,,,,,,,,,,,,,, 
105,2,,172164-73460,,VALVE,1,1,,,,,,,,,,,,,,,, 
105-1,2,,172164-73461,,VALVE,1,1,,,,,F,1,,M/#01446,,M/#01446,,,,,, 
109,3,,24311-000160,,"O-RING 1A P-16.0",4,4,,,,,,,,,,,,,,,, 
110,3,,172162-74820,,SPRING,2,2,,,,,,,,,,,,,,,, 
111,3,,172162-74860,,BOLT,4,4,,,,,,,,,,,,,,,, 
112,3,,26450-080252,,"BOLT M 8X 25",2,2,,,,,,,,,,,,,,,, 
116,3,,172164-73030,,COVER,1,1,,,,,,,,,,,,,,,, 
117,3,,172164-73040,,BAND,2,2,,,,,,,,,,,,,,,, 
118,2,,172164-73470,,"VALVE ASSY, RELIEF",1,1,,,,,,,,,,,,,,,, 
121,3,,172141-74430,,O-RING,1,1,,,,,,,,,,,,,,,, 
122,3,,172164-73380,,"SPRING, RETERN",1,1,,,,,,,,,,,,,,,, 
123,3,,172164-73390,,NUT,1,1,,,,,,,,,,,,,,,, 
124,3,,172164-73990,,SHIM,1,1,,,,,,,,,,,,,,,, 
127,2,,172164-73490,,CLAMP,1,1,,,,,,,,,,,,,,,, 
128,2,,172164-73500,,WASHER,1,1,,,,,,,,,,,,,,,, 
129,2,,172162-74860,,BOLT,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



12 

i,~~ 
10 I f 

15 

15 

8 9 

9 
105 

105-1 

78 96 'Wl~~ : ~'r?<r 419 
1 o 47 46 f ~ I O ~ 

41 5152 0 

71 rr~J 
77 97 91 

silv
erh

orn
.co

.uk



1,1,,172164-72020,,"CYLINDER ASSY,BOOM C",1,,,,,,,,,,,,,,,,, 
1-1,1,,172164-72021,,"CYLINDER ASSY,BOOM C",1,,,,,,N,,,M/#00948,,,,,,,, 
2,2,,172164-72030,,"TUBE, BOOM C",1,,,,,,,,,,,,,,,,, 
2-1,2,,172164-72031,,"TUBE, BOOM C",1,,,,,,N,,,M/#00948,,,,,,,, 
3,3,,172146-72310,,"BUSH 45 50",1,,,,,,,,,,,,,,,,, 
4,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,,,,,,,,,,,,,,,,, 
5,2,,172164-72070,,"ROD, BOOM L",1,,,,,,,,,,,,,,,,, 
5-1,2,,172164-72200,,"ROD, BOOM",1,,,,,,N,,,M/#00948,,,,,,,, 
6,3,,172146-72310,,"BUSH 45 50",1,,,,,,,,,,,,,,,,, 
7,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,,,,,,,,,,,,,,,,, 
8,2,,172312-72200,,"HEAD 90 50 W/BUSH",1,,,,,,,,,,,,,,,,, 
9,3,,172151-72540,,"BUSH 50 35, ROD",1,,,,,,,,,,,,,,,,, 
11,2,,172164-72370,,"CYLINDER KIT,BOOM",1,,,,,,,,,,,,,,,,, 
12,3,,172164-72380,,"SEAL SET, HEAD",1,,,,,,,,,,,,,,,,, 
19,3,,933111-26700,,"RING 65, SPRING",1,,,,,,,,,,,,,,,,, 
20,3,,172151-72870,,"LOCK WASHER 90",1,,,,,,,,,,,,,,,,, 
21,3,,22252-000701,,"CIRCLIP 70",1,,,,,,,,,,,,,,,,, 
22,3,,172164-72390,,"SEAL SET, PISTON",1,,,,,,,,,,,,,,,,, 
26,2,,172130-72800,,"RING 56, CUSHION",1,,,,,,,,,,,,,,,,, 
27,2,,172312-72220,,"PISTON 90",1,,,,,,,,,,,,,,,,, 
28,2,,172312-72141,,"SPACER 90 39 19",1,,,,,,,,,,,,,,,,, 
29,2,,172151-72270,,"U-NUT M39",1,,,,,,,,,,,,,,,,, 
30,2,,172312-72100,,"PLUNGER, CUSHION",1,,,,,,,,,,,,,,,,, 
31,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,,,,,,,,,,,,,,,,, 
32,1,,172165-72351-4,,"COVER, SLIDE (GREEN)",1,,,,,,W,,,M/#00948,,,,,,,, 
33,1,,172162-61770,,"GUIDE,SLIDE",2,,,,,,W,,,M/#00948,,,,,,,, 
34,1,,933147-03400,,"WASHER, BRAKE ARM",1,,,,,,W,,,M/#00948,,,,,,,, 
35,1,,933168-14170,,"SPRING 16",2,,,,,,W,,,M/#00948,,,,,,,, 
36,1,,22217-100000,,"SPRING WASHER 10",1,,,,,,W,,,M/#00948,,,,,,,, 
37,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,,,,,W,,,M/#00948,,,,,,,, 

silv
erh

orn
.co

.uk



4 8 7-b_:,Jl)'__llj (=fi' l::'J) 
Fig. BOOM CYLINDER(CABIN) 

~~ 
\ 

/ .. 

i\34 ,,1; 
36 ft 

37 . 

1 
1-1 

18% 
PREVIOUS 

J!W L, N o . 1 . 1 - 1 la:, 
~WL,No.2,2-1~631•*~*~-
1 , 1-1 i n C. 2, 2-1 ~ 3 1 

' 

7 

2 

silv
erh

orn
.co

.uk



1,1,,172164-72100,,"CYLINDER, BOOM",,1,,,,,,,,,,,,,,,, 
1-1,1,,172164-72101,,"CYLINDER, BOOM",,1,,,,,N,,,,,M/#00948,,,,,, 
2,2,,172164-72110,,"TUBE, BOOM",,1,,,,,,,,,,,,,,,, 
2-1,2,,172164-72111,,"TUBE, BOOM",,1,,,,,S,,,,,M/#00948,,,,,, 
3,3,,172146-72310,,"BUSH 45 50",,1,,,,,,,,,,,,,,,, 
4,3,,933126-44500,,"SEAL VAY45X55X4,DUST",,2,,,,,,,,,,,,,,,, 
5,2,,172164-72200,,"ROD, BOOM",,1,,,,,,,,,,,,,,,, 
6,3,,172146-72310,,"BUSH 45 50",,1,,,,,,,,,,,,,,,, 
7,3,,933126-44500,,"SEAL VAY45X55X4,DUST",,2,,,,,,,,,,,,,,,, 
8,2,,172312-72200,,"HEAD 90 50 W/BUSH",,1,,,,,,,,,,,,,,,, 
9,3,,172151-72540,,"BUSH 50 35, ROD",,1,,,,,,,,,,,,,,,, 
11,2,,172164-72300,,"CYLINDER KIT,BOOM",,1,,,,,,,,,,,,,,,, 
12,3,,172164-72310,,"SEAL SET, HEAD",,1,,,,,,,,,,,,,,,, 
19,3,,933111-26700,,"RING 65, SPRING",,1,,,,,,,,,,,,,,,, 
20,3,,172151-72870,,"LOCK WASHER 90",,1,,,,,,,,,,,,,,,, 
21,3,,22252-000701,,"CIRCLIP 70",,1,,,,,,,,,,,,,,,, 
22,3,,172164-72320,,"SEAL SET, PISTON",,1,,,,,,,,,,,,,,,, 
26,2,,172130-72800,,"RING 56, CUSHION",,1,,,,,,,,,,,,,,,, 
27,2,,172312-72220,,"PISTON 90",,1,,,,,,,,,,,,,,,, 
28,2,,172312-72141,,"SPACER 90 39 19",,1,,,,,,,,,,,,,,,, 
29,2,,172151-72270,,"U-NUT M39",,1,,,,,,,,,,,,,,,, 
30,2,,172312-72100,,"PLUNGER, CUSHION",,1,,,,,,,,,,,,,,,, 
31,2,,24761-020000,,"NIPPLE PT1/8,GREASE",,2,,,,,,,,,,,,,,,, 
32,1,,933147-03400,,"WASHER, BRAKE ARM",,1,,,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",,1,,,,,,,,,,,,,,,, 
34,1,,26116-100162,,"BOLT M10X 16 PLATED",,1,,,,,,,,,,,,,,,, 
35,1,,172165-72351-4,,"COVER, SLIDE (GREEN)",,1,,,,,,,,,,,,,,,, 
36,1,,933168-14170,,"SPRING 16",,2,,,,,,,,,,,,,,,, 
37,1,,172162-61770,,"GUIDE,SLIDE",,2,,,,,W,,,,,M/#00501,,,,,, 

silv
erh

orn
.co

.uk



49 7-b~~~~(~~/~) Fig. BOOM CYLINDER(CANOPY) 

~ 
/ __ / ~-· 
~--

19 

943. 8 
946.8 

' \ 

1 
1-1 

·-
) 

:: i". 

f/··_/ 

Jlt±H., No . 1 , 1 -1I;:t, 
JlW~No. 2,2-1~031~~~~9. 
1 , 1 -1 i n C. 2, 2-1 ~ 3 1 

6
21 

28 
30 20 

22 

~31 

I 

29 

1 

-5 

silv
erh

orn
.co

.uk



1,1,,172164-72450,,"CYLINDER, ARM",1,1,,,,,,,,,,,,,,,, 
2,2,,172164-72460,,"TUBE COMP.,ARM",1,1,,,,,,,,,,,,,,,, 
3,3,,172168-72410,,"BUSH 40X50X40",1,1,,,,,,,,,,,,,,,, 
4,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,,,,,,,,,,,,,,,, 
5,2,,172164-72500,,"ROD COMP.,ARM",1,1,,,,,,,,,,,,,,,, 
6,3,,172168-72410,,"BUSH 40X50X40",1,1,,,,,,,,,,,,,,,, 
7,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,,,,,,,,,,,,,,,, 
8,2,,172148-72390,,"HEAD 75 45",1,1,,,,,,,,,,,,,,,, 
9,3,,194300-24130,,"BUSH 45X50X30",1,1,,,,,,,,,,,,,,,, 
11,2,,172164-72330,,"CYLINDER KIT,ARM",1,1,,,,,,,,,,,,,,,, 
12,3,,172164-72340,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
17,3,,933125-94500,,"RING 60, SPRING",1,1,,,,,,,,,,,,,,,, 
18,3,,172141-72190,,"WASHER 75",1,1,,,,,,,,,,,,,,,, 
19,3,,172164-72350,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
22,2,,172148-72050,,"PISTON 75",1,1,,,,,,,,,,,,,,,, 
23,2,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,, 
24,2,,933111-20200,,"U-NUT M33",1,1,,,,,,,,,,,,,,,, 
25,2,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



. 5 0 J7-£.:;lj'ylj 
Fig. ARM CYLINDER 

silv
erh

orn
.co

.uk



1,1,,933120-48602-1,,"CYLINDER ASSY,BUCKET",1,1,,,,,,,,,,,,,,,, 
2,2,,933121-48302-1,,"TUBE ASSY,BUCKET",1,1,,,,,,,,,,,,,,,, 
3,3,,172171-72150,,"BUSH 38X50X40",1,1,,,,,,,,,,,,,,,, 
4,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,,,,,,,,,,,,,,,, 
5,2,,172312-72311,,"ROD COMP.,BUCKET",1,1,,,,,,,,,,,,,,,, 
6,3,,172171-72150,,"BUSH 38X50X40",1,1,,,,,,,,,,,,,,,, 
7,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,,,,,,,,,,,,,,,, 
8,2,,172143-72400,,"HEAD 70 40",1,1,,,,,,,,,,,,,,,, 
9,3,,933135-14600,,"BUSH 40 30, ROD",1,1,,,,,,,,,,,,,,,, 
11,2,,172164-72360,,"CYLINDER KIT, BUCKET",1,1,,,,,,,,,,,,,,,, 
12,3,,172146-72930,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
17,3,,933111-26600,,"RING 55, SPRING",1,1,,,,,,,,,,,,,,,, 
18,3,,172141-72420,,"WASHER 70, LOCK",1,1,,,,,,,,,,,,,,,, 
19,3,,172143-72010,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
22,2,,172141-73021,,"PISTON 70 27 A",1,1,,,,,,,,,,,,,,,, 
23,2,,172141-72250,,"U-NUT M27",1,1,,,,,,,,,,,,,,,, 
24,2,,24761-040000,,"NIPPLE B,GREASE",2,2,,,,,,,,,,,,,,,, 
25,2,,933136-40503,,TUBE,1,1,,,,,,,,,,,,,,,, 
26,2,,172141-73041,,"PISTON 70 27 C",1,1,,,,,,,,,,,,,,,, 
27,2,,26013-100202,,"BOLT W/WASHER M10X20",1,1,,,,,,,,,,,,,,,, 
28,2,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 

5 , /,J;-iy t-,:Jl)Y-$7 
Fig. BUCKET CYLINDER 

JU±:IL,N o. 1 I.L 
JU±IL, No. 2fJ'6 
2 8 ~'ti1i-*T o 

1 inc.2~28 

1 
' 

silv
erh

orn
.co

.uk



1,1,,172164-79800,,"CYLINDER,BUCKET(97)",1,1,,,,,,,,,,,,,,,, 
2,2,,172142-99420,,"CYLINDER KIT, BUCKET",1,1,,,,,,,,,,,,,,,, 
3,3,,172142-72560,,"WASHER 65, LOCK",1,1,,,,,,,,,,,,,,,, 
4,3,,172142-72920,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
9,3,,172148-72940,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
12,3,,933111-26600,,"RING 55, SPRING",1,1,,,,,,,,,,,,,,,, 
13,2,,172141-72250,,"U-NUT M27",1,1,,,,,,,,,,,,,,,, 
14,2,,172142-72501,,"ROD, BUCKET",1,1,,,,,,,,,,,,,,,, 
15,3,,172168-72240,,"BUSH 38X50X40",1,1,,,,,,,,,,,,,,,, 
16,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,,,,,,,,,,,,,,,, 
17,2,,172142-72510,,"HEAD 65 40 W/BUSH",1,1,,,,,,,,,,,,,,,, 
19,3,,933135-14600,,"BUSH 40 30, ROD",1,1,,,,,,,,,,,,,,,, 
20,2,,172148-72790,,"PISTON 65",1,1,,,,,,,,,,,,,,,, 
21,2,,172164-79810,,"TUBE,BUCKET(GREEN:97",1,1,,,,,,,,,,,,,,,, 
22,3,,172168-72240,,"BUSH 38X50X40",1,1,,,,,,,,,,,,,,,, 
23,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,,,,,,,,,,,,,,,, 
24,2,,24761-040000,,"NIPPLE B,GREASE",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 2 /\7"'J "::;I):;-$' (-fv7-.:Jl:::'J-?J7-b) 
Fig. BUCKET CYLINDER(TELESCOPIC ARM) 

/?/'a- _,..p; .. 
U'1. .. ., ,,,... 

i ! (i ~-:~· 
:: n I ·1 : II :: : / :: "u·, !! ii ! ' 

:: --, 
----23 

·1 

i 

Jltf:IL, No. 11.t, 
J!l:l:IL, No. 2tJ'6 
24~~QJ*To 
1 in C. 2 ~ 24 

_,,, ' 
f"'/ I 

--,.~22 

'-..Uf}-23 
i A/!/'! . 
( ~-~ 

. .I 
• . I I 

.. / 
'·-·· 

'\ 
. 
I . 
I . 
I 
' 

13~ 

_,,, 20 @) 
_,,,./ I ~ 

I,,. ✓ 9d 
3---Q 

I 
I 

I / 

2 4 
I / 

I/ 

12'l---Cj) 
I 

I 
I 

14 
16 · ) I , 

' ,/ 
I / 

15 I / ~0 1-,,,, 

1s------y-24 

21 

silv
erh

orn
.co

.uk



1,1,,172164-79600,,CYLINDER,1,1,,,,,,,,,,,,,,,, 
2,2,,172168-72010,,"SEAL KIT",1,1,,,,,,,,,,,,,,,, 
3,3,,172168-72020,,"SEAL SET, HEAD 70X40",1,1,,,,,,,,,,,,,,,, 
8,3,,172168-72030,,"PISTON SEAL SET70X40",1,1,,,,,,,,,,,,,,,, 
11,3,,172141-72420,,"WASHER 70, LOCK",1,1,,,,,,,,,,,,,,,, 
12,3,,933111-26600,,"RING 55, SPRING",1,1,,,,,,,,,,,,,,,, 
13,2,,172141-72250,,"U-NUT M27",1,1,,,,,,,,,,,,,,,, 
14,2,,172143-72400,,"HEAD 70 40",1,1,,,,,,,,,,,,,,,, 
16,3,,933135-14600,,"BUSH 40 30, ROD",1,1,,,,,,,,,,,,,,,, 
17,2,,172141-73021,,"PISTON 70 27 A",1,1,,,,,,,,,,,,,,,, 
18,2,,172141-73041,,"PISTON 70 27 C",1,1,,,,,,,,,,,,,,,, 
19,2,,172164-79610,,TUBE,1,1,,,,,,,,,,,,,,,, 
20,3,,172168-72410,,"BUSH 40X50X40",1,1,,,,,,,,,,,,,,,, 
21,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,,,,,,,,,,,,,,,, 
22,2,,172164-79680,,SLIDE,2,2,,,,,,,,,,,,,,,, 
23,2,,172164-79700,,ROD,1,1,,,,,,,,,,,,,,,, 
24,3,,172168-72410,,"BUSH 40X50X40",1,1,,,,,,,,,,,,,,,, 
25,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,,,,,,,,,,,,,,,, 
26,2,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 

23 

-1 _,,,. . 
,,,- l 
I , . 
I . 
~13 

@- 17 

8~ 

~ 18 

11--Q 

3 

19 

i 
22 

silv
erh

orn
.co

.uk



1,1,,172151-72753-1,,"CYLINDER ASSY,SWING",1,1,,,,,,,,,,,,,,,, 
2,2,,172151-72070-3,,"TUBE, SWING",1,1,,,,,,,,,,,,,,,, 
4,3,,172165-72310,,"BUSH 40X40",1,1,,,,,,,,,,,,,,,, 
5,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,,,,,,,,,,,,,,,, 
6,2,,172151-72060,,"ROD ASSY, SWING",1,1,,,,,,,,,,,,,,,, 
8,3,,172165-72310,,"BUSH 40X40",1,1,,,,,,,,,,,,,,,, 
9,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,,,,,,,,,,,,,,,, 
10,2,,172151-72840,,"HEAD 90 50",1,1,,,,,,,,,,,,,,,, 
11,3,,933135-14600,,"BUSH 40 30, ROD",1,1,,,,,,,,,,,,,,,, 
13,2,,172151-72080,,"CYLINDER KIT, SWING",1,1,,,,,,,,,,,,,,,, 
14,3,,172151-71860,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
21,3,,933111-26600,,"RING 55, SPRING",1,1,,,,,,,,,,,,,,,, 
22,3,,172151-72870,,"LOCK WASHER 90",1,1,,,,,,,,,,,,,,,, 
23,3,,22252-000561,,"CIRCLIP   56",1,1,,,,,,,,,,,,,,,, 
24,3,,172151-71850,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
29,3,,172142-72810,,"CIRCLIP 22",1,1,,,,,,,,,,,,,,,, 
30,2,,172137-72730,,"RING 44B, CUSHION",1,1,,,,,,,,,,,,,,,, 
31,2,,172151-72950,,"PISTON 90",1,1,,,,,,,,,,,,,,,, 
32,2,,172151-72960,,"SPACER 90 27 19",1,1,,,,,,,,,,,,,,,, 
33,2,,172141-72250,,"U-NUT M27",1,1,,,,,,,,,,,,,,,, 
34,2,,933127-23001,,"CUSHION PLUNGER 44 C",1,1,,,,,,,,,,,,,,,, 
35,2,,172137-72710,,"COLLAR 40B, CUSHION",1,1,,,,,,,,,,,,,,,, 
36,2,,172137-72720,,"COLLAR 40A, CUSHION",1,1,,,,,,,,,,,,,,,, 
37,2,,172135-72800,,"RING 40 B, CUSHION",1,1,,,,,,,,,,,,,,,, 
38,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,, 
39,1,,172165-72401-4,,"COVER,SWING(GREEN)",,1,,,,,,,,,,,,,,,, 
40,1,,933147-03400,,"WASHER, BRAKE ARM",,1,,,,,,,,,,,,,,,, 
41,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
42,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,, 
43,1,,933168-14170,,"SPRING 16",,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig.54 ~1YIJyl)ylj 
G~---- WING CYLINDER 

41-----. 39 

401- ..... 

431~..,. 

~?. 
!~~ . : _--·· 

[._.,- .,' 

0--

:1;- I ""' .. ~ -~ 
~ _., 1----------, ! .. ' .... 

silv
erh

orn
.co

.uk



1,1,,172164-72600,,"CYLINDER, BLADE",1,1,,,,,,,,,,,,,,,, 
2,2,,172151-72920-1,,"TUBE, BLADE",1,1,,,,,,,,,,,,,,,, 
4,3,,172151-72670,,"BUSH 45 50",1,1,,,,,,,,,,,,,,,, 
5,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,,,,,,,,,,,,,,,, 
6,2,,172164-72630,,"ROD ASSY(BLADE",1,1,,,,,,,,,,,,,,,, 
8,3,,172151-72670,,"BUSH 45 50",1,1,,,,,,,,,,,,,,,, 
9,3,,933126-44500,,"SEAL VAY45X55X4,DUST",2,2,,,,,,,,,,,,,,,, 
10,2,,172151-71590,,"HEAD 90 50",1,1,,,,,,,,,,,,,,,, 
11,3,,172151-72540,,"BUSH 50 35, ROD",1,1,,,,,,,,,,,,,,,, 
13,2,,172151-72940,,"CYLINDER KIT, BLADE",1,1,,,,,,,,,,,,,,,, 
14,3,,172151-71880,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
19,3,,933111-26700,,"RING 65, SPRING",1,1,,,,,,,,,,,,,,,, 
20,3,,172151-72870,,"LOCK WASHER 90",1,1,,,,,,,,,,,,,,,, 
21,3,,172151-71870,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
24,2,,172151-71610,,PISTON,1,1,,,,,,,,,,,,,,,, 
24-1,2,,172164-72640,,PISTON,1,1,,,,,S,,,M/#02529,,M/#02529,,,,,, 
25,2,,172151-71620,,"SPACER 90 36 19",1,1,,,,,Z,,,M/#02529,,M/#02529,,,,,, 
26,2,,172151-72580,,"U-NUT M36",1,1,,,,,,,,,,,,,,,, 
27,2,,172151-71640,,TUBE,1,1,,,,,,,,,,,,,,,, 
28,2,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
29,2,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,,,,,,,,,,,,,,, 
30,2,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 5 7L,,-~:,, lj :;,$' 
Fig. BLADE CYLINDER 

silv
erh

orn
.co

.uk



1,1,,172164-73300,,"MOTOR ASSY,DRIVING",2,2,,,,,,,,,,,,,,,, 
2,2,,172123-70020,,BALL,4,4,,,,,,,,,,,,,,,, 
4,2,,172147-70490,,SPRING,2,2,,,,,,,,,,,,,,,, 
5,2,,172141-70040,,"NUT, RING",2,2,,,,,,,,,,,,,,,, 
6,2,,172164-70150,,"PLATE, THRUST",2,2,,,,,,,,,,,,,,,, 
7,2,,172141-70110,,SCREW,8,8,,,,,,,,,,,,,,,, 
8,2,,172148-70110,,"BEARING, ANGULAR",2,2,,,,,,,,,,,,,,,, 
9,2,,172164-70110,,"GEAR(B), PLANETARY",8,8,,,,,,,,,,,,,,,, 
10,2,,172164-70120,,"CAGE & ROLLER",8,8,,,,,,,,,,,,,,,, 
11,2,,172164-70130,,COLLAR,8,8,,,,,,,,,,,,,,,, 
12,2,,172147-70120,,"GAUGE & ROLLER",6,6,,,,,,,,,,,,,,,, 
13,2,,172141-70090,,"WASHER, THRUST",8,8,,,,,,,,,,,,,,,, 
14,2,,172147-70130,,"RACE, INNER",6,6,,,,,,,,,,,,,,,, 
15,2,,172164-70160,,"GEAR, SUN",2,2,,,,,,,,,,,,,,,, 
16,2,,172164-70170,,HOLDER,2,2,,,,,,,,,,,,,,,, 
17,2,,172141-70180,,"PLATE(T1.8), THRUST",2,2,,,,,,1,,,,,,,,,, 
18,2,,172164-70180,,"GEAR(A), PLANETARY",6,6,,,,,,,,,,,,,,,, 
19,2,,172141-70190,,"PLATE(T2.3), THRUST",2,2,,,,,,1,,,,,,,,,, 
20,2,,172164-70210,,"GEAR, DRIVE",2,2,,,,,,,,,,,,,,,, 
21,2,,172141-70200,,"PLATE(T2.8), THRUST",2,2,,,,,,1,,,,,,,,,, 
22,2,,172141-70210,,COVER,2,2,,,,,,,,,,,,,,,, 
23,2,,172147-70500,,PLUG,2,2,,,,,,,,,,,,,,,, 
24,2,,172141-70230,,WIRE,2,2,,,,,,,,,,,,,,,, 
25,2,,172122-70350,,BALL,264,264,,,,,,,,,,,,,,,, 
25-1,2,,172122-70350,,BALL,330,330,,,,,K,,,M/#00943,,M/#00943,,,,,, 
26,2,,172122-73430,,PLUG,4,4,,,,,,,,,,,,,,,, 
27,2,,22242-000352,,"CIRCLIP 35",2,2,,,,,,,,,,,,,,,, 
28,2,,22351-050020,,"SPRING PIN 5X20",6,6,,,,,,,,,,,,,,,, 
29,2,,23871-020000,,"PLUG PT1/4,SCREW",4,4,,,,,,,,,,,,,,,, 
30,2,,23871-030000,,"PLUG PT3/8,SCREW",4,4,,,,,,,,,,,,,,,, 
31,2,,172164-70230,,SHAFT,2,2,,,,,,,,,,,,,,,, 
32,2,,172148-70210,,PLATE,2,2,,,,,,,,,,,,,,,, 
33,2,,172147-70220,,PLUG,4,4,,,,,,,,,,,,,,,, 
34,2,,172147-70220,,PLUG,4,4,,,,,,,,,,,,,,,, 
35,2,,172147-70520,,PLUG,2,2,,,,,,,,,,,,,,,, 
36,2,,172147-70470,,ORIFICE,4,4,,,,,,,,,,,,,,,, 
37,2,,172122-70540,,"BOLT, SOCKET",12,12,,,,,,,,,,,,,,,, 
38,2,,24101-060054,,"BALL BEARING",2,2,,,,,,,,,,,,,,,, 
39,2,,172164-70290,,"BLOCK SET, RELIEF",2,2,,,,,,2,,,,,,,,,, 
41,3,,172164-70310,,"VALVE SET, RELIEF",4,4,,,,,,,,,,,,,,,, 
45,3,,172148-70350,,BOLT,8,8,,,,,,,,,,,,,,,, 
46,2,,172147-70280,,COLLAR,2,2,,,,,,,,,,,,,,,, 
47,2,,172147-70290,,SPRING,2,2,,,,,,,,,,,,,,,, 
48,2,,172122-70670,,WASHER,2,2,,,,,,,,,,,,,,,, 
49,2,,172164-70350,,PLUG,4,4,,,,,,,,,,,,,,,, 
50,2,,172122-70630,,"SNAP RING",2,2,,,,,,,,,,,,,,,, 
51,2,,172147-70320,,PIN,6,6,,,,,,,,,,,,,,,, 
52,2,,172147-70330,,"HOLDER, RETAINER",2,2,,,,,,,,,,,,,,,, 
53,2,,172147-70340,,"PLATE, RETAINER",2,2,,,,,,,,,,,,,,,, 
54,2,,172312-74790,,ORIFICE,8,8,,,,,,,,,,,,,,,, 
55,2,,172147-70360,,SPRING,4,4,,,,,,,,,,,,,,,, 
56,2,,172147-70370,,"PLATE VALVE",2,2,,,,,,,,,,,,,,,, 
57,2,,172147-70390,,"BALL BEARING",2,2,,,,,,,,,,,,,,,, 
58,2,,172122-70410,,PIN,4,4,,,,,,,,,,,,,,,, 
59,2,,172122-70460,,"SPRING SEAT",4,4,,,,,,,,,,,,,,,, 
60,2,,172122-70840,,SPRING,4,4,,,,,,,,,,,,,,,, 
61,2,,172147-70460,,CAP,4,4,,,,,,,,,,,,,,,, 
62,2,,172122-73470,,PIN,2,2,,,,,,,,,,,,,,,, 
63,2,,172164-70380,,"SEAL KIT",2,2,,,,,,,,,,,,,,,, 
64,3,,172164-70360,,"SEAL KIT, REDUCTION",2,2,,,,,,,,,,,,,,,, 
67,3,,172148-70320,,"SEAL KIT, MOTOR",2,2,,,,,,,,,,,,,,,, 
75,3,,172164-70370,,"SEAL KIT, RELIEF",2,2,,,,,,,,,,,,,,,, 
83,2,,172164-70240,,"PISTON W/RINGS",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



84,2,,172164-70390,,"CYLINDER BLOCK KIT",2,2,,,,,,,,,,,,,,,, 
87,2,,172164-70400,,"BASE PLATE KIT",2,2,,,,,,,,,,,,,,,, 
90,3,,172164-70250,,"PLUNGER ASSY",2,2,,,,,,,,,,,,,,,, 
95,1,,26013-120352,,"BOLT M12X 35",18,18,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



58 jEff,:-9 
Fig. TRAVEL MOTOR 

·=· 
.... 

28 ~· ................ : : ' 

,/ 

··~ 
95 

' 
7 

Jtli:IL, No. 6 3 l;t:, JP.WL, No. 6 4i'J'& 7 5~"!-JJa:1". 
63inc.64~75 

silv
erh

orn
.co

.uk



1,1,,172164-73311,,"MOTOR, TURNING",1,1,,,,,,,,,,,,,,,, 
2,2,,172164-73320,,"GEAR ASSY, REDUCTION",1,1,,,,,,,,,,,,,,,, 
3,3,,172165-73320,,"PINION SHAFT",1,1,,,,,,,,,,,,,,,, 
4,3,,172165-73330,,COLLER,1,1,,,,,,,,,,,,,,,, 
5,3,,172165-73350,,BEARING,1,1,,,,,,,,,,,,,,,, 
6,3,,172165-73360,,"GEAR CASE",1,1,,,,,,,,,,,,,,,, 
7,3,,172165-73380,,BEARING,1,1,,,,,,,,,,,,,,,, 
8,3,,172165-73390,,"HOLDER 2 ASSY",1,1,,,,,,,,,,,,,,,, 
9,3,,172165-73400,,GEAR,1,1,,,,,,,,,,,,,,,, 
10,3,,172165-73410,,"HOLDER 1 ASSY",1,1,,,,,,,,,,,,,,,, 
11,3,,172165-73420,,GEAR,1,1,,,,,,,,,,,,,,,, 
12,3,,26450-120802,,"BOLT M12X80",6,6,,,,,,,,,,,,,,,, 
13,3,,172165-73490,,"RING GEAR",1,1,,,,,,,,,,,,,,,, 
14,3,,172162-71540,,PIN,1,1,,,,,,,,,,,,,,,, 
15,3,,172165-73500,,COLLER,2,2,,,,,,,,,,,,,,,, 
16,3,,172162-71670,,"PLUG PT3/8",1,1,,,,,,,,,,,,,,,, 
17,3,,172164-73340,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
20,2,,172164-73330,,"MOTOR, HYD. OIL",1,1,,,,,,,,,,,,,,,, 
21,3,,172162-71900,,COLLAR,1,1,,,,,,,,,,,,,,,, 
22,3,,172165-73430,,BEARING,1,1,,,,,,,,,,,,,,,, 
23,3,,172162-71870,,"PLATE,CAM",1,1,,,,,,,,,,,,,,,, 
24,3,,172162-71860,,"PLATE,RETURN",1,1,,,,,,,,,,,,,,,, 
25,3,,172162-71850,,SPRING,1,1,,,,,,,,,,,,,,,, 
26,3,,172162-71750,,"PLATE,BALANCE",1,1,,,,,,,,,,,,,,,, 
27,3,,172165-73440,,BUSH,4,4,,,,,,,,,,,,,,,, 
28,3,,172165-73450,,"TEFLON RING",4,4,,,,,,,,,,,,,,,, 
29,3,,172165-73460,,"CONED DISC SPRING",4,4,,,,,,,,,,,,,,,, 
30,3,,172165-73470,,PISTON,2,2,,,,,,,,,,,,,,,, 
31,3,,172162-71710,,"BEARING,NEEDLE",1,1,,,,,,,,,,,,,,,, 
32,3,,172165-73480,,"SNAP RING",1,1,,,,,,,,,,,,,,,, 
33,3,,172165-73510,,"TEFLON RING",2,2,,,,,,,,,,,,,,,, 
34,3,,172164-73350,,"RELIEF ASSY",2,2,,,,,,,,,,,,,,,, 
35,3,,172162-71960,,"PIN,STRAIGHT",2,2,,,,,,,,,,,,,,,, 
36,3,,26450-120302,,"BOLT         M12X30",4,4,,,,,,,,,,,,,,,, 
37,3,,172164-73360,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
42,1,,194202-56460,,BAND,1,1,,,,,,,,,,,,,,,, 
43,1,,26116-160502,,"BOLT M16X 50 PLATED",8,8,,,,,,,,,,,,,,,, 
44,1,,172162-73330,,"CONNECTOR 2-PT3/8",1,1,,,,,,,,,,,,,,,, 
45,1,,172165-76600,,"CONNECTOR PT1/4",1,1,,,,,,,,,,,,,,,, 
46,1,,172164-78750,,HOSE,1,1,,,,,,,,,,,,,,,, 
47,1,,22217-160000,,"SPRING WASHER 16",8,8,,,,,,,,,,,,,,,, 
48,1,,22487-100200,,"PIN 10X20",1,1,,,,,,,,,,,,,,,, 
49,1,,23000-022000,,"CLAMP 22",2,2,,,,,,,,,,,,,,,, 
50,1,,23111-030000,,"ELBOW (PT  3/8)",1,1,,,,,,,,,,,,,,,, 
51,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 7 ~1§1,::-5' (18%) 
Fig. TURNING MOTOR{PREVIOUS) 

REFER TO Fig.35 

J!liiL, No. 2 01.t, J!t:l:JL, No. 
20inc. (20) ~37 

( 2 0) i'J'!?> 3 7 ~~di*9 0 

' 
34 

/" 1...-.-A---13 

r---4- r 14--n ~,-------11 

37 

127,,~(20l 

21------18 .ti( 

&-10 
o~-9 
@-8 

15------0 

7 ~ 
5 

1e--6 
~5 

~ 
@--4 f--3 

17 

J!liiL, No. 21.t, J!tfiL, No. 31J'!?> 1 7~~°'*1". 
2inc.3~17 

silv
erh

orn
.co

.uk



1,1,,172164-73312,,"MOTOR CMP,TURNING",1,1,,,,,,,,,,,,,,,, 
2,2,,172164-73321,,"GEAR ASSY, REDUCTION",1,1,,,,,,,,,,,,,,,, 
3,3,,172165-73320,,"PINION SHAFT",1,1,,,,,,,,,,,,,,,, 
4,3,,172165-73330,,COLLER,1,1,,,,,,,,,,,,,,,, 
5,3,,172165-73350,,BEARING,1,1,,,,,,,,,,,,,,,, 
6,3,,172165-73360,,"GEAR CASE",1,1,,,,,,,,,,,,,,,, 
7,3,,172165-73380,,BEARING,1,1,,,,,,,,,,,,,,,, 
8,3,,172165-73390,,"HOLDER 2 ASSY",1,1,,,,,,,,,,,,,,,, 
9,3,,172164-73290,,GEAR,1,1,,,,,,,,,,,,,,,, 
10,3,,172164-73430,,"HOLDER 1 ASSY",1,1,,,,,,,,,,,,,,,, 
11,3,,172165-73420,,GEAR,1,1,,,,,,,,,,,,,,,, 
12,3,,26450-120802,,"BOLT M12X80",6,6,,,,,,,,,,,,,,,, 
13,3,,172165-73490,,"RING GEAR",1,1,,,,,,,,,,,,,,,, 
14,3,,172162-71540,,PIN,1,1,,,,,,,,,,,,,,,, 
15,3,,172165-73500,,COLLER,2,2,,,,,,,,,,,,,,,, 
16,3,,172162-71670,,"PLUG PT3/8",1,1,,,,,,,,,,,,,,,, 
17,3,,172164-73340,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
20,2,,172164-73331,,"MOTOR, HYD. OIL",1,1,,,,,,,,,,,,,,,, 
21,3,,172162-71900,,COLLAR,1,1,,,,,,,,,,,,,,,, 
22,3,,172165-73430,,BEARING,1,1,,,,,,,,,,,,,,,, 
23,3,,172162-71870,,"PLATE,CAM",1,1,,,,,,,,,,,,,,,, 
24,3,,172162-71860,,"PLATE,RETURN",1,1,,,,,,,,,,,,,,,, 
25,3,,172162-71850,,SPRING,1,1,,,,,,,,,,,,,,,, 
26,3,,172176-73350,,"PLATE,BALANCE",1,1,,,,,,,,,,,,,,,, 
27,3,,172164-73090,,BUSH,4,4,,,,,,,,,,,,,,,, 
28,3,,172164-73080,,"TEFLON RING",4,4,,,,,,,,,,,,,,,, 
29,3,,172165-73460,,"CONED DISC SPRING",4,4,,,,,,,,,,,,,,,, 
30,3,,172176-73360,,PISTON,2,2,,,,,,,,,,,,,,,, 
31,3,,172162-71710,,"BEARING,NEEDLE",1,1,,,,,,,,,,,,,,,, 
32,3,,172165-73480,,"SNAP RING",1,1,,,,,,,,,,,,,,,, 
33,3,,172176-73370,,"TEFLON RING",2,2,,,,,,,,,,,,,,,, 
34,3,,172164-73350,,"RELIEF ASSY",2,2,,,,,,,,,,,,,,,, 
35,3,,172162-71960,,"PIN,STRAIGHT",2,2,,,,,,,,,,,,,,,, 
36,3,,26450-120302,,"BOLT         M12X30",4,4,,,,,,,,,,,,,,,, 
37,3,,172164-73361,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
44,3,,172162-71720,,"PLATE,FRICTION",1,1,,,,,,,,,,,,,,,, 
45,3,,172162-71730,,PLATE,1,1,,,,,,,,,,,,,,,, 
46,3,,172162-71830,,PISTON,1,1,,,,,,,,,,,,,,,, 
47,3,,172162-71820,,SPRING,16,16,,,,,,,,,,,,,,,, 
48,1,,194202-56460,,BAND,1,1,,,,,,,,,,,,,,,, 
49,1,,26116-160502,,"BOLT M16X 50 PLATED",8,8,,,,,,,,,,,,,,,, 
50,1,,172162-73330,,"CONNECTOR 2-PT3/8",1,1,,,,,,,,,,,,,,,, 
51,1,,172165-76600,,"CONNECTOR PT1/4",1,1,,,,,,,,,,,,,,,, 
52,1,,172164-78750,,HOSE,1,1,,,,,,,,,,,,,,,, 
53,1,,22217-160000,,"SPRING WASHER 16",8,8,,,,,,,,,,,,,,,, 
54,1,,22487-100200,,"PIN 10X20",1,1,,,,,,,,,,,,,,,, 
55,1,,23000-022000,,"CLAMP 22",2,2,,,,,,,,,,,,,,,, 
56,1,,23111-030000,,"ELBOW (PT  3/8)",1,1,,,,,,,,,,,,,,,, 
57,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 8 iillHH:-9 (1%) 
Fig. TURNING MOTOR(NEW) 

M/#02107 ~ 

REFER TO Fig.36 

49 
53 

54~ 
55-& 

52-j 
48➔ 
55 
5 

~WL,No.2~.~WL,No.3t.t617a•~*Y. 
2inc.3~17 
~WL,No. 201t, ~WL,No. (20) t.t6471a:-a,~*1". 
20inc. (20) ~47 

" 12-t-" 

35___(, 
29 ._..------------~--~-----1 

28--
27----- 111-----47 

1-----46 

/J-----45 
33---e 0-----44 37 

30---~26 

e 31 
@--32 t:~) 
o-~! ) 
fi'a-<20) 
@--23/ 
-----22 

V 

21 9 

~13 

14--¥--11 
&-10 

tfj 9 

@-8 
15--0 

7 ~ 

17 silv
erh

orn
.co

.uk



1,1,,172147-73800-1,,"JOINT ASSY,SWIVEL",1,1,,,,,,,,,,,,,,,, 
2,2,,172147-73810-1,,SHAFT,1,1,,,,,,,,,,,,,,,, 
3,2,,172147-73830,,"HUB, SWIVEL",1,1,,,,,,,,,,,,,,,, 
4,2,,172147-73850,,PLATE,1,1,,,,,,,,,,,,,,,, 
5,2,,172122-73860,,"SPACER, SWIVEL",1,1,,,,,,,,,,,,,,,, 
6,2,,172122-73870,,"THRUST WASHER",1,1,,,,,,,,,,,,,,,, 
7,2,,172147-73880,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
8,3,,172122-73890,,"SEAL, SWIVEL",8,8,,,,,,,,,,,,,,,, 
9,3,,24311-000800,,"O-RING 1A P-80.0",1,1,,,,,,,,,,,,,,,, 
10,3,,24311-001000,,"O-RING 1A P-100.0",1,1,,,,,,,,,,,,,,,, 
11,3,,24321-000950,,"O-RING 1A G-95.0",1,1,,,,,,,,,,,,,,,, 
12,2,,22242-000700,,"CIRCLIP   70",1,1,,,,,,,,,,,,,,,, 
13,2,,23871-030000,,"PLUG PT3/8,SCREW",4,4,,,,,,,,,,,,,,,, 
14,2,,26013-100402,,"BOLT M10X 40",4,4,,,,,,,,,,,,,,,, 
15,1,,26013-120502,,"BOLT M12X 50",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 9 A 1 l'\)v:i ~ 1 Y ~ 
Fig. SWIVEL JOINT 

'?) 
-- ~) (: . 

: ; -- ....-;;:~--....... 
I //" 

15 

4 

14 

0 

0 

I-------- 2 

7 

silv
erh

orn
.co

.uk



1,1,,172164-74100,,"VALVE ASSY, CONTROL",1,1,,,,,,1,,,,,,,,,, 
1-1,1,,172164-74101,,"VALVE ASSY, CONTROL",1,1,,,,,N,1,,M/#00912,,M/#00912,,,,,, 
1-2,1,,172164-74102,,"VALVE ASSY, CONTROL",1,1,,,,,N,1,,M/#01187,,M/#01187,,,,,, 
2,2,,172164-74120,,"SECTION KIT,INLET",1,1,,,,,,,,,,,,,,,, 
3,3,,172164-74330,,"VALVE 175/25,RELIEF",1,1,,,,,,,,,,,,,,,, 
4,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
5,3,,172122-74520,,"SECTION, INLET",1,1,,,,,,,,,,,,,,,, 
6,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
7,2,,172164-74130,,"INLET SECTION ASSY",1,1,,,,,,,,,,,,,,,, 
8,3,,172164-74340,,"VALVE 190/35,RELIEF",1,1,,,,,,,,,,,,,,,, 
9,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
10,3,,172122-74520,,"SECTION, INLET",1,1,,,,,,,,,,,,,,,, 
11,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
12,2,,172164-74170,,"SECTION ASSY.,SPACER",1,1,,,,,,,,,,,,,,,, 
13,3,,172164-74270,,"SECTION KIT, SPOOL",1,1,,,,,,,,,,,,,,,, 
13A,4,,172122-73430,,PLUG,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,3,,172175-74350,,"PLUG ASSY",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
15,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
16,3,,172175-74270,,"PLUG ASSY",2,2,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
17,4,,172112-06490,,O-RING,2,2,,,,,,,,,,,,,,,, 
18,2,,172164-74220,,"SPACER SECTION ASSY",1,1,,,,,,,,,,,,,,,, 
19,3,,172164-74330,,"VALVE 175/25,RELIEF",1,1,,,,,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
21,3,,172146-74680,,"SECTION ASSY, SPACER",1,1,,,,,,,,,,,,,,,, 
22,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
23,3,,172168-72740,,"PLUG ASSY",1,1,,,,,,,,,,,,,,,, 
24,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
25,3,,172175-74270,,"PLUG ASSY",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
26,4,,172112-06490,,O-RING,1,1,,,,,,,,,,,,,,,, 
27,2,,172151-74110,,TIE-ROD,2,2,,,,,,,,,,,,,,,, 
28,2,,172151-74120,,TIE-ROD,1,1,,,,,,,,,,,,,,,, 
29,2,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
30,2,,26716-100002,,"NUT 10",2,2,,,,,,,,,,,,,,,, 
31,1,,172164-45560,,"PLATE COMP.,LINK",1,1,,,,,,,,,,,,,,,, 
31-1,1,,172164-45561,,"PLATE, LINK",1,1,,,,,N,,,M/#01217,,M/#01217,,,,,, 
32,1,,172165-45490,,CUSHION,5,5,,,,,,,,,,,,,,,, 
33,1,,22252-000280,,"CIRCLIP   28",5,5,,,,,,,,,,,,,,,, 
34,1,,26106-100352,,"BOLT M10X 35 PLATED",5,5,,,,,,,,,,,,,,,, 
35,1,,26013-100302,,"BOLT M10X 30",3,3,,,,,,,,,,,,,,,, 
35-1,1,,26013-100352,,"BOLT M10X 35",3,3,,,,,N,,,"FROM 1ST",,"FROM 1ST",,,,,, 
36,1,,26716-100002,,"NUT 10",1,1,,,,,,,,,,,,,,,, 
37,1,,172164-46310,,RUBBER,1,1,,,,,W,,,M/#01247,,M/#01247,,,,,, 

silv
erh

orn
.co

.uk



Fi g.80 

30 I 28 

~ 

~~~ 
,f{y73 
PUMP 3 10 w 

Q---, 16 
~17_J-

13A 
16 17---0 t 13 

! 

1.7 (pit{-~) :])'~ □-Jv/\tvE (P PORT) 
CONTROL VA 3 ,f{y72 

,f{y7 3 PUMP 2 PUMP 

,f{::,,71 
PUMP l 

18 
,f{y72 
PUMP 2 

silv
erh

orn
.co

.uk



1,2,,172164-74160,,"SECTION ASSY.,SPOOL",1,1,,,,,,,,,,,,,,,, 
2,3,,172164-74260,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
3,4,,172164-74400,,"O-RING ASSY",1,1,,,,,,1,,,,,,,,,, 
4,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
5,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
6,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
7,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
8,4,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
9,4,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
10,4,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
11,4,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
12,4,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
13,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,4,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
15,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
16,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",2,2,,,,,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,2,2,,,,,,,,,,,,,,,, 
18,4,,24311-240100,,"O-RING 1A P-10A",2,2,,,,,,,,,,,,,,,, 
19,3,,172175-74270,,"PLUG ASSY",2,2,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
20,4,,172112-06490,,O-RING,2,2,,,,,,,,,,,,,,,, 
21,2,,172164-74290,,"SECTION ASSY.,SPOOL",1,1,,,,,,,,,,,,,,,, 
22,3,,172164-74400,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
23,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
24,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
25,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
26,3,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
27,3,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
28,3,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
29,3,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
30,3,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
31,3,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
32,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
33,2,,172168-72640,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
34,3,,172164-74400,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
35,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
36,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
37,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
38,3,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
39,3,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
40,3,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
41,3,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
42,3,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
43,3,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
44,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
45,2,,172168-72740,,"PLUG ASSY",1,1,,,,,W,M,,M/#01187,,M/#01187,,,,,, 
45-1,2,,172175-74350,,"PLUG ASSY",1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 
47,3,,172116-74150,,O-RING,1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 

silv
erh

orn
.co

.uk



Fig. 81 _±.&- & i7 :1 =t Y) ) :::e1 ~ □ -Jvl~Jv 7 [fR~VEL & OPT r oNAL CONTROL VALVE 

v7ASSY ::::J:., I-- □-JL,/~~E ASSY 
CONTROi-¥ ~ 1 00l 
(] 

72!~ REF. No. 1 
F1h164-74101) 1-1 
(1 60 REF. No. 

F(l I q2164-74102) 1-2 
60 REF.No. 2~30 Fig. · 60 REF.No. 47 

lnc.F!9-61 REF.No.1:44 
F!Q-62 REF.No.! ~40 
F!Q-63 REF.No. l ~29 ~l~:64 REF.No. I 

" 

'.iEff {R) 
TRAVEL lRl 

\ 
~ 

16 

4~811 
19 ~ ~ 
/2 4 

y> \~' 

/ 

(&~ 

~ 
\ \ ~ 

33 \.\ ~ 
39 

~(:>~ 
TRAVEL (U 

silv
erh

orn
.co

.uk



1,2,,172164-74140,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
2,3,,172164-74240,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
3,4,,172164-74380,,"CAP ASSY",1,1,,,,,,1,,,,,,,,,, 
4,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
5,4,,172168-72840,,"CAP, FILLER",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
6,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
7,4,,172164-74390,,"CAP ASSY",1,1,,,,,,2,,,,,,,,,, 
8,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
9,4,,172175-74320,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
10,4,,172312-74230,,O-RING,2,2,,,,,,,,,,,,,,,, 
11,4,,172122-74270,,O-RING,1,1,,,,,,,,,,,,,,,, 
12,4,,172175-74310,,"END, SPOOL",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
13,4,,172175-74220,,"SEAT, SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,4,,172175-74240,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
15,4,,172168-72860,,"SEAT,SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
16,4,,172151-74290,,"BOLT, SOCKET HEAD",4,4,,,,,W,,,M/#00501,,M/#00501,,,,,, 
17,4,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
18,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
19,4,,172151-74140,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
20,4,,172312-74220,,SPACER,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
21,3,,172164-74360,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
22,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
23,3,,172164-74350,,"RILIEF VALVE",1,1,,,,,,M,,,,,,,,,, 
23-1,3,,172164-74360,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
24,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
25,2,,172164-74150,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
26,3,,172164-74250,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
27,4,,172164-74400,,"O-RING ASSY",1,1,,,,,,3,,,,,,,,,, 
28,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
29,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
30,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
31,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
32,4,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
33,4,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
34,4,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
35,4,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
36,4,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
37,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
38,4,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
39,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
40,4,,172146-74740,,WASHER,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
41,3,,172164-74370,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
42,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
43,3,,172146-74730,,"VALVE ASSY",1,1,,,,,,,,,,,,,,,, 
44,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



e 2 :r:11--- □-Jvltlv"1 ("P-b&J.1-Y~) 
Fig. CONTROL VALVE(ARM & SWING) 

:::JYl-- □ -J\.,/~JL,7AS SY 
CONTROL VALVE ASSY 
(172164-74100) 
Fig.60 REF.No. 1 
(172164-74101) 
Fig.60 REF.No.1-1 
( 172164-7 41 02) 
Fig. 60 REF.No. 1-2 
lnc.Flg.60 REF.No.2~30 

Flg.61 REF.No.1~47 
Fig. 62 REF. No. 1 ~ 44 
Fig.63 REF.No.1~40 
Fig.64 REF.No.1 ~29 

7-.-1>':f 
SWING 

,,,, 
44 ,,,, 

A 

,,, 

JJ-b. 
ARM 

/ 
/ 

/ 

/. /," ,, 

~ 

T-'-b. 
ARM 

41 

9 
42 

silv
erh

orn
.co

.uk



1,2,,172164-74180,,"SECTION KIT, SPOOL",1,1,,,,,,,,,,,,,,,, 
2,3,,172164-74280,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
3,4,,172164-74440,,"O-RING ASSY",1,1,,,,,,1,,,,,,,,,, 
4,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
5,4,,172168-72870,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
6,4,,172164-74380,,"CAP ASSY",1,1,,,,,,2,,,,,,,,,, 
7,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
8,4,,172168-72840,,"CAP, FILLER",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
9,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
10,4,,172168-72850,,"END, SPOOL",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
11,4,,933171-80510,,"SEAT, SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
12,4,,172175-74240,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
13,4,,172168-72860,,"SEAT,SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,,,,,W,,,M/#00501,,M/#00501,,,,,, 
15,4,,172122-74130,,POPPET,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
16,4,,172168-72750,,"SPRING,CHECK VALVE",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
17,3,,172164-74370,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
18,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
19,3,,172164-74350,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
21,2,,172164-74190,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
22,3,,172164-74300,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
23,4,,172164-74450,,"CAP ASSY",1,1,,,,,,3,,,,,,,,,, 
24,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
25,4,,172168-72890,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
26,4,,172164-74460,,"CAP ASSY",1,1,,,,,,4,,,,,,,,,, 
27,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
28,4,,172168-72900,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
29,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
30,4,,172168-72850,,"END, SPOOL",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
31,4,,172175-74220,,"SEAT, SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
32,4,,172168-72880,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
33,4,,172168-72860,,"SEAT,SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
34,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,,,,,W,,,M/#00501,,M/#00501,,,,,, 
35,4,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
36,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
37,3,,172164-74350,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
38,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
39,3,,172310-79180,,VALVE,1,1,,,,,,,,,,,,,,,, 
40,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



S 3 ::JYt--. □ -Jv/~Jv7 (7-b&/~71 t--.) 
Fig. CONTROL VALVE(BOOM & BUCKET) 

=iYl'-D-Jl,/'i,Jt,7ASSY 
CONTROL VALVE ASSY 
(172164-74100) 
Fig. 60 REF. No. 1 
(172164-741 Oll 
Fig. 60 REF. No. 1-1 
(172164-74102) 
Fig.60 REF.No. 1-2 
inc.Flg.60 REF.No.2~30 

Fig.61 REF.No.1,.,,47 
Fig. 62 REF. No. 1,.,, 44 
Fig.63 REF.No.1~40 
Flg. 64 REF. No. 1 ~ 29 

/'i,7•y I-­
BUCKET 

/'i.?"'J I-­
BUCKET 

~ - \_) 

7-b. 
BOOM 

silv
erh

orn
.co

.uk



1,2,,172164-74310,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
2,3,,172164-74440,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
3,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
4,4,,172168-72870,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
5,3,,172164-74380,,"CAP ASSY",1,1,,,,,,,,,,,,,,,, 
6,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
7,4,,172168-72840,,"CAP, FILLER",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
8,3,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
9,3,,172168-72850,,"END, SPOOL",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
10,3,,172175-74220,,"SEAT, SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
11,3,,172175-74240,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
12,3,,172168-72860,,"SEAT,SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
13,3,,172151-74060,,"BOLT, SOCKET HEAD",4,4,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,3,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
15,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
16,2,,172164-74320,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
17,3,,172164-74400,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
18,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
19,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
20,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
21,3,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
22,3,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
23,3,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
24,3,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
25,3,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
26,3,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
27,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
28,3,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
29,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 

silv
erh

orn
.co

.uk



Fi g.84 

13 

:::e1 ~ □-Jv CONTROL Jlt J rru[g] & 7Lt-t-:) RN I NG & BLADE) 

~IQJ 
TURNING 

/i!i!QJ 
TURNING 

7[..,-t-,: 
BLADE 

13 

silv
erh

orn
.co

.uk



1,1,,172164-74110,,"VALVE ASSY, 3RD",1,1,,,,,,1,,,,,,,,,, 
1-1,1,,172164-74111,,"VALVE ASSY, 3RD",1,1,,,,,N,1,,M/#00912,,M/#00912,,,,,, 
1-2,1,,172164-74112,,"VALVE ASSY, 3RD",1,1,,,,,N,1,,M/#01187,,M/#01187,,,,,, 
2,2,,172164-74120,,"SECTION KIT,INLET",1,1,,,,,,,,,,,,,,,, 
3,3,,172164-74330,,"VALVE 175/25,RELIEF",1,1,,,,,,,,,,,,,,,, 
4,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
5,3,,172122-74520,,"SECTION, INLET",1,1,,,,,,,,,,,,,,,, 
6,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
7,2,,172164-74130,,"INLET SECTION ASSY",1,1,,,,,,,,,,,,,,,, 
8,3,,172164-74340,,"VALVE 190/35,RELIEF",1,1,,,,,,,,,,,,,,,, 
9,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
10,3,,172122-74520,,"SECTION, INLET",1,1,,,,,,,,,,,,,,,, 
11,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
12,2,,172164-74420,,"SECTION ASSY.,SPACER",1,1,,,,,,,,,,,,,,,, 
13,3,,172164-74270,,"SECTION KIT, SPOOL",1,1,,,,,,,,,,,,,,,, 
13A,4,,172122-73430,,PLUG,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,3,,172175-74350,,"PLUG ASSY",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
15,3,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
16,3,,172175-74270,,"PLUG ASSY",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
16A,4,,172112-06480,,PLUG,1,1,,,,,,,,,,,,,,,, 
17,4,,172112-06490,,O-RING,1,1,,,,,,,,,,,,,,,, 
18,2,,172164-74430,,"SPACER SECTION ASSY",1,1,,,,,,,,,,,,,,,, 
19,3,,172164-74330,,"VALVE 175/25,RELIEF",1,1,,,,,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
21,3,,172146-74680,,"SECTION ASSY, SPACER",1,1,,,,,,,,,,,,,,,, 
22,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
23,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",1,1,,,,,,,,,,,,,,,, 
24,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
24A,4,,24311-240100,,"O-RING 1A P-10A",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
25,2,,172151-74110,,TIE-ROD,2,2,,,,,,,,,,,,,,,, 
26,2,,172151-74120,,TIE-ROD,1,1,,,,,,,,,,,,,,,, 
27,2,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
28,2,,26716-100002,,"NUT 10",2,2,,,,,,,,,,,,,,,, 
29,1,,172164-45560,,"PLATE COMP.,LINK",1,1,,,,,,,,,,,,,,,, 
29-1,1,,172164-45561,,"PLATE, LINK",1,1,,,,,N,,,M/#01217,,M/#01217,,,,,, 
30,1,,172165-45490,,CUSHION,5,5,,,,,,,,,,,,,,,, 
31,1,,22252-000280,,"CIRCLIP   28",5,5,,,,,,,,,,,,,,,, 
32,1,,26106-100352,,"BOLT M10X 35 PLATED",5,5,,,,,,,,,,,,,,,, 
33,1,,26013-100302,,"BOLT M10X 30",3,3,,,,,,,,,,,,,,,, 
33-1,1,,26013-100352,,"BOLT M10X 35",3,3,,,,,N,,,"FROM 1ST",,"FROM 1ST",,,,,, 
34,1,,26716-100002,,"NUT 10",1,1,,,,,,,,,,,,,,,, 
35,1,,172164-46310,,RUBBER,1,1,,,,,W,,,M/#01247,,M/#01247,,,,,, 

silv
erh

orn
.co

.uk



18~ 
PREVIOUS 

B 5 :r:;r- □ -Jv/~Jv7 (P~-r-/PTO) 
Fig. CONTROL VALVE(P PORT/P. T.O.} 

fir~ 
NEW 

;r-:::,,73 ;r-:::,,72 
PUMP 3 PUMP 2 

J:{ '• uu 9!LJ 

;r-:::,,7 1 
PUMP 1 

1 
1-1 
1-2 
~ 

:::i:::,,'°' □ -Jvl'\Jv 7 ASS Y 
CONTROL VALVE ASSY 
(172164-74110) 
Flg.65 REF.No. I 
( 172164-7 4111 l 
Flg.65 REF.No.1-1 
(172164-74112) 
Fl g. 65 REF. No. 1-2 
lnc.Flg.65 REF.No.2~28 

Fig.66 REF.No.1 ~45 
Fig. 67 REF. No. 1 ~ 44 
FI g. 68 REF. No. 1 ~ 40 
Fig. 69 REF. No. 1 ~ 29 

;r-:::,, 
PUMP 

29 
29-1 

21 

~ 
35 

27 

silv
erh

orn
.co

.uk



1,2,,172164-74410,,"SECTION ASSY.,SPOOL",1,1,,,,,,,,,,,,,,,, 
2,3,,172164-74260,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
3,4,,172164-74400,,"O-RING ASSY",1,1,,,,,,1,,,,,,,,,, 
4,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
5,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
6,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
7,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
8,4,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
9,4,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
10,4,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
11,4,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
12,4,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
13,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,4,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
15,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
16,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",2,2,,,,,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,2,2,,,,,,,,,,,,,,,, 
18,4,,24311-240100,,"O-RING 1A P-10A",2,2,,,,,,,,,,,,,,,, 
19,2,,172164-74290,,"SECTION ASSY.,SPOOL",1,1,,,,,,,,,,,,,,,, 
20,3,,172164-74400,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
21,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
22,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
23,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
24,3,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
25,3,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
26,3,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
27,3,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
28,3,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
29,3,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
30,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
31,2,,172168-72640,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
32,3,,172164-74400,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
33,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
34,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
35,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
36,3,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
37,3,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
38,3,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
39,3,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
40,3,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
41,3,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
42,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
43,2,,172168-72740,,"PLUG ASSY",1,1,,,,,W,M,,M/#01187,,M/#01187,,,,,, 
43-1,2,,172175-74350,,"PLUG ASSY",1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 
45,3,,172116-74150,,O-RING,1,1,,,,,W,,,M/#01187,,M/#01187,,,,,, 

silv
erh

orn
.co

.uk



8 8 :]'./~ □-Jv/~Jv7 (jEfi&t7:V~ './/PTO) 
Fig. CONTROL VALVE(TRAVEL & OPTIONAL/P. T.O.) 

:::::e.1t--D-JL,/~JL,:1ASSY 
CONTROL VALVE ASSY 
(172164-74110) 
Fig.65 REF.No.I 
(172164-74111) 

Fig.65 REF.No.1-1 
( 172164-7 4112) 
Flg.65 REF. No.1-2 
inc.Flg.65 REF.No.2---28 

Flg.66 REF.No.1---45 
FJg.67 REF.No. I ~44 
F!g.68 REF.No.1~40 
FJg. 69 REF. No. 1 .... 29 

7Efi (R) 
TRAVEL (Rl 

7EIT (U 
TRAVEL (L) 

7Efi CR) 
TRAVEL (R) 

7Efi (L) 
TRAVEL {U 

2 

silv
erh

orn
.co

.uk



1,2,,172164-74140,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
2,3,,172164-74240,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
3,4,,172164-74380,,"CAP ASSY",1,1,,,,,,1,,,,,,,,,, 
4,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
5,4,,172168-72840,,"CAP, FILLER",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
6,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
7,4,,172164-74390,,"CAP ASSY",1,1,,,,,,2,,,,,,,,,, 
8,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
9,4,,172175-74320,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
10,4,,172312-74230,,O-RING,2,2,,,,,,,,,,,,,,,, 
11,4,,172122-74270,,O-RING,1,1,,,,,,,,,,,,,,,, 
12,4,,172175-74310,,"END, SPOOL",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
13,4,,172175-74220,,"SEAT, SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,4,,172175-74240,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
15,4,,172168-72860,,"SEAT,SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
16,4,,172151-74290,,"BOLT, SOCKET HEAD",4,4,,,,,W,,,M/#00501,,M/#00501,,,,,, 
17,4,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
18,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
19,4,,172151-74140,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
20,4,,172312-74220,,SPACER,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
21,3,,172164-74360,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
22,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
23,3,,172164-74350,,"RILIEF VALVE",1,1,,,,,,M,,,,,,,,,, 
23-1,3,,172164-74360,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
24,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
25,2,,172164-74150,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
26,3,,172164-74250,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
27,4,,172164-74400,,"O-RING ASSY",1,1,,,,,,3,,,,,,,,,, 
28,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
29,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
30,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
31,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
32,4,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
33,4,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
34,4,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
35,4,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
36,4,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
37,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
38,4,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
39,4,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
40,4,,172146-74740,,WASHER,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
41,3,,172164-74370,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
42,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
43,3,,172146-74730,,"VALVE ASSY",1,1,,,,,,,,,,,,,,,, 
44,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B 7 :JY~ □-Jv/~JL,7 (JJ-b.&::Z..1-YIJ /PTO) 
Fig. CONTROL VALVE(ARM & SWING/P. T.O.) 

::JY t-- □ -JL,/Vl,:f A SSY 
CONTROL VALVE ASSY 
(172164-74110) 
Fig.65 REF.No. I 
( 172164-7 4111 l 
Fig. 65 REF. No. 1-1 
(172164-74112) 
Fig. 65 REF. No. 1-2 
1 n c. Fi g. 65 REF. No. 2 "" 28 

Fi g. 66 REF. No. 1 ~ 45 
Fig. 67 REF. No. 1 ~ 44 
Fig. 68 REF. No. 1 ~ 40 
Fig.69 REF.No.! ---29 

::Z-1'Y'7 
SWING 

-P-b. 
A M 

-P-b. 
ARM silv

erh
orn

.co
.uk



1,2,,172164-74180,,"SECTION KIT, SPOOL",1,1,,,,,,,,,,,,,,,, 
2,3,,172164-74280,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
3,4,,172164-74440,,"O-RING ASSY",1,1,,,,,,1,,,,,,,,,, 
4,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
5,4,,172168-72870,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
6,4,,172164-74380,,"CAP ASSY",1,1,,,,,,2,,,,,,,,,, 
7,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
8,4,,172168-72840,,"CAP, FILLER",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
9,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
10,4,,172168-72850,,"END, SPOOL",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
11,4,,933171-80510,,"SEAT, SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
12,4,,172175-74240,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
13,4,,172168-72860,,"SEAT,SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,,,,,W,,,M/#00501,,M/#00501,,,,,, 
15,4,,172122-74130,,POPPET,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
16,4,,172168-72750,,"SPRING,CHECK VALVE",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
17,3,,172164-74370,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
18,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
19,3,,172164-74350,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
21,2,,172164-74190,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
22,3,,172164-74300,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
23,4,,172164-74450,,"CAP ASSY",1,1,,,,,,3,,,,,,,,,, 
24,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
25,4,,172168-72890,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
26,4,,172164-74460,,"CAP ASSY",1,1,,,,,,4,,,,,,,,,, 
27,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
28,4,,172168-72900,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
29,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
30,4,,172168-72850,,"END, SPOOL",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
31,4,,172175-74220,,"SEAT, SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
32,4,,172168-72880,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
33,4,,172168-72860,,"SEAT,SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
34,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,,,,,W,,,M/#00501,,M/#00501,,,,,, 
35,4,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
36,4,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
37,3,,172164-74350,,"RILIEF VALVE",1,1,,,,,,,,,,,,,,,, 
38,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 
39,3,,172310-79180,,VALVE,1,1,,,,,,,,,,,,,,,, 
40,4,,172116-74150,,O-RING,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B 8 :J'YI--. □-)vl()v7 (7-b.&/(7'J !--./PTO) 
Fig. CONTROL VALVE(BOOM & BUCKET/P. T.O.) 

:::J/ I-- □-Jt,/\Jt,:tASSY 
CONTROL VALVE ASSY 
(172164-74110) 
Flg.65 REF.No.1 
(172164-7411 ll 
Fig. 65 REF. No. 1-1 
(172164-74112) 
Fig.65 REF.No. 1-2 
inc.Fig.65 REF.No.2~28 

Fig. 66 REF. No. 1 "' 45 
Fig.67 REF.No. I ~44 
Fig.68 REF.No.1~40 

"- Ftg.69 REF.No.1---29 

/~'7'.!J I-­
BUCKET 

1 :t-b. 
BOOM 

1) 

8 
7 

Hlp;t-­
BUCKET 

silv
erh

orn
.co

.uk



1,2,,172164-74310,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
2,3,,172164-74440,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
3,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
4,4,,172168-72870,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
5,3,,172164-74380,,"CAP ASSY",1,1,,,,,,,,,,,,,,,, 
6,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
7,4,,172168-72840,,"CAP, FILLER",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
8,3,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
9,3,,172168-72850,,"END, SPOOL",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
10,3,,172175-74220,,"SEAT, SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
11,3,,172175-74240,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
12,3,,172168-72860,,"SEAT,SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
13,3,,172151-74060,,"BOLT, SOCKET HEAD",4,4,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,3,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
15,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
16,2,,172164-74320,,"SECTION ASSY, SPOOL",1,1,,,,,,,,,,,,,,,, 
17,3,,172164-74400,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
18,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
19,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
20,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
21,3,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
22,3,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
23,3,,933171-80510,,"SEAT, SPRING",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
24,3,,933166-80550,,"SCREW, CAP",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
25,3,,172122-74050,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
26,3,,172122-74130,,POPPET,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
27,3,,172168-72750,,"SPRING,CHECK VALVE",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
28,3,,172116-74220,,SCREW,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
29,3,,172151-74060,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 

silv
erh

orn
.co

.uk



a 9 :JYt--- □ -JvHJv7 (ti@& 7v-t-:/PTO) 
Fig. CONTROL VALVE(TURNING & BLADE/P. T.O.) 

:::i:::,, t-- □-JvHJv7 ASS Y 
CONTROL VALVE ASSY 
(172164-74110) 
Flg.65 REF.No.1 
(172164-74111 l 
Flg.65 REF.No. 1-1 
(172164-74112) 
Fig.66 REF.No. 1-2 
inc.Fig.65 REF.No.2~28 

Fig.66 REF.No.1 ~45 
Fig. 67 REF. No. 1 ~ 44 
Ffg.68 REF.No.1~40 
Fig.69 REF.No.1~29 

tilf@ 
TURNING 

/i:i[§I 
TURNING 

:tv-i-: 
BLADE 

71.,-t,:' 
BLADE 

silv
erh

orn
.co

.uk



1,2,,172164-74700,,"VALVE ASSY,PTO",1,1,,,,,,,,,,,,,,,, 
2,3,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
3,3,,172122-74230,,TIE-ROD,2,2,,,,,,,,,,,,,,,, 
4,3,,26716-100002,,"NUT 10",2,2,,,,,,,,,,,,,,,, 
5,3,,172124-74330,,TIE-ROD,1,1,,,,,,,,,,,,,,,, 
6,3,,172168-74810,,"SECTION ASSY.,INLET",1,1,,,,,,,,,,,,,,,, 
7,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
8,3,,933171-80420,,"SECTION, OUTLET",1,1,,,,,,,,,,,,,,,, 
9,3,,172164-74710,,"SECTION SET, SPOOL",1,1,,,,,,,,,,,,,,,, 
10,4,,172164-74400,,"O-RING ASSY",1,1,,,,,,1,,,,,,,,,, 
11,4,,933171-80610,,O-RING,2,2,,,,,,,,,,,,,,,, 
12,4,,933166-80520,,WIPER,2,2,,,,,,,,,,,,,,,, 
13,4,,933166-80530,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
14,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
15,4,,172312-74230,,O-RING,2,2,,,,,,,,,,,,,,,, 
16,4,,172116-74190,,"PLATE, SEAL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
17,4,,172168-74830,,SPACER,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
18,4,,172168-74840,,PIN,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
19,4,,172168-74850,,SLEEVE,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
20,4,,172168-74860,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
21,4,,172151-74290,,"BOLT, SOCKET HEAD",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
22,4,,172168-74870,,"BALL,STAINLESS STEEL",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
23,4,,172168-74880,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
24,4,,172312-74220,,SPACER,2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
25,3,,172164-74720,,"SECTION KIT, SPOOL",1,1,,,,,,,,,,,,,,,, 
26,4,,172164-74380,,"CAP ASSY",1,1,,,,,,2,,,,,,,,,, 
27,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
28,4,,172168-72840,,"CAP, FILLER",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
29,4,,172164-74440,,"O-RING ASSY",1,1,,,,,,3,,,,,,,,,, 
30,4,,172151-74320,,O-RING,1,1,,,,,,,,,,,,,,,, 
31,4,,172168-72870,,CAP,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
32,4,,933171-80590,,O-RING,1,1,,,,,,,,,,,,,,,, 
33,4,,172168-72850,,"END, SPOOL",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
34,4,,172175-74220,,"SEAT, SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
35,4,,172176-74450,,SPRING,1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
36,4,,172168-72860,,"SEAT,SPRING",1,1,,,,,W,,,M/#00501,,M/#00501,,,,,, 
37,4,,172151-74060,,"BOLT, SOCKET HEAD",4,4,,,,,W,,,M/#00501,,M/#00501,,,,,, 
38,4,,172175-74270,,"PLUG ASSY",2,2,,,,,W,,,M/#00501,,M/#00501,,,,,, 
39,2,,26013-100302,,"BOLT M10X 30",3,3,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



70 PTOHJv7 
Fig. P. T.O. VALVE 

~ 
37 28 l7Jj 

~27 
26 . 

0 33 34 

3 
21 q 

!~ 
\a 

2 

PTO;\::'J t-- (~~) 
P. T.O.KIT(CONFLUENCEl 
(172164-74520) 
Flg.34 REF.No.I 
(172164-74521) 
Fig. 34 REF. No. 1-1 
inc.Flg.34 REF.No.2-33 

Fig.7O REF.No.1~39 
FI g. 83 REF. No. 1 ~ 29 

6 

REFER TO Flg.34 

silv
erh

orn
.co

.uk



1,1,,172151-74610,,"VALVE ASSY,RMT.CONT.",2,2,,,,,,,,,,,,,,,, 
1-1,1,,172151-74611,,"VALVE ASSY,RMT.CONT.",2,2,,,,,N,,,M/#01072,,M/#01072,,,,,, 
2,2,,172151-74860,,"SHIM(COUNT. SET",8,8,,,,,,,,,,,,,,,, 
3,2,,172151-74870,,SPRING,8,8,,,,,,,,,,,,,,,, 
4,2,,172151-74880,,RETAINER,8,8,,,,,,,,,,,,,,,, 
5,2,,172151-74890,,"SP (SYN.",8,8,,,,,,,,,,,,,,,, 
6,2,,172151-74900,,PISTON,8,8,,,,,,,,,,,,,,,, 
7,2,,172151-74910,,SEAL,8,8,,,,,,,,,,,,,,,, 
8,2,,172151-74920,,COLLAR,8,8,,,,,Z,,,M/#01072,,M/#01072,,,,,, 
8A,2,,172164-74610,,COLLAR,8,8,,,,,W,,,M/#01072,,M/#01072,,,,,, 
9,2,,172151-74930,,BOOT,2,2,,,,,,,,,,,,,,,, 
10,2,,172151-74940,,PLATE,2,2,,,,,,,,,,,,,,,, 
11,2,,172151-74950,,UNION,2,2,,,,,,,,,,,,,,,, 
12,2,,172151-74960,,DISK,2,2,,,,,Z,,,M/#01072,,M/#01072,,,,,, 
12A,2,,172164-74620,,DISC,2,2,,,,,W,,,M/#01072,,M/#01072,,,,,, 
13,2,,172151-74970,,NUT,2,2,,,,,Z,,,M/#01072,,M/#01072,,,,,, 
13A,2,,172164-74630,,NUT,2,2,,,,,W,,,M/#01072,,M/#01072,,,,,, 
14,2,,172151-74980,,PLATE,2,2,,,,,,,,,,,,,,,, 
15,2,,172151-74990,,PLUG,4,4,,,,,Z,,,M/#01072,,M/#01072,,,,,, 
15A,2,,172164-74650,,PLUG,4,4,,,,,W,,,M/#01072,,M/#01072,,,,,, 
16,2,,24311-000200,,"O-RING 1A P-20.0",8,8,,,,,,,,,,,,,,,, 
17,2,,24311-000700,,"O-RING 1A P-70.0",2,2,,,,,,,,,,,,,,,, 
18,2,,26116-060202,,"BOLT M 6X 20",8,8,,,,,,,,,,,,,,,, 
19,2,,172164-74560,,PLUG,4,4,,,,,W,,,M/#01072,,M/#01072,,,,,, 

silv
erh

orn
.co

.uk



7 1 IJ =f: ::i:1 / \JV1 
Fig. REMOTE CONTROL VALVE 

REFER TO FJg.27 

REFER TO Fl 

IB% 
PREVIOUS 
15~ 
(1)----'V 

3 ,: ) 
/ ¼_,/ 

,- / 

--

silv
erh

orn
.co

.uk



1,1,,172164-08700,,"2-WAY MULTI V KIT(P",,1,,,,,,1,,,,,,,,,, 
2,1,,172164-08710,,"2-WAY MULTI V KIT(C",1,,,,,,,2,,,,,,,,,, 
3,2,,172164-62500,,"PLATE B, MULTI",1,1,,,,,,,,,,,,,,,, 
3-1,2,,172164-62501,,"PLATE B",1,1,,,,,S,3,,M/#01277,,M/#01277,,,,,, 
3-2,2,,172164-62502,,"PLATE B",1,1,,,,,N,,,M/#2619,,M/#2619,,,,,, 
4,2,,172164-62530,,COVER,1,1,,,,,,,,,,,,,,,, 
4-1,2,,172164-62531,,COVER,1,1,,,,,S,3,,M/#01277,,M/#01277,,,,,, 
5,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
6,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
7,2,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,,,,,,,,,,, 
8,2,,172164-74900,,"BRACKET(ABV CMP",1,1,,,,,,,,,,,,,,,, 
9,2,,26013-080252,,"BOLT M 8X 25",3,3,,,,,,,,,,,,,,,, 
10,2,,26013-100402,,"BOLT M10X 40",3,3,,,,,,,,,,,,,,,, 
11,2,,172173-03560,,"LABEL (YANMAR",1,1,,,,,,,,,,,,,,,, 
12,2,,172173-03570,,"LABEL (KOMATSU",1,1,,,,,,,,,,,,,,,, 
13,2,,172173-03550,,"LABEL (2-WAY",,1,,,,,,,,,,,,,,,, 
14,2,,172175-03550,,LABEL(2-WAY,1,,,,,,,,,,,,,,,,, 
15,2,,172175-74700,,"VALVE, 2-WAY",1,1,,,,,,,,,,,,,,,, 
16,3,,172175-74710,,PLATE,1,1,,,,,,,,,,,,,,,, 
17,3,,172175-74720,,GASKET,1,1,,,,,,,,,,,,,,,, 
18,3,,172175-74730,,LEVER,1,1,,,,,,,,,,,,,,,, 
19,3,,172151-74760,,WASHER,7,7,,,,,,,,,,,,,,,, 
20,3,,23871-010000,,"PLUG PT1/8,SCREW",8,8,,,,,,,,,,,,,,,, 
21,3,,24311-000250,,"O-RING 1A P-25.0",1,1,,,,,,,,,,,,,,,, 
22,3,,24311-000320,,"O-RING 1A P-32.0",1,1,,,,,,,,,,,,,,,, 
23,3,,26116-060162,,"BOLT 6X16",6,6,,,,,,,,,,,,,,,, 
24,3,,26647-060202,,"WING BOLT M 6X20",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 2 2r:JI1' J,Jv7 (2rJI1'vJvf-f-IY:i) 
Fig. 2-WAY VALVE(2-WAY MULTI CHANGE) 

23 Q 0---11 

~ 16 
19 

(15)------8 

21-------0 

22---Q 

14 

20 

1--~ 
5--

15 

3-1 

1 
2 , 

2o:JI1-;;;"Jl.,7/\JV:1::tc'.!lt-- (::tci>JI::'.) 
2-WAY MULTI VALVE KIT(CANOPYl 
( 172164-08700) 
Fig.72 REF.No.l 

inc.Fig. 72 REF.No.3~13, 15~24 
Fig.90 REF.No.1~10 

2 o:J I 1-;;;- )l.,7 /t)L,"7'::j: '.!It-- ( ::tci' I:'.::,,) 
2-WAY MULTI VALVE KIT(CABINJ 
( 172164-08710) 
Fig. 72 REF.No.2 

inc.Fig.72 REF.No.3~12,14~24 
Fig.90 REF.No. 1~10 

IB~ 
PREVIOUS 

9 

8 

0 

0 

I 
I 
I 

I 

(A}f.J'6~Q 
VIEWED FROM @ ~10 

13 

silv
erh

orn
.co

.uk



1,1,,172164-74530,,"MULTI VALVE KIT",,1,,,,,,1,,,,,,,,,, 
1-1,1,,172164-74490,,"MULTI VALVE KIT",,1,,,,,N,1,,,,"FROM 1ST",,,,,, 
2,1,,172164-74540,,"MULTI VALVE KIT",1,,,,,,,1,,,,,,,,,, 
2-1,1,,172164-74490,,"MULTI VALVE KIT",1,,,,,,N,1,,"FROM 1ST",,,,,,,, 
3,2,,172164-74200,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
4,2,,172151-74600,,"VALVE CMP,MULTICHNG.",1,1,,,,,,,,,,,,,,,, 
4-1,2,,172151-74601,,VALVE,1,1,,,,,F,3,,M/#02612,,M/#02612,,,,,, 
5,3,,172151-74700,,LEVER,1,1,,,,,,,,,,,,,,,, 
5-1,3,,182900-77250,,LEVER,1,1,,,,,S,,,M/#02612,,M/#02612,,,,,, 
6,3,,172151-74710,,COVER,1,1,,,,,,,,,,,,,,,, 
6-1,3,,182900-77220,,COVER,1,1,,,,,N,,,M/#02612,,M/#02612,,,,,, 
7,3,,172151-74720,,COVER,1,1,,,,,,,,,,,,,,,, 
7-1,3,,182900-16530,,COVER,1,1,,,,,N,,,M/#02612,,M/#02612,,,,,, 
8,3,,172151-74730,,SPRING,1,1,,,,,,,,,,,,,,,, 
8-1,3,,182900-22300,,SPRING,1,1,,,,,N,,,M/#02612,,M/#02612,,,,,, 
9,3,,172151-74740,,"PLATE, MARK",1,1,,,,,,,,,,,,,,,, 
10,3,,172151-74750,,"PLATE, MARK",1,1,,,,,Z,,,M/#02612,,M/#02612,,,,,, 
11,3,,172151-74760,,WASHER,2,2,,,,,,,,,,,,,,,, 
11-1,3,,953KM0-00220,,WASHER,2,2,,,,,N,,,M/#02612,,M/#02612,,,,,, 
12,3,,172151-74760,,WASHER,1,1,,,,,,,,,,,,,,,, 
12-1,3,,953KM0-00220,,WASHER,1,1,,,,,N,,,M/#02612,,M/#02612,,,,,, 
13,3,,172151-74770,,"GASKET, CYL. HEAD",1,1,,,,,Z,,,M/#02612,,M/#02612,,,,,, 
14,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,, 
14-1,3,,953KM0-10894,,PLUG,1,1,,,,,N,,,M/#02612,,M/#02612,,,,,, 
15,3,,24190-100001,,"BALL 5/16, STEEL",1,1,,,,,,,,,,,,,,,, 
16,3,,24311-000280,,"O-RING 1A P-28.0",1,1,,,,,,,,,,,,,,,, 
17,3,,24321-000600,,"O-RING 1A G-60.0",2,2,,,,,,,,,,,,,,,, 
18,3,,26450-060162,,"BOLT M 6X 16",2,2,,,,,,,,,,,,,,,, 
18-1,3,,182900-77240,,BOLT,2,2,,,,,S,,,M/#02612,,M/#02612,,,,,, 
19,3,,26450-060162,,"BOLT M 6X 16",8,8,,,,,,,,,,,,,,,, 
19-1,3,,182900-77190,,BOLT,8,8,,,,,N,,,M/#02612,,M/#02612,,,,,, 
20,3,,26450-060162,,"BOLT M 6X 16",8,8,,,,,,,,,,,,,,,, 
20-1,3,,182900-77200,,BOLT,8,8,,,,,S,,,M/#02612,,M/#02612,,,,,, 
21,3,,26647-060202,,"WING BOLT M 6X20",1,1,,,,,,,,,,,,,,,, 
21-1,3,,182900-77230,,"WING BOLT",1,1,,,,,R,,,M/#02612,,M/#02612,,,,,, 
21A,3,,182900-77210,,"DUST SEAL",1,1,,,,,W,,,M/#02612,,M/#02612,,,,,, 
22,2,,26013-100252,,"BOLT W/WASHER M10X25",3,3,,,,,,,,,,,,,,,, 
23,2,,26013-100402,,"BOLT M10X 40",3,3,,,,,,,,,,,,,,,, 
24,2,,172151-03550,,"LABEL,PATTERN B",1,1,,,,,,4,,,,,,,,,, 
25,2,,172164-62500,,"PLATE B, MULTI",1,1,,,,,,,,,,,,,,,, 
25-1,2,,172164-62501,,"PLATE B",1,1,,,,,S,2,,M/#01977,,M/#01977,,,,,, 
25-2,2,,172164-62502,,"PLATE B",1,1,,,,,N,,,M/#02612,,M/#02612,,,,,, 
26,2,,172164-62530,,COVER,1,1,,,,,,,,,,,,,,,, 
26-1,2,,172164-62531,,COVER,1,1,,,,,S,2,,M/#01977,,M/#01977,,,,,, 
27,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
28,2,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,,,,,,,,,,, 
29,2,,172165-03471,,LABEL,1,1,,,,,,5,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 3 D-9 1)/,JL,7 (49I4YJlrff-IY~) 
Fig. ROTARY VALVE(4-WAY MULTI CHANGE) 

IS* 
PREVIOUS 

29 

~: 
13-+or---19 

6-@ 
,lm----18 
m------11 

19-1 

(4) 

.. (4) 

J..-:-­Q-11 

28~ 
27~ 

26-1~ 

25-1 .. · / ... 

0 .., 

l 

vJlrrH/v7=F'.!1 l--
1 MULTI VALVE KIT 

1-1 (172164-74530) 
2 Fig. 73 REF. No. 1 

2-1 (172164-74540) 
j>, Fig. 73 REF.No.2 

(172164-74490) 
Fig. 73 REF. No. 1-1, 2-1 

inc. Fig.73 REF.No.3~29 
Fig. 91 OR 92 REF. No. 1 ~ 10 
Fig.93 REF.No.1~10 

1am 
PREVIOUS 

26----< 

I 
I 

I 

A f.l'!:>~~ ~ EWED FROM @ . d
i 

_,,,,,.-· 
silv

erh
orn

.co
.uk



1,1,,172165-74704,,"VALVE ASSY, LOW-HIGH",1,1,,,,,,1,,,,,,,,,, 
2,2,,172151-74420,,"BOLT M 4X 10",3,3,,,,,,,,,,,,,,,, 
3,2,,172165-74710,,SOLENOID,1,1,,,,,,,,,,,,,,,, 
4,2,,172165-74720,,"BOLT M5X16,HEX.SCKT.",2,2,,,,,,,,,,,,,,,, 
5,2,,172165-74730,,"BOLT M5X8,HEX.SCKT.",2,2,,,,,,,,,,,,,,,, 
6,2,,172165-74740,,SPRING,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-74760,,SPRING,1,1,,,,,,,,,,,,,,,, 
8,2,,172165-74770,,PACKING,2,2,,,,,,,,,,,,,,,, 
9,2,,172165-74780,,PLATE,2,2,,,,,,,,,,,,,,,, 
10,2,,172165-74790,,COVER,1,1,,,,,,,,,,,,,,,, 
11,2,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,, 
12,2,,24311-000160,,"O-RING 1A P-16.0",1,1,,,,,,,,,,,,,,,, 
13,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 7 4 Eaw0: 1'JV1 (IBffl) IGH VALVE(PREVIOUS} 

5----fg 
9~ 
8 ~ 2 7 

11 

"'M/#011 8 6 

2 ~ ·t!I u . J, 0---12 
8~ ~ 6 

7~·~ ~ 
9~ (1) 

1 

silv
erh

orn
.co

.uk



1,1,,772164-75100,,"TANK ASSY,HYD.OIL",1,1,,,,,,,,,,,,,,,, 
3,2,,172164-75250,,COVER,1,1,,,,,,,,,,,,,,,, 
4,2,,172122-75331-2,,"COVER (B),RESERVOIR",1,1,,,,,,,,,,,,,,,, 
5,2,,172165-75450-4,,PLATE,1,1,,,,,,,,,,,,,,,, 
6,2,,172165-75460,,GASKET,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-75481,,ELEMENT,1,1,,,,,,,,,,,,,,,, 
8,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,,,,,,,,,,,,,,,, 
9,3,,172122-75620,,BOLT,2,2,,,,,,,,,,,,,,,, 
10,3,,172122-75630,,GASKET,4,4,,,,,,,,,,,,,,,, 
11,2,,172116-75850-4,,"PLUG, OIL FEED",1,1,,,,,,,,,,,,,,,, 
12,2,,24341-000300,,"O-RING 1A S-30.0",1,1,,,,,,,,,,,,,,,, 
13,2,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
14,2,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
15,2,,22417-200160,,"COTTER PIN 2.0X16",1,1,,,,,Z,,,M/#02619,,M/#02619,,,,,, 
16,2,,24311-000380,,"O-RING 1A P-38.0",1,1,,,,,,,,,,,,,,,, 
17,2,,24321-001350,,"O-RING 1A G-135.0",1,1,,,,,,,,,,,,,,,, 
18,2,,24321-001900,,"O-RING 1A G-190.0",1,1,,,,,,,,,,,,,,,, 
19,2,,26022-050102,,"SCREW M 5X 10",3,3,,,,,,,,,,,,,,,, 
20,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
21,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
22,2,,933171-23042,,MAGNET,1,1,,,,,Z,,,M/#02619,,M/#02619,,,,,, 
23,2,,172183-75750,,"PLUG 24, DRAIN",1,1,,,,,,,,,,,,,,,, 
23-1,2,,172187-75500,,"PLUG 24",1,1,,,,,R,,,M/#02619,,M/#02619,,,,,, 
24,2,,172164-73700,,ROD,1,1,,,,,,,,,,,,,,,, 
25,2,,172112-74801,,"STRAINER, SUCTION",1,1,,,,,,,,,,,,,,,, 
26,2,,172112-74901,,"ELEMENT W/VALVE",1,1,,,,,,,,,,,,,,,, 
27,3,,172112-74911,,ELEMENT,1,1,,,,,,,,,,,,,,,, 
28,3,,172112-74971,,"VALVE, BY-PASS",1,1,,,,,,,,,,,,,,,, 
29,2,,172112-75770,,"SPRING, STRAINER",1,1,,,,,,,,,,,,,,,, 
30,2,,172112-75780,,"SPRING, STRAINER",1,1,,,,,,,,,,,,,,,, 
31,2,,26716-100002,,"NUT 10",1,1,,,,,,,,,,,,,,,, 
32,1,,124766-59050,,"CLAMP 12",1,1,,,,,,,,,,,,,,,, 
33,1,,172165-75490,,HOSE,1,1,,,,,,,,,,,,,,,, 
34,1,,22137-140000,,"WASHER 14,POLISHED",4,4,,,,,,,,,,,,,,,, 
35,1,,22217-140000,,"SPRING WASHER 14",4,4,,,,,,,,,,,,,,,, 
36,1,,26116-140402,,"BOLT M14X 40 PLATED",4,4,,,,,,,,,,,,,,,, 
37,1,,933169-23070,,"SPACER (1.6)",4,4,,,,,,,,,,,,,,,, 
37-1,1,,172117-53330,,SPACER,4,4,,,,,R,,,M/#02206,,M/#02206,,,,,, 

silv
erh

orn
.co

.uk



Fig. 7 5 ~~6J[1
TANK 

~tfH,. No . 1 l;t, JtlfiL, Nb . ( 1 ) b'B 3 1 tl-8"ib~g. 
1 inc. (1) ~ 31 

21 

~14 

\ 4 

~17 

·(? 29 

I i~6 
4!Zri\ 

8 28 

34--0 
35----0 
36-' 

\ ~ 
26"\. 27 

(1)---i 

.., 
"' ~ 

,., 
r 
' ;.!'· : 

' ' 
I ' 

' ' I 
: --­
; ---' 

' I < 12 (11~37 

fr-23-1 --

---/ 

'i-' 

5 
4 

22----8 15 

23-k~ 
18~ 
PREVIOUS 

silv
erh

orn
.co

.uk



1,1,,172142-76100,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
2,1,,172147-76100,,FLANGE,1,1,,,,,,,,,,,,,,,, 
3,1,,933152-07274,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
4,1,,933152-07400,,"O-RING (A)",2,2,,,,,,,,,,,,,,,, 
5,1,,172157-76130,,"JOINT PF1/2",1,1,,,,,,,,,,,,,,,, 
6,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
7,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
8,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
9,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
10,1,,172164-76220,,"JOINT PF3/8",1,1,,,,,,,,,,,,,,,, 
11,1,,172168-76240,,"CONNECTOR UN7/8PF1/2",1,1,,,,,,,,,,,,,,,, 
12,1,,172116-76121,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
13,1,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
14,1,,24315-000140,,"O-RING 1B P-14.0",2,2,,,,,,,,,,,,,,,, 
15,1,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
16,1,,24315-000240,,"O-RING 1B P-24.0",1,1,,,,,,,,,,,,,,,, 
17,1,,24321-000400,,"O-RING 1A G-40.0",1,1,,,,,,,,,,,,,,,, 
18,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,, 
19,1,,172164-76601,,"TUBE ASSY, SUCTION",1,1,,,,,,,,,,,,,,,, 
20,1,,26013-100352,,"BOLT M10X 35",2,2,,,,,,,,,,,,,,,, 
21,1,,172164-78100,,"HOSE 38.5X51.5",1,1,,,,,,,,,,,,,,,, 
22,1,,172164-78110,,"HOSE 25.7X38.7",1,1,,,,,,,,,,,,,,,, 
23,1,,172164-78420,,HOSE,1,1,,,,,,,,,,,,,,,, 
24,1,,172164-78430,,HOSE,1,1,,,,,,,,,,,,,,,, 
25,1,,172164-78130,,HOSE,1,1,,,,,,,,,,,,,,,, 
26,1,,172164-78400,,HOSE,1,1,,,,,,,,,,,,,,,, 
27,1,,172164-78140,,HOSE,1,1,,,,,,,,,,,,,,,, 
28,1,,172164-78120,,HOSE,1,1,,,,,,,,,,,,,,,, 
29,1,,172112-78750,,"CLAMP (B), HOSE",3,3,,,,,,,,,,,,,,,, 
30,1,,23000-022000,,"CLAMP 22",4,4,,,,,,,,,,,,,,,, 
31,1,,23000-035000,,"CLAMP 35",4,4,,,,,,,,,,,,,,,, 
32,1,,23000-041000,,"CLAMP 41",4,4,,,,,,,,,,,,,,,, 
33,1,,23000-060000,,"CLAMP 60",4,4,,,,,,,,,,,,,,,, 
34,1,,23000-070000,,"CLAMP 70",4,4,,,,,,,,,,,,,,,, 
35,1,,172165-76780,,BODY,2,2,,,,,,,,,,,,,,,, 
36,1,,172164-76320,,"CONNECTOR 11/4X1/2",2,2,,,,,,,,,,,,,,,, 
37,1,,172168-76620,,"ELBOW,90ßADJUSTABLE",2,2,,,,,,,,,,,,,,,, 
38,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,, 
39,1,,23391-040000,,"JOINT RGI 1/2",2,2,,,,,,,,,,,,,,,, 
40,1,,172164-78410,,HOSE,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 B ~EEE! ( 9::;-?-;tt.17-/,Jt,,7) (18%) 
Fig. HYO. OIL PIPING (TANK~PUMP~VALVE) (PREVIOUS) 

35 36 

3536
246~:;:: 39 t: 

· 38 i-1 37 

~23J6 
. .':! 

30 ~ 1 
JK1 t ~15 

•, 

,-. 
, ' 

,. ,,✓ 

fFtjJ,m-9 /,, 
HYO.OIL TANK 

~ 1 5 
1833 ~32 31 

fl:1/Jlfil;f-Y:1 
HYO.OIL PUM 

~--

22 l-2s 

::JYI'- 0-JL,/~JL,7 
CONTROL VALVE 

·-

0-/\1' H)L,-J 
LOW-HIGH VAL ... __ 

...,M/#01186 

19 

silv
erh

orn
.co

.uk



1,1,,172165-76860,,FLANGE,1,1,,,,,,,,,,,,,,,, 
2,1,,933152-07274,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
3,1,,933152-07400,,"O-RING (A)",2,2,,,,,,,,,,,,,,,, 
4,1,,172168-76240,,"CONNECTOR UN7/8PF1/2",1,1,,,,,,,,,,,,,,,, 
5,1,,172116-76121,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
6,1,,24321-000450,,"O-RING 1A G-45.0",1,1,,,,,,,,,,,,,,,, 
7,1,,26013-120302,,"BOLT W/WASHER M12X30",4,4,,,,,,,,,,,,,,,, 
8,1,,172176-76400,,TUBE,1,1,,,,,,,,,,,,,,,, 
9,1,,26013-100352,,"BOLT M10X 35",2,2,,,,,,,,,,,,,,,, 
10,1,,172164-78101,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,172164-78421,,HOSE,1,1,,,,,,,,,,,,,,,, 
12,1,,172164-78411,,HOSE,1,1,,,,,,,,,,,,,,,, 
13,1,,172164-78130,,HOSE,1,1,,,,,,,,,,,,,,,, 
14,1,,23000-070000,,"CLAMP 70",8,8,,,,,,,,,,,,,,,, 
15,1,,172164-78431,,HOSE,1,1,,,,,,,,,,,,,,,, 
16,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
17,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
18,1,,172164-76950,,CONNECTOR,2,2,,,,,,,,,,,,,,,, 
18A,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,W,,,M/#02484,,M/#02484,,,,,, 
19,1,,172164-76960,,BODY,2,2,,,,,,,,,,,,,,,, 
20,1,,23391-040000,,"JOINT RGI 1/2",2,2,,,,,,,,,,,,,,,, 
21,1,,22137-120000,,"WASHER 12,POLISHED",4,4,,,,,,,,,,,,,,,, 
22,1,,172112-78750,,"CLAMP (B), HOSE",3,3,,,,,,,,,,,,,,,, 
23,1,,172141-76180,,CONNECTOR,2,2,,,,,,,,,,,,,,,, 
24,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



. 7 7 ]Wffl ( '9 Y-?"',f:;7"'/~J~"1) (tr%) 
Fi g. HYO. 0 IL PIP I NG (TANK ~PUMP~VAL VE) (NEW) 

J!Bff. ,tt:/7 
HYO.OIL PUMP 

19 

18 

M/#01187~ 

a _j ., 12 

®­

13 

~b16 "Yd. 17 

11 © 

10 

silv
erh

orn
.co

.uk



1,1,,172122-76140,,"CONNECTOR PF3/8-55",1,1,,,,,,,,,,,,,,,, 
2,1,,933155-08481,,"CONNECTOR (A)",1,1,,,,,,,,,,,,,,,, 
3,1,,172142-76160,,"JOINT 3/4UN-3/8",1,1,,,,,,,,,,,,,,,, 
4,1,,172142-76160,,"JOINT 3/4UN-3/8",1,1,,,,,,,,,,,,,,,, 
5,1,,933155-08481,,"CONNECTOR (A)",1,1,,,,,,,,,,,,,,,, 
6,1,,933155-08481,,"CONNECTOR (A)",1,1,,,,,,,,,,,,,,,, 
7,1,,933152-24120,,"O-RING (B)",8,8,,,,,,,,,,,,,,,, 
8,1,,172165-78150,,GROMMET,1,1,,,,,,,,,,,,,,,, 
9,1,,172164-78600,,"HOSE G206BC166S",1,1,,,,,,,,,,,,,,,, 
10,1,,172164-78610,,"HOSE G206BC170",1,1,,,,,,,,,,,,,,,, 
11,1,,172164-78630,,"HOSE G206BC166S",1,1,,,,,,,,,,,,,,,, 
12,1,,172164-78620,,"HOSE G206BC177",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-78640,,"HOSE G206BC164",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78700,,"SUPPORT COMP.,HOSE",1,1,,,,,,,,,,,,,,,, 
15,1,,172168-78740-4,,"COVER ASSY",1,1,,,,,,,,,,,,,,,, 
16,2,,172168-78760,,RUBBER,1,1,,,,,,,,,,,,,,,, 
17,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
18,1,,26116-100652,,"BOLT M10X 65 PLATED",2,2,,,,,,,,,,,,,,,, 
19,1,,172164-78650,,"HOSE G206BC170",1,1,,,,,,,,,,,,,,,, 
20,1,,172164-78540,,HOSE,2,2,,,,,,,,,,,,,,,, 
21,1,,172157-76300,,"ELBOW 3/8-1/2",2,2,,,,,,,,,,,,,,,, 
23,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,, 
24,1,,933155-08481,,"CONNECTOR (A)",2,2,,,,,,,,,,,,,,,, 
25,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
26,1,,172126-11510,,"BAND 300",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
27,1,,172151-53430,,GROMMET,2,2,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
28,1,,172175-78750,,"HOSE COVER 16-700",5,,,,,,,1,,,,,,,,,, 
29,1,,172164-78950,,COVER,1,,,,,,,1,,,,,,,,,, 
30,1,,172122-79920,,CLAMP,6,,,,,,,1,,,,,,,,,, 
31,1,,23000-025000,,"CLAMP 25",6,,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fi o. 7 8 ~0 • UVv7"'t 12 YD. 0 IL p Ip I NG 1v!i:.v1-1.) 31

11 

~MOTOR, BOOM) 

31 
9 

31 
19 

31 
13 

31 
10 

31 

{ \ 
,f--_:~-.' 

' --
', 

~ 
27 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,1,1,,,,,Z,,,M/#01186,,M/#01186,,,,,, 
2,1,,172123-76130,,"CONNECTOR 3/4-1/4-55",1,1,,,,,,,,,,,,,,,, 
3,1,,172168-76150,,"CONNECTOR UN7/8PF1/2",1,1,,,,,Z,,,M/#01186,,M/#01186,,,,,, 
4,2,,933152-07400,,"O-RING (A)",1,1,,,,,Z,,,M/#01186,,M/#01186,,,,,, 
5,1,,172124-76170,,"NIPPLE 3/4U-PF1/2",2,2,,,,,,,,,,,,,,,, 
6,1,,172312-76220,,"CONNECTOR 1/4-3/4UN",1,1,,,,,,,,,,,,,,,, 
7,1,,933155-08481,,"CONNECTOR (A)",1,1,,,,,,,,,,,,,,,, 
8,1,,933155-08481,,"CONNECTOR (A)",1,1,,,,,,,,,,,,,,,, 
9,1,,933166-24130,,"CONNECTOR PF1/2-35",1,1,,,,,,,,,,,,,,,, 
10,1,,933166-24130,,"CONNECTOR PF1/2-35",1,1,,,,,,,,,,,,,,,, 
11,1,,23391-020000,,"JOINT RGI1/4",2,2,,,,,,,,,,,,,,,, 
12,1,,23393-030000,,"JOINT 90RGI 3/8",2,2,,,,,,,,,,,,,,,, 
13,1,,23393-040000,,"JOINT 90RGI 1/2",2,2,,,,,,,,,,,,,,,, 
14,1,,23394-040000,,"JOINT 45RGI1/4",2,2,,,,,,,,,,,,,,,, 
15,1,,933152-24120,,"O-RING (B)",8,8,,,,,,,,,,,,,,,, 
16,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,Z,,,M/#01186,,M/#01186,,,,,, 
17,1,,172164-78260,,HOSE,2,2,,,,,,,,,,,,,,,, 
18,1,,172164-78270,,HOSE,2,2,,,,,,,,,,,,,,,, 
19,1,,172164-78280,,"HOSE P204BC330S",1,1,,,,,,,,,,,,,,,, 
20,1,,172164-78290,,"HOSE P204CE265S",1,1,,,,,,,,,,,,,,,, 
21,1,,172165-78300,,HOSE,1,1,,,,,,,,,,,,,,,, 
22,1,,172164-78380,,HOSE,1,1,,,,,Z,,,M/#01186,,M/#01186,,,,,, 
23,1,,172165-79660,,HOSE,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 9 )fbJI~ff (/~JL, J'"'"' A 1 l'{JL,, A 1 Y-7) 
Fig. HYO.OIL PIPING(VALVE~SWIVEL,SWING} 

19 

11 

~ 18~ 7"' PREVIOUS 

22 ~~ 11£ ~/ 
~M/#01186 

:::]::.,, 1-- □ -)l,,}\)l,,7' 
CONTROL VALVE 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,, 
2,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-76210,,"NIPPLE,ELBOW",2,2,,,,,,,,,,,,,,,, 
4,1,,23391-060000,,"JOINT RGI 3/4",2,2,,,,,,,,,,,,,,,, 
5,1,,172164-76240,,"JOINT COMPL.",1,1,,,,,,,,,,,,,,,, 
6,1,,172164-76200,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
7,1,,933171-24901,,CONNECTOR,2,2,,,,,,,,,,,,,,,, 
8,2,,933152-07400,,"O-RING (A)",2,2,,,,,,,,,,,,,,,, 
9,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
10,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
11,1,,23394-020000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,, 
12,1,,23871-020000,,"PLUG PT1/4,SCREW",1,1,,,,,,,,,,,,,,,, 
13,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78470,,"HOSE G612BY260S",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78330,,"HOSE G612BY120S",1,1,,,,,,,,,,,,,,,, 
16,1,,172164-78350,,"HOSE G612YY058S",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-78360,,"HOSE G608BE100S",1,1,,,,,,,,,,,,,,,, 
18,1,,172165-78380,,HOSE,1,1,,,,,,,,,,,,,,,, 
19,1,,172164-78450,,"HOSE G612YY080S",1,1,,,,,,,,,,,,,,,, 
20,1,,172165-78450,,HOSE,1,1,,,,,,,,,,,,,,,, 
21,1,,172164-78460,,"HOSE G804BY080S",1,1,,,,,,,,,,,,,,,, 
22,1,,23000-016000,,"CLAMP 16",2,2,,,,,,,,,,,,,,,, 
23,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,,,,,,,,,,,,,,,, 
24,1,,933152-07400,,"O-RING (A)",1,1,,,,,,,,,,,,,,,, 
25,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,, 
26,1,,23000-022000,,"CLAMP 22",2,2,,,,,,,,,,,,,,,, 
27,1,,172131-76130,,"ELBOW,NIPPLE",1,1,,,,,,,,,,,,,,,, 
28,1,,23000-035000,,"CLAMP 35",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 0 5mfE~'s ( IJP I PI NG (RETURN) 9 ::; ) ( IBm) ( p A EV I o US) 

Fig. HYO.OIL ~M/#01186 

~ 16 
3 28 2 

--+----27 
~26 

l-19 8 
14 ~r¼o tlt~6 £ 

1- l---17 
18 ~ 

silv
erh

orn
.co

.uk



1,1,,172156-76240,,ELBOW,1,1,,,,,,,,,,,,,,,, 
2,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-76130,,ELBOW,2,2,,,,,,,,,,,,,,,, 
3-1,1,,172164-76131,,ELBOW,2,2,,,,,S,1,,M/#01700,,M/#01700,,,,,, 
3A,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,W,,,M/#01700,,M/#01700,,,,,, 
4,1,,172164-76110,,ELBOW,2,2,,,,,,,,,,,,,,,, 
5,1,,172164-76241,,JOINT,1,1,,,,,,,,,,,,,,,, 
6,1,,172168-76150,,"CONNECTOR UN7/8PF1/2",1,1,,,,,,,,,,,,,,,, 
7,2,,933152-07400,,"O-RING (A)",1,1,,,,,,,,,,,,,,,, 
8,1,,23000-035000,,"CLAMP 35",6,6,,,,,,,,,,,,,,,, 
9,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
10,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
11,1,,23394-020000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,, 
12,1,,23871-020000,,"PLUG PT1/4,SCREW",1,1,,,,,,,,,,,,,,,, 
13,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78471,,HOSE,1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78331,,HOSE,1,1,,,,,,,,,,,,,,,, 
16,1,,172164-78350,,"HOSE G612YY058S",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-78360,,"HOSE G608BE100S",1,1,,,,,,,,,,,,,,,, 
18,1,,172165-78380,,HOSE,1,1,,,,,,,,,,,,,,,, 
19,1,,172164-78451,,HOSE,1,1,,,,,,,,,,,,,,,, 
20,1,,172171-78180,,"HOSE P204BE127S",1,1,,,,,,,,,,,,,,,, 
21,1,,172151-76080,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
22,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
23,1,,23000-016000,,"CLAMP 16",3,3,,,,,,,,,,,,,,,, 
24,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,,,,,,,,,,,,,,,, 
25,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



81 ijff~ff ( IJ9-Y) (18%) 
Fig. HYO. OIL PIPING (RETURN) (PREVIOUS) 

16 
8 24 

_J 
-~1 

t-23 
8 _J lt-19 
15@ 

6ii,}3-1 
l4p -8 

~14 

~ 
OIL COOLER 

=E--9 
NING MOTO 

M/#01187~02106 

IBffl 
PREVIOUS 

IJ-3 ~3 

silv
erh

orn
.co

.uk



1,1,,172156-76240,,ELBOW,1,1,,,,,,,,,,,,,,,, 
2,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-76131,,ELBOW,2,2,,,,,,,,,,,,,,,, 
4,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,, 
5,1,,172164-76241,,JOINT,1,1,,,,,,,,,,,,,,,, 
6,1,,172168-76150,,"CONNECTOR UN7/8PF1/2",1,1,,,,,,,,,,,,,,,, 
7,2,,933152-07400,,"O-RING (A)",1,1,,,,,,,,,,,,,,,, 
8,1,,23000-035000,,"CLAMP 35",6,6,,,,,,,,,,,,,,,, 
9,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
10,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
11,1,,23394-020000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,, 
12,1,,23871-020000,,"PLUG PT1/4,SCREW",1,1,,,,,,,,,,,,,,,, 
13,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78471,,HOSE,1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78331,,HOSE,1,1,,,,,,,,,,,,,,,, 
16,1,,172164-78350,,"HOSE G612YY058S",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-78360,,"HOSE G608BE100S",1,1,,,,,,,,,,,,,,,, 
18,1,,172165-78380,,HOSE,1,1,,,,,,,,,,,,,,,, 
19,1,,172164-78451,,HOSE,1,1,,,,,,,,,,,,,,,, 
20,1,,172171-78180,,"HOSE P204BE127S",1,1,,,,,,,,,,,,,,,, 
21,1,,172151-76080,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
22,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
23,1,,23000-016000,,"CLAMP 16",3,3,,,,,,,,,,,,,,,, 
24,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,,,,,,,,,,,,,,,, 
25,1,,172164-76110,,ELBOW,2,2,,,,,,,,,,,,,,,, 
26,1,,172175-79120,,HOSE,1,1,,,,,,,,,,,,,,,, 
27,1,,172164-76360,,ELBOW,1,1,,,,,,,,,,,,,,,, 
28,2,,24315-000080,,"O-RING 1B P-8.0",1,1,,,,,,,,,,,,,,,, 
29,1,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,, 
30,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 
31,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



M/#02107 ~ 
82 MEff(~9-~) (1%) 

Fig. HYD. OIL PIPING (RETURN) (NEW) 

f 16 
8 24 

_J 
---6r- l 

_e- 0-23 

8 -I f-1 
15@ 

silv
erh

orn
.co

.uk



1,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
2,2,,172162-76140,,"ADAPTER 1/2-3/4",1,1,,,,,,,,,,,,,,,, 
3,2,,172141-76180,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
4,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
5,2,,172168-76180,,"CONNECTOR UN3/4PT1/2",1,1,,,,,,,,,,,,,,,, 
6,3,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
7,2,,172164-76210,,"NIPPLE,ELBOW",1,1,,,,,,,,,,,,,,,, 
8,2,,172141-76220,,NIPPLE,1,1,,,,,,,,,,,,,,,, 
9,2,,172164-76700,,"T-JOINT 1/4",1,1,,,,,,,,,,,,,,,, 
10,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
11,2,,23391-040000,,"JOINT RGI 1/2",1,1,,,,,,,,,,,,,,,, 
12,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
13,2,,933152-07274,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
14,2,,933152-07400,,"O-RING (A)",2,2,,,,,,,,,,,,,,,, 
15,2,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
16,2,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
17,2,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
18,2,,933166-24090,,"CONNECTOR PF3/4-9.5",1,1,,,,,,,,,,,,,,,, 
19,2,,933166-24120,,"CONNECTOR PF1/2-10",4,4,,,,,,,,,,,,,,,, 
20,2,,172164-78440,,HOSE,1,1,,,,,,,,,,,,,,,, 
20-1,2,,172164-78441,,HOSE,1,1,,,,,S,,,M/#01187,,M/#01187,,,,,, 
21,2,,172164-78810,,HOSE,1,1,,,,,,,,,,,,,,,, 
22,2,,172164-78820,,HOSE,1,1,,,,,,,,,,,,,,,, 
23,2,,172164-78830,,HOSE,1,1,,,,,,,,,,,,,,,, 
24,2,,172164-78840,,HOSE,1,1,,,,,,,,,,,,,,,, 
25,2,,172164-78850,,HOSE,1,1,,,,,,,,,,,,,,,, 
26,2,,172164-78860,,"HOSE G604BB060S",1,1,,,,,,,,,,,,,,,, 
27,2,,23000-035000,,"CLAMP 35",1,1,,,,,,,,,,,,,,,, 
28,2,,23010-014000,,"CLAMP 14",1,1,,,,,,,,,,,,,,,, 
29,2,,933152-24120,,"O-RING (B)",1,1,,,,,,,,,,,,,,,, 
30,1,,172164-78800,,HOSE,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



REFER TO I • F ·g 32 

21 

~7 
~lJ ~27 

J-25 

~ 

:::Z.--(-"\)l.,~=1--(::,,t-,. 
SWIVEL JOINT 

22 

silv
erh

orn
.co

.uk



1,1,,172157-76220,,"CONNECTOR 1/4-3/8",2,2,,,,,,,,,,,,,,,, 
2,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",4,4,,,,,,,,,,,,,,,, 
3,1,,23391-040000,,"JOINT RGI 1/2",4,4,,,,,,,,,,,,,,,, 
4,1,,23394-020000,,"JOINT 45RGI1/4",2,2,,,,,,,,,,,,,,,, 
5,1,,24315-000180,,"O-RING 1B P-18.0",4,4,,,,,,,,,,,,,,,, 
6,1,,23391-030000,,"JOINT RGI 3/8",2,2,,,,,,,,,,,,,,,, 
7,1,,933152-24410,,"CONNECTOR (A)",2,2,,,,,,,,,,,,,,,, 
8,1,,24315-000140,,"O-RING 1B P-14.0",2,2,,,,,,,,,,,,,,,, 
9,1,,172165-78310,,HOSE,2,2,,,,,,,,,,,,,,,, 
10,1,,172165-78180,,PLATE,2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
12,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
13,1,,172124-78321,,"HOSE G706BB140W",2,2,,,,,,,,,,,,,,,, 
14,1,,172147-78620,,HOSE,4,4,,,,,,,,,,,,,,,, 
15,1,,172147-78680,,HOSE,2,2,,,,,,,,,,,,,,,, 
16,1,,172165-78480,,"HOSE P206AB066W",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



-:11.,.,-r,:::,,1)_:,;5' 
BLADE CYLINDER 

8 4 5lEJile's (jEfi) 
Fig. HYO.OIL PIPING(TRAVEL) 

16 

j;Eff"E--9 
TRAVEL MOTOR 

13 
j;Eff'E--9 
TRAVEL MOTOR silv

erh
orn

.co
.uk



1,1,,172112-76321-4,,"RETAINER     (GREEN)",3,3,,,,,,,,,,,,,,,, 
1-1,1,,172164-76150,,CLAMP,3,3,,,,,S,,,M/#01628,,M/#01628,,,,,, 
2,1,,172164-76440,,"TUBE A, ARM",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-76460,,"TUBE B, ARM",1,1,,,,,,,,,,,,,,,, 
4,1,,172164-76480,,"TUBE A, BUCKET",1,1,,,,,,,,,,,,,,,, 
5,1,,172164-76500,,"TUBE B, BUCKET",1,1,,,,,,,,,,,,,,,, 
6,1,,933155-09670,,"CLAMP, PIPE",1,1,,,,,,,,,,,,,,,, 
7,1,,172164-76400,,"TUBE A, BOOM",1,1,,,,,,,,,,,,,,,, 
8,1,,172164-76420,,"TUBE B, BOOM",1,1,,,,,,,,,,,,,,,, 
9,1,,172142-76620,,RUBBER,1,1,,,,,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",6,6,,,,,Z,,,M/#01628,,M/#01628,,,,,, 
11,1,,26013-100402,,"BOLT M10X 40",6,6,,,,,,,,,,,,,,,, 
12,1,,26716-080002,,"NUT M 8",6,6,,,,,Z,,,M/#01628,,M/#01628,,,,,, 
13,1,,172171-78770,,"HOSE G206AB078W",2,2,,,,,,1,,,,,,,,,, 
14,1,,172149-78470,,HOSE,1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78170,,"HOSE G206AB075",1,1,,,,,,,,,,,,,,,, 
16,1,,172312-78280,,"PIPE P206AB060",2,2,,,,,,,,,,,,,,,, 
16-1,1,,172312-78281,,HOSE,2,2,,,,,N,,,M/#00501,,M/#00501,,,,,, 
17,1,,172164-76270,,"CLAMP, TUBE",1,1,,,,,,,,,,,,,,,, 
18,1,,172164-76280,,"RUBBER TUBE, CLAMP",2,2,,,,,,,,,,,,,,,, 
19,1,,172164-76290,,"COLLAR, CLAMP",5,5,,,,,,,,,,,,,,,, 
20,1,,172164-76300,,"CLAMP, TUBE",3,3,,,,,,,,,,,,,,,, 
21,1,,172164-76310,,"RUBBER TUBE, CLAMP",6,6,,,,,,,,,,,,,,,, 
22,1,,172164-81710,,"PLATE (C)",1,1,,,,,,,,,,,,,,,, 
23,1,,26013-120352,,"BOLT M12X 35",3,3,,,,,W,,,M/#01628,,M/#01628,,,,,, 
24,1,,172183-81160,,"TREE CLIP",2,2,,,,,W,,,M/#01586,,M/#01586,,,,,, 
25,1,,172142-78760,,"COVER 16-650, HOSE",1,,,,,,,2,,,,,,,,,, 
26,1,,172142-78770,,"COVER 16-730, HOSE",1,,,,,,,2,,,,,,,,,, 
27,1,,172149-78980,,"COVER, HOSE",2,,,,,,,2,,,,,,,,,, 
28,1,,23000-025000,,"CLAMP 25",8,,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



/1.7':.I r-' I 
BUCKET ~k1rfoER 

Fig. 8 5j'fB HY£Elel (7-b.) D.OIL Pl p I NG (BOOM) 

l IB~ 
~ PREVJOUS 

ib-J!// ./~/ 
li_.,-/ 10 12 silv

erh
orn

.co
.uk



1,1,,172164-74510,,"P.T.O.KIT, ARM END",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172164-74511,,"P.T.O. KIT(ARM END)",1,1,,,,,S,,,M/#01628,,M/#01628,,,,,, 
1-2,1,,172164-74512,,"P.T.O.KIT,ARM END",1,1,,,,,S,,,M/#01693,,M/#01693,,,,,, 
2,2,,172164-76520,,"TUBE A, BUCKET",1,1,,,,,,,,,,,,,,,, 
2-1,2,,172164-76521,,"TUBE A COMP.,3RD",1,1,,,,,N,,,M/#01187,,M/#01187,,,,,, 
2-2,2,,172164-76522,,"TUBE A COMP.,3RD",1,1,,,,,S,,,M/#01628,,M/#01628,,,,,, 
3,2,,172164-76540,,"TUBE B, BUCKET",1,1,,,,,,,,,,,,,,,, 
3-1,2,,172164-76541,,"TUBE B COMP.,3RD",1,1,,,,,N,,,M/#01187,,M/#01187,,,,,, 
3-2,2,,172164-76542,,"TUBE B COMP.,3RD",1,1,,,,,S,,,M/#01628,,M/#01628,,,,,, 
4,2,,172164-76560,,"TUBE C, 3RD",2,2,,,,,Z,,,M/#01628,,M/#01628,,,,,, 
5,2,,172164-76870,,"JOINT PT 1/2",2,2,,,,,,,,,,,,,,,, 
5-1,2,,172164-76650,,BUSH,2,2,,,,,S,1,,M/#01628,,M/#01628,,,,,, 
6,2,,172142-76940-4,,"CLAMP 3/4",10,10,,,,,,,,,,,,,,,, 
6-1,2,,172142-76940-4,,"CLAMP 3/4",6,6,,,,,K,,,M/#01628,,M/#01628,,,,,, 
7,2,,172142-77100-4,,"STOP VALVE",2,2,,,,,,,,,,,,,,,, 
7-1,2,,172142-77101-4,,"VALVE, STOP",2,2,,,,,R,,,M/#01187,,M/#01187,,,,,, 
7-1A,3,,172142-77150,,"SEAL SET",2,2,,,,,W,,,M/#01187,,M/#01187,,,,,, 
7-1F,3,,22242-000300,,"CIRCLIP   30",2,2,,,,,W,,,M/#01187,,M/#01187,,,,,, 
7-2,2,,172176-76580,,"STOP 
VALVE(GREEN:97)",2,2,,,,,S,1,,M/#01628,,M/#01628,,,,,, 
8,3,,172142-77110,,"BODY, VALVE",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
9,3,,172142-77120,,"RING, BACK UP",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
10,3,,172142-77130,,VALVE,2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
11,3,,172142-77140,,"RING, BACK UP",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
12,3,,22242-000200,,"CIRCLIP   20",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
13,3,,22351-040010,,"SPRING PIN 4X10",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
14,3,,24315-000160,,"O-RING 1B P-16.0",4,4,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
15,3,,24315-000200,,"O-RING 1B P-20.0",2,2,,,,,Z,,,M/#01187,,M/#01187,,,,,, 
16,2,,22217-120000,,"SPRING WASHER",10,10,,,,,,,,,,,,,,,, 
16-1,2,,22217-120000,,"SPRING WASHER",6,6,,,,,K,,,M/#01628,,M/#01628,,,,,, 
17,2,,23871-040000,,"PLUG PT1/2,SCREW",2,2,,,,,,1,,,,,,,,,, 
18,2,,26116-120552,,"BOLT M12X 55 PLATED",10,10,,,,,,,,,,,,,,,, 
18-1,2,,26116-120752,,"BOLT M12X 75 PLATED",2,2,,,,,S,,,M/#01628,,M/#01628,,,,,, 
19,2,,172164-78870,,HOSE,2,2,,,,,,,,,,,,,,,, 
20,2,,172164-78880,,HOSE,2,2,,,,,,1,,,,,,,,,, 
20-1,2,,172164-78881,,HOSE,2,2,,,,,S,1,,M/#01628,,M/#01628,,,,,, 
20-2,2,,172164-78882,,HOSE,2,2,,,,,S,1,,M/#01693,,M/#01693,,,,,, 
21,2,,172141-81560,,"STAY C(M12,3RD VALVE",1,1,,,,,Z,,,M/#01628,,M/#01628,,,,,, 
22,2,,172164-81730,,"BOSS A",2,2,,,,,Z,,,M/#01628,,M/#01628,,,,,, 
23,2,,172142-81700,,STAY(A,1,1,,,,,Z,,,M/#01628,,M/#01628,,,,,, 
24,2,,172164-81740,,"BOSS B",2,2,,,,,Z,,,M/#01628,,M/#01628,,,,,, 
25,2,,172141-81560,,"STAY C(M12,3RD VALVE",4,4,,,,,Z,,,M/#01628,,M/#01628,,,,,, 
26,2,,172164-76660,,PLATE,1,1,,,,,W,,,M/#01628,,M/#01628,,,,,, 
27,2,,26116-120652,,"BOLT M12X 65 PLATED",2,2,,,,,W,,,M/#01628,,M/#01628,,,,,, 
28,2,,26116-120552,,"BOLT M12X 55 PLATED",2,2,,,,,W,,,M/#01628,,M/#01628,,,,,, 
29,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,W,1,,M/#01628,,M/#01628,,,,,, 
30,1,,172137-75570,,"ADAPTER PF1/2",2,,,,,,,2,,,,,,,,,, 
31,1,,172137-79950,,COVER,2,,,,,,,2,,,,,,,,,, 
32,1,,23000-041000,,"CLAMP 41",4,,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 B ;mfflcl (PTO/,Jt.,7, 7-b.) 
Fig. HYO.OIL PIPING(P.T.O. VALVE,BOOM) 

18% 
PREVIOUS 

PTO=t-'Y ~ (::P-.b.I:Y") 
P. T.0.KIT (ARM END) 
(172164-74510) 
~W~No. 1~.~WuNo.2~625•~~*To 
1 in C. 2 ~ 25 

' 
3-1 

;~ 
24 2-16 i~ 

18% 
PREVIOUS 

( 
~ 1619 

2-1~ ,...=:==:::~:....:....__:__~-----, 
61618 IOUS 

EPfr~ 
EP SPEC. 

~ 
111 a 

6-1 

hP!l-1 16-tl ~ 
2a6~1

1
16-1~ 3- 2 

l__...._::....20-2 18-1 
29 

1 

28 
16-1 j 

6-1 "-.. 

..... .,,,.,_ :.-----= 

PTO=t-'Y ~ ('J,'-1..,,;r::::,;t,.:) 
P. T.O.KIT(ARM END) 
(172164-74511) 

~ (172164-74512) 
JU±:luN o. 1-1, 1-21i, 
~WuNo.2T2"629~~b*T• 
1 -1 , 1 -2 n C. 2-2 ~ 2 9 

silv
erh

orn
.co

.uk



1,1,,23391-030000,,"JOINT RGI 3/8",2,2,,,,,,,,,,,,,,,, 
2,1,,172164-79540,,HOSE,2,2,,,,,,,,,,,,,,,, 
3,1,,172164-79550,,HOSE,2,2,,,,,,,,,,,,,,,, 
4,1,,933160-02760,,"ADAPTER 3/8-53",2,2,,,,,,,,,,,,,,,, 
5,1,,172164-79560,,HOSE,4,4,,,,,,,,,,,,,,,, 
6,1,,172142-76950-4,,"CLAMP 1/2",6,6,,,,,,,,,,,,,,,, 
7,1,,26116-120402,,"BOLT M12X 40",5,5,,,,,,,,,,,,,,,, 
7-1,1,,26013-120402,,"BOLT M12X 40",2,2,,,,,S,,,M/#01625,,M/#01625,,,,,, 
8,1,,172164-76900,,"TUBE (A)",1,1,,,,,,,,,,,,,,,, 
8-1,1,,172164-76901,,TUBE(A),1,1,,,,,S,,,M/#01625,,M/#01625,,,,,, 
9,1,,172164-76920,,"TUBE (B)",1,1,,,,,,,,,,,,,,,, 
9-1,1,,172164-76921,,TUBE(B),1,1,,,,,S,,,M/#01625,,M/#01625,,,,,, 
10,1,,172164-78870,,HOSE,2,2,,,,,,,,,,,,,,,, 
11,1,,172164-76720,,"BULB (3.0",1,1,,,,,,,,,,,,,,,, 
12,1,,933152-22780,,ADAPTER,1,1,,,,,,,,,,,,,,,, 
13,1,,26116-120552,,"BOLT M12X 55 PLATED",2,2,,,,,W,,,M/#01625,,M/#01625,,,,,, 
14,1,,26116-120652,,"BOLT M12X 65 PLATED",2,2,,,,,W,,,M/#01625,,M/#01625,,,,,, 
15,1,,22217-120000,,"SPRING WASHER",4,4,,,,,W,,,M/#01625,,M/#01625,,,,,, 
16,1,,172164-76660,,PLATE,1,1,,,,,W,,,M/#01625,,M/#01625,,,,,, 

silv
erh

orn
.co

.uk



87 ijff~i(TvA~~1?Y-b,7-b) 
Fig. HYO.OIL PIPING(TELESCOPIC ARM,BOOM) 

6 
REFER TO Fig. 85 11 \ 

15 

I 14 18% 
12 

1>. ~ PREVIOUS 

~~7 8, 

3 

5 

5 

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
3,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
4,1,,172165-79220,,HOSE,1,1,,,,,,,,,,,,,,,, 
5,1,,172165-79290,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,1,,172165-79300,,HOSE,1,1,,,,,,,,,,,,,,,, 
7,1,,172165-79310,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,1,,172164-78500,,"HOSE G604CW200S P",1,1,,,,,,,,,,,,,,,, 
9,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
10,1,,172165-79340,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,172165-79350,,HOSE,1,1,,,,,,,,,,,,,,,, 
12,1,,172165-79360,,HOSE,1,1,,,,,,,,,,,,,,,, 
13,1,,172165-79370,,HOSE,1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78510,,"HOSE G604CW140S P",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
16,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
17,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
18,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,, 
19,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
20,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 
21,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,1,,,,,,,,,,,,,,,, 
21A,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,W,,,M/#01160,,M/#01160,,,,,, 
22,1,,172164-76330,,"JOINT PF1/4-0.7",4,4,,,,,,,,,,,,,,,, 
23,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
24,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
25,1,,172122-17190,,CLIP,2,2,,,,,,,,,,,,,,,, 
26,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 
27,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
28,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
29,1,,172176-61130,,"SPONGE, HOSE",1,,,,,,W,,,M/#00501,,,,,,,, 
30,1,,172122-79930,,CLAMP,2,,,,,,W,,,M/#00501,,,,,,,, 

silv
erh

orn
.co

.uk



8 8 :J::; r-- □ -11,,,et ( ~ 11.11 t---) (IB%) 
Fi g. CONTROL PIP I NG (DIRECT) (PREVIOUS) 

...tt:J'0Jit5 
VIEWED FROM UPPER 

(R) ... {l) 

FRONT 

~M/#01186 

0 

9 

t--0-Jl,/'i)l,7 
NTROL VALVE 

14 lfil 
20 ~~--® 

~8 
21 

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
3,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
4,1,,172165-79220,,HOSE,1,1,,,,,,,,,,,,,,,, 
5,1,,172165-79290,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,1,,172165-79300,,HOSE,1,1,,,,,,,,,,,,,,,, 
7,1,,172165-79310,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,1,,172164-78510,,"HOSE G604CW140S P",2,2,,,,,,,,,,,,,,,, 
9,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
10,1,,172165-79340,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,172165-79350,,HOSE,1,1,,,,,,,,,,,,,,,, 
12,1,,172165-79360,,HOSE,1,1,,,,,,,,,,,,,,,, 
13,1,,172165-79370,,HOSE,1,1,,,,,,,,,,,,,,,, 
14,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
15,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
16,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
17,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
18,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,, 
18-1,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,K,,,M/#01651,,M/#01651,,,,,, 
19,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
19-1,1,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,K,,,M/#01651,,M/#01651,,,,,, 
20,1,,172164-76330,,"JOINT PF1/4-0.7",4,4,,,,,,,,,,,,,,,, 
21,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
22,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
23,1,,172122-17190,,CLIP,2,2,,,,,,M,,,,,,,,,, 
24,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 
25,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
26,1,,172176-61130,,"SPONGE, HOSE",1,,,,,,,,,,,,,,,,, 
27,1,,172122-79930,,CLAMP,2,,,,,,,,,,,,,,,,, 
28,1,,172964-78111,,"VALVE, CHECK",2,2,,,,,W,,,M/#01651,,M/#01651,,,,,, 

silv
erh

orn
.co

.uk



Im~ 
PREVIOUS 

1 

13 

8 9 :JY!---D-Jl;Jef (5'1v?I'--) (1%) 
Fig. CONTROL PIP I NG {DIRECT) {NEW) 

M/#01187~ 

1:J::tHH'i 
VIEWED FROM UPPER 

• FRONT 

(Ll 

3 

~1~ 

\ 

25 

,22 
27 

2i j 
26 

2 

:., 1--P-JL,/~JL,7 
ONTROL VALVE 

silv
erh

orn
.co

.uk



1,2,,172126-11510,,"BAND 300",2,2,,,,,,,,,,,,,,,, 
2,2,,172173-79300,,"HOSE G604BB057",1,1,,,,,,,,,,,,,,,, 
3,2,,172164-79400,,HOSE,1,1,,,,,,,,,,,,,,,, 
4,2,,172164-79410,,HOSE,1,1,,,,,,,,,,,,,,,, 
5,2,,172164-79420,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,2,,172164-79430,,HOSE,1,1,,,,,,,,,,,,,,,, 
7,2,,172164-79440,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,2,,172164-79450,,HOSE,1,1,,,,,,,,,,,,,,,, 
9,2,,172164-79460,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,2,,23391-020000,,"JOINT RGI1/4",8,8,,,,,,,,,,,,,,,, 
11,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
12,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
13,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,, 
14,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
15,1,,172164-76330,,"JOINT PF1/4-0.7",4,4,,,,,,,,,,,,,,,, 
16,1,,172964-78111,,"VALVE, CHECK",2,2,,,,,,,,,,,,,,,, 
17,1,,172164-78510,,"HOSE G604CW140S P",2,2,,,,,,,,,,,,,,,, 
18,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
19,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
20,1,,172165-79220,,HOSE,1,1,,,,,,,,,,,,,,,, 
21,1,,172165-79290,,HOSE,1,1,,,,,,,,,,,,,,,, 
22,1,,172165-79300,,HOSE,1,1,,,,,,,,,,,,,,,, 
23,1,,172165-79310,,HOSE,1,1,,,,,,,,,,,,,,,, 
24,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
25,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
26,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 
27,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
28,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
29,1,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,,,,,,,,,,,, 
30,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
31,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
32,1,,172122-17190,,CLIP,2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig.SO 

2 '7 :r.-17 Jl.rr/'iJL,7:f 'Y 
2-WAY MULTI VALVE KIT(CANOPYl 
(172164-0B700) 
Fig.72 REF.No.l 

inc.Fig.72 REF.No.3~13, 15~24 
Fig.90 REF.No.1~10 

2 '7 :r:-17 i1.,r1,11.,:t=F •y t-- (=f;-, 1:::::..-
2-WAY MULTI VALVE KIT(CABIN) 
(172164-0871 0) 
Fig. 72. REF.No.2 

lnc.Fig.72 REF.No.3~12,14~2 
Fig.9 .1~10 

--( r-:.)1.,::,i 

5EIIEE,ttY7 
HYO.OIL PUM 

2 

4 

:r:-,711.,r1,11.,:1 
WAY MULTI VALVE 

silv
erh

orn
.co

.uk



1,2,,172141-76180,,CONNECTOR,8,8,,,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
3,2,,172164-79100,,"HOSE G604BB130 J",1,1,,,,,,,,,,,,,,,, 
4,2,,172164-79130,,"HOSE G604BB100 I",1,1,,,,,,,,,,,,,,,, 
5,2,,172164-79120,,"HOSE G604BB100 K",1,1,,,,,,,,,,,,,,,, 
6,2,,172164-79110,,"HOSE G604BB100 L",1,1,,,,,,,,,,,,,,,, 
7,2,,172165-78900,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,2,,172165-78910,,HOSE,1,1,,,,,,,,,,,,,,,, 
9,2,,172165-78920,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,2,,172165-78930,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
12,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
13,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78500,,"HOSE G604CW200S P",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
16,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
17,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
18,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
19,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 
20,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,1,,,,,,,,,,,,,,,, 
20A,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,W,,,M/#01160,,M/#01160,,,,,, 
21,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
22,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
23,1,,172164-78510,,"HOSE G604CW140S P",1,1,,,,,,,,,,,,,,,, 
24,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
25,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
26,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 
27,1,,172176-61130,,"SPONGE, HOSE",1,,,,,,W,,,M/#00501,,,,,,,, 
28,1,,172122-79930,,CLAMP,2,,,,,,W,,,M/#00501,,,,,,,, 

silv
erh

orn
.co

.uk



Fig.91 

L,7:t-'Yt-­y)l,7"/~ALVE KIT 
MU~~l 64-74530) l ► 
(1 73 REF. No. 
~lh,64-7454~) 2 
F"g 73 REF. o. 
d 12164-7449~~ 

1
_,. 2-1 

Fig.73 REF.EF.No.3~29 
lnc.~l~:H ~EF:~~:J:18 

Flg.93 REF. 

7-1 l°'\)L,:') =l ·-(:,., t-­
SW l VEL JOINT 

□ --$' IJ /'i}L,7 
ROTARY VALVE 

silv
erh

orn
.co

.uk



1,2,,172141-76180,,CONNECTOR,8,8,,,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
3,2,,172164-79100,,"HOSE G604BB130 J",1,1,,,,,,,,,,,,,,,, 
4,2,,172164-79130,,"HOSE G604BB100 I",1,1,,,,,,,,,,,,,,,, 
5,2,,172164-79120,,"HOSE G604BB100 K",1,1,,,,,,,,,,,,,,,, 
6,2,,172164-79110,,"HOSE G604BB100 L",1,1,,,,,,,,,,,,,,,, 
7,2,,172165-78900,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,2,,172165-78910,,HOSE,1,1,,,,,,,,,,,,,,,, 
9,2,,172165-78920,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,2,,172165-78930,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
12,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
13,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78510,,"HOSE G604CW140S P",2,2,,,,,,,,,,,,,,,, 
15,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
16,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
17,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
18,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
19,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
20,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
21,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
22,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
23,1,,172122-79930,,CLAMP,2,2,,,,,,,,,,,,,,,, 
24,1,,172176-61130,,"SPONGE, HOSE",1,,,,,,,,,,,,,,,,, 
25,1,,172122-79930,,CLAMP,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 2 :r:11--- □ -J~Jel ( 1J1::r:;HJv1---.. □-9 1J/V~7) (ff%) 
Fig. CONTROL PIPING(REMO.-CON. VALVE 

18 

7 )l.,7/\)1.,:1=\= 'Y t--
MUL Tl VALVE KIT ~ 
(172164-74530) 
Fig.73 REF.No.l 
(172164-74540) 
Fig. 73 REF. No. 2 
(172164-74490) 
Fig.73 REF.No. 1-1,2-1 
inc.Fig.73 REF.No.3~29 

Fig.92 REF.No.1~10 
Fig.93 REF.No.1~10 

~ROTARY VALVE) {NEW) 

J:.1J'6~l, 
VIEWED FROM UPPER 

(R) (L) 

FRONT 

19 20 19 

M/#01187~ 

1a-....... ,... 
16 18 --""--=~'7'1" 

~ 1 \\ 1 
15 J C\ 

~ 

3 

5 

.EE:ilC:f:7' 
YD.OIL PUMP 

' 

\ 21 

~ 20 

I 2s 
:;;::::::::i~~-----c-;--24 

). □ --$'1)/()1.,:1 
ROTARY VALVE 

/ 

silv
erh

orn
.co

.uk



1,2,,172141-76180,,CONNECTOR,8,8,,,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
3,2,,172164-79200,,"HOSE G604BB055S B",1,1,,,,,,,,,,,,,,,, 
4,2,,172165-79050,,HOSE,1,1,,,,,,,,,,,,,,,, 
5,2,,172165-78980,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,2,,172164-79190,,"HOSE G604BB055 C",1,1,,,,,,,,,,,,,,,, 
7,2,,172165-79010,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,2,,172164-79210,,"HOSE G604BB055 F",1,1,,,,,,,,,,,,,,,, 
9,2,,172165-79030,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,2,,172164-79180,,"HOSE G604BB055 H",1,1,,,,,,,,,,,,,,,, 
11,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,, 
11-1,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,K,,,M/#01680,,M/#01680,,,,,, 
12,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
12-1,1,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,K,,,M/#01680,,M/#01680,,,,,, 
13,1,,172164-76330,,"JOINT PF1/4-0.7",4,4,,,,,,,,,,,,,,,, 
14,1,,172964-78111,,"VALVE, CHECK",2,2,,,,,W,,,M/#01680,,M/#01680,,,,,, 

silv
erh

orn
.co

.uk



9 3 =1::; i--. □ -,11~1 ( □-51 1) 1,1117"' =1::; i--. □-JvJ\Jv 7) 
Fig. CONTROL PIPING(ROTARY VALVE~CONTROL VALVE) 

7 JL,r l'iJL, 74' 'J t-­
MULTI VALVE KIT 
(172164-74530) 
Fig.73 REF.No.1 
(172164-74540) 
Fig. 73 REF.No.2 
(172164-74490) 
Fig. 73 REF. No. 1-1, 2-1 
inc.Fig.73 REF.No.3~29 

Fig.91 OR 92 REF.No. I~ 10 
Flg.93 REF.No.1~10 

/ 
/ 

18% 
PREVIOUS 

1112 ,,\ 

..... 

18% 
PREVIOUS 

4 7 

□ --9 IJ HJ[.,")'" 
ROTARY VALVE 

.~ 
' : 

. 8 

silv
erh

orn
.co

.uk



1,1,,172112-77580,,"JOINT 1/8",1,1,,,,,,,,,,,,,,,, 
2,1,,172112-77660,,"L-JOINT 1/8",1,1,,,,,,,,,,,,,,,, 
3,1,,172141-77800,,"JOINT, GREASE",4,4,,,,,,,,,,,,,,,, 
4,1,,172147-77800,,"CONNECTOR PT 1/8",1,1,,,,,,,,,,,,,,,, 
5,1,,172151-77801,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,1,,172164-77810,,HOSE,1,1,,,,,,,,,,,,,,,, 
7,1,,172164-78560,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 4 ~lffl~IJ-~Y~ 
Fig. GREASING 

:::Z-{'.,IJ;j~IJ'_,1-':f 
SWING CYLINDER 

silv
erh

orn
.co

.uk



1,1,,172164-81101,,"BOOM W/BUSH",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172164-81102,,"BOOM W/BUSH",1,1,,,,,S,,,M/#01628,,M/#01628,,,,,, 
2,2,,172146-81300,,"BUSH 45 60",2,2,,,,,,,,,,,,,,,, 
3,2,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,,,,,,,,,,,, 
4,1,,172164-81550,,"PIN 45X201",1,1,,,,,,,,,,,,,,,, 
4-1,1,,172164-81551,,"PIN 45X205",1,1,,,,,N,,,M/#02054,,M/#02054,,,,,, 
5,1,,172164-81570,,PIN,1,1,,,,,,,,,,,,,,,, 
6,1,,172164-81590,,"PIN 45X149",1,1,,,,,,,,,,,,,,,, 
7,1,,172164-81670,,SPACER,3,3,,,,,,,,,,,,,,,, 
8,1,,172165-82550,,"SHIM 45X1.2",1,1,,,,,,,,,,,,,,,, 
9,1,,172165-82560,,"SHIM 45X80X1.2",1,1,,,,,,,,,,,,,,,, 
10,1,,172165-82570,,"SHIM 45X80X1.6",1,1,,,,,,,,,,,,,,,, 
11,1,,172112-87840,,"SHIM 45X1",1,1,,,,,,,,,,,,,,,, 
12,1,,172112-87860,,"SHIM 40X1",2,2,,,,,,,,,,,,,,,, 
13,1,,22157-120000,,"WASHER 12",3,3,,,,,,,,,,,,,,,, 
14,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,, 
15,1,,26013-120302,,"BOLT W/WASHER M12X30",3,3,,,,,,,,,,,,,,,, 
16,1,,172312-31120,,"BOLT M16X170",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-81590,,"PIN 45X149",1,1,,,,,,,,,,,,,,,, 
18,1,,172164-81610,,"PIN 45X276",1,1,,,,,,,,,,,,,,,, 
18-1,1,,172164-81611,,"PIN 45X280",1,1,,,,,N,,,M/#02054,,M/#02054,,,,,, 
19,1,,172164-81670,,SPACER,2,2,,,,,,,,,,,,,,,, 
20,1,,172164-81680,,"PIN 40X111",1,1,,,,,,,,,,,,,,,, 
21,1,,172164-82301,,"BRACKET ASSY.,BOOM",1,1,,,,,,,,,,,,,,,, 
22,2,,172165-81710,,"BUSH 70X85",2,2,,,,,,,,,,,,,,,, 
23,2,,172165-81770,,"SEAL 70X80X6, DUST",2,2,,,,,,,,,,,,,,,, 
25,2,,24321-000700,,"O-RING 1A G-70.0",2,2,,,,,,,,,,,,,,,, 
26,1,,172165-82340-1,,"PIN 40X122",1,1,,,,,,,,,,,,,,,, 
27,1,,172165-82360,,"PIN 70-400 CMP",1,1,,,,,,,,,,,,,,,, 
28,1,,172165-82550,,"SHIM 45X1.2",1,1,,,,,,,,,,,,,,,, 
29,1,,172165-82560,,"SHIM 45X80X1.2",1,1,,,,,,,,,,,,,,,, 
30,1,,172165-82570,,"SHIM 45X80X1.6",1,1,,,,,,,,,,,,,,,, 
31,1,,172165-82580,,"SHIM 40X75X0.5",4,4,,,,,,,,,,,,,,,, 
32,1,,172165-82590,,"SHIM 40X75X1.2",4,4,,,,,,,,,,,,,,,, 
33,1,,172165-82600,,"SHIM 40X75X1.6",4,4,,,,,,,,,,,,,,,, 
34,1,,172146-82910,,SPACER,1,1,,,,,,,,,,,,,,,, 
35,1,,172117-83970-2,,"PLATE(C),LOCK",1,1,,,,,,,,,,,,,,,, 
36,1,,172112-87840,,"SHIM 45X1",4,4,,,,,,,,,,,,,,,, 
37,1,,22157-120000,,"WASHER 12",2,2,,,,,,,,,,,,,,,, 
38,1,,22242-000700,,"CIRCLIP   70",1,1,,,,,,,,,,,,,,,, 
39,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,, 
40,1,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,, 
41,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
42,1,,26013-120252,,"BOLT M12X 25",1,1,,,,,,,,,,,,,,,, 
43,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,,,,,,,,,,,,,,,, 
44,1,,26716-160002,,"NUT M16",2,2,,,,,,,,,,,,,,,, 
45,1,,172164-81300,,"BOOM W/BUSH, 3RD",1,1,,,,,,1,,,,,,,,,, 
45-1,1,,172164-81301,,"BOOM W/BUSH, 3RD",1,1,,,,,N,1,,M/#01187,,M/#01187,,,,,, 
45-2,1,,172164-81301,,"BOOM W/BUSH, 3RD",1,1,,,,,Z,,,M/#01628,,M/#01628,,,,,, 
46,2,,172146-81300,,"BUSH 45 60",2,2,,,,,Z,1,,M/#01628,,M/#01628,,,,,, 
47,2,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,Z,1,,M/#01628,,M/#01628,,,,,, 
48,1,,172164-81170,,"TREE CLIP",3,3,,,,,W,,,M/#01628,,M/#01628,,,,,, 
48-1,1,,172183-81170,,"TREE CLIP",3,3,,,,,S,,,M/#01586,,M/#01586,,,,,, 
49,1,,172176-81700,,SHIM,1,1,,,,,W,,,M/#01628,,M/#01628,,,,,, 
50,1,,172176-81710,,SHIM,1,1,,,,,W,,,M/#01628,,M/#01628,,,,,, 
51,1,,172164-81760,,"COLLAR 40.5X60",1,1,,,,,W,,,M/#02054,,M/#02054,,,,,, 
52,1,,22242-000401,,"CIRCLIP 40-S",1,1,,,,,W,,,M/#02054,,M/#02054,,,,,, 
53,1,,172164-81760,,"COLLAR 40.5X60",1,1,,,,,W,,,M/#02054,,M/#02054,,,,,, 
54,1,,22242-000401,,"CIRCLIP 40-S",1,1,,,,,W,,,M/#02054,,M/#02054,,,,,, 
55,1,,172164-81770,,"COLLAR 40.5X60X1",2,2,,,,,W,,,M/#02568,,M/#02568,,,,,, 
56,1,,172164-81770,,"COLLAR 40.5X60X1",2,2,,,,,W,,,M/#02568,,M/#02568,,,,,, 

silv
erh

orn
.co

.uk



52~!fD 
55 

,tt 1111 ----a - 1 n~ 
a 1

13 
I 

IBM 
PREVIOUS 

15 

VI 

4 

silv
erh

orn
.co

.uk



1,1,,172164-81201,,"ARM 1530 ASSY",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172164-81202,,"ARM 1530 ASSY",1,1,,,,,S,,,M/#01628,,M/#01628,,,,,, 
1-2,1,,172164-81203,,"ARM 1530 ASSY",1,1,,,,,S,,,M/#01719,,M/#01719,,,,,, 
2,2,,172168-81260,,"BUSH 38X55",2,2,,,,,,,,,,,,,,,, 
3,2,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,,,,,,,,,,,, 
4,2,,172164-81880,,"BUSH 38X55, PIN",2,2,,,,,,,,,,,,,,,, 
5,2,,172122-82290,,"SEAL, DUST",4,4,,,,,,,,,,,,,,,, 
6,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,,,,,,,,,,,, 
7,1,,172164-81500,,"PIN 38X106",1,1,,,,,,,,,,,,,,,, 
8,1,,172164-81530,,"PIN 40X111",1,1,,,,,,,,,,,,,,,, 
9,1,,172142-81620,,O-RING,2,2,,,,,,,,,,,,,,,, 
10,1,,172164-81670,,SPACER,2,2,,,,,,,,,,,,,,,, 
11,1,,172112-87860,,"SHIM 40X1",2,2,,,,,,,,,,,,,,,, 
12,1,,22157-120000,,"WASHER 12",2,2,,,,,,,,,,,,,,,, 
13,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,,,,,,,,,,,,,,,, 
14,1,,933171-29750,,"SHIM SET, PIN 38",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-81960,,"PIN KIT, BUCKET ARM",1,1,,,,,,,,,,,,,,,, 
16,2,,172164-81830,,"PIN 38X170A",1,1,,,,,,,,,,,,,,,, 
17,2,,172164-81850,,"PIN 38X170B",1,1,,,,,,,,,,,,,,,, 
18,2,,933110-86600,,"NUT M24, NYLON",2,2,,,,,,,,,,,,,,,, 
19,2,,933171-29750,,"SHIM SET, PIN 38",2,2,,,,,,,,,,,,,,,, 
19-1,2,,933171-29751,,"SHIM 
SET,38X(0.8,1.2",2,2,,,,,N,,,M/#00926,,M/#00926,,,,,, 
20,2,,933171-29760,,WASHER,2,2,,,,,,,,,,,,,,,, 
21,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,, 
22,1,,172164-81810,,"ARM(L),BUCKET(GREEN)",1,1,,,,,,,,,,,,,,,, 
23,1,,172164-81820,,"ARM(R),BUCKET(GREEN)",1,1,,,,,,,,,,,,,,,, 
24,1,,172168-84401-2,,"LINK ASSY,BUCKET",1,1,,,,,,,,,,,,,,,, 
24-1,1,,172168-84402-4,,"LINK, BUCKET 
(GREEN)",1,1,,,,,N,,,M/#00912,,M/#00912,,,,,, 
25,2,,172164-81880,,"BUSH 38X55, PIN",2,2,,,,,,,,,,,,,,,, 
26,2,,172122-82290,,"SEAL, DUST",6,6,,,,,,,,,,,,,,,, 
27,2,,172168-84411,,"BUSH 38-48-33.5",2,2,,,,,,,,,,,,,,,, 
28,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
29,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,, 
30,1,,172164-81310,,"ARM ASSY, 3RD",1,1,,,,,Z,1,,M/#01628,,M/#01628,,,,,, 
31,2,,172168-81260,,"BUSH 38X55",2,2,,,,,Z,1,,M/#01628,,M/#01628,,,,,, 
32,2,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,Z,1,,M/#01628,,M/#01628,,,,,, 
33,2,,172164-81880,,"BUSH 38X55, PIN",2,2,,,,,Z,1,,M/#01628,,M/#01628,,,,,, 
34,2,,172122-82290,,"SEAL, DUST",4,4,,,,,Z,1,,M/#01628,,M/#01628,,,,,, 
35,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,Z,1,,M/#01628,,M/#01628,,,,,, 
36,1,,172183-81160,,"TREE CLIP",4,4,,,,,W,,,M/#01628,,M/#01628,,,,,, 

silv
erh

orn
.co

.uk



Fi g.9 6 J7-b&/\7'Yl---1J:;Q 
~=------ARM & BUCKET LINK 

,~n1~ PREVIOUS 
18% 

PTOl'i!v--:11±~ 
P. T.O. VALVE SPEC. 

3235 

lL, 

Wr·;1 t--::,1 IJ :::.,-$7" 
BUCKET CYLINDER 

( 

18% 
PREVIOUS 

silv
erh

orn
.co

.uk



1,1,,172010-01640,,SPACER,1,1,,,,,,,,,,,,,,,, 
2,1,,172156-81400,,"SHIM 25-45",1,1,,,,,,,,,,,,,,,, 
6,1,,172142-81620,,O-RING,2,2,,,,,,,,,,,,,,,, 
7,1,,172164-81670,,SPACER,1,1,,,,,,,,,,,,,,,, 
8,1,,172164-81670,,SPACER,1,1,,,,,,,,,,,,,,,, 
9,1,,172164-81670,,SPACER,1,1,,,,,,,,,,,,,,,, 
10,1,,172164-85100,,"ARM, OUTER",1,1,,,,,,,,,,,,,,,, 
11,2,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,,,,,,,,,,,, 
12,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,,,,,,,,,,,, 
13,1,,172164-85340,,"PIN 40X169",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-85360,,"PIN 40X135",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-85400,,"ARM,INNER (GREEN:97)",1,1,,,,,,,,,,,,,,,, 
16,2,,172168-81260,,"BUSH 38X55",2,2,,,,,,,,,,,,,,,, 
17,2,,172122-82290,,"SEAL, DUST",4,4,,,,,,,,,,,,,,,, 
18,2,,172116-82400,,"PIN BUSH 38X55",2,2,,,,,,,,,,,,,,,, 
19,1,,172164-85570,,"PIN 25X110",1,1,,,,,,,,,,,,,,,, 
20,1,,172164-85600,,"SLIDE ROD (GREEN:97)",1,1,,,,,,,,,,,,,,,, 
21,1,,172164-85720,,"PIN 38X110",1,1,,,,,,,,,,,,,,,, 
22,1,,172164-85750,,"SEAT, SCREW",8,8,,,,,,,,,,,,,,,, 
23,1,,172164-85780,,"PLATE, SLIDE",1,1,,,,,,,,,,,,,,,, 
27,1,,172168-85810,,PIN,1,1,,,,,,,,,,,,,,,, 
28,1,,172164-85820,,"PLATE, SLIDE",1,1,,,,,,,,,,,,,,,, 
32,1,,172164-85860,,"GUIDE,SLIDE",2,2,,,,,,,,,,,,,,,, 
33,1,,172164-85900,,"COVER L  (GREEN:97)",1,1,,,,,,,,,,,,,,,, 
34,1,,172164-85910,,"COVER R  (GREEN:97)",1,1,,,,,,,,,,,,,,,, 
35,1,,172164-85950,,GUIDE,1,1,,,,,,,,,,,,,,,, 
36,1,,172112-87860,,"SHIM 40X1",2,2,,,,,,,,,,,,,,,, 
37,1,,22157-100000,,"WASHER 10",1,1,,,,,,,,,,,,,,,, 
38,1,,22157-120000,,"WASHER 12",1,1,,,,,,,,,,,,,,,, 
39,1,,22157-120000,,"WASHER 12",1,1,,,,,,,,,,,,,,,, 
40,1,,22157-120000,,"WASHER 12",1,1,,,,,,,,,,,,,,,, 
41,1,,22242-000400,,"CIRCLIP   40",1,1,,,,,,,,,,,,,,,, 
42,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,, 
43,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,, 
44,1,,26013-080202,,"BOLT W/WASHER M8X20",6,6,,,,,,,,,,,,,,,, 
45,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,, 
46,1,,26013-080202,,"BOLT W/WASHER M8X20",16,16,,,,,,,,,,,,,,,, 
47,1,,26013-100252,,"BOLT W/WASHER M10X25",1,1,,,,,,,,,,,,,,,, 
48,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,,,,,,,,,,,,,,,, 
49,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,,,,,,,,,,,,,,,, 
50,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,,,,,,,,,,,,,,,, 
51,1,,933171-29751,,"SHIM SET,38X(0.8,1.2",1,1,,,,,,,,,,,,,,,, 
54,1,,172164-84500,,"BUCKET ARM L(GREEN97",1,1,,,,,,,,,,,,,,,, 
55,1,,172164-84510,,"BUCKET ARM R(GREEN97",1,1,,,,,,,,,,,,,,,, 
56,1,,172164-84550,,"BUCKET LING,335(97)",1,1,,,,,,,,,,,,,,,, 
57,2,,172122-82290,,"SEAL, DUST",6,6,,,,,,,,,,,,,,,, 
58,2,,172116-82400,,"PIN BUSH 38X55",2,2,,,,,,,,,,,,,,,, 
59,2,,172168-84411,,"BUSH 38-48-33.5",2,2,,,,,,,,,,,,,,,, 
60,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
61,1,,172164-81960,,"PIN KIT, BUCKET ARM",1,1,,,,,,,,,,,,,,,, 
62,2,,172164-81830,,"PIN 38X170A",1,1,,,,,,,,,,,,,,,, 
63,2,,172164-81850,,"PIN 38X170B",1,1,,,,,,,,,,,,,,,, 
64,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,, 
65,2,,933110-86600,,"NUT M24, NYLON",2,2,,,,,,,,,,,,,,,, 
66,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,,,,,,,,,,,,,,,, 
67,1,,933171-29760,,WASHER,2,2,,,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



9 7 =fl,;t"J.=ll:::'Y??-b.&/,7'Y ~IJY? 
Fig. TELESCOPIC ARM & BUCKET LINK 

28 

~-
45 ff 
32-----I ~35 

20--

28 

-~ 

~ 
57 63 62 64 

-~44 
1----33 

silv
erh

orn
.co

.uk



1,1,,172142-86400-4,,BUCKET(640S)(GREEN97,1,1,,,,,,3,,,,,,,,,, 
2,2,,172142-86410-4,,BUCKET(640S)(GREEN97,1,1,,,,,,3,,,,,,,,,, 
3,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,3,,,,,,,,,, 
4,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,3,,,,,,,,,, 
5,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,3,,,,,,,,,, 
6,2,,172142-86290,,"NUT 14",6,6,,,,,,3,,,,,,,,,, 
7,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,3,,,,,,,,,, 
8,2,,772142-86140-4,,"TEETH ASSY (GREEN)",4,4,,,,,,3,,,,,,,,,, 
9,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",4,4,,,,,,3,,,,,,,,,, 
10,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,3,,,,,,,,,, 
11,4,,172151-81630,,PIN,4,4,,,,,,3,,,,,,,,,, 
12,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,3,,,,,,,,,, 
13,3,,172142-86140,,"ADAPTER 16",4,4,,,,,,3,,,,,,,,,, 
14,1,,172164-81950-4,,"PIN KIT,BUCKET(GREEN",2,2,,,,,,,,,,,,,,,, 
15,2,,172164-81630-4,,"PIN 38X229 (GREEN)",2,2,,,,,,,,,,,,,,,, 
16,2,,172164-81700,,COLLAR,2,2,,,,,,,,,,,,,,,, 
17,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
18,2,,26116-100652,,"BOLT M10X 65 PLATED",2,2,,,,,,,,,,,,,,,, 
19,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,, 
20,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,,,,,,,,,,,,,,,, 
23,1,,772142-81600-
4,,"CUTTER(S),SIDE(GREEN",1,1,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
24,2,,172142-86510-
4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
25,2,,172142-86520-
4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
26,2,,172142-86540,,"BOLT M14X 30",6,6,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
27,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
28,1,,172142-86200-4,,BUCKET(540S)(GREEN97,1,1,,,,,,2,,,,,,,,,, 
29,2,,172142-86210-4,,BUCKET(540S)(GREEN97,1,1,,,,,,2,,,,,,,,,, 
30,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,2,,,,,,,,,, 
31,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,2,,,,,,,,,, 
32,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,2,,,,,,,,,, 
33,2,,172142-86290,,"NUT 14",6,6,,,,,,2,,,,,,,,,, 
34,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,2,,,,,,,,,, 
35,2,,772142-86140-4,,"TEETH ASSY (GREEN)",4,4,,,,,,2,,,,,,,,,, 
36,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",4,4,,,,,,2,,,,,,,,,, 
37,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,2,,,,,,,,,, 
38,4,,172151-81630,,PIN,4,4,,,,,,2,,,,,,,,,, 
39,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,2,,,,,,,,,, 
40,3,,172142-86140,,"ADAPTER 16",4,4,,,,,,2,,,,,,,,,, 
41,1,,172165-86500,,"TOOTH KIT, POINT",1,1,,,,,W,4,,M/#02529,,M/#02529,,,,,, 
43,2,,172151-81620,,"PIN ASSY, LOCK",1,1,,,,,W,4,,M/#02529,,M/#02529,,,,,, 

silv
erh

orn
.co

.uk



I 
2 

29 

1( 

6 4 

~ ~\ ("J'L,1.::i0~1g~Rl!~~. i 28 ( 5 9 (TELESC 

I I I 
1 I 7 6 -----7,~ 5 3 34 33 

I 8 32 30 I I 4 35 
6 7 31 I i 1 

33 34 9 13 

lj l1~[ ::~-~40 
--...___ ' ' .!..____ / 

-~ ca 

:.ti!iJW''li 
REPAIR PART 

~T 
17 

5 23 
27 

{' 

--- J t 
"-.! I /~ 

~ 2 ~-7--
C' C 

silv
erh

orn
.co

.uk



1,1,,172164-81950-4,,"PIN KIT,BUCKET(GREEN",2,2,,,,,,,,,,,,,,,, 
2,2,,172164-81630-4,,"PIN 38X229 (GREEN)",2,2,,,,,,,,,,,,,,,, 
3,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
4,2,,172164-81700,,COLLAR,2,2,,,,,,,,,,,,,,,, 
5,2,,26116-100652,,"BOLT M10X 65 PLATED",2,2,,,,,,,,,,,,,,,, 
6,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,, 
6A,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,,,,,,,,,,,,,,,, 
7,1,,172142-86300-4,,BUCKET(340S)(GREEN97,1,1,,,,,,,,,,,,,,,, 
8,2,,172142-86310-4,,BUCKET(340S)(GREEN97,1,1,,,,,,,,,,,,,,,, 
9,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",2,2,,,,,,,,,,,,,,,, 
10,2,,172151-81600-4,,"POINT,TOOTH 18S(97)",2,2,,,,,,,,,,,,,,,, 
11,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,,,,,,,,,,, 
12,2,,172142-86290,,"NUT 14",6,6,,,,,,,,,,,,,,,, 
13,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,,,,,,,,,,, 
14,2,,772142-86140-4,,"TEETH ASSY (GREEN)",2,2,,,,,,,,,,,,,,,, 
15,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",2,2,,,,,,,,,,,,,,,, 
16,3,,172151-81620,,"PIN ASSY, LOCK",2,2,,,,,,,,,,,,,,,, 
17,4,,172151-81630,,PIN,2,2,,,,,,,,,,,,,,,, 
18,4,,172151-81640,,"LOCK,RUBBER BIN",2,2,,,,,,,,,,,,,,,, 
19,3,,172142-86140,,"ADAPTER 16",2,2,,,,,,,,,,,,,,,, 
20,1,,172142-86100-4,,BUCKET(490S)(GREEN97,1,1,,,,,,,,,,,,,,,, 
20-1,1,,172142-86101-
4,,BUCKET(490S)(GREEN97,1,1,,,,,N,,,M/#00943,,M/#00943,,,,,, 
21,2,,172142-86110-4,,BUCKET(490S)(GREEN97,1,1,,,,,,,,,,,,,,,, 
21-1,2,,172142-86111-
4,,BUCKET(490S)(GREEN97,1,1,,,,,N,,,M/#00943,,M/#00943,,,,,, 
22,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
23,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
24,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,,,,,,,,,,, 
25,2,,172142-86290,,"NUT 14",6,6,,,,,,,,,,,,,,,, 
26,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,,,,,,,,,,, 
27,2,,772142-86140-4,,"TEETH ASSY (GREEN)",4,4,,,,,,,,,,,,,,,, 
27-1,2,,772142-86140-4,,"TEETH ASSY 
(GREEN)",3,3,,,,,K,,,M/#00943,,M/#00943,,,,,, 
28,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",4,4,,,,,,,,,,,,,,,, 
28-1,3,,172151-81600-4,,"POINT,TOOTH 
18S(97)",3,3,,,,,K,,,M/#00943,,M/#00943,,,,,, 
29,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,,,,,,,,,,, 
29-1,3,,172151-81620,,"PIN ASSY, LOCK",3,3,,,,,K,,,M/#00943,,M/#00943,,,,,, 
30,4,,172151-81630,,PIN,4,4,,,,,,,,,,,,,,,, 
30-1,4,,172151-81630,,PIN,3,3,,,,,K,,,M/#00943,,M/#00943,,,,,, 
31,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,,,,,,,,,,, 
31-1,4,,172151-81640,,"LOCK,RUBBER BIN",3,3,,,,,K,,,M/#00943,,M/#00943,,,,,, 
32,3,,172142-86140,,"ADAPTER 16",4,4,,,,,,,,,,,,,,,, 
32-1,3,,172142-86140,,"ADAPTER 16",3,3,,,,,K,,,M/#00943,,M/#00943,,,,,, 
33,1,,172142-86200-4,,BUCKET(540S)(GREEN97,1,1,,,,,,,,,,,,,,,, 
34,2,,172142-86210-4,,BUCKET(540S)(GREEN97,1,1,,,,,,,,,,,,,,,, 
35,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
36,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
37,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,,,,,,,,,,, 
38,2,,172142-86290,,"NUT 14",6,6,,,,,,,,,,,,,,,, 
39,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,,,,,,,,,,, 
40,2,,772142-86140-4,,"TEETH ASSY (GREEN)",4,4,,,,,,,,,,,,,,,, 
41,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",4,4,,,,,,,,,,,,,,,, 
42,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,,,,,,,,,,, 
43,4,,172151-81630,,PIN,4,4,,,,,,,,,,,,,,,, 
44,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,,,,,,,,,,, 
45,3,,172142-86140,,"ADAPTER 16",4,4,,,,,,,,,,,,,,,, 
46,1,,172142-86350-4,,BUCKET(590S)(GREEN97,1,1,,,,,,,,,,,,,,,, 
47,2,,172142-86360-4,,BUCKET(590S)(GREEN97,1,1,,,,,,,,,,,,,,,, 
48,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
49,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
50,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



51,2,,172142-86290,,"NUT 14",6,6,,,,,,,,,,,,,,,, 
52,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,,,,,,,,,,, 
53,2,,772142-86140-4,,"TEETH ASSY (GREEN)",4,4,,,,,,,,,,,,,,,, 
54,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",4,4,,,,,,,,,,,,,,,, 
55,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,,,,,,,,,,, 
56,4,,172151-81630,,PIN,4,4,,,,,,,,,,,,,,,, 
57,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,,,,,,,,,,, 
58,3,,172142-86140,,"ADAPTER 16",4,4,,,,,,,,,,,,,,,, 
59,1,,172164-81900-4,,BUCKET(690S)(GREEN97,1,1,,,,,,2,,,,,,,,,, 
60,2,,172164-81910-4,,BUCKET(690S)(GREEN97,1,1,,,,,,2,,,,,,,,,, 
61,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,2,,,,,,,,,, 
62,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,2,,,,,,,,,, 
63,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,2,,,,,,,,,, 
64,2,,172142-86290,,"NUT 14",6,6,,,,,,2,,,,,,,,,, 
65,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,2,,,,,,,,,, 
66,2,,772142-86140-4,,"TEETH ASSY (GREEN)",5,5,,,,,,2,,,,,,,,,, 
67,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",5,5,,,,,,2,,,,,,,,,, 
68,3,,172151-81620,,"PIN ASSY, LOCK",5,5,,,,,,2,,,,,,,,,, 
69,4,,172151-81630,,PIN,5,5,,,,,,2,,,,,,,,,, 
70,4,,172151-81640,,"LOCK,RUBBER BIN",5,5,,,,,,2,,,,,,,,,, 
71,3,,172142-86140,,"ADAPTER 16",5,5,,,,,,2,,,,,,,,,, 
72,1,,772142-81600-
4,,"CUTTER(S),SIDE(GREEN",1,1,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
73,2,,172142-86510-
4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
74,2,,172142-86520-
4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
75,2,,172142-86540,,"BOLT M14X 30",6,6,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
76,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
77,1,,172165-86500,,"TOOTH KIT, POINT",1,1,,,,,W,3,,M/#02529,,M/#02529,,,,,, 
79,2,,172151-81620,,"PIN ASSY, LOCK",1,1,,,,,W,3,,M/#02529,,M/#02529,,,,,, 

silv
erh

orn
.co

.uk



9 9 /\71 ~ S57-17 CP571f-)(Y~) 
Fig. BUCKETS TYPE(ATTACHMENT) 

J,'T'J I-- S'.>'17fr~~ 
BUCKETS TYPE SPEC. LIST 

340S 490S 540S 590S 640S 690S 
p;jft 
STANDARD 0 
7 [.., J. ::n::'-:, iJ JJ- .bit 0 TELESCOPIC ARM 

I I I 
8 12 13 
21 25 26 
34 38 39 
47 51 52 
60 64 65 

:tiiffl dfi 
REPAIR PART 

77 

0 
0 

I 
10 
23 
36 
49 
62 

0 
0 

0 
0 

0 
X 

I 
16 
29 
42 

ii 
r'7 

18 17 
31 30 
44 43 
57 56 

0 
X 

I 
14 
27 
40 
53 
66 

I 

T ..t_ i 
-~ ,l__ 

I I 
15 19 
28 32 
41 45 
54 58 
67 71 

7(340S) 
20(4905) 
33( 5 4 O S) 
46(590S) 
59(690S) 

I 
I 

11 
24 
37 
50 
63 

I 
9 

22 
35 
48 
61 

I I 
13 12 
26 25 
39 38 
52 51 
65 64 

silv
erh

orn
.co

.uk



1,1,,772122-81402-4,,"BUCKET ASSY 490",1,1,,,,,,,,,,,,,,,, 
3,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
4,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
5,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,,,,,,,,,,, 
6,2,,172142-86290,,"NUT 14",6,6,,,,,,,,,,,,,,,, 
7,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,,,,,,,,,,, 
8,2,,772122-86123-4,,"TEETH ASSY (GREEN)",4,4,,,,,,,,,,,,,,,, 
9,3,,172142-81380,,BOLT,8,8,,,,,,,,,,,,,,,, 
10,3,,172142-81390,,NUT,8,8,,,,,,,,,,,,,,,, 
11,3,,172113-86123-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,, 
12,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,,,,,,,,,,,,,,,, 
16,1,,172164-81950-4,,"PIN KIT,BUCKET(GREEN",2,2,,,,,,,,,,,,,,,, 
17,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
18,2,,172164-81630-4,,"PIN 38X229 (GREEN)",2,2,,,,,,,,,,,,,,,, 
19,2,,172164-81700,,COLLAR,2,2,,,,,,,,,,,,,,,, 
20,2,,26116-100652,,"BOLT M10X 65 PLATED",2,2,,,,,,,,,,,,,,,, 
21,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,, 
21A,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,,,,,,,,,,,,,,,, 
22,1,,772122-81422-4,,"BUCKET ASSY 340",1,1,,,,,,,,,,,,,,,, 
24,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
25,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
26,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,,,,,,,,,,, 
27,2,,172142-86290,,"NUT 14",6,6,,,,,,,,,,,,,,,, 
28,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,,,,,,,,,,, 
29,2,,772122-86123-4,,"TEETH ASSY (GREEN)",2,2,,,,,,,,,,,,,,,, 
30,3,,172142-81380,,BOLT,4,4,,,,,,,,,,,,,,,, 
31,3,,172142-81390,,NUT,4,4,,,,,,,,,,,,,,,, 
32,3,,172113-86123-4,,"TEETH        (GREEN)",2,2,,,,,,,,,,,,,,,, 
33,3,,172137-86710,,"TEETH SHIM 17 SET",2,2,,,,,,,,,,,,,,,, 
37,1,,772122-81412-4,,"BUCKET ASSY 540",1,1,,,,,,,,,,,,,,,, 
39,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
40,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
41,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,,,,,,,,,,, 
42,2,,172142-86290,,"NUT 14",6,6,,,,,,,,,,,,,,,, 
43,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,,,,,,,,,,, 
44,2,,772122-86123-4,,"TEETH ASSY (GREEN)",4,4,,,,,,,,,,,,,,,, 
45,3,,172142-81380,,BOLT,8,8,,,,,,,,,,,,,,,, 
46,3,,172142-81390,,NUT,8,8,,,,,,,,,,,,,,,, 
47,3,,172113-86123-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,, 
48,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,,,,,,,,,,,,,,,, 
52,1,,772122-81432-4,,"BUCKET ASSY 590",1,1,,,,,,,,,,,,,,,, 
54,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
55,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,,,,,,,,,,, 
56,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,,,,,,,,,,, 
57,2,,172142-86290,,"NUT 14",6,6,,,,,,,,,,,,,,,, 
58,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,,,,,,,,,,, 
59,2,,772122-86123-4,,"TEETH ASSY (GREEN)",4,4,,,,,,,,,,,,,,,, 
60,3,,172142-81380,,BOLT,8,8,,,,,,,,,,,,,,,, 
61,3,,172142-81390,,NUT,8,8,,,,,,,,,,,,,,,, 
62,3,,172113-86123-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,, 
63,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,,,,,,,,,,,,,,,, 
67,1,,772122-81442-4,,"BUCKET ASSY 640",1,1,,,,,,2,,,,,,,,,, 
69,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,2,,,,,,,,,, 
70,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,2,,,,,,,,,, 
71,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,2,,,,,,,,,, 
72,2,,172142-86290,,"NUT 14",6,6,,,,,,2,,,,,,,,,, 
73,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,2,,,,,,,,,, 
74,2,,772122-86123-4,,"TEETH ASSY (GREEN)",4,4,,,,,,2,,,,,,,,,, 
75,3,,172142-81380,,BOLT,8,8,,,,,,2,,,,,,,,,, 
76,3,,172142-81390,,NUT,8,8,,,,,,2,,,,,,,,,, 
77,3,,172113-86123-4,,"TEETH        (GREEN)",4,4,,,,,,2,,,,,,,,,, 
78,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,,,,,,2,,,,,,,,,, 
82,1,,772312-81402-4,,"BUCKET ASSY 690",1,1,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



84,2,,172142-86150-4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,,2,,,,,,,,,, 
85,2,,172142-86160-4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,,2,,,,,,,,,, 
86,2,,172142-86280,,"BOLT M14X 40",6,6,,,,,,2,,,,,,,,,, 
87,2,,172142-86290,,"NUT 14",6,6,,,,,,2,,,,,,,,,, 
88,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,,2,,,,,,,,,, 
89,2,,772122-86123-4,,"TEETH ASSY (GREEN)",4,4,,,,,,2,,,,,,,,,, 
90,3,,172142-81380,,BOLT,10,10,,,,,,2,,,,,,,,,, 
91,3,,172142-81390,,NUT,10,10,,,,,,2,,,,,,,,,, 
92,3,,172113-86123-4,,"TEETH        (GREEN)",5,5,,,,,,2,,,,,,,,,, 
93,3,,172137-86710,,"TEETH SHIM 17 SET",5,5,,,,,,2,,,,,,,,,, 
97,1,,772142-81600-
4,,"CUTTER(S),SIDE(GREEN",1,1,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
98,2,,172142-86510-
4,,"CUTTER(L),SIDE(GREEN",1,1,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
99,2,,172142-86520-
4,,"CUTTER(R),SIDE(GREEN",1,1,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
100,2,,172142-86540,,"BOLT M14X 30",6,6,,,,,W,1,,M/#01072,,M/#01072,,,,,, 
101,2,,22217-140000,,"SPRING WASHER 14",6,6,,,,,W,1,,M/#01072,,M/#01072,,,,,, 

silv
erh

orn
.co

.uk



, 00 /\71r-- (J791f-)(:;t-,.) 
Fig. BUCKET (ATTACHMENT) 

J\'T'Y t---t!:1i~ 
BUCKET SPEC. LI ST 

••• STANDARD 
i'"vA:::::J~'!l?J7-bll 
TELESCOPIC ARM 

6 7 
27 28 
42 43 
57 58 
72 73 
87 88 

340 

0 
0 

4 
25 
40 
55 
70 
B5 

490 540 

0 0 
0 0 

590 640 690 

0 0 0 
0 X X 

5 8 

1(490) 
22(340) 
37(540) 
52 ( 5 9 O) 
67(6 4 0) 
82(690) 

26 29 
41 44 
56 59 
71 74 
86 89 

I 

::t 7 :.I =I :,, 
OPTIONAL 

3 7 6 
24 28 27 
39 43 42 
54 58 57 
69 73 72 
84 88 8 

J 
silv

erh
orn

.co
.uk



1,1,,172164-81650,,"PIN ASSY 45X122",2,2,,,,,,,,,,,,,,,, 
2,1,,172164-81670,,SPACER,2,2,,,,,,,,,,,,,,,, 
3,1,,172112-87840,,"SHIM 45X1",4,4,,,,,,,,,,,,,,,, 
4,1,,172151-94103-1,,"BLADE ASSY",1,1,,,,,,,,,,,,,,,, 
5,2,,172168-81410,,"SEAL 45X55X4, DUST",4,4,,,,,,,,,,,,,,,, 
6,1,,172124-94300,,"PIN 45-157, BLADE",2,2,,,,,,,,,,,,,,,, 
7,1,,172124-94310,,"PLATE, LOCK",2,2,,,,,,,,,,,,,,,, 
8,1,,22157-120000,,"WASHER 12",2,2,,,,,,,,,,,,,,,, 
9,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
10,1,,24761-040000,,"NIPPLE B,GREASE",2,2,,,,,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,, 
12,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



101 ;L,,-i' 
Fig. BLADE 

silv
erh

orn
.co

.uk



1,1,,172964-03610,,"LABEL A",1,1,,,,,,,,,,,,,,,, 
2,1,,172164-03500,,LABEL,1,1,,,,,,,,,,,,,,,, 
3,1,,172164-03540,,LABEL,1,1,,,,,,,,,,,,,,,, 
4,1,,172964-03370,,LABEL,1,1,,,,,,,,,,,,,,,, 
5,1,,172164-03510,,LABEL,1,1,,,,,,,,,,,,,,,, 
6,1,,172164-03520,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,, 
7,1,,172964-03390,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
8,1,,172519-04180,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
9,1,,172519-04290,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
10,1,,172519-04300,,LABEL,1,1,,,,,,,,,,,,,,,, 
11,1,,172164-03560,,LABEL,1,1,,,,,,,,,,,,,,,, 
12,1,,172165-03661,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,, 
13,1,,172142-03302,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,, 
14,1,,172141-03202,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-03530,,"LABEL,WARNING",2,2,,,,,,,,,,,,,,,, 
16,1,,172162-03241,,LABEL,1,,,,,,,,,,,,,,,,, 
17,1,,172164-03550,,LABEL,1,1,,,,,,,,,,,,,,,, 
18,1,,172964-03480,,LABEL,1,1,,,,,,,,,,,,,,,, 
18-1,1,,172964-03481,,LABEL,1,1,,,,,N,,,M/#01499,,M/#01499,,,,,, 

silv
erh

orn
.co

.uk



1 0 2 ~:iii (JP) 
Fig. SAFETY LABEL(JP) 

1 

I 

5 

A ■ S 
t--[DMa--~~-IIIUOl!--lltt-11-1--9 

•lf•l"z:,!1::..11!.Jtl/C( r~,. 
l!l/lllmU.1o!:1tll:l<l,::,:;t 

-,~IMOLlt'(~ll<Llo 
li!Ml.•T• 

13 

10-

2 

6 

A ■■ --~ ~IC: 
• %:l!l"-11:1,."1'~1. 
,....,.ll'H~YTII~\ 
,..,_,-.,<!l■l.rEM 
u1,n-_,,.•111m1-1, 
'C"l'&lo 

14 

I 

COUNTRY JP EX EP 
Fig.No. 102 103 

7 

5 4 1516 

7 
I 

A ■ • --r ·-· ----·-~t7'~1:1!!-"' -~,. 
.......... ,-.-1:<1! -~ ------

4 

8 

AW9 
%::,!/-m.::c••,r 
(/:!VI.lo 
~::,-?,,f.iallttili:t, 
o:,,,:,a~;r,,;,,,.w..~1111~v 

Lli:C. 

12 

I silv
erh

orn
.co

.uk



1,1,,172187-03600,,LABEL,1,,,,,,,,,,,,,,,,, 
2,1,,172187-03610,,LABEL,1,,,,,,,,,,,,,,,,, 
3,1,,172187-03620,,LABEL,2,,,,,,,,,,,,,,,,, 
4,1,,172171-03420,,LABEL,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 

, 0 3 ~:itM& (EP) 
Fig. SAFETY LABEL(EP) 

-- COUNTRY JP EX EP 
Fig.No. 102 - 103 

2 

4 

!DANQER! 
Na pas utilisar la machine. 

Ranger ca panneau s'i I n'es1 pas utile 

!QEFAHR! 
Mas chine n ieht in Belli ab nehrnen, 

Schild be; nicht Gebrauch entternan und 
aurbnahren . ...._ _______ rn111----(l:1,1:2-o 

~

~m!Dlkf'i•F1':l :ac:p J IN THE OPERATION 
MANUAL CASE 

silv
erh

orn
.co

.uk



1,1,,172164-08500,,"P.T.O. KIT",1,1,,,,,,1,,,,,,,,,, 
1-1,1,,172164-08501,,"P.T.O. KIT",1,1,,,,,S,1,,M/#01628,,M/#01628,,,,,, 
1-2,1,,172164-08502,,"P.T.O KIT",1,1,,,,,S,1,,M/#01693,,M/#01693,,,,,, 
2,2,,172164-74500,,"P.T.O.KIT, FRAME END",1,1,,,,,,2,,,,,,,,,, 
3,2,,172164-74510,,"P.T.O.KIT, ARM END",1,1,,,,,,3,,,,,,,,,, 
3-1,2,,172164-74511,,"P.T.O. KIT(ARM END)",1,1,,,,,S,3,,M/#01628,,M/#01628,,,,,, 
3-2,2,,172164-74512,,"P.T.O.KIT,ARM END",1,1,,,,,S,3,,M/#01693,,M/#01693,,,,,, 
4,2,,172164-74521,,"P.T.O.KIT, JOIN",1,1,,,,,,4,,,,,,,,,, 

silv
erh

orn
.co

.uk



PTO:f•Jr- (71..,-b.IY!-=) 
P. T.O.KIT(FRAME END) 

2 (172164-74500) 
inc.Fig.32 REF.No.2~52 

i~~~~==:l ~~~&~H~ff . 
• In-~ 2 - 1112 

• ID I~ 
I -~r 

1 0 4 PT0;\:11'--
Fig. P. T.O.KIT 

PTO:f'Y r-
P. T.O.KIT 
(172164-08500) 
inc.Fig.32 REF.No. I 

Fig. 86 REF. No. 1 
Fig.34 REF.No.1-1 

1-1 (172164-08501) 
inc.Fig.32 REF.No.! 

Fig.86 REF.No. 1-1 
Fig.34 REF.No. 1-1 

1-2 ( 172164-08502) 
lnc.Fig.32 REF.No. 1 

Fig. 86 REF. No. 1-2 
Fig. 34 REF. No. 1-1 

P TO:f 'Yr- (J-1-b.IY!-=) 
P. T.O.KIT(ARM END) 
3 (172164-74510) 

inc.Fig.86 REF.No.2~25 
3-1 (172164-74511) 

lnc.Fig.86 REF.No.2-2~29 
3-2 (172164-74512) 

inc.Fig.86 REF.No.2-2~29 

P TO:f'Y r- (-&it) 
P. T.O.KIT(CONFLUENCE) 

4 (172164-74521) 
inc.Fig.34 REF.No.2~33 
inc.Fig.70 REF.No. I ~39 
inc.Fig.83 REF.No.1 ~29 

la !llfEII IPTO/lllo7, JC-1'1 
Fig:, ~\'Cl.OIL PIPl'NG!P. T.O. \l~L\IE, FAANEf silv

erh
orn

.co
.uk



[Info] 
PcNo=Y00K2892 
PcName=VIO40(B4972) 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=VIO 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (ViO) 
EngSec3=VIO 
EngPreface=1 

silv
erh

orn
.co

.uk




